AW Clemas & Co Ltd

‘ ' Industrial Cleaning Equipment
Sales - Hire - Service

M20 DIESEL
SWEEPER/SCRUBBER
PARTS MANUAL

Clemas & Co. Unit 5 Ashchurch Business Centre, Alexandra Way, Tewkesbury,
Gloucestershire, GL20 8NB.
Tel: 01684 850777 Fax: 01684 850707
Email: info@clemas.co.uk Web: www.clemas.co.uk




oooom\@)/ Vaporizer, LPG

Ref Part No. Serial Number Description Qty.
82681 (000000— ) Bracket Widt, Lpg Mount 1
63810 (000000— Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000 Nut Adjustable, Lpg Tank Mtg 2
1 49263 (00000g— ) Tie, Cable 3
D 82556 (0000 Bracket, Vaporizer 1
5 54930 ( 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A — identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date —

Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Original Instructions, copyright © 2007 — 2012 TENNANT Company, Printed in The Netherlands




BG

KAK OA NOPBYBAME YACTU - Buxxte cxemara no-rope

M3nonsBaiiTe camo YacTu, goctaseHn oT TENNANT vnu TexHu ekBuBaneHTu. Yactute u OCTaBKUTE MoraT Aa ce nopbyaT OHMawiH,

no TenedoH, hakc unu no nowara.
CnepBaiiTe A0NYNOCOYeHUTE CTBIKM, 3a fa CU ocurypuTe 6bpaa 1 To4YHa AocTaBKa.

1. (A) MNocoyeTe mMopena Ha MawmHaTa.

2 (B) MocoyeTe cepuitHUA HOMep Ha MaluMHaTa oT Tabenkara ¢ TEXHUYECKUTE AaHHU.
3. (C) YBepeTe ce, Ye cTe U3Non3Banu TO4HUA CEPUEH HOMEP OT CrMcbKa C YacTy.
4

MocoyBa HoMeEpa Ha YacTTa U KonmyecTBoTo. He nopbyBaiiTe yacTu
crnopef cTpaHuuaTta unm pethepeHTHUTe Homepa.

5. TlocoyeTe CBOETO MME, HAMMEHOBAHNETO Ha dupmaTta, KNMeHTCKuA

HOMep, afpeca 3a nory4asaHe Ha cMeTKaTa u [oCTaBKaTa, Ten.HoMep 1 HoMepa Ha nopbykara.

6. TocoyeTe NoApobHU MHCTPYKUMKM 3a AocTaBKaTa.

(D) V - nocoyBa HauyMH Ha MOHTaX
A — noco4Ba 4YacTuTe, BKIIIOYEHN B MOHTaXKa

Mons, nonbnHeTe No BpeMe Ha MOHTa)ka 3a 6baeLla cnpaska.

Mopen 3 -

CepueH 3 -

Onuuu Ha MawwvHaTa -

Tbprosckn npeacrasuten —

Ten. 3 Ha Tbpr. NpeacTasuTen —

Knuentcku O -

[aTta Ha MOHTax —

CN

WERTRRAE - 2RTR

{XAEA TENNANT = =/ ERMERER RS EF . abF AR el IFE ST, Gl weid . B EER AT,

TEIEYE T TS BT R AT

1. (A) HENRAE,

B) MEEIFEHENEFAS,

© WFFABGIRPIERTFS.

RS S s,

AEETENSBE RS ITE.

5. RUEMMS., AFEK. BF ID 5. fiikfiztiihht,
B iE S LA R R

6. FRALEANFEAE TR IREE .

O o - HEEE
A - BRI @A

hat oA

BERTASHERKSE.

oS -

Fals -

Mg —

HELE-

HERERIESH -

EFOID RS -

TRAH -

Ccz

OBJEDNAVANI DiLU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokd uvedenych nize.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho $titku.
3. (C) Pouzijte spravné sériové ¢islo ze seznamu dild.
4

Urgete Cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich cisel.

5. Uvedte jméno, nazev spolecnosti, Cislo ID zakaznika, fakturacni a
dodaci adresu, telefonni ¢islo a ¢islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodané spoleénosti TENNANT Company nebo jim odpovidajici. Dily a materiél Ize objednat online,

(D) V - oznacuje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Doplriky zafizeni -

Obchodni zastupce -

Tel. ¢. obchodniho zastupce -

Cislo ID zakaznika -

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz— und VerschleiRteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
2 (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs— und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6.  Erteilen Sie genaue Versandanweisungen.

(D) V - steht fir eine Einheit
A - steht flr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellnr. -

Seriennr. -

Maschinenoptionen —

Verkaufer -

Telefonnummer des Verkaufers —

Kundennummer -

Ir ionsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehar kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstaende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datamaerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.
Identificér reservedelsnummeret og antallet. Bestil ikke efter side— eller referencenumre.

o~ DN

Angiv dit navn, firmanavn, kunde-id—-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkgbsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr —

Salgskonsulent. —

Salgskonsulentens tlf. -

Kunde-id-nr. -

Ir ionsdato —

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1. (A) Mérkige masina mudel.
(B) Markige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

> on

Mérkige varuosa number ja kogus.
Arge tellige lehekilje— voi viitenumbri alusel.

5. Maérkige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tapsed saatmisjuhised.

(D) V - tahistab komplekti
A — téhistab komplektis olevaid osii

Palun taitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus -

Mudgiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el numero de la pieza.
No realice el pedidoindicando el niumero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N° modelo -

N° serie -

Opciones de la maquina —

Vendedor -

N° teléfono vendedor -

N° cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kéayta ainoastaan TENNANTIN toimittamia tai niita vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai sahkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli.
(B) IKatso koneen sarjanumero sen tunnustarrasta.
(C) Varmista, etta osaluettelosta, etté kaytat oikeaa sarjanumeroa.
Katso osanumero ja kappalemaéara. Al4 tilaa ilmoittamalla sivu- tai viitenumeroita.

o~ DN

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon sisaltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisavarusteet —

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva —




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci—dessous pour assurer une livraison rapide.

1.

o~ DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modele -

N° de série -

Options de la machine -

Agent commercial -

N° tél. de 'agent commercial -

Numéro d'identification client -

Date d’installation —

GR

TPOTMOZ MAPATTEAIAZ ANTAAAAKTIKQN - BA. mapandave 3idypappa.

Xpnoupomnotnote HOvo avTaAAakTikd napexopeva ard v TENNANT Company 1) .oodUvapa. Ta avTaAAaKTIKA Kal avaA@otpa propoulv va rapayyeABoulv online,
AedwviKa, pe Gag n Taxudpoutka.

AKOAOUBTNOTE TA MAPAKATW BriHATA Yia va eEA0PAANICETE TNV £YKALPT ATIOOTOAT TOUG.

1.
2.
3.

(A) Bpeite TO HOVTENO PNXAVIHATOG.
(B) Bpeite Tov aptBud 0eLpAg TOU PNXAVIHATOG artd TNV £TIKETA OTOIKEIWV.

(C) BeBawwbeite OTL XpNOLUOTIOLEITAL O CWOTOG APLOPOG OELPAg arnd
TOV KATAAOYO QVTOAAGKTIK®V.

Bpeite kKwdIKO avTaAAaKTIKOU Kal TocoTnTa.
Mnv napayyéAvete Baoel oeAidag 1 aptbpwv avadpopag.

Awote 10 Ovopa 0ag, Ovoua etatpeiag, ID (kwdiko) meAdtn, dieUBuvaon TiHoAOYNoNg
KOL arooToANG, aptBpuo TNAedpOVOoU Kal aplBpd eVIOANG mpounBelag.

Awote Aemtopepeiq MANPodopieq AMOOTOANG.

(D) V - urnodnA®velunooloTnua
A - urodnAwvel Ta pEpn nou nepthapBavovral oTo
uroolotnua

NapakaloUpe CUPTTANPWOTE KATA TV WPA TNG EYKATACTAONG Yia

peAdovTiki avadopa.

Ap. MovTtélou -

Ap. og1pdg -

Eruhoyeq Mnyavnuatog -

Exr. mwAnoewy -

TNnA. EKMPOOCAOMOU MWANCEWY —

Ap1Bpog meAatn -

Huepopnvia eykatraotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarélag TENNANT vagy azzal egyenértéki cserealkatrészeket haszndljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztil, vagy telefonon, faxon és
e-mailben.

A pontos szallitas érdekében kévesse az alabbi Iépéseket.

el

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfelelé gyartasi szamot valassza ki az alkatrészlistarol.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az lgyfélazonosité szamat,
a szadmlazasi és szdllitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban taldlhato alkatrészekre utal

A késbbbi visszakeresések érdekében kérjiik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége —

Kereskedelmi képviseld -

Kereskedelmi képvisel telefonszama -

Ugyfél azonosito szama -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o~ wDd

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina —

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -




H’=yD5EHE 1 LROBEFSRLTZS0
TENNANTH# E D/ A—VE - ZEE S DA EFSBNESLY,

IR—UPHITSAROTEXIE. 510 Bt FAX, FIEFRTHSEVL-LET,

HERIZBBEITESLINC, UTOERSBHMSE IS,

1. (A) BROETLEERML IS,
2. B) BROTF—ESANIZERISH T T LES
BB ELIIEL,
3. (0) A—YYRNEBELT, LT LBERELLACHER BERBTELLIIC, HERICEAL TG,
JP <&, EFNo. -
S VBELBEERALUCIAL. YT N/ HERT O AP N, -
CEELSRBEE TOTEITEEISY,
5. eb%#%@efa% Bl &# 2 BEDES. FR/FHELER. BEoFTra-
RS . INEBEEERML IS, R 5 IR G —
6. RACHTHIHENHIL. HIEELTIZEL, BT ES -
D g -7ETIVETLET A&EDES -
A - TETVZEFNBA—VERLET .
aRB
KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje
Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uZsisakyti internetu, telefonu, faksu bei elektroniniu pastu.
Kad uzsakymas buty greitai jvykdytas, laikykités iSvardyty taisykliy.
1. (A) Nurodykite masinos modelj.
2. (B) Norodykite masinos serijos numerij, kurj rasite ant duomeny zymés.
3. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso. Pr_aé(_)me UEpi.quﬁ mont.z_:yimo. m_etu,
siekiant gauti informacija ateityje.
4. Nurodykite dalies numer; ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. —
LT 5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj, Serijos nr. —
saskaitos iSraSymo ir vezimo adresa, telefono numerj ir
pirkimo uzsakymo numer;j. Masinos parinktys —
6. Nurodykite isamias gabenimo instrukcijas. Prekybos atstovas —
5 v T - Komivojazieriaus tel. nr. —
® A - iﬁr:::;:ts?sr?:mos dalis Pirkéjo ID numeris —
Sumontavimo data —
KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet maginas sérijas numuru uz tehnisko datu uzlimes. Veicot uzstadisanu, ladzam pierakstist attiecigo informaciju
3.  (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. izmantosanai turpmak.
LV 4. \l\/lo_sakiet detalas numuru un skaitu. . . B ) Modela Nr. —
‘eicot pasufijumus neatsaucieties uz lappusu vai norades numuriem. Sérijas Nr. —
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina
piesatiSanai un piegadei un pirkuma pasatijuma numuru. lekartas papildaprikojums—
6.  Sniedziet detalizétu informaciju par piegadi. Pardo8anas parst. —
Pardosanas parst. talr. Nr. —
(©) V' - nosaka ierfci i Klienta identitates numuru—
A — nosaka detalas, kas ir komplekta ar ierici
UzstadiSanas datums—
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebdruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr. —
4.  Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers’ Serienr. -
5.  Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op. Machine-opties —
6. Geef gedetailleerde leveringsinstructies op. Verkoopvert. -

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Telnr. verkoopvert. -

Klantnummer -

Ir iedatum —




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o~ DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side— eller referansenumre.

Angi ditt navn, firmanavn, kunde—ID-nummer, fakturerings— og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved ir jonstidspunkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Ir jonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywac wytacznie czesci dostarczanych przez firme TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzegac¢ nastepujacych wskazéwek.

1.

2.
3.
4

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowe;j.
(C) Odszukac ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej
wykazu.

Podac¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zamdwienia zakupu.

Podac¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespot
A -~ oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.

Nr modelu—

Nr seryjny —

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. —

Nr ident. klienta -

Data instalacji -

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique o modelo da maquina.
(B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique-se de que usa o nimero de série correcto da lista de pegas.

Identifique o niumero de produto e a quantidade. Ndo encomende através de nimeros de
pagina ou de referéncia.

Fornega o seu nome, o0 nome da empresa, o numero de ID do cliente,
os enderecos de facturagdo e entrega, o nimero de telefone e
0 numero da nota de encomenda.

Fornega instrugdes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pegas incluidas numa unidade

Preencha na altura da instalagdo para futura referéncia.

Modelo n°® -

N° de série -

Opcdes da maquina —

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagéo -

RU

KAK 3AKA3ATb 3AMNYACTMU - Cm. cxemy HUXKe.

Vcnonb3yiiTe Tonbko 3anyacTu, noctasnAaemMble komnanuen TENNANT unu ux aHanorv. 3anacHble 4acTu U pacxofHble MaTepuarnbl MOXHO 3aKasaTb B PEXWUME OHMauH,
TenedoHoM, hakcoM Unn 3NeKTPOHHOW NOYTON.

[inA cBOEBPEMEHHOW [OCTABKMN CNeayiTe OMUCaHHBIM HUXE MHCTPYKLMAM.

1.

o~ DN

(A) YkaxunTe Mofenb MallvHbI.

(B) YkaxunTe cepuitHbIi HOMEP MalUMHbI, 0603HAYEHHDBIN Ha TabNNYKe TEXHUHECKUX AaHHbIX.
(C) YoocToBepbTech, YTO HaANeXalluuii CepUiHbIA HOMEpP MEPEYUCTIEH B CNIUCKE 3anyacTew.
YKaxuTe HOMep [AeTanu v HY>KHOe KONMYECTBO. He NCnonbayiiTe HoMepa CTPaHWL, MW CCbINOK.

YKaxuTe CBOe UMA, Ha3BaHNE KOMMNaHUM, NAEHTU(UKALMOHHBIA HOMEP
noKynaTena, pacyeTHbI aApec U aApec AOCTaBKW, TeNedOoHHbIN HOMEP
1 HOMep 3aKasa Ha MoKyrKy.

VYkaxuTe noapobHble cBEAEHWA O AOCTaBKe.

(D) V - o03HavaeT y3en
A - obo3HavaeT getanb y3na

Bo BpemsA ycTaHOBKM 3anonHuTe, NoXxanyucra, 3TM CBeAeHUA AnA

TOro, 4To6bl CChINaTbCA B AabHEWLEM.

Mopenb 3 -

CepuitHbin 3 -

Onuum mMaLluuHbl —

ToproBbii NpeacTaBuTeNb —

TenedhoH TOproeoro npeacTasuTena —

peHT. Homep nokynartena —

[ata yctaHoBKMN —




SE

BESTALLNING AV RESERVDELAR - Se ovanstaende schema.

Anvand endast delar fran Tennant Company eller likvardiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.
1. (A) Identifiera maskinens modell.
(B) Identifiera maskinens serienummer pa typskylten.
(C) Kontrollera att ratt serienummer anvands fran dellistan.

o~ DN

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura— och leveransadress,
telefonnummer och ordernumret vid inkdp.

6. Ge detaljerade transportanvisningar.

Identifiera artikelnumret och mangden. Bestall inte med hjalp av sido- eller referensnummer.

(D) V - identifierar en modul
A - identifierar delar som ingar i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. -

Tilvalsutrustning —

Forsaljare -

Forsaljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vyssie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného dorucenia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s Udajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové ¢islo zo zoznamu dielcov.

o~ wbd

Zadajte Vase meno, meno spoloc¢nosti, ID Cislo zakaznika, fakturacnu a
prepravnu adresu, telefénne Cislo a objednavacie ¢islo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou Cisel stran, alebo referenénych Cisel.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri inStalacii pre pripad potreby v budtcnosti.

¢. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. ¢. -

ID &. zakaznika -

Datum instalacie —

SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,

po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.
1. (A) Ugotovite model stroja.

(B) Na ploscici s podatki poiscite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiscete pravilno serijsko Stevilko.

o~ wbd

Navedite svoje ime, ime podjetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko stevilkoin Stevilko narocila.

6.  Navedite podrobna navodila za dostavo.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narocilih ne navajajte strani ali referencne Stevilke.

(D) V - oznacuje sklop
A -~ oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja —

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika -

Stevilka stranke -

Datum vgradnje —

TR

PARCALARIN SEPA EDULMESE — YukarlZdaki lemaya bakiZn.

Yalnllzca TENNANT Company’den sal

telefonla, faksla veya postayla siparild] edilebilir.
ZamanlZnda teslimaté] salgllamak icin allalélédaki ad@mlard] izleyin.
1. (A) Makine modelini belirtin.

2. (B) Veri etiketinden makine seri numarasgnlé] belirtin.
3. (C) Parga listesinden uygun seri numaras@nlZn kullanZ] indan emin olun.
4, Znlé) ve miktarlZnlé] belirtin. Sayfa veya referans numaralarignfé] kullanarak siparild] vermeyin.
5. miiglteri kimlik numaranlZzi, faturalama ve sevklgyat adreslerini,
telefon numarasg e satlgn alma siparilZi numaras@nlé] belirtin.
6. Ayrlnt@lle sevkyat talimatlariénle] belirtin.

[glanan veya elfldelferde pargalar kullaniZn. Parga veya sarf malzemeleri ¢evrimigi olarak,

(D) V - bir tertibatl] belirtir
A - tertibattaki parcalar] belirtir

[Zlleri tarihlerde ba@lvurmak igin liitfen kurulum s@jras@nda doldurun.

Model No. —

Seri No. —

Makine Segenekleri —

Satlgld] Temsilcisi —

Satlgld] Temsilcisi telefon no. —

Miilgiteri Kimlik Numarasf] —

Kurulum Tarihi —




GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
9003130
369746
39703-2
1017126
1023911
31613
1021579
9006060
369746
39703-2
1017126
31613
1021579
393244
1048295AM
1027290
87866
10143
20833
1024586
1019295
1020166
1022009
1022007
1017868
1031331
83874
1031011
1027719
1031945
1031823
1027716
1059091
1059092
363413
84597
1025005
1046980
1047238

| N N N S N ENE S I N N S SN

General Recommended Maintenance Iltems

Serial Number
(0000—xxxx
0000—xxxx
0000—xxxx
0000—xxxx
0000—xxxx
0000—xxxx
0000—xxxx

0000-0178

e e e e e e e e e e e e v e e e e e e e N e e e e S e N S N N S S N N S S N

Description

Maint Kit, 400hr, Dsl [M20/T20]
Element, Fltr, Air [Dn]

Element, Flir, Oil, Spin—On [Ku]
Element, Fltr, Fuel [Dn]

Belt, V, 37.51 [3v]

Strainer, Hyd, 25 Gpm 100 Mesh
Filter Assy [Pt4 936498]

Maint Kit, 400hr, Dsl [M20/T20]
Element, Fltr, Air [Dn]

Element, Flir, Oil, Spin—On [Ku]
Element, Fltr, Fuel [Dn]

Strainer, Hyd, 25 Gpm 100 Mesh
Filter Assy [Pt4 936498]

Belt, V, 42.0L [Hc41]

Filter, Panl, Dust, 4.2 X 20.0 X 30.0
Filter, Soltn, 20mesh, Pm12 3.1d 02.6I
Key, Ignition [Set Of 2]

Battery, Wet, 12vdc 0600cca

Wheel, 3.0d 1.38w 0.50b

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole
Skirt, Neo, .18, 10.37w 27.95I, 12 H&S
Skirt, Neo, .06, 12.00w 45.88I, 07 Hole
Skirt, Neo, .06, 06.38w 40.86l, 06 Hole
Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole
Blade, Sqge, Front [Linard]

Blade, Sqge, Rear, Linatex

Gasket, Sqge

Blade, Sqge, 37.08I Linatex

Blade, Sqge, Front, 49.591 Pyu

Blade, Sqge, Rear, 53.78L Pyu

Blade, Sqge, .38 3.55w 038.3I, Ure
Squeegee Assy, Sba, Ure

Blade, Sqge, Side Brush, Urethane
Blade, Sqge, Side Brush, Urethane
Tire Assy, Solid, 16.0x3.5 2.43b

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt
Squeegee Assy, Sba, Linatex

Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Linatex

M20, D, CE

Qty.

_A A A A A A A N A NN A A aaaa NDNNDMN A A A A A A A A A A A A aaaaaaa

M20 Diesel 331416 (4-11)

1-1




GENERAL RECOMMENDED MAINTENANCE

1-2

M20 Diesel 331416 (11-06)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head .... 2-2 Fig. 50 — Hydraulic Schematic (0000-0131) .... 2-98
Fig. 2 - Brushes, Replacement, Side Brush .. ... 2-3 Fig. 51 — Hydraulic Schematic (0132-0270) ... 2-100
Fig. 3—-Main Frame Group ................... 2-4 Fig. 52 — Hydraulic Schematic (0271- ) . 2-102
Fig. 4 — Operator Station Group ............... 2-6 Fig. 53 — Hydraulic Hose Group, Steering
Fig. 5 — Operator Station Insulation Group ... ... 2-8 andPropel ...................... 2-104
Fig. 6 — Instrument Panel Group, Diesel ....... 2-10 Fig. 54 — Hydraulic Hose Group,
Fig.7-SeatGroup .................ooooia.. 2-12 Pump and Vacuum Fans .......... 2-106
Fig. 8 - SteeringGroup ..................... 2-14 Fig. 55 — Hydraulic Hose Group, Brush
Fig. 9 - Front Cover Group .................. 2-16 and Hopper ...................... 2-108
Fig. 10 — Engine Cover Group . . .. ............ 2-18 Fig. 56 — Hydraulic Hose Group, Squeegee Lift 2-110
Fig. 11 — Engine and Mount Group, Diesel .. ... 2-20 Fig. 57 — Hydraulic Pumps Group .. .......... 2-112
Fig. 12 — Engine Fuel Tank Group, Diesel . .. ... 2-22 Fig. 58 — Hydraulic Cooler and Tubes Group .. 2-114
Fig. 13 — Engine Fuel Line Group, Diesel ...... 2-24 Fig. 59 — Hydraulic Reservoir Group ......... 2-116
Fig. 14 — Engine Air Cleaner Group, Diesel .... 2-26 Fig. 60 — Hydraulic Valves Group (0000-0131) 2-118
Fig. 15 — Engine Alternator Group, Diesel Fig. 61 — Hydraulic Valve Group (0132- ) ... 2-120
(0000=XXXX) +voveieeeieeie e 2-28 Fig. 62 — Electrical Schematic ............... 2-122
Fig. 16 — Engine Alternator Group, Diesel Fig. 63 — Electrical Schematic, Diesel
(xxxx— ) 2-30 Engine Harness .................. 2-127
Fig. 17 — Engine Muffler Group, Diesel ........ 2-32 Fig. 64 — Electrical Wire Harnesses Group,
Fig. 18 — Engine Radiator Group, Diesel Main ....... ... 2-128
(0000-0195) ... 2-34 Fig. 65 — Electrical Wire Harness Group,
Fig. 19 — Engine Radiator Group, Diesel Headlight .............. ... ... ... 2-142
(0196- ) 2-36 Fig. 66 — Electrical Wire Harness Group,
Fig. 20 — Engine Radiator Hose Group, Diesel Hopper......... ... .. 2-143
(0196- ) 2-38 Fig. 67 — Electrical Wire Harness Group,
Fig. 21 — Battery and Electrical Group ......... 2-40 HopperCover .................... 2-146
Fig. 22 — Wheel Group, Front Drive ........... 2-42 Fig. 69 —Label Group ...................... 2-150
Fig. 23 — Wheel Group,Rear................. 2-44
Fig. 24 — Brake Pedal Linkage Group ......... 2-46
Fig. 25 — Directional Pedal and Linkage Group,
Diesel ... i 2-48
Fig. 26 — Hopper Lift Arms Group ............. 2-50
Fig. 27 — Hopper and Debris Screen Group . ... 2-52
Fig. 28 — Hopper Cover and Dust Filter Group .. 2-54
Fig. 29 — Hopper Bumper Group .............. 2-56
Fig. 30 — Hopper Door Group (0000-0204) .... 2-58
Fig. 31 — Hopper Door Group (0205- ) ... 2-60
Fig. 32 — Brush Drive Group, Left Side ........ 2-62
Fig. 33 — Brush Drive Group, Right Side ....... 2-64
Fig. 34 — Brush Head Lift Group .............. 2-66
Fig. 35 — Brush Head Skirt Group ... .......... 2-68
Fig. 36 — Squeegee Lift Group, Rear .......... 2-70
Fig. 37 — Squeegee Group,Rear ............. 2-72
Fig. 38 — Squeegee Linkage Group, Rear . .. ... 2-74
Fig. 39 — Squeegee Group, Right Side ........ 2-76
Fig. 40 — Squeegee Lift Group, Right Side .. ... 2-78
Fig. 41 — Squeegee Group, Left Side .......... 2-80
Fig. 42 — Squeegee Lift Group, Left Side ...... 2-82
Fig. 43 — Solution Tank Group .. .............. 2-84
Fig. 44 — Solution Tank Drain Group .......... 2-86
Fig. 45 — Solution Control Group ............. 2-88
Fig. 46 — Recovery Tank Group .............. 2-90
Fig. 47 — Recovery Tank Drain Group ......... 2-92
Fig. 48 — Vacuum Fan Group, Scrubbing ...... 2-94
Fig. 49 — Vacuum Fan Group, Sweeping .. ..... 2-96
M20 Diesel 331416 (4-11) 2-1




STANDARD PARTS

Fig. 1 — Brushes, Replacement, Scrub Head

354408

Ref. Part No. Serial Number Description Qty.
1 1026223 (0000- ) Brush, Swp / Scb, 40I, Polypropylene 2
1 1026222 (0000- ) Brush, Swp / Scb, 40I, Super Abrasive 2
1 1027697 (0000- ) Brush, Swp / Scb, 40I, Polyester 2
1 1030969 (0000- ) Brush, Swp / Scb, 40l, Heavy Duty Polypropylene 2
2 1040524 (0000- ) Brush, Swp / Scb, 40I, Wndw, Polypropylene 1
2 1059640 (000000- ) Brush, Swp / Scb, 40L, Wndw, Super Abrasive 1

2-2 M20 Diesel 331416 (4-10)



STANDARD PARTS

Fig. 2 — Brushes, Replacement, Side Brush

Ref. Part No.
1027688
15539
14838
24299
01684
32746
05724
1017368
14838
24299
01684
32746
05726
1017368
14838
24299
01684
32746
05725
1017368
14838
24299
01684
32746

[ O . N
OO NP IO ©O~NO A WN =

[ S N I RN i i i i R S A i R N i i i RN
—_— = — el —
AO@@N[\)AO

—_
N

Serial Number
(0000-

~— e e e e e e e e N S S N N S N N S S N N S S~ N

Description

Brush Assy, Side Swp, 24.0D, Polypropylene
Hub, Drive, Brush, Disk, 3hole 5.8bc[61]
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.25, Ss

Screw, Pan, M6 X 1.0 X 35, Ss

Brush Assy, Disk, Scb, Soft Nylon

Hub, Drive, Brush, Disk, 3Hole 5.8Bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.25, Ss

Screw, Pan, M6 X 1.0 X 35, Ss

Brush Assy, Disk, Scb, 16.0d, Super Abrasive
Hub, Drive, Brush, Disk, 3Hole 5.8Bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.25, Ss

Screw, Pan, M6 X 1.0 X 35, Ss

Brush Assy, Disk, Scb, 16.0 D, Heavy Duty Polypropylene
Hub, Drive, Brush, Disk, 3Hole 5.8Bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.25, Ss

Screw, Pan, M6 X 1.0 X 35, Ss

354584

Qty.

WA W W W

M20 Diesel 331416 (5-08)

2-3




STANDARD PARTS

Fig. 3 — Main Frame Group

M20 Diesel 331416 (4-10)

2-4



STANDARD PARTS

354406, CE
Fig. 3 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (0000- ) Frame WIdt, Main, Repimt [m20 & T20] 1

2 1060130 (0000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6

3 9006334 (0000-0206 ) Pin Kit, Wheel, Ci [M20/T20/M30] 2

4 761490 (0000-0206 ) Pin, Cotter, Hair, Dbl 2
5 9002400 (0000- ) Tower, WIdt, Lift, Rh, Repimt [M20] 1
6 9002399 (0000- ) Tower, WIdt, Lift, Lh, Replmt [M20] 1

7 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10

8 32492 (0000- ) Washer, Flat, 0.38 Std 10
9 1017791 (0000- ) Channel, Upper, Tower, Lift 1

10 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
11 39277 (0004~ ) Screw, Hex, M8 X 1.25 X 25, 8.8 1

12 1019251 (0000- ) Pin WIdt, Pivot, Hppr 2

13 74455 (0000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 4

14 1021327 (0000- ) Block, Guide, Hppr 2

15 367771 (0000- ) Screw, Pan, M8 X 1.25 X 25, Ss 4
16 1027916 (0000- ) Panel WIdt, Filler 1

17 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4

18 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
19 363458 (0000- ) Tread, Non-Skid, 01.9w 08.0I 1

v 20 1019225 (0000—xxxx ) Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl by 1060942) 2
A 1031826 (0000—xxxx ) Lamp, 12vdc [Speaker] 1
A 1031827 (0000—xxxx ) Receptacle, Lamp [Speaker] 1
21 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 1
22 53466 (0004~ ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
23 08709 (0004~ ) Nut, Hex, Lock, M8 X 1.25, NI 1
24 32491 (0004~ ) Washer, Flat, 0.31, Std 1
25 23146 (0207- ) Pin, Roll, .187d X 1.62I, .187/.192 2
26 1053838 (0207- ) Pin, 30mmd X 215mml 2
27 1062566 (0207- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2
28 34411 (0207- ) Pin, Cotter, Hair, 1.00d .178 Wir 2
v 29 1060942 (xxxx— ) Headlight, 12Vdc, Oval, Halogen 2
A 30 9007513 (xxxx— ) Lamp, Halogen [Speaker] 1

M20 Diesel 331416 (10-10) 2-5



STANDARD PARTS

Fig. 4 — Operator Station Group

M20 Diesel 331416 (5-08)

2-6



STANDARD PARTS

354407 - D, CE
Fig. 4 - Operator Station Group

Ref. Part No. Serial Number Description Qty.
1 9002410 (0000- ) Panel WIdt, Dsl, Repimt 1
1 9002382 (0000- ) Panel WIdt, Dsl, Replmt [W/Fast] 1
1 9002383 (0000- ) Panel WIdt, Dsl, W/ Es, Replmt 1
1 9003424 (0000- ) Panel WIdt, Dsl, Replmt, TJ (Japan only) 1
1 9003427 (0000- ) Panel WIdt, Dsl, Replmt, TJ [W/Fast] (Japan only) 1
1 9003430 (0000- ) Panel WIdt, Dsl, Replmt, TJ, W/Es (Japan only) 1
2 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1015223 (0000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.75w 02ft 2
5 82727 (0000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (0000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (0000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (0000-0003 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1
10 08709 (0000-0003 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (0000-0003 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (0000-0003 ) Washer, Flat, 0.31, Std 18
13 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (0000- ) Panel Widt, Adj 1
15 1030593 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
16 53466 (0000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (0000- ) Panel, Access, Door 1
18 1027218 (0000- ) Mat, Floor 1
19 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
20 39349 (0000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (0000- ) Panel, Access, Floor 1
22 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
23 363976 (0000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
24 39311 (0000- ) Nut, Hex, Std, M8 X 1.25 1
25 1020540 (0000-0090 ) Bracket WIdt, Panl, Mtg 1
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1024231 (0000- ) Panel, Removable, Oprtr Station 1
29 1027267 (0000- ) Mat, Floor 1
30 1020904 (0000- ) Seal, Panl, Instmt 1
31 1020168 (0000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (0000- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (0000- ) Washer, Flat, 0.31, Std 17
35 1035997 (0091- ) Bracket Widt, Mtg, Tank 1

M20 Diesel 331416 (4-07) 2-7



STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

R T \Y
/ / ‘\)VOO Q- /M
N

/\ )/

M20 Diesel 331416 (4-07)

2-8



STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

354409

Ref. Part No. Serial Number Description Qty.
1 1034769 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
4 1023464 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
5 1034764 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (0000- ) Insulation, Flame-Retardant, 0.75-0.88 1
M20 Diesel 331416 (4-07) 2-9




STANDARD PARTS

Fig. 6 — Instrument Panel Group, Diesel

2-10 M20 Diesel 331416 (4-10)



STANDARD PARTS

354897- D, CE
Fig. 6 — Instrument Panel Group, Diesel

Ref. Part No. Serial Number Description Qty.
v 1 9003453 (0000- ) Panel Kit, Instmt, Repair [M20/M30] 1
A 2 9002435 (0000- ) Label Kit, Panel, Replmt [M20] 1
v 1 9007912 (0000- ) Panel, Kit, Instmt, Replmt [M20/M30 ec—H20 only] 1
A 2 9007913 (0000- ) Label Kit, Panel, Replmt [M20/M30 ec-H20 only] 1
3 16968 (0000- ) Nut, Hex, Lock, #08-32, NI 4
4 1028769 (0000- ) Flap, Battery 1
5 1028772 (0000- ) Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl 1
6 1029362 (0000- ) Washer, Shid, Nyl [8-32] 4
7 361071 (0000- ) Plate, Mtg, Light 1
8 361073 (0000- ) Seal, Rbr, Clsd, 0.13, Instmt Panl 1
9 361075 (0000- ) Light, Panl, 14vdc, ,1.1X 1.0 4
10 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
11 73736 (0000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
12 382516 (0000- ) Boot, .63id .291 .90w 1
v 13 87536 (0000- ) Switch, Ignition [Ku] 1
A 87866 (0000- ) Key, Ignition [Set Of 2] 1
14 383165 (0000- ) Boot, Switch, Ignition 1
15 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
16 392171 (0000- ) Switch, Rocker, Dpdt On/Off/On 1
17 398501 (0000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
18 398508 (0000- ) Switch, Rocker, Dpdt Mom/Off/Mom 2
19 56992 (0000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
20 223599 (0000- ) Cup Holder, Rwk 1
21 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
22 1027284 (0000- ) Label, Switch, Rocker [T20] 1
23 9004881 (0000- ) Panel, Instmt, Rh, Dsl, Replmt 1
24 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
25 1041822 (0000- ) Light, Led, .312D, 2 Volt [Tri-Color] (ec-H20 only) 1

M20 Diesel 331416 (4-10) 2-11



STANDARD PARTS

Fig. 7 — Seat Group

2-12 M20 Diesel 331416 (5-09)



STANDARD PARTS

354898, CE
Fig. 7 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (0000- ) Plate Widt, Seat 1
3 1025736 (0000- ) Latch 1
4 09252 (0000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (0000- ) Washer, Flat, #10 2
6 06549 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (0000- ) Latch 1
8 02850 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (0000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4
10 19065 (0000- ) Washer, Flat, #08 2
11 1023499 (0000- ) Insulation, Flame—-Retardant, 1.0 1
12 223080 (0000- ) Arm WIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (0000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (0000- ) Washer, Flat, 0.25 Sae 9
15 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (0000- ) Spacer, Plstc, Ny 1
17 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
v 19 1022105 (0000- ) Seat, Suspension, W/1 Arm And Belt 1
A 1066893 (0000- ) Seatbelt, Retractable [Deluxe Seat] 1
20 32491 (0000- ) Washer, Flat, 0.31, Std 4
21 32983 (0000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (0000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (0000- ) Washer, Flat, 0.38 Std 2
24 08085 (0000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1022005 (0000- ) Cover, Lower 1
26 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
27 39349 (0000- ) Washer, Flat, 0.31 Sae 2
28 1018776 (0000- ) Shroud, Seat 1
29 1026825 (0000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (0000- ) Hinge Widt, Shrd, Rh 2
32 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 1024425 (0000- ) Hinge Widt, Shrd, Rh 2
34 1025916 (0000- ) Grill, Side 1
35 41178 (0000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (0000- ) Bracket, Seat, Adj 1
37 1030588 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
38 1031206 (0000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
39 58494 (0000- ) Stud, Ball, .39d .31-16, Gasspring 2
40 368391 (0000- ) Gasspring, 180Ib, 03.0strk 1
41 01760 (0000- ) Nut, Hex, Lock, .31-18, NI, Thin 2
42 10632-8 (0160- ) Grommet, Rbr, 0.75Id, F/1.3H, .12 Matl 2

M20 Diesel 331416 (1-12) 2-13



STANDARD PARTS

Fig. 8 — Steering Group
N \

2-14 M20 Diesel 331416 (5-08)



STANDARD PARTS

354412, CE
Fig. 8 — Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (0000- ) Fitting, Hyd, E90, Jm06/0Om06 1
2 59577 (0000- ) Fitting, Hyd, Str, Jm06/0Om06, L 1
3 56835 (0000- ) Fitting, Hyd, Str, Jm08/0Om06 1
4 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 1
5 17980 (0000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (0000- ) Steer—-Control, Hyd#05, 06.1 2030 (See Breakdowns) 1
7 1021265 (0000- ) Column, Steering, 09.9L 0.86D 36Tooth 1
8 06960 (0000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4
v 9 73027 (0000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (0000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (0000- ) Boot, Bellows, 3.1l 4.4w 2.8h 1hole, Neo 1
12 70623 (0000- ) Retainer, Boot, Steering Column 1
13 72970 (0000- ) Rivet, Plstc, .250d X 0.898 4
14 768481 (0000- )  Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (0000- ) Button, Cntrl, Horn 1
16 56185 (0000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (0000- ) Bracket Widt, Tilt, Rh 1
18 70709 (0000- ) Bearing, Fing, 2—-Hole, 0.50b 2
19 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (0000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (0000- ) Pin, Locking, Steering, Tilt 1
22 47585 (0000- ) Bearing, FIng, 2hole, 0.50b [Nyl] 2
23 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (0000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (0000- ) Spring, Cmpr, 18.8d, 1.6w, 57.1I 1
26 32486 (0000- ) Washer, Flat, 0.50 Sae 1
27 04706 (0000- ) Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc 1
28 75968 (0000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (0000- ) Washer, Flat, 0.31, Std 2

M20 Diesel 331416 (1-12) 2-15



STANDARD PARTS

Fig. 9 — Front Cover Group

M20 Diesel 331416 (1-10)

2-16



STANDARD PARTS

Ref. Part No.
1022069
1008916
06942
71941
32491
16931
1035068
1046090
1031557
9 15331
10 391368
11 1040467
12 07782
13 08708
14 1049919
15 1029652
16 1029545
17 20394
18 06988
19 1037970
20 1037971

ONNOOTPASWN =

Serial Number
(0000-

Fig. 9 - Front Cover Group

~— e v v v N N e e N N S N N S N N N S S~ N

Description

Shroud, Front, Trimmed

Bracket WIdt, Latch

Screw, Hex, M6 X 1.0 X 16, 8.8
Hinge, .38pin .11 3.5w 06.0l 6/0.38sl
Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 20, 8.8

Grill WIdt, Front

Grill WIdt, Front

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft
Washer, Flat, 0.62 Sae

Cable, Glv .09d 016.5I .38eye /.38eye
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Nut, Hex, Std, M16 X 2.0

Nut, Hex, Lock, M6 X 1.0, NI

Seal, Sponge, 0.88 1.00W 43.0L
Plate, Mtg, Seal

Plate, Mtg, Seal

Screw, Hex, #10-16 X 0.62, Fmg, [Ab]
Screw, Hex, M16 X 2.0 X 90, 8.8

Strip Mtg, Seal

Strip Mtg, Seal

354413, CE

Qty.

—_
o

_ A

M20 Diesel 331416 (10-10)



STANDARD PARTS

Fig. 10 — Engine Cover Group

2-18 M20 Diesel 331416 (10-10)



STANDARD PARTS

354414, CE
Fig. 10 - Engine Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (0000- ) Shroud Assy, Eng 1
A 2 1026628 (0000- ) Angle, Brace, Shrd 1
A 3 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (0000- ) Bracket, Shield, Heat 1

6 74077 (0000- ) Screw, Flt, M8 X 1.25 X 25 4

7 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2

8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4

9 1024500 (0000- ) Hinge Widt, Shrd, Lh 2

10 1025196 (0000- ) Hinge Widt, Shrd, Lh 2
11 1020186 (0000- ) Bracket, Latch, Cover 1
12 1028516 (0000-0006 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (0000-0006 ) Insulation, Flame—-Retardant, 0.5 1

14 21168 (0000-0006 ) Clip, .250h, Plstc [Pine—Tree] 14
15 1026726 (0000- ) Grill, Eng 1

16 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8

17 19066 (0000- ) Washer, Flat, #10 8

18 41178 (0000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (0000- ) Bracket, Guide, Shrd 1
20 384418 (0000- ) Latch, Door [Southco 91-562-07] 1

21 06927 (0000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2

22 02850 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (0000- ) Plate, Seal, Sound 1

24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

25 1030588 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (0000- ) Cover, Lower 1

27 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2

28 39349 (0000- ) Washer, Flat, 0.31 Sae 2
29 384419 (0000- ) Bracket, Latch, Keeper [Southco] 1

30 24265 (0000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2

31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15

32 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7

33 41139 (000000- ) Washer, Lock, Int-Ext, 10 2

M20 Diesel 331416 (10-10) 2-19



STANDARD PARTS

Fig. 11 — Engine and Mount Group, Diesel

2-20 M20 Diesel 331416 (1-10)



STANDARD PARTS

354494
Fig. 11 - Engine and Mount Group, Diesel

Ref. Part No. Serial Number Description Qty.

v 1 1040096 (xxxx— ) Engine Assy, Dsl, 37Hp [Ku V1505] 1
(See Engine Breakdown)

A 2 74405 (xxxx— ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1
v 1 1027591 (0000- ) Engine Assy, Dsl, 37hp [Ku] (See Engine Breakdown) 1
A 2 74405 (0000- ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1
3 368056 (0000- ) Base, Fltr, Oil [Ku] 1
4 70907 (0000- ) Seal, Org 1
5 368059 (0000- ) Pipe, Fltr, Oil [Ku] 1
6 70911 (0000- ) Seal, Org 1
7 55837 (0000- ) Housing, Flywheel, Mach [1505, Kubo] 1
8 07299 (0000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
9 54911-16  (0000- ) Pin, Dowel, Cyl Block [1pk=4] 2
10 19252 (0000- ) Coupling, Drive, Flex, 09.5d / 13tooth 1
11 58566 (0000- ) Housing, Flywheel, Mach [1505, Kubo] 1
12 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 6
13 39284 (0000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
14 06966 (0000- ) Screw, Hex, M10 X 1.5 X 110, 8.8 5
15 32485 (0000- ) Washer, Flat, 0.38, Sae 13
16 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 5
17 380521 (0000- ) Magnet, Pickup 1
18 20171 (0000- ) Nut, Hex, Jam, .38-24 1
19 1023282 (0000-0195 ) Bracket Widt, Mtg, Eng, Front, Dsl 1
20 07299 (0000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 4
21 1023074 (0000- ) Bracket WIdt, Mtg, Eng, Rear, Dsl 1
22 51176 (0000- ) Isolator, Vib, .50d 3
23 06972 (0000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
24 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 3
25 32493 (0000- ) Washer, Flat, 0.50, Std 1
26 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
27 24976 (0000- ) Fitting, Brs, E45, Pf02/Pm02 1
28 79399 (0000- ) Switch, Press, Dpdt 0006psi 1
29 9005795 (0000—xxxx ) Instr, Switch, Replmt, Thermostat, Eng 1
30 68106 (0000—xxxx ) Terminal, Tab, .25 .19h .84l 1
31 19310 (0000—xxxx ) Nut, Hex, Std, #08-32 1
32 1027273 (0000- ) Hose, 0300, 08, Jf08str / None, 19.0 1
33 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56—-1.06d, .56w 1
34 16376 (0000- ) Fitting, Hyd, Plug, Jm08 1
35 70165 (0000- ) Gasket, Solenoid, Throttle [Ku] 1
36 71385 (0000- ) Actuator, Govnr, Dsl 1
37 71388 (0000- ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
38 393401 (0000- ) Adapter, Actuator, Govnr, Eng, Dsl 1
39 76570 (0000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
40 364972 (0000- ) Bracket, Mtg, Flir, Oil, Remote 1
41 367591 (0000- ) Fitting, Hyd, Str, Spcl 1
42 33595 (0000- ) Fitting, Hyd, E90, Jm08/Om16 Metric 1
43 15687 (0000- ) Fitting, Hyd, Str, Jm08/Pm08 1
44 51869 (0000- ) Fitting, Hyd, E90, Jm08/Pm08 1
45 59578 (0000- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 032.0 2
46 39703-2 (0000- ) Element, Fltr, Oil, Spin-On 1
47 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
48 32491 (0000- ) Washer, Flat, 0.31, Std 2
49 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
50 32493 (0000-0003 ) Washer, Flat, 0.50, Std 2
51 08711 (0000-0003 ) Nut, Hex, Lock, M12 X 1.75,NI 3
52 1050757 (xxxx— ) Switch, Thermostat, Water 1
53 1046810 (0196- ) Bracket WIdt, Mtg, Eng, Front, Dsl 1

M20 Diesel 331416 (1-10) 2-21



STANDARD PARTS

Fig. 12 - Engine Fuel Tank Group, Diesel

2-22 M20 Diesel 331416 (11-08)



STANDARD PARTS

354487
Fig. 12 — Engine Fuel Tank Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1026550 (0000- ) Tray WIdt, Fuel 1
2 1026759 (0000- ) Insulation, Flame—Retardant, 0.5 1
v 3 9002396 (0000-0043 ) Tank, Fuel, 11.2gal, Dsl, Replmt 1
A 4 48267 (0000-0043 ) Cap, Tank, Fuel, 2.3neck 2.6d 1
A 1039521 (0000-0043 ) Send-Unit, Fuel 1
5 1025229 (0000- ) Strap, Tank, Gas 4
6 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
7 32491 (0000- ) Washer, Flat, 0.31, Std 8
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
9 32483 (0000- ) Washer, Flat, 0.25, Sae 4
10 32981 (0000- ) Nut, Hex, Lock, .25-20, NI 4
11 1023482 (0000- ) Hose, Fuel, 0.50id 21.0I 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
13 9000355 (0000- ) Fitting, Brs, E90, Em05/Pm04 1
14 17414 (0000- ) Fitting, Hyd, Str, Pf02/Pm04 1
15 32183 (0000- ) Fitting, Brs, E90, Pm02/Bm03 1
16 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
v 17 9003611 (0044—xxxx ) Tank, Fuel, 11.2gal, Dsl, Replmt [2007] 1
A 18 1033897 (0044—xxxx ) Gasket, Sender, Fuel 1
A 19 1033901 (0044 -xxxx ) Send-Unit, Fuel [2007] 1
A 20 1032812 (0044—xxxx ) Cap, Fuel, Tank 1
A 21 48126 (0044—xxxx ) Fitting, Pipe, Plug, Pm02, Sq Head 1
v 17 9003939 (xxxx— ) Tank, Fuel, 11.2gal, Dsl, Replmt, Ce[08] 1
A 18 1033897 (xxxx— ) Gasket, Sender, Fuel 1
A 19 1033901 (xxxx— ) Send-Unit, Fuel [2007] 1
A 20 1032812 (xxxx— ) Cap, Fuel, Tank 1
A 21 48126 (xxxx— ) Fitting, Pipe, Plug, Pm02, Sq Head 1

M20 Diesel 331416 (11-08) 2-23



STANDARD PARTS

Fig. 13 — Engine Fuel Line Group, Diesel

M20 Diesel 331416 (4-10)

2-24



STANDARD PARTS

354488
Fig. 13 — Engine Fuel Line Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1032512 (0000- ) Tray WIdt, Drip, Dsl 1
2 1032424 (0000- ) Tray WIdt, Drip, Fuel 1
3 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1006416 (0000- ) Hose, Afmkt, Pvc, Clr 0.38id 03ft 1
5 364779 (0000- ) Bar, Flat, Stl 0.38, 01.00 X 03.3I 1
6 59015 (0000- ) Pump, Fuel 1
7 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
8 32490 (0000- ) Washer, Flat, 0.25, Std 6
9 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 10

10 53029 (0000- ) Fitting, Brs, E90, Em05/Pm02 1
11 47566 (0000- ) Fitting, Hyd, Str, Pm02/Pm02 1
12 17414 (0000- ) Fitting, Hyd, Str, Pf02/Pm04 1
v 13 1016827 (0000- ) Filter Assy, Fuel, Dsl 1
A 1017126 (0000- ) Element, Fltr, Fuel [Dn] 1
14 78043 (0000- ) Fitting, Brs, Str, If05/Pm04 1
15 1024380 (0000- ) Fuelline, .31d 04.0I 05if/05if, Stl 1
16 70173 (0000- ) Hose, 0050, 04, If05str / Im05str, 10.0 1
17 365066 (0000- ) Fitting, Hyd, Str, Metric, Om10/If05 1
18 87738 (0000- ) Hose, Fuel, 0.18id 29.0l 1
19 365190 (0000- ) Hose, Fuel, 0.31id 22.0l 1
20 69234 (0000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1h 1
21 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 32491 (0000- ) Washer, Flat, 0.31, Std 3
23 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
24 1029082 (0000- ) Bracket, Mtg, Ecu [M20/T20 2007] 1
25 1059488 (0000- ) Bracket, Mtg, Coolant, Tank, Dsl [2010] 1
26 1040835 (0000- ) Control, Govnr [All Purpose] 1
27 1027922 (0000- ) Bracket, Mtg, Govnr Control, Dsl 1
28 56186 (0000- ) Relay, 12vdc, 40a, Spdt N/O 3
29 379656 (0000- ) Timer, 12vdc, 10 Sec 1
30 06943 (0000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
31 06947 (0000- ) Screw, Hex, M6 X 1.0 X 40, 8.8 1
32 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
33 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2

M20 Diesel 331416 (4-10) 2-25



STANDARD PARTS

Fig. 14 — Engine Air Cleaner Group, Diesel

M20 Diesel 331416 (4-07)

2-26



STANDARD PARTS

Ref. Part No.
369745
369746
06943
08708
32483
1020949
14432
1024772
9 1023892
10 39284
11 32485
12 09740
13 69234
14 01685
15 08713
16 369747
17 398279
18 11984
19 51560-5
20 03026

O~NO O WN =

Fig. 14 — Engine Air Cleaner Group, Diesel

Serial Number
(0000-

~— e e e v N e e N N S N N S S N N S S N

Description

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.25, Sae

Hose, Intake, Mold, 2.00id [Epdm]
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Bracket, Mtg, Air Fltr, Dsl

Hose, Intake, Mold, 1.75id 1.75id Dsl
Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38, Sae

Screw, Hex, M8 X 1.25 X 20, Ss
Clamp, Cable, Stl, 1.00d X 0.75w, 1h
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Mtg, Fltr, Air

Element, Flir, Air, Safety (Option)
Fitting, Pipe, E90, Pf02/Pm02
Fitting, Brs, Str, Pm02, Service
Indicator, Service, Fltr, Air [20h20 Dn]

354489

Qty.

P e T Y I U W W U |\ N\ PR N Uy 'S I N (O B L O T\ IS N N

M20 Diesel 331416 (4-07)

2-27




STANDARD PARTS

Fig. 15 — Engine Alternator Group, Diesel (0000—xxxx)

SN
\ «uu\.o*‘\

A_.lyquvm_.um/.w\ >

LA e
NX e — @
N \ /
WS
) ..ﬂm‘»d?m!.,.v
) Y, 9
5 - RS

M20 Diesel 331416 (11-08)

2-28



STANDARD PARTS

Ref. Part No.
392611
35707
59156
16953
1023911
1023943
33612
32988

9 32485
10 76570
11 32491
12 08709
13 39283
14 1028667
15 39277
16 1028420
17 06943
18 32490
19 08708
20 393371
21 393370
22 76957
23 1024213
24 1024211
25 46390
26 32492
27 41430
28 1024206
29 35707
30 50902
31 1024264
32 06942
33 06548
34 32483
35 39277
36 1031566
37 1035341
38 00960
39 71388
40 19066
41 1029689
42 1016314
43 1033697
44 1038035

O~NO O WN =

Fig. 15 — Engine Alternator Group, Diesel (0000—xxxx)

Serial Number

(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx

— e e e e e e e e e e e v v e e e e e e e e e e e e e e e e N N S N N S N N S S N N S S

Description

Alternator, 12vdc, 075a [Valeo]
Screw, Hex, .38-16 X 3.00, G5
Nut, Hex, Lock, .38-16, NI, Ss
Screw, Hex, .31-18 X 0.75, Sems
Belt, V, 37.51 [3v]

Bracket WIdt, Mtg, Alternator, Dsl
Screw, Hex, M10 X 1.25 X 35, 8.8
Washer, Lock, Int, 0.38

Washer, Flat, 0.38, Sae

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Screw, Hex, M10 X 1.5 X 25, 8.8
Arm WiIdt, Alternator, Dsl

Screw, Hex, M8 X 1.25 X 25, 8.8
Bracket, Sppt, Alternator, Dsl
Screw, Hex, M6 X 1.0 X 20, 8.8
Washer, Flat, 0.25, Std

Nut, Hex, Lock, M6 X 1.00, NI
Sheave, 01grv, Rwk 393400 [3v]
Sheave, 01grv, 04.1pd 1.6b [XI]
Screw, Hex, .31-18 X 1.50, G5
Shaft, Mtg, Sheave, Ds

Sheave, 01grv, 02.6pd 0.63b [Hc41]
Bearing, Ball, 0.79b 1.85d 0.55w
Washer, Flat, 0.38, Std

Nut, Hex, Lock, M10 X 1.5, NI
Bracket, Mtg, Sheave, Dsl

Screw, Hex, .38-16 X 3.00, G5
Nut, Hex, Lock, .38-16, NI

Arm, Alternator, Dsl

Screw, Hex, M6 X 1.0 X 16, 8.8
Screw, Hex, M6 X 1.0 X 60, 8.8
Washer, Flat, 0.25, Sae

Screw, Hex, M8 X 1.25 X 25, 8.8
Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper
Spacer, Fan, Dsl [M20/T20]

Key, Sq, 0.12 X 0.12, 0.50I
Screw, Soc, M6 X 1.00 X 16, 12.9
Washer, Flat, #10

Cable, 06ga 16.0l Red .38ring /.38ring
Boot, 90deg .50id 1.00id 2.50I, Red
Bracket, Clamp, Hose

Belt, v, 37.0L [3V]

354490

Qty.

S A N2 DR DN A A aaa DD aaaaaaadND NN, A aW",A A aaaiN "2 2 WN ", N,

M20 Diesel 331416 (5-09)

2-29




STANDARD PARTS

Fig. 16 — Engine Alternator Group, Diesel (xxxx—

M20 Diesel 331416 (11-08)

2-30



STANDARD PARTS

Ref. Part No.
392611
35707
59156
76955
41186
73737
1036847
1036859
9 06943
10 32483
11 08708
12 39277
13 32491
14 08709
15 1036844
16 76570
17 39283
18 32492
19 33612
20 32988
21 371527
22 42011
23 01683
24 1029689
25 1016314
26 41361
27 1031566
28 1035341
29 00960
30 71388
31 19066
32 1039208
33 1039212
34 393244

O~NO O WN =

Fig. 16 — Engine Alternator Group, Diesel (xxxx-— )

Serial Number
(xxxx—
(xxxx—
(xxxx—
(xxxx—

— e v v N e e e e e e e e e e e S e e N S N N S N N S S N S S N N

Description

Alternator, 12vdc, 075a [Valeo]
Screw, Hex, .38-16 X 3.00, G5
Nut, Hex, Lock, .38-16, NI, Ss
Screw, Hex, .31-18 X 1.00, G5
Washer, Flat, Belleville, .31

Tube, 0.38id 0.750d 00.3I, Ss

Arm WIdt, Alternator, Dsl

Bracket, Sppt, Alternator, Dsl
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Bracket WIdt, Mtg, Alternator, Dsl
Screw, Hex, M8 X 1.25 X 30, 8.8
Screw, Hex, M10 X 1.50 X 25, 8.8
Washer, Flat, 0.38, Std

Screw, Hex, M10 X 1.25 X 35, 8.8
Washer, Lock, Int, 0.38

Wire, Ground

Screw, Hex, 10-24 X 0.50, Ss
Washer, Flat, 10, Ss

Cable, 06ga 16.0l Red .38ring /.38ring
Boot, 90deg .50id 1.00id 2.50I, Red
Nut, Hex, Std, M8 X 1.25, Brs

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper
Spacer, Fan, Dsl [M20/T20]

Key, Sq, 0.12 X 0.12, 0.501

Screw, Soc, M6 X 1.00 X 16, 12.9
Washer, Flat, 10

Washer, Flat, 1.10b 1.50d .12, Stl, PI
Spacer, Fan

Belt, V, 42.01 [Hc41]

354490

Qty.

S A A RN A A A NN A A A A a N2 A aaLBPRAPdDNDN AT A,

M20 Diesel 331416 (5-09)

2-31




STANDARD PARTS

2-32 M20 Diesel 331416 (11-08)



STANDARD PARTS

354491
Fig. 17 — Engine Muffler Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1024357 (0000- ) Tube, Exhaust, Dsl 1
2 24012 (0000- ) Clamp, Muffler, 1.62d 3
3 9002411 (0000- ) Plate, Shield, Heat, Dsl, Replmt 1
4 79381 (0000- ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 2
5 74452 (0000- ) Tube WIdt, Exhaust, 1.5d, 4 Hole Fing 1
6 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
7 32491 (0000- ) Washer, Flat, 0.31, Std 4
8 33333 (0000- ) Muffler, Exhaust 1
9 1017969 (0000- ) Bracket, Muffler, Hanger, Front 1

10 1013031 (0000- ) Isolator, Rbr 1
11 222496 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.9I [430ss] 2
12 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
13 01685 (0000- ) Washer, Flat, 0.31, Ss 4
14 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
15 1028994 (0000- ) Channel, Shield, Muffler [M20/T20 2007] 1
16 1022113 (0000—xxxx ) Bracket, Retainer, Shield, Heat 2
17 08716 (0000—xxxx ) Screw, Hex, M6 X 1.0 X 20, Ss 6
18 32483 (0000—xxxx ) Washer, Flat, 0.25, Sae 6
19 08712 (0000—xxxx ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 6
20 1021789 (0000- ) Tube, Exhaust, 1.5d 1
21 1032010 (0000- ) Shield, Heat, Dsl 1
22 08716 (xxxx— ) Screw, Hex, M6 X 1.0 X 20, Ss 2
23 32483 (xxxx— ) Washer, Flat, 0.25, Sae 2

M20 Diesel 331416 (4-11) 2-33



STANDARD PARTS

Fig. 18 — Engine Radiator Group, Diesel (0000—-0195)

2-34 M20 Diesel 331416 (1-10)



STANDARD PARTS

Ref. Part No.
1018059
368132
1023154
1033688
1023180
11399
1007482
79381

9 1023810
10 06942
11 32490
12 1024028
13 74455
14 9002412
15 1027112
16 08708
17 16931
18 32491
19 08709
20 53466
21 49800
22 06927
23 19064
24 02850
25 1027099
26 1027103
27 43844
28 49266
29 51305
30 73471
31 1023853
32 1015041
33 39277
34 54274
35 09832
36 1014563
37 32486
38 41430
39 1026003
40 67767
41 09740
42 01685
43 08713
44 1016383
45 1035878
46 763116
47 1035976
48 1040467

ONO O WN =

Fig. 18 — Engine Radiator Group, Diesel (0000-0195)

Serial Number

(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0007
(0000-0007
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000—xxxx
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0004-0195
(0000-0195

— e e e e N e e e e e e v e e e e e e e e e e e e e e e e e N S e e e S N N S N N S S N N S S N

Description

Radiator

Cap, Radiator, 15psi

Hose, Radiator, Upper, Dsl

Hose, Radiator, Lower, Dsl

Tube, Radiator, Lower, Dsl

Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Hose, Rbr, E90 1.25id 1.25id 04.2 03.1
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Panel, Shrd, Fan, Dsl

Screw, Hex, M6 X 1.0 X 16, 8.8
Washer, Flat, 0.25, Std

Plate, Guard, Fan Shrd, Ds

Screw, Hex, M6 X 1.0 X 12, Fmg

Plate, Guard, Fan, Shrd, Dsl, Repimt
Bracket, Mtg, Latch, Dsl

Nut, Hex, Lock, M6 X 1.00, NI

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Latch

Screw, Pan, M4 X 0.70 X 16, 4.8
Washer, Flat, #06

Nut, Hex, Lock, M4 X 0.70, NI

Plate, Mtg, Seal

Seal, Radiator

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Fitting, Draincock, E90, .25npt
Hose, Pvc, CIr, 0.38id 0.560d 22.00I
Tank, Coolant, 04.7 03.3 4.7deep, 1liter
Hose, Afmkt, Coolant Recvy, 05ft
Screw, Hex, M8 X 1.25 X 25, 8.8
Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss
Washer, Flat, 0.50, Sae

Nut, Hex, Lock, M10 X 1.5, NI

Bracket, Ftg, Bh

Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Brs, Str, Pf04/Pm06

Skirt, Debris, Eng Radiator

Tie, Cable, Nyl, 15.31. W 4.5 Max D
Bracket, Sppt, Radiator, Upper

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems

354492, CE

Qty.

A A A A A NNNNAEANWSaANNNRE S ANNNANDOGN U S 20l Wa WA oo

M20 Diesel 331416 (4-11)

2-35




)

Fig. 19 - Engine Radiator Group, Diesel (0196—

STANDARD PARTS

ANOVGIERTOR)
SN

Ve

S
J
v

! \ Y/ T~ Y
) .w&/é Ree
X YA\ A \
- (i S N
\ BOAT =
</ L

M20 Diesel 331416 (1-10)

2-36



STANDARD PARTS

356042, CE
Fig. 19 — Engine Radiator Group, Diesel (0196- )

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (0196- ) Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1045764 (0196- ) Cap, Radiator, 14Psi [Stant] 1

3 1037346 (0196- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9006814 (0196- ) Shrd WIdt,Fan,Dsl, Repimt [M20/M30/T20] 1
4 9006815 (0196- ) Shrd WIidt,Fan,Dsl, Repimt [Ce] 1
4 9006816 (0196- ) Shrd WIdt,Fan,Dsl, Repimt [Tj] 1
5 1045433 (0196- ) Bracket, Cover 1
6 1036892 (0196- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 6
7 1046962 (0196- ) Bracket, Mtg, Radiator 1
8 39285 (0196- ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
9 32492 (0196- ) Washer, Flat, 0.38, Std 8
10 54274 (0196- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
11 09832 (0196- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (0196- ) Washer, Flat, 0.40b 1.12d .12, Ss 6
13 41430 (0196- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 1037355 (0196- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
15 1046801 (0196- ) Shroud WiIdt, Fan, Dsl 1
16 1052164 (0196- ) Bracket, Sppt 1
17 39283 (0196- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
18 32485 (0196- ) Washer, Flat, 0.38, Sae 3
19 1052175 (0196- ) Skirt, Fan, Eng, Dsl 1
20 1053143 (0196- ) Bracket, Shrd, Fan, Upper, Dsl 1
21 41178 (0196- ) Washer, Flat, 0.25, Fendr 3
22 49266 (0196- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
23 1019968 (0196- ) Bracket, Mtg, Radiator 1
24 1040467 (0196- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
25 30407 (0196- ) Clip, Keeper, Open 1
26 08708 (0196- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 32490 (0196- ) Washer, Flat, 0.25, Std 1
28 1046247 (0196- ) Bracket, Shrd, Fan, Lh 1
29 07299 (0196- ) Screw, Hex, M10 X 1.25 X 25, 8.8 2
30 1046261 (0196- ) Bracket, Shrd, Fan, Rh 1
31 1046282 (0196- ) Bracket, Shrd, Fan, Upper, Lh 1
32 16931 (0196- ) Screw, Hex, M8 X 1.25 X 20, 8.8 13
33 32491 (0196- ) Washer, Flat, 0.31, Std 13
34 07790 (0196- ) Nut, Hex, Fing, M6 X 1.00 1
35 1061937 (0189- ) Guard, Fan, Gas/Lpg, Ce [M20/T20] 1
36 16931 (0189- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
37 39349 (0189- ) Washer, Flat, 0.31, Sae 2

M20 Diesel 331416 (4-11) 2-37



STANDARD PARTS

Fig. 20 - Engine Radiator Hose Group, Diesel (0196- )

2-38 M20 Diesel 331416 (4-10)



STANDARD PARTS

Ref. Part No.
1047092
11399
51305
1016383
73471
43844
1033697
35707
9 32492
10 50902
11 1023180
12 1033688
13 53466
14 16931
15 32491
16 08709
17 1007482
18 79381
19 1023853
19 1054382
20 49266
21 1015041
22 1033688
22 1062103

O~NO O WN =

Fig. 20 - Engine Radiator Hose Group, Diesel (0196- )

Serial Number

(0196-
(0196-
(0196-
(0196-
(0196-
(0196-
(0196—xxxx
(0196—xxxx
(0196—xxxx
(0196—xxxx
(0196-
(0196—xxxx
(0196—xxxx
(0196—xxxx
(0196—xxxx
(0196—xxxx
(0196-
(0196-
(0196—xxxx
(xxxx—
(0196-
(0196-
(
(

XXXX—YYYY
yyyy=

~— e N e N N e N N N N N N S N N S N N N S S~ N

Description

Hose, Radiator, Upper, Dsl

Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Fitting, Draincock, E90, .25npt

Fitting, Brs, Str, Pf04/Pm06

Hose, Pvc, Clr, 0.38id 0.560d 022.0I

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Clamp, Hose

Screw, Hex, .38-16 X 3.00, G5

Washer, Flat, 0.38, Std

Nut, Hex, Lock, .38-16, NI

Tube, Radiator, Lower, Dsl

Hose, Radiator, Lower, Dsl

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
Screw, Hex, M8 X 1.25 X 20, 8.8

Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Tank, Coolant, 03.30w 4.7hi 04.71,1liter
Tank, Coolant, 03.6W 04.1HI 05.5L,1Liter
Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

Hose, Afmkt, Coolant Recvy, 08ft

Hose, Radiator, Lower, Dsl (Cut to fit)

Hose, Radiator, Lower, Dsl

354911

Qty.

=S A A N AN AN a A aaa dMNNND 2N DA

M20 Diesel 331416 (4-11)

2-39




STANDARD PARTS

Fig. 21 — Battery and Electrical Group

2-40

M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
369704
1037346
08709
19066
57804
1024274
1026576
06549

9 1021290
10 33671
11 54333
12 20778
13 60295
14 68869
15 222290
16 762514
17 53466
18 10143
19 08709

ONOOTWHADN-=-

Fig. 21 - Battery and Electrical Group

Serial Number
(0000-

~— e e e O N N N N N S N N N S N N S S

Description

Horn, 12vdc, Dba [Wolo]

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, #10

Relay, 12vdc, 40a, Spdt N/O

Cover, Fuse, Block

Gasket, Cover, Fuse Block

Nut, Hex, Lock, M5 X 0.8, NI

Alarm, Warning [Sonalert, St628]

Strap, Rbr, Tie-Down, 2/Hooks 19.0I
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Pvc, ClIr, 0.50id 0.690d 30.00
Cable, Battery, 02ga 60.0I Blk .41ring
Cable, Battery, 02ga 48.0l Red .41ring
Diode, Ele, Plug

Fuse, 015a

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Battery, Wet, 12Vdc 0600Cca

Nut, Hex, Lock, M8 X 1.25, NI

354425, CE

Qty.

[ RGN NGNS N

= 04 A aa
AN

N = A

M20 Diesel 331416 (5-08)

2-41




STANDARD PARTS

Fig. 22 — Wheel Group, Front Drive

2-42 M20 Diesel 331416 (1-12)



STANDARD PARTS

354426
Fig. 22 — Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 9008248 (0000-0337 ) Housing Kit, Drive, Front, Repimt 1
2 51338 (0000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (0000- ) Fitting, Grease, Str Pm04 .63l 2
4 374560 (0000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (0000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (0000- ) Fitting, Hyd, Str, Jm10/0Om12 1
7 393215 (0000- ) Fitting, Hyd, E45, Jm04/Om06 1
8 1024249 (0000- ) Fitting, Hyd, E45, Jm10/Om12 1
9 19583 (0000- ) Screw, Soc, .50-13 X 1.50, Al 4

v 10 54087 (0000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1

A 32126 (0000- ) Stud, Wheel, .50-20 X 1.50I, 0.370th 5
11 08180 (0000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (0000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (0000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (0000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (0000- ) Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled 1
16 54052 (0000- ) Nut, Hex, Sitd, 1.12-18 1
17 72926 (0000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (0000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (0000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (0000- ) Fitting, Hyd, E45, Jm06/0Om06 2
21 71340 (0000-0337 ) Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd 2
22 71341 (0000-0337 ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (0000- ) Washer, Flat, 0.75 Sae 2
24 32987 (0000-0337 ) Nut, Hex, Lock, .75-10, NI 1
25 58842 (0000- ) Bar, Flat, St1 0.19, 01.50 X 04.11 1
26 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (0000- ) Washer, Flat, 0.31, Std 2
28 32987 (0338- ) Nut, Hex, Lock, .75-10, NI 1
29 57315 (0000- ) Sleeve, Nyl, #37 05.0l 2
30 49266 (0000- ) Tie, Cable, Nyl, 07.3I .19w 1.8 Max D 1
31 1059343 (0000- ) Tire, Drive, Scrbr, Non—Skid, 18.0X6.0 1
31 1059346 (0000- ) Tire, Drive, Scrbr, Non-Skid, 16.0x6.0 (Included in Kit 1

363174) (Optional)
32 1061973 (0000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1
(Optional Polyurethane)

33 1064086 (0338- ) Housing, Sppt, Rear Wheel 1
34 77345 (0338- ) Screw, Hex, .75-10 X 3.25, G5
35 1060521 (0338- ) Bracket, Mtg, Sppt 1

M20 Diesel 331416 (1-12) 2-43



STANDARD PARTS

Fig. 23 — Wheel Group, Rear

2-44 M20 Diesel 331416 (10-10)



STANDARD PARTS

354427

Fig. 23 — Wheel Group, Rear
Ref. Part No. Serial Number Description Qty.
v 360023 (0000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (0000- ) Plate, Backing, Brake 1
A 2 360271 (0000- ) Bushing, Sleeve, 0.78b 0.86d 0.93l, Bnz 1
A 3 360272 (0000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (0000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (0000- ) Retainer, Ring, Brake 1
A 6 360275 (0000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (0000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (0000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (0000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (0000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (0000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (0000- ) Washer, Flat, 0.50 Sae 8
14 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (0000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1059671 (0000- ) Tire, Idler, Scrbr, Blk, 16.0X3.5 2
A 17 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 16 1059347 (0000- ) Tire, Idler, Scrbr, Non—Skid, 16.0x3.5 (Included in Kit 2
363174) (Optional)
A 17 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1061974 (0000- ) Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5 2
(Optional Polyurethane)
A 19 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
M20 Diesel 331416 (1-12) 2-45




STANDARD PARTS

Fig. 24 — Brake Pedal Linkage Group

2-46 M20 Diesel 331416 (5-09)



STANDARD PARTS

354899, CE
Fig. 24 - Brake Pedal Linkage Group
Ref. Part No. Serial Number Description Qty.
1 14605 (0000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (0000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (0000- ) Rod 2
4 14595-1 (0000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (0000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (0000- ) Nut, Hex, Std, .25-28 2
7 364864 (0000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (0000- ) Shaft WIdt, Brake 1
9 1026025 (0000—xxxxxX ) Plate, Stop, Brake 2
10 361339 (0000—xxxxxX ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (0000- ) Bearing, Split, 1.00b 4
12 382224 (0000- ) Plate, Sppt 2
13 39279 (0000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (0000- ) Washer, Flat, 0.31, Std 7
15 1025495 (0000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (0000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (0000- ) Nut, Hex, Jam, .31-24 2
18 69582 (0000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (0000- ) Bracket, Mtg, Cable 1
21 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (0000- ) Shaft WIdt, Pedal, Brake 1
23 51109 (0000- ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
24 23788 (0000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (0000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (0000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (0000- ) Washer, Flat, 0.25 Std 8
28 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (0000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (0000- ) Pedal, Brake, Lock 1
31 46563 (0000- ) Bushing, Sleeve, 0.37b 0.50d 0.501, Oib 1
32 59009 (0000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (0000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
37 59962 (0000- ) Switch, Snap, 15A Nc, RIr 1
38 313174 (0000- ) Cs, Bracket, Mtg, Switch 1
39 24199 (0000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
40 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
41 01683 (0000- ) Washer, Flat, 10, Ss 2

M20 Diesel 331416 (5-09) 2-47



STANDARD PARTS

Fig. 25 - Directional Pedal and Linkage Group, Diesel

wn

S B W
\ & \alym%\\\mv \_\ 39/\w\
¢ / &\1 SRRV,

s ( Y \ A&.ﬁ & o‘. %

M20 Diesel 331416 (10-10)

2-48



STANDARD PARTS

354493
Fig. 25 - Directional Pedal and Linkage Group, Diesel

Ref. Part No. Serial Number Description Qty.
1 1025140 (000000- ) Pedal, Propel 1
2 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1
3 59668 (000000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (000000- ) Cable, Push/ Pull, 098.01 .25-28/.25-28 1
8 68866 (000000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (000000- ) Nut, Hex, Std, .25-28 2

10 65441 (000000- ) Tube, 00.38d 00.26b 00.3| Stl Plt 2
11 41399 (000000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (000000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (000000- ) Washer, Flat, 0.25 Std 5
14 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 4
15 63234 (000000- ) Tube, 00.50d 00.38b 00.6I Stl 2
16 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 1
17 32492 (000000- ) Washer, Flat, 0.38 Std 2
18 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
19 21197 (000000- ) Screw, Hex, .38-16 X 1.00, 5 2
20 11842 (000000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
21 48079 (000000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 1
22 53947 (000000- ) Cam, Centering, Pintle 1
23 54655 (000000- ) Cam, Centering, Pintle 1
24 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 1
26 53953 (000000- ) Arm, Cntrl, Pintle, Centering 2
27 54205 (000000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
28 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 4
29 1027233 (000000- ) Arm, Pintle 1
30 83879 (000000- ) Screw, Hex, .31-24 X 0.75, NI 1
31 41186 (000000- ) Washer, Belleville, .31 3
32 1027313 (000000- ) Bracket Widt, Propel, Pintle 1
33 84170 (000000- ) Bracket, Retainer, Safety 1
34 16213 (000000- ) Bolt, Shid, .31d X 1.00, .25-20 1
35 7341 (000000- ) Shock Absorber, 2.3 Strk 1
36 39278 (000000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
37 32491 (000000- ) Washer, Flat, 0.31 Std 2
38 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 1022787 (000000- ) Arm [Positioning] 2
40 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
41 01683 (000000- ) Washer, Flat, #10 Ss 2
42 1022779 (000000- ) Sensor, Spd / Dir, 6-30vdc 1
43 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
44 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
45 10831 (000000- ) 2
46 32485 (000000- ) Washer, Flat, 0.38 Sae 4
47 1027692 (000000- ) Bracket, Propel, Dsl 1
48 1027742 (000000- ) Bracket, Mtg, Sensor 1
49 32483 (000000- ) Washer, Flat, 0.25, Sae 2
50 1032399 (000000- ) Strap, Sppt 1
51 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
52 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
53 386088 (000000- ) Bolt, Eye, M8X1.25, 2.75L 1
54 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2

M20 Diesel 331416 (10-10) 2-49



STANDARD PARTS

Fig. 26 — Hopper Lift Arms Group

M20 Diesel 331416 (4-07)

2-50



STANDARD PARTS

Ref. Part No.
1018241
23211
09252
19066
07789
1018226
364587
72897
9 1040467
10 42120-1
11 59542
12 07259
13 1018260
14 1018262
15 1018266
16 16944
17 1029646
18 47638
19 393215
20 1025904
21 1018227
22 02942
23 1018275
24 09028
25 01686
26 1018276
27 08179

O~NO O WN =

Fig. 26 — Hopper Lift Arms Group

Serial Number
(0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N~ o~ o~ o~ o~ o~~~ o~ o~ o~ o~ o~ o~

~— e e v v e e e e N e e N N e N N S N N N S N N S S N

Description

Frame WiIdt, Lift, Hppr

Switch, Snap, 15a No, RIr

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10

Nut, Hex, FIng, M5 X 0.8

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl
Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz
Plate, Pin, Clevis, Upper

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems
Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Fitting, Grease, Str Pm04 .47I

Tube WIdt, Arm, Safety

Rod Widt, Arm, Safety

Pin, Arm, Safety

Screw, Hex, M4 X 0.7 X 10, Fmg
Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000
Fitting, Hyd, E90, Jm04/0Om06

Fitting, Hyd, E45, Jm04/Om06

Fitting, Hyd, Rst, Jf04/Jm04, .028

Pin, Clevis, 0.88d X 2.25I

Pin, Cotter, Hair, 0.62d .120 Wir

Plate WIdt, Arm, Stop

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin, Clevis, 0.62d X 2.91I

Pin, Cotter, .094 X 1.00

354430

Qty.

A A NN AN 2 aaaaafNRNBANBERNNMNNMNNNODNA

M20 Diesel 331416 (5-09)

2-51




STANDARD PARTS

up

Gro

Fig. 27 — Hopper and Debris Screen

L

SN
' \

2-52



STANDARD PARTS

Ref. Part No.
1018300
1018272
763042
08714
1018239
1018235
1018258
222268
9 1017218
10 08713
11 1039163
12 1039215
13 09010
14 1017218
15 222268
16 08713
17 1044323

O~NO O WN =

Fig. 27 — Hopper and Debris Screen Group

Serial Number
(0000-

(

(

(

(

(0000-0023
(0000-0023
(0000-0023
(0000-0023
(0000-0023
(
(
(
(
(
(
(

~— e e N S N N S N N N N N N S S~ N

Description

Hopper, Debris, Rm-Hg, Trimmed
Bar, Mtg, Hppr

Washer, Flat, Belleville, M10

Nut, Hex, Lock, M10 X 1.5, NI, Ss
Hose Assy, W/1cuff, 1.0d 091 1.0/
Filter Widt, Hppr (Replaced By 9003774)
Spring, Flat, Retainer, Screen
Washer, Flat, 0.38b 1.25d .12, Neo
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screen WIdt, Hppr

Angle, Retainer

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Washer, Flat, 0.38b 1.25d .12, Neo
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring, Flat, Retainer, Angled Screen

354431

Qty.

S NNW_LA 2 WCWWW 222000 N -

M20 Diesel 331416 (4-07)

2-53




STANDARD PARTS

Fig. 28 — Hopper Cover and Dust Filter Group

M20 Diesel 331416 (4-11)

2-54



STANDARD PARTS

Ref.

O~NO O WN =

Part No.
1041984
15678
01684
360824
09200
1033591
1015220
367679
06922
19064
32975
01754
1041006
1018203
360952
1017944
32483
08712
09740
01685
08713
06957
06963
39311
39312
1037671
36658
1041920
1059542
1049242
1053320
20634
1048295AM
1018207
09291
1014563
39277
01685
15678
1037235
36661
1036611
1056298
763116
1037947

Fig. 28 — Hopper Cover and Dust Filter Group

Serial Number

(0000~

0000-0021
0000-0021
0000-0021
0000-0021
0000-0021

— e e e e e e e e v e e e e e e v e e v e e e e e e e e S e N S S N N S N N S S N N S S N

Description

Bracket, Cover, Hppr

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.25, Ss

Latch

Screw, Pan, M5 X 0.8 X 12, Ss

Tray WIdt, Perma—filter (Replaced By none)
Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft (Replaced By none)
Switch, Thermal, 160Deg, Spdt (Replaced by 9003444)

Screw, Pan, M3 X 0.5 X 20, 4.8
Washer, Flat, #06

Washer, Lock, Int, #06

Nut, Hex, Std, M3 X 0.5, 8

Cover, Hppr

Plate, Shakr

Plate, Shakr, Bar

Plate WIdt, Shakr, Side

Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 60, 8.8
Screw, Hex, M10 X 1.50 X 60, 8.8
Nut, Hex, Std, M8 X 1.25

Nut, Hex, Std, M10 X 1.50

Strap, Mtg, Motor, .124.00W
Strip, Rbr, 0.06 04.00w 05.0l Neo/60
Motor, Ele [12vdc, Shaker]

Motor, Ele 12Vdc, Shakr

Weight, Eccentric

Weight, Eccentric

Screw, Set, #10-24 X 0.25, NI
Filter, Panl, Dust, 4.2 X 20.0 X 30.0
Bar, Mtg, Hppr Cover

Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Ss

Screw, Hex, M6 X 1.0 X 16, Ss
Shaker WIdt

Strip, Rbr, 0.06 01.00W 04.0L
Switch, Temp [160F]
Switch, Temp, Sealed, Nc

Tie, Cable, Nyl, 15.3L . W 4.5 Max D
Tray, Perma-Filter

354432

Qty.

NN-=2-22ADNDNDNNN_2a2aa BN EAEDN

—_
»

=) 2 A A A A OO DNNNN-_2N_2 22 aNDNNNPAO OO

M20 Diesel 331416 (4-11)

2-55




STANDARD PARTS

Fig. 29 — Hopper Bumper Group

M20 Diesel 331416 (4-10)

2-56



STANDARD PARTS

Ref. Part No.
10632-1
10632-13
50646
1021047
9006334
08171
1018240
361339
32483

9 10632-4
10 39924
11 12323
12 02938
13 40607
14 82739
15 32183
16 1031575
17 1036240
18 1037346
19 06928
20 1018280
21 09028
21 12309
22 32492
22 32486
23 21623
24 06944
25 1018274
26 20021
27 1018293
28 1018208
29 1053838
30 23146
31 1062566
32 34411
33 1052885

ONO O WN ==

Fig. 29 — Hopper Bumper Group

Serial Number
(0000—xxxx
( Xxxx—
(0000-
(0000-
0000-0206)
0000-0206)
0000-
0000-
0000-
0000-0185
0000-0185
0000-
0000-
0000-0185
0000-0185
0000-
0000-
0000-
0000-
0000-
0000-
0000—xxxx
XXXX—
0000—xxxx
XXXX—
0000-
0000-
0000-
0000-
0000-
0000-
0207-
0207-
0207-
0207-
0186-

N~ o  ~  ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o~

— e e v v e e e e v e e e e e e e e e e N S e e N S N N S S N N S N N S

Description

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl
Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
Molding, Trim, Pvc,.18-.31 07.5I
Wheel, 06.0d 2.00w 1.19b, Gray Rbr
Pin Kit, Wheel, Ci [M20/T20/M30]

Pin, Cotter, .156 X 2.00

Bracket, Mtg, Switch

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Switch, Press, Spdt 0008psi

Screw, Pan, M4 X 0.7 X 20, Ss
Washer, Lock, Int, #08, Ss

Fitting, Brs, Str, Bm03/Pm02

Fitting, Brs, Breather [02mp]

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, 03ft
Tube, Vacuum

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Screw, Pan, M4 X 0.7 X 20, 4.8

Plate WIdt, Mtg, Solenoid

Screw, Hex, M10 X 1.5 X 25, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.38 Std

Washer, Flat, 0.50, Sae

Latch

Screw, Hex, M6 X 1.0 X 25, 8.8
Solenoid, Pull, 12vdc, Damper

Pin, Roll, .125 D X 0.75I, .125/.129
Cap, Arm, Lift

Light, Tail, 12vdc

Pin, 30mmd X 215mml

Pin, Roll, .187d X 1.62l, .187/.192
Washer, Flat, 1.26B 1.88D .13, Stl, PI
Pin, Cotter, Hair, 1.00d .178 Wir
Switch, Press, Adj [4-16 In Wir]

354433

Qty.

ST NDDNDNDNDNNN_2L22BEADNDDNNNN_2EN_2 22 a2 aNN_2a2NDNDN 22NN -22DNNDN

M20 Diesel 331416 (10-10)

2-57




STANDARD PARTS

Fig. 30 — Hopper Door Group (0000—-0204)

M20 Diesel 331416 (4-07)

2-58



STANDARD PARTS

Ref. Part No.
1021941
77097
17461
08179
1014563
1018237
222268
1017218
9 08713
10 1018236
11 09010
12 01685
13 1018244
14 1018245
15 08716
16 01684
17 1018196
18 1018197
19 379791
20 08712
21 1018194
22 1018199
23 1018210
24 1018202
25 1018193
26 395825
27 07810
28 1016463
29 64379
30 07259
31 1018206
32 1018253
33 12317
34 09291
35 1014563

O~NO O WN =

Fig. 30 — Hopper Door Group (0000-0204)

Serial Number

(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204
(0000-0204

— e v v e e e e e e e e e e e e e e N N S N e N S N N S S N N S S N

Description

Door Cyl, Hppr [Mako]

Fitting, Hyd, E90, Jm04/Om04
Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, .094 X 1.00

Washer, Flat, 0.40b 1.12d .12, Ss
Plate, Bottom, Hppr

Washer, Flat, 0.38b 1.25d .12, Neo
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Lip, Hppr

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Strap, Door, Dump

Seal, Door, Dump

Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Ss

Plate, Retainer, Door, Dump

Seal, Door, Dump

Bolt, Carriage, M06 X 1.0 X 30
Nut, Hex, Lock, M6 X 1.0, Ss, NI
Strap, Door, Dump, Side

Seal, Door, Dump, Side

Bracket WIdt, Pivot, Hppr Door, Lh
Bracket, Pivot, Hppr Door, Rh
Bushing, Pivot, Door

Screw, FIt, M10 X 1.5 X 30, Ss 18-8
Screw, FIt, M8 X 1.25 X 25, 10.9
Door WIdt, Hppr

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef
Fitting, Grease, Str Pm04 .47I
Bracket, Cover

Bracket, Cover

Screw, Hex, M10 X 1.5 X 30, Ss
Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss

354434

Qty.

O 2 a2 DB aAaDNDNDN_2L2BENNDNNODDN -

0')4_\8

—_
o

WWPEAr 22NN _2NNEAN_222DNNDN

M20 Diesel 331416 (1-10)

2-59




STANDARD PARTS

)

Fig. 31 - Hopper Door Group (0205-

M20 Diesel 331416 (4-10)

2-60



STANDARD PARTS

Ref. Part No.
1021941
77097
17461
08179
1014563
1018237
222268
1017218
9 08713
10 1018236
11 09010
12 01685
13 1039155
14 1018245
15 08716
16 01684
17 1039149
18 1039157
19 379791
20 08712
21 1018253
22 12317
23 1038123
24 1038134
25 367313
26 09291
27 07259
28 1039124
29 1044993
30 08714

O~NO O WN =

Fig. 31 - Hopper Door Group (0205- )

Serial Number
(0205-

~— O e v v e e e e e e e e e S e N N S N N S N N S S S N S S

Description

Door Cyl, Hppr [Mako]

Fitting, Hyd, E90, Jm04/Om04
Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, .094 X 1.00

Washer, Flat, 0.40b 1.12d .12, Ss
Plate, Bottom, Hppr

Washer, Flat, 0.38b 1.25d .12, Neo
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Lip, Hppr

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Strap, Door, Dump

Seal, Door, Dump

Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Ss

Plate, Retainer, Door, Dump
Seal, Door, Dump

Bolt, Carriage, M06 X 1.0 X 30
Nut, Hex, Lock, M6 X 1.0, Ss, NI
Bracket, Cover

Screw, Hex, M10 X 1.5 X 30, Ss
Bracket WIdt, Pivot, Hppr Door, Lh
Bracket WIdt, Pivot, Hppr, Rh
Bushing, Fing, 1.00b 1.13d 0.50I
Screw, Hex, M10 X 1.5 X 20, Ss
Fitting, Grease, Str Pm04 .47I
Door WIdt, Hppr

Bracket, Cover, Hopper

Nut, Hex, Lock, M10 X 1.5, NI, Ss

354434

Qty.
1

STNNNN

O =2 a2 BB aANNDDN -

—
N

B A NWN-S Al OO

M20 Diesel 331416 (4-10)

2-61




STANDARD PARTS

Fig. 32 — Brush Drive Group, Left Side

M20 Diesel 331416 (5-09)

2-62



STANDARD PARTS

354435
Fig. 32 — Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (0000- ) Housing WIdt, Brush, Drive 1
2 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (0000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (0000- ) Motor, Hyd, Gear, Int 04.5 Bi—Dir 1500 (See Breakdowns) 1
5 01762 (0000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (0000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (0000- ) Clamp, Hyd, 0.50d 1
9 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1029964 (0000- ) Door WIdt, Brush 1
11 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (0000- ) Plug WiIdt, Drive, Brush, Sweep 1
14 65695 (0000- ) Latch 1
15 1026352 (0000- ) Pawl, Str 1
16 70563 (0000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (0000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (0000- ) Plug Widt, Drive, Brush 1
A 18 00927 (0000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 19 1038258 (0000- ) Door WIdt, Brush, Idler 1
A 20 13534 (0000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (0000- ) Shaft, Brush, Idler 1
A 22 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
25 09739 (0000—xxxx ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (0000—xxxx ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (0000—xxxx ) Plate, Handle 1
28 222496 (0000—xxxx ) Sleeve, P/M, 0.31b 0.50d 0.9I [430ss] 2
29 32491 (0000- ) Washer, Flat, 0.31, Std 4

M20 Diesel 331416 (5-09) 2-63



STANDARD PARTS

Fig. 33 — Brush Drive Group, Right Side

v
/o

2-64 M20 Diesel 331416 (4-10)



STANDARD PARTS

354436
Fig. 33 — Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (0000- ) Housing WIdt, Brush, Drive 1
2 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (0000- ) Washer, Flat, 0.31, Std 4
4 71729 (0000- ) Motor, Hyd, Gear, Int 04.5 Bi—Dir 1500 (See Breakdowns) 1
5 01762 (0000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 9006386 (0000-0201) ) Tube Kit, Hyd, Case Drain [M20/T20] 1
8 1026080 (0000- ) Clamp, Hyd, 0.50d 1
9 1029964 (0000- ) Door WIdt, Brush 1
10 17185 (0000—xxxx ) Screw, Pan, M5 X 0.8 X 40, Ss 2
11 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (0000- ) Plug WiIdt, Drive, Brush, Sweep 1
14 65695 (0000- ) Latch 1
15 1026352 (0000- ) Pawl, Str 1
16 70563 (0000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 25686 (0000- ) Plug Widt, Drive, Brush 1
v 9006398 (0000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 19 1038258 (0000- ) Door WIdt, Brush, Idler 1
A 20 13534 (0000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (0000- ) Shaft, Brush, Idler 1
A 23 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
25 00927 (0000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
26 1032743 (0000—xxxx ) Plate, Handle 1
27 222496 (0000—xxxx ) Sleeve, P/M, 0.31b 0.50d 0.9I [430ss] 2
28 09739 (0000—xxxx ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
29 1055139 (0202- Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
30 39210 (0202- Fitting, Hyd, E90, Jf04/Jm04 1
31 55586 (0202- Fitting, Hyd, Str, Jm04/0m04 1
32 49266 (0202- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

M20 Diesel 331416 (4-10) 2-65



STANDARD PARTS

Fig. 34 — Brush Head Lift Group

2-66 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
1030910
1030911
09028
32485
1020002
67555
1014705
48985

9 71369
10 382099
11 51824
12 1020003
13 42120
14 07259
15 06969
16 41619
17 09741
18 04733-12
19 08236
20 223198
21 1038137
22 77098
23 17461
24 86866
25 1031413
26 1027810
27 763090
28 32491
29 1019146
30 09740
31 39811
32 36644
33 1025100

O~NO O WN =

Fig. 34 — Brush Head Lift Group

Serial Number
(0000-

— e v v e e e e e e e e e e e e S e e e S N N S N N N S N N S S

Description

Bracket, Mtg, Scb Head, Rh

Bracket, Mtg, Scb Head, Lh

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.38 Sae

Housing WIdt, Swp, Scb

Rod-End, .50-20rh Fem 0.50b

Rod, Thrd, 2 End, .50-20 04.9I, Rh / Lh
Nut, Hex, Jam, .50-20

Nut, Hex, Jam, .50-20, Lh
Rod-End, .50-20Ih Fem 0.50-20stud
Nut, Hex, Lock, .50-20, NI, Thin
Tube WIdt, Torque
Bearing, Self Align, 0.75b 1.25d
Fitting, Grease, Str Pm04 .47I

Screw, Hex, M12 X 1.75 X 40, 8.8
Washer, Flat, 0.56b 1.38d .11, Ss
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Pin, Clevis, 0.75d X 2.00I

Pin, Cotter, .156 X 1.25

Screw, Hex, M5 X 0.8 X 10, Fmg
Cylinder, Hyd, 1.5b 07.81 02.80strk 2500
Fitting, Hyd, E90, Jm06/0m04

Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, Hair, 0.38d .072 Wir
Spring, Extn, 1.680d X .203wir, 7.5l
Bracket, Mtg, Spring

Screw, Hex, M8 X 1.25 X 60, FI
Washer, Flat, 0.31, Std

Bracket, Mtg, Lift, Scb Head

Screw, Hex, M8 X 1.25 X 20, Ss
Screw, Hex, .50-13 X 1.50, 5

Nut, Hex, Lock, .50-13, NI, Thin
Sleeve, P/M, 0.47b 0.75d 0.5I [430ss]

354437

Qty.

WNDNW_2LE A2 aPNNN_2NNDPNONDNNDNNNEPERE2NNNDNDNONNN 2B A

M20 Diesel 331416 (5-08)

2-67




STANDARD PARTS

Fig. 35 — Brush Head Skirt Group

M20 Diesel 331416 (5-08)

2-68



STANDARD PARTS

354438
Fig. 35 — Brush Head Skirt Group

Ref. Part No. Serial Number Description Qty.
1 1020208 (0000-0035 ) Plate, Skirt, Front 1
2 1020166 (0000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (0000-0035 ) Retainer, Skirt, Front 1
4 1022363 (0000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (0000- ) Retainer, Skirt 4
6 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (0000- ) Washer, Flat, 0.25, Ss 12
8 1024570 (0000-0035 ) Bracket, Mtg, Skirt 1
9 1020163 (0000-0035 ) Bracket, Mtg, Skirt 1

10 76099 (0000-0035 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 7
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (0000- ) Washer, Flat, 0.31, Ss 1
14 1022179 (0000- ) Bracket WIdt, Flap, Recirculation 1
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (0000- ) Washer, Flat, 0.31, Std 4
17 1022007 (0000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (0000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (0000- ) Strip, Flap, Recirculation 1
20 1028852 (0000- ) Strap, Static, Afmkt 1
21 41141 (0000- )  Washer, Lock, Int-Ext, 0.31 7
22 01685 (0000- ) Washer, Flat, 0.31, Ss 1
23 33401 (0000- ) Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
24 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022165 (0000- ) Skirt, Neo, .12, 05.39w 14.01l, 02 SI 2
26 1026108 (0000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1
27 1020828 (0000- ) Strip, Flap, Recirculation 1
28 07805 (0000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6
29 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
30 1022359 (0000- ) Plate, Mtg, Skirt, Scb Head 2
31 1039396 (0036- ) Bracket, Mtg, Skirt 1
32 1040018 (0036- ) Plate, Skirt, Front 1

M20 Diesel 331416 (5-08) 2-69



STANDARD PARTS

Fig. 36 — Squeegee Lift Group, Rear

M20 Diesel 331416 (5-08)

2-70



STANDARD PARTS

354439
Fig. 36 — Squeegee Lift Group, Rear

Ref. Part No. Serial Number Description Qty.
1 1026007 (0000- ) Link Assy, Rod-End, M12 4
2 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 8
3 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
4 46785-1 (0000- ) Spring, Extn, 0.88od X 0.14wir, 9.0l 2
5 1007220 (0000- ) Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye 2
6 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
8 1022372 (0000- ) Angle, Rh 1
9 1022442 (0000- ) Angle, Lh 1

10 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
11 01685 (0000- ) Washer, Flat, 0.31, Ss 15
12 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 71204 (0000- ) Spring, Flt, 0.08th, 4.50w X 07.0l 2
14 1024648 (0000- ) Block, Centering 4
15 367770 (0000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
16 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 4
17 1024641 (0000- ) Spacer, Pad, Rbr 4
18 1024703 (0000- ) Retainer, Spring 2
19 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, Ss, Fl 4
20 41187 (0000- ) Washer, Flat, Belleville, .38 4
21 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
22 1025680 (0000- ) Bellcrank, Lift, Sqge 1
23 367313 (0000- ) Bushing, FIng, 1.00b 1.13d 0.50I 2
24 29584 (0000- ) Pin, Clevis, 0.37d X 2.00I 2
25 23524-1 (0000- ) Ring, Retaining, Ext, 0.38d, [Selflock] 1
26 08179 (0000- ) Pin, Cotter, .094 X 1.00 2
27 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
28 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
29 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
30 77097 (0000- ) Fitting, Hyd, E90, Jm04/0m04 2
31 1023779 (0000- ) Chain, Str, 4/0, 08 Link 1
32 1021609 (0000- ) Plate WIdt, Lift, Sqge 1
33 06957 (0041- ) Screw, Hex, M8 X 1.25 X 60, 8.8 1

M20 Diesel 331416 (5-08) 2-71



STANDARD PARTS

Fig. 37 - Squeegee Group, Rear

<
/'

2-72 M20 Diesel 331416 (5-08)



STANDARD PARTS

354440
Fig. 37 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (0000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (0000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (0000- ) Squeegee WIdt, Rear 1
A 3 1023239 (0000- ) Clamp WiIdt, Front 1
A 4 03495 (0000- ) Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (0000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (0000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (0000- ) Pin WiIdt, Front 1
A 8 21601 (0000- ) Cam 1
A 9 1028374 (0000- ) Clamp WiIdt, Rear 1
A 10 21606 (0000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (0000- ) Cam, Rear 1
A 12 83874 (0000- ) Gasket, Sqge 2
A 13 386264 (0000- ) Bumper, Sqge 2
A 14 363162 (0000- ) Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (0000- ) Sleeve, P/M, 0.34b 0.63d 1.2, Bnz 2
A 16 80395 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (0000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (0000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (0000- ) Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp 2
21 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (0000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (0000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (0000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1021511 (0000- ) Hose, Vacuum, 19.0I 1
26 1017868 (0000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1027719 (0000- ) Blade, Sqge, Front, 49.581 Ure (Option) 1
27 1031331 (0000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (0000- ) Blade, Sqge, Rear, 53.78I Ure (Option) 1

M20 Diesel 331416 (11-08) 2-73



STANDARD PARTS

Fig. 38 — Squeegee Linkage Group, Rear

2-74 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
01685
08713
80409
25735
222505
1023476
65180
1025601
9 1034147
10 222505
11 1021404
12 20833
13 81952
14 02931
15 07259
16 33373
17 63468
18 64425
19 07449
20 1025460
21 80950
22 39281
23 1021546
24 1021497
25 1022545
26 32485
27 24555
28 1014563
29 08714
30 1034149
31 1035727
32 01685
33 08713

O~NO O WN =

Fig. 38 — Squeegee Linkage Group, Rear

Serial Number
(0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000—xxxx
0000—xxxx
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-0040
0000-
0000-
0000-
0000-
0000-
0041-
0000—xxxx
0000—xxxx

N~ o  ~ ~  ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o~

— e e v e e e e e e e e e e e e S N e N S N N S S N N S N N S S

Description

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Sleeve, P/M, 0.34b 0.63d 0.6, Bnz
Bushing, Fing, 0.63b 0.75d 0.38I
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket WIdt, Mtg, Sqge

Spring, Dsl, 1.000d 0.50id 1.7I

Bolt, Carriage, M10 X 1.5 X 70

Pin WiIdt, Lift (Replaced by 9003478)
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket WIdt, Mtg, Caster

Wheel, 3.0d 1.38w 0.50b

Screw, Hex, .50-13 X 3.00, Ss18-8
Nut, Hex, Lock, .50-13, NI, Ss
Fitting, Grease, Str Pm04 .47I

Ring, Retaining, Ext, 0.62d, Hd
Washer, Flat, 0.69b 1.19d .06, Stl, PI
Washer, Thrust, 0.61b 1.25d .06, Fgl
Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl
Caster, Pivot

Bushing, Fing, 0.32b 0.50d 0.241, Bnz
Screw, Hex, M8 X 1.25 X 90, 8.8
Knob Assy, Star, 1.12d 3ear M10
Pin, 0.63d 01.8I, 1/M10h, 2cham
Spring, Keeper

Washer, Flat, 0.38 Sae

Ring, Retaining, Ext, 0.38d, [E-Ring]
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Crossmember WIdt [M20]

Stop, Rotation

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

354441

Qty.

NBEAN_2LC2C AN NDPNONDNNDNDNDNENEDNNNDNPNNDNNNNNNNN_2 2 a2 A DNDDNDNDN PO

M20 Diesel 331416 (5-08)

2-75




STANDARD PARTS

Fig. 39 — Squeegee Group, Right Side

M20 Diesel 331416 (4-07)

2-76



STANDARD PARTS

354442
Fig. 39 - Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (0000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (0000- ) Retainer, Sqge, Side, Rh 1
3 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (0000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (0000- ) Blade, Sqge, .38 3.55w 038.3l, Linatex 1
6 1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3I, Ure (Option) 1
7 25735 (0000- ) Bushing, FIng, 0.63b 0.75d 0.38lI 2
8 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (0000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 2

10 09081 (0000- ) Screw, Flt, M10 X 1.5 X 25, 10.9 2
11 1024584 (0000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (0000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (0000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (0000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (0000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (0000- ) Screw, Flt, M8 X 1.25 X 20, Blk 6
17 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (0000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Diesel 331416 (5-08) 2-77



STANDARD PARTS

Fig. 40 — Squeegee Lift Group, Right Side

2-78 M20 Diesel 331416 (5-08)



STANDARD PARTS

354443
Fig. 40 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (0000- ) Arm, Sqge, Side, Rh 2
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (0000- ) Arm WIdt, Sqge, Lift, Rh 1
15 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38l 3
16 81784 (0000- ) Cable, Glv .13d 015.81 .50eye /.50eye 1
17 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (0000- ) Washer, Flat, 0.31 Sae 2
21 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (0000- ) Washer, Flat, Belleville, .38 3
24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (0000- ) Door WIdt, Brush, Rh 1
26 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.01 3/0.44sl 1
35 36328 (0000- ) Washer, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.2I [304ss] 1

M20 Diesel 331416 (1-10) 2-79



STANDARD PARTS

Fig. 41 — Squeegee Group, Left Side

M20 Diesel 331416 (4-07)

2-80



STANDARD PARTS

354444
Fig. 41 - Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (0000- ) Frame WiIdt, Sqge, Lh 1
2 1028979 (0000- ) Retainer, Sqge, Side, Lh 1
3 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (0000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (0000- ) Blade, Sqge, .38 3.55w 038.3l, Linatex 1
6 1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3I, Ure (Option) 1
7 25735 (0000- ) Bushing, FIng, 0.63b 0.75d 0.38lI 2
8 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (0000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 1

10 09081 (0000- ) Screw, Flt, M10 X 1.5 X 25, 10.9 2
11 1024584 (0000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (0000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (0000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (0000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (0000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (0000- ) Screw, Flt, M8 X 1.25 X 20, Blk 6
17 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (0000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Diesel 331416 (5-08) 2-81



STANDARD PARTS

Fig. 42 — Squeegee Lift Group, Left Side

€

2-82 M20 Diesel 331416 (5-08)



STANDARD PARTS

354445
Fig. 42 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (0000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (0000- ) Washer, Flat, Belleville, .38 3
13 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (0000- ) Arm, Sqge, Side, Lh 2
18 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38l 3
19 81784 (0000- ) Cable, Glv .13d 015.81 .50eye /.50eye 1
20 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
21 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (0000- ) Washer, Flat, 0.31 Sae 2
24 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (0000- ) Door WIdt, Brush, Lh 1
28 59195 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.01 3/0.44sl 1
35 36328 (0000- ) Washer, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.2I [304ss] 1

M20 Diesel 331416 (1-10) 2-83



STANDARD PARTS

Fig. 43 — Solution Tank Group

M20 Diesel 331416 (4-10)

2-84




STANDARD PARTS

354446, CE
Fig. 43 — Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 1027381 (xxxx— ) Tank, Soltn, W/ Label [M20] 1
1 9004117 (0000—xxxx ) Tank Kit, Soltn, W/ Bracket, Replmt 1
2 39099 (0000- ) Plug, Hole, Soltn Tank, Blk Pyu 1

3 1020209 (0000- ) Angle, Sppt, Tank, Rear 2

4 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12

5 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (0000- ) Bracket WIidt, Tank, Soltn, Rh 1
7 1024591 (0000- ) Bracket, Tank, Soltn, Lh 1

8 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4

9 39349 (0000- ) Washer, Flat, 0.31 Sae 4
10 1024389 (0000- ) Bracket, Soltn, Tank, Cntr 2
11 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003071 (0000- ) Cover Kit, Tank, Soltn, Rh, Repimt, Ce 1
A 12 1031233 (0000- ) Cover, Tank, Soltn, Rh, Trimmed, Ce 1
A 13 1047098 (0000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 14 1038805 (0000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 15 1039757 (0070- ) Plate, Mtg, Latch 1
A 16 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 17 1048474 (0146- ) Catch, Latch, Tank Cover 1
A 18 1045964 (0146- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 19 367949 (0146- ) Latch 1
A 20 1048512 (0146- ) Bracket, Mtg, Latch, Tank Cover 1
A 21 08875 (0146- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003070 (0000- ) Cover Kit, Tank, Soltn, Lh, Replmt, Ce 1
A 22 1031235 (0000- ) Cover, Tank, Soltn, Lh, Trimmed, Ce 1
A 23 1047098 (0000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 24 1038805 (0000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 25 1039757 (0070- ) Plate, Mtg, Latch 1
A 26 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 27 1048474 (0146- ) Catch, Latch, Tank Cover 1
A 28 1045964 (0146- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 29 367949 (0146- ) Latch 1
A 30 1048512 (0146- ) Bracket, Mtg, Latch, Tank Cover 1
A 31 08875 (0146- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
32 1027290 (0000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
33 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
34 69785 (0000- ) Fitting, Plstc, E90, Pf12/Pm12 1
35 385685 (0000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
36 1020428 (0000-0069 ) Bracket, Latch, Cover 2
37 09744 (0000-0069 ) Screw, Hex, M6 X 1.00 X 12, Ss 4
38 01684 (0000-0069 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
39 1030617 (0070-0145 ) Latch, Cover 2
40 1029748 (0070-0145 ) Bracket, Keeper, Latch 2
41 382320 (0070-0145 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
42 1017101 (0000- ) Plate, Label, Soltn Tank (ec-H20 only) 2
43 360973 (0000- ) Screw, Pan, 12-16 X 0.50, F/ Plstc (ec-H20 only) 4

M20 Diesel 331416 (4-10) 2-85



STANDARD PARTS

Fig. 44 — Solution Tank Drain Group

M20 Diesel 331416 (4-07)

2-86



STANDARD PARTS

Ref. Part No.
9003793
23498
1042003
39277
222516
32491
08713
1024599
9 1026051
10 74090
11 79506
12 1028701
13 15648
14 1028691
15 1028690
16 1017218
17 1024535
18 06955
19 80395
20 76570
21 41186
22 1026727
23 1023502
24 09740
25 1017218
26 1022137
27 1025480
28 15675
29 1041953
30 43555
31 1024558
32 39349
33 1019424
34 01685

O~NO O WN =

Fig. 44 -

Serial Number
(0000-

N~ o~ m~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o~ o~
e e e e e e e v e e v e e e e N e e N e e e S e e S S S N

Solution Tank Drain Group

Description

Tube Kit, Tank, Soltn, Replmt

Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Mount WIdt, Valve, Pinch, Rh

Screw, Hex, M8 X 1.25 X 25, 8.8
Sleeve, P/M, 0.31b 0.50d 0.3I [430ss]
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, Eccentric, Adj

Washer, Flat, 0.79b 1.18d .06, Nyl
Bushing, Sleeve, 0.75b 0.88d 0.25I
Screw, Flt, M8 X 1.25 X 30, Ss
Washer, Thrust, 0.34b 1.50d .06
Bushing, Fing, 0.50b 0.59d 0.38I
Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss

Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

Screw, Hex, M8 X 1.25 X 35, 8.8
Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, Belleville, .31

Handle, Valve, Pinch, Rh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

Screw, Hex, M8 X 1.25 X 16, Ss
Tube, 2.90id 3.000d 02.41, Ss

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Strap, Retaining, Hose

Washer, Flat, 0.31 Sae

Hose, Drain, 3.00id X 48.0I

Washer, Flat, 0.31, Ss

354447

Qty.

N = 2 aa NN A a DN a2 aaaNnmadaamaeaaoaaoaaaawo =2 2 aaaa

M20 Diesel 331416 (5-08)

2-87




STANDARD PARTS

Fig. 45 — Solution Control Group

2-88 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
1022088
08716
01684
08712
1028074
79273-2
1029185
41315
9 17521
10 50544
11 09200
12 09739
13 63810
14 1015045
15 01684
16 08712
17 08716
18 1038074
19 1036997
20 79273-2
21 1039064

ONO O WN =

Fig. 45 — Solution Control Group

Serial Number

(0000-
0000—xxxx
0000—xxxx
0000—xxxx
0000—xxxx

~— e v v v N e e N N N S N N S N N N S S N

Description

Valve Assy, Water, Solenoid , 12vdc
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Bracket, Mtg, Valve

Fitting, Plstc, Str, Bm12/Pm12

Tube, Distribution, Water

Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Fitting, Pipe, Plug, Pm08, Sq Head
Clamp, Cable, Ss, 1.12d X 0.38w, 1h
Screw, Pan, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Washer, Flat, 0.25, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M6 X 1.0 X 20, Ss
Fitting, Plstc, Str, Bm12/Bm12
Manifold, Bar, Spray, 37.5inch
Fitting, Plstc, Str, Bm12/Pm12
Fitting, Plstc, Cap, Pf12 Hex

354448

Qty.

=2 a2 A NDNDNDN-_20000O0OO0OON-_2N=_2=_2DNDNNN -

M20 Diesel 331416 (5-08)

2-89




STANDARD PARTS

Fig. 46 — Recovery Tank Group

M20 Diesel 331416 (11-08)

2-90



STANDARD PARTS

354449
Fig. 46 — Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (0000- ) Tank, Recvy, Trimmed 1
2 1024403 (0000- ) Plate, Tank, Bottom 1
3 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (0000- ) Bracket, Sppt, Tank, Lh 1
6 1020331 (0000- ) Bracket, Sppt, Tank, Rh 1
7 382320 (0000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2
8 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
9 1021090 (0000- ) Plate, Sppt, Tank 1
10 1022167 (0000- ) Cover, Tank, Recvy, Trimmed 1
11 1021879 (0000- ) Gasket, Cover, Recvy Tank 1
12 1031610 (0000- ) Hose Assy, Sqge 1
13 1021920 (0000- ) Gasket, 3.23id 3.630d .16th, Ure 1
14 1025620 (0000- ) Plate, Mtg, Prop Rod 1
15 1025619 (0000- ) Bracket, Mtg, Prop Rod 1
16 1046798 (0000- ) Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss 4
17 54615 (0000- ) Arm WIdt, Safety, Sppt, Seat, .38d 10.1I 1
18 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
19 01684 (0000- ) Washer, Flat, 0.25, Ss 1
20 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
21 1026014 (0000- ) Screen, Vacuum 1
v 22 24358 (0000- ) Cap Assy, Tank, Drain 1
23 1031699 (0000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
24 86636 (0000- ) Cover, Tank 1
25 385685 (0000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
26 9003449 (0000-0052 ) Cover Kit, Switch, Float, Repair 1
v 9003313 (0000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 27 1022370 (0000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 28 1028328 (0000- ) Tube WIdt, Plug, Drain 1
A 29 1028173 (0000- ) Pin, Lift, Drain 1
A 30 1028570 (0000- ) Tube Assy, Plug, Drain 1
A 31 1028522 (0000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 32 1028211 (0000- ) Handle WIdt, Drain 1
A 33 58979 (0000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 34 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
A 35 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 2
A 36 1035044 (0000- ) Seal, Shaft, Drain Plug 1
A 37 1039652 (0000- ) Seal, Plug, Drain, Nitrile 1
38 1020065 (0000—xxxx ) Bracket, Mtg, Cover (Replaced by 9003893) 2
39 1020263 (0000—xxxx ) Bracket, Retaining, Cover (Replaced by 9003893) 2
40 1038941 (0000- ) Bracket, Sppt, Tank, Rh 1
41 1038927 (0000- ) Bracket, Sppt, Tank, Lh 1
42 1037816 (0053- ) Bracket, Protector, Float Switch 1
43 09007 (0053- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
44 08712 (0053- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
45 76426 (0053- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
46 1039072 (xxxx— ) Bracket, Sppt, Cover, Tank, Recvy 2
47 1039049 (xxxx— ) Bracket, Mtg, Cover, Recvy Tank 2
48 16735 (xxxx— ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
49 32491 (xxxx— ) Washer, Flat, 0.31, Std 6

M20 Diesel 331416 (5-09) 2-91



STANDARD PARTS

Fig. 47 — Recovery Tank Drain Group

2-92 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
9003794
23498
1042010
39277
222516
32491
08713
1024599
9 1026051
10 74090
11 79506
12 1028701
13 15648
14 1028691
15 1028690
16 1017218
17 1024535
18 06955
19 80395
20 76570
21 41186
22 1027039
23 1023502
24 09740
25 1017218
26 1022137
27 1025480
28 15675
29 1041953
30 43555
31 1024558
32 39349
33 1019424
34 01685
35 1031309

O~NO O WN =

Fig. 47 -

Serial Number
(0000-

o
o
o
o
|
— e e e O e e e e e e e e e e e N N e N N S N N S N N N S N N S N S

Recovery Tank Drain Group

Description

Tube Kit, Tank, Recvy, Repimt
Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Mount WIdt, Valve, Pinch, Lh

Screw, Hex, M8 X 1.25 X 25, 8.8
Sleeve, P/M, 0.31b 0.50d 0.3I [430ss]
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, Eccentric, Adj

Washer, Flat, 0.79b 1.18d .06, Nyl
Bushing, Sleeve, 0.75b 0.88d 0.25I
Screw, Flt, M8 X 1.25 X 30, Ss
Washer, Thrust, 0.34b 1.50d .06
Bushing, Fing, 0.50b 0.59d 0.38I
Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss

Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

Screw, Hex, M8 X 1.25 X 35, 8.8
Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, Belleville, .31

Handle, Valve, Pinch, Lh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

Screw, Hex, M8 X 1.25 X 16, Ss
Tube, 2.90id 3.000d 02.41, Ss

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Strap, Retaining, Hose

Washer, Flat, 0.31 Sae

Hose, Drain, 3.00id X 48.0I

Washer, Flat, 0.31, Ss

Tube, Acrylic, Hose, Pinch

354450

Qty.

SN 2 AN 2 aNDDMNOT,E A a N a WO

M20 Diesel 331416 (5-08)

2-93




STANDARD PARTS

Fig. 48 — Vacuum Fan Group, Scrubbing

2-94 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref.

200NN WN

_

AA 12
Aa 13
AA 14
AA 15
AA 16
AA 17
AA 18
Aa 19
Aa 20
A 21
A 22
A 23
A 24
25
26
27
28
29
30
31
32

Part No.
9003455
9002684
1025888
1025887
1025872
03922
57189
75456-3
75456-4
54275A
54274
9003461
00954
74233
41130
54861
1014563
36643
39534
32981
49933
42226
392609
1020320
1024891
16931
41186
09740
1022377
1014563
79380
1023754
1024853
1017218
23498

Fig. 48 — Vacuum Fan Group, Scrubbing

Serial Number
(0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N~ o m  ~ m~ ~ ~ ~ ~ m~ ~ ~ ~ ~ ~ ~ ~ o~ o~

— e e v e e e e v e e e e e e e e e e e S e N N S N N S S S N S S N

Description

Fan Kit, Scrub, Replmt [M20/T20]
Housing Assy, Vacfan, Scrbr

Insulation, Flame—Retardant, 0.50
Insulation, Flame—Retardant, 0.75-0.88
Insulation, Flame—Retardant, 0.75-0.88
Impeller, 9.5d, 18 BI

Housing WiIdt, Vacfan, Front [528]
Shim, Washer, 0.88d 0.51b .020

Shim, Washer, 0.88d 0.51b .060
Bracket, Mtg, Motor

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Motor Kit, Replmt [M20&T20]

Key, Sq, 0.12 X 0.12, 1.00I (Included With Motor)
Kit, Seal, Motor, Hyd, Gear[Barns]

Nut, Low Crown, .50-20

Screw, Flt, .38-16 X 1.50, Al

Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, Lock, .38-16, NI, Thin
Screw, Flt, .25-20 X 1.00, Al

Nut, Hex, Lock, .25-20, NI

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br
Fitting, Hyd, E45, Jm08/Om08

Fitting, Hyd, E45, Jm06/0Om04

Angle, Sppt, Fan

Bracket, Mtg, Fan

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 20, Ss

Hose, Air-Intk, Flex 4.00id 18.0I
Washer, Flat, 0.40b 1.12d .12, Ss
Clamp, Hose, Wormdrive, 3.75-4.62d, .62w
Plate WIdt, Hose, Vacuum

Gasket, PIt, Hose, Vacuum

Washer, Flat, 0.32b 1.00d .12, Ss
Clamp, Hose, Wormdrive, 3.56-4.50D, .50W

354451

Qty.

[N LN U U G 06 I S U@ ) @) T S [ Nt N Nt Wl O SO SO SO NG N I S G G U @' T @' [N N L L U U U G

M20 Diesel 331416 (1-12)

2-95




STANDARD PARTS

Fig. 49 — Vacuum Fan Group, Sweeping

2-96 M20 Diesel 331416 (5-08)



STANDARD PARTS

354452, CE
Fig. 49 - Vacuum Fan Group, Sweeping
Ref. Part No. Serial Number Description Qty.
v 1 9002683 (0000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (0000- ) Seal, Ure, 0.38 0.75w 13.2] Adh 1
A 3 59735 (0000- ) Seal, Ure, 0.38 0.75w 33.01 Adh 1
4 1018216 (0000- ) Fan WIdt, Vac, Inlet 1
5 34323 (0000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (0000- ) Washer, Flat, 0.25 Fender 4
7 74454 (0000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (0000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (0000- ) Washer, Flat, 0.38 Sae 1
10 59649 (0000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
11 1034388 (0000- ) Bar, Isolator, Vacfan [M20 2007] 1
12 39285 (0000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (0000- ) Bracket, Mtg, Motor 1
15 54274 (0000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
16 53485 (0000- ) Motor, Hyd, Gear, [Ex] .194 R 3000 (See Breakdowns) 1
17 07810 (0000- ) Screw, Flt, M8 X 1.25 X 25, 10.9 4
18 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
19 50960 (0000- ) Fitting, Hyd, Str, Jm06/0Om04 1
20 42215 (0000- ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 1
21 44868 (0000-0037 ) Fitting, Hyd, E90, Jm08/Om08 1
22 44869 (0000-0037 ) Fitting, Hyd, Str, Jm08/0Om08 1
23 1025756 (0000- ) Muffler, Vacfan, 4.0id 1
24 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
25 1025841 (0000- ) Tube, Transition, Casting 1
26 1018209 (0000- ) Gasket, Hppr, Transition 1
27 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (0038- ) Fitting, Hyd, Str, Jm08/0Om08 1
29 1018252 (0000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2
31 36643 (0000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
32 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
33 44868 (0038- ) Fitting, Hyd, E90, Jm08/Om08 1
M20 Diesel 331416 (4-10) 2-97




STANDARD PARTS

Fig. 50 — Hydraulic Schematic (0000-0131)

SV3 & SV6 TIED TOGETHER
_g_1| RV3 Sweep Valve
Scrub Valve | SV2 5mas.§1L
C1 SV13
N Sv3 Main Scrub Lift OR1 Hopper Lift
P G2 T5 [ C12
St ] T(ggRlNG : - Tup
C2 Tube
= pet T1 UP) SV14|1305 C90.028
L1
C4 0.031 LH Side N sv1s G11
SV4R RH SigeTubes —— QR2 Hopper Door
S .08 = PC60.04¢ C11
c3 Rear | cLose
0046 = PC2 Side & Rear c10
' p7 UP Squeegee P5| P6
SV6 0.055 Main Tube
é M1 4.5 cir, 400 rpm  Tube Side Valve Tube
|§| l % P4/ SVv8 & SV11 TIED TOGETHER
0.04Q c13
CV1 oRs ‘s
@ Sv7 cé Side Scrub
P2 T2 sV11 Lift
= cg s LIFT
G5 ﬁsz SV10 T4 ' Tube
) H i PR1 e .
2500 psi :g_g'l_l B o7
RV1 S F SV12 Side Scrub
< < : 0100 cit | > % G1( Ty EXtend
G6 2500 psi Vs I '
@ SV1 b3 £ pcg|©® T RETRACT
P1 M4 % = 13
= @ @ Tube
SV8
1800 psi
Scrub Fan ,§| Check%wI2 T6
0.129 cir L Valve =
__? 25 psi
&
—&)— Side Scrub
|_, .
= g L SteeringCyl
- raRg=
rope —¢ H
Motor External , T} 1160 psi NG R
. Charge Steering _Un|t e
19.0 cir Engine, Port  0.97.61 |0.40 6.1 cir
gﬁt t(a” @ 2400 rpm H® ™ Gear Pump
Valklle Propel Pump ™~ coypling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 ci
l Cooler
L Filter - -
35 psi bypass Filter Indicators
Screen
_ oil
Reservoir | | Temp Sender

2-98 M20 Diesel 331416 (11-08)



STANDARD PARTS

M20 Diesel 331416 (5-09) 2-99



STANDARD PARTS

Fig. 51 — Hydraulic Schematic (0132 —00270)

eeBeonbg upey P epIS

dn
o

o¥0°0

jw

loey

PIS HY

=N

oﬁﬁmo.o

€D

ep!is HI

1EQC*O +0

7t
| Xl

YAS

o

- |I4 (dN ONIYdS)
dn

=h @

!

==

<419 0761

Jojop | edoud

1sd 0911

Euv.:._ QNJOS UIPN

.

au0d

o [,

3

|Rg Bujusesg !

L.

#&o "9

N

NI

31un Bujasess

8Bupyg
|pUISaX]

3S0710 —

Joo(g JsaddoH

|

3417 Jeddoy

1L
20! »hom MMW
o) N\
r UXA
m>mﬁm%
10,
I
TAMW , ZAS mm
0130,

11 0v0"0 204

jw

119

60

7| X]

STAS

B2O0"0

c1o

1d

18A| DA UIDW

354453,1018547 - M20

M20 Diesel 331416 (1-12)

2-100



STANDARD PARTS

Fig. 51 — Hydraulic Schematic (00132 -00270)

Je | 00)

J10Auesey Jepuseg dws|

ssodfRq 1sd g

Jeq | $40300(pU] Jeq| |

puey)

EwY)

(=24

mﬁw—II

PA Ysndg epis

Y3HLIO0L GAIL 11AS ¥ BAS

410 6°8 ﬂHJ
qnJos epls ueeJos
) 1 A
N T O _ J _
1sd gz w 419 8210 =
ol 8A| DA ooy 2N , , ub4 gnuog
= R R N . _ _ _ obo
_| m>mm._ |_ et ooat
! .0: 1 M ' 19
<< < ! LN id
EL mwi Ed
) X IAS !
LovHL3Y 80d M !
[=ie] A\ 1 1
1sd oo0sz W =5
6 AS ! 1A qullg
2IAS
] J1° $81°0
' , uo4 deemg 1sd 0052
1
x3 anuos epis = b1 -0 W
=0
E4H0 =5)
ST = H]
1sd 001 ehd
ﬂéJ L0 2ud '
71 ' 2L _M_
= 2d
89
1 _
ao|' ~ ' O LAS
1417 P|W||_ wdd 00b *d1o 5% 1AD
1sd 00+ seysnug U|by
! T1IAS  T4d '
1 | '
\7
DY L A
OTAS 1 N !
| ' '
N anJos epis
99 f 9AS
. SS50°0
_lrlm oo < Ld |
o <

Bu) |dnog

Mv Ndd 0ov2

*0 dung Jpoeg

354453,1018547 - M20

2-101

M20 Diesel 331416 (1-12)



STANDARD PARTS

)

Fig. 52 — Hydraulic Schematic (00271-

dn
o

o¥0°0

jw

eeBeonbg upey P epIS

loey

oulH@WMﬁMM¢A+mo.o

PIS HY

=N

€D

ep!is HI

1EQC*O +0

7t
| Xl

YAS

o

LM_ I

|

<19 0761 <10 p2t1
wda 00ovZ

JojopN | edoud auIBul  yyny |edoug

1sd 0911

4u0d
8Bupyg

o o

3

|Rg Bujusesg !

NI

L5 ]
\ﬁrL_o "9

31un Bujasess

|1PUIRaXT

- I_ (dN ONIYdS)

n_D@

>muf_4 QNJOS UIPN

3S0710 —

Joo(g JsaddoH

3417 Jeddoy

|

1L
20! %Un_ M
o) N\
‘_ X
m>m.m
10,
I
_Ioﬁo_ ZAS N
0130,

119!

)
¥
o
o
©
o
(s

A
240 m
119
.mm TAS
, v 1AS
Sod
62 ~
5200 :
! F
210

1d

18A| DA UIDW

354453,1018547 - M20

M20 Diesel 331416 (1-12)

2-102



STANDARD PARTS

)

Fig. 52 — Hydraulic Schematic (00271-

Je | 00)

J10Auesey Jepuseg dws|

ssodfRq 1sd g

Jeq | $40300(pU] Jeq| |

puey)

EwY)

(=24

mﬁw—II

PA Ysndg epis

Y3HLIO0L GAIL 11AS ¥ BAS

412 6°8 ﬂHJ
QnNJog epls usaJog
1\ T T _ I _
Bu) |dnog
1sd g2 w 412 821°0 . RU WNdd 00%2
oL @A | DA Soeyd 2N ) \ uo4 qQNJog
=z - - - — - - - - 290 6g°0 dwng upeg
ﬁl. BAS |4 4 .
) 0. _ sd oo81 W , Bg°0
< <« 1 1 e 1d
El mww Ed
) X IAS !
10vdl3y 80d M !
[=ie] A\ 1 1
1sd 005z W [=5)
ﬁmw_b m ] _I _—— I_ _ OI_
6 AS ! 1A qullg
Z1AS
ﬁmH J412 $61°0
' , uo4 deemg 1sd 0052
'
k3 Qnuog epi1g M ot1°0 _W,
n’s
/37 . : EYO =5
O 1sd 001 ehd
ﬂéJ L0 2ud '
L ! 21 %WJ
= 2d
B9
¢4 A |
ao|' ~ ' O LAS
1417 wdda 00t “J1D G'p 1AD
1sd Q0% seysnJag UliIDby
h 11AS Tdd !
| | '
\7
DY L A
O1AS I N '
1 Il 1
N anJos epls
%) I
) o SS0°0 9AS !
= il < £d
bd

354453,1018547 - M20

2-103

M20 Diesel 331416 (1-12)



STANDARD PARTS
Fig. 53 — Hydraulic Hose Group, Steering and Propel

Reservoir

Steering
Valve

Steer
Cylinder

S

2-104 M20 Diesel 331416 (1-12)



STANDARD PARTS

354392

Fig. 53 — Hydraulic Hose Group, Steering and Propel

Ref. Part No. Serial Number Description Qty.
1 1023609 (0000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1023489 (0000-0060 ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0 1

(Replaced by 1039148)

5 1023488 (0000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (0000- ) Hose, Hyd,Med04, Jf04str/Jf04str, 066.0 1
7 1038569 (0061- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (0061- ) Fitting, Hyd, E45, Jf10/Jm10 1

M20 Diesel 331416 (NIL) 2-105



STANDARD PARTS

Fig. 54 — Hydraulic Hose Group, Pump and Vacuum Fans

Reservoir

Cooler

2-106 M20 Diesel 331416 (10-10)



STANDARD PARTS

354397 - M20D, CE
Fig. 54 — Hydraulic Hose Group, Pump and Vacuum Fans

Ref. Part No. Serial Number Description Qty.
1 71741 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 1
2 361044 (0000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 018.0 1
3 381862 (0000-0039 ) Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0 1
4 396255 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
5 1026645 (0000-0270 ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0 1
6 16431 (0000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 1
7 1023607 (0000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
8 1036710 (0000- ) Hose, Hyd, Suc20, Jf20str/Jf20e90, 030.0 1
9 396266 (0000-0039 ) Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0 1

10 71735 (0000-0131 ) Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0 1
11 1025547 (0000-0131 ) Hose, Hyd, Med10, Jf10str/Jf10str, 41.0 1
11 1040655 (0132- ) Hose, Hyd, Med10, Jf10str/Jf10str, 36.0 1
12 396438 (0000-0195 ) Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0 1
13 1023487 (0000-0195 ) Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0 1
14 1023606 (0000-0270 ) Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0 1
15 381858 (0040-0131 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0 1
15 1040216 (0132- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 029.0 1
16 1036945 (0040- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0 1
17 71556 (0132- ) Hose, Hyd, Med06, Jf06str/Jf06str, 042.0 1
18 1050437 (0196- ) Hose, Hyd, Med12, Jf12str/Jf12str, 052.0 1
19 1050436 (0196- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1
20 1026645 (0271- ) Hose, Hyd, Tc08, JfO8E45/Jf08Str, 026.0 1
21 1023606 (0271- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0 1

M20 Diesel 331416 (10-10) 2-107



STANDARD PARTS
Fig. 55 — Hydraulic Hose Group, Brush and Hopper

Scrub Valve

Hopper Lift
Cylinder

\\

Hopper Dump
Door Cylinder

Main Brush Brush LIft
Motor Cylinder
(Front)

| 6

2-108 M20 Diesel 331416 (1-10)



STANDARD PARTS

354390, CE
Fig. 55 — Hydraulic Hose Group, Brush and Hopper
Ref. Part No. Serial Number Description Qty.

1 1027320 (0000-0131 ) Hose, Hyd, Tc04, Jf04str /Jf04e90, 88.0 1
2 1027321 (0000-0131 ) Hose, Hyd, Tc04, Jf04str /Jf04e90, 70.0 1
3 1025548 (0000-0039 ) Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0 1
4 1026733 (0000-0131 ) Hose, Hyd, Spcl, JfO4str/JfO4str, 115.0 1
4 1042775 (0132- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0 1
5 1024688 (0000-0131 ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
5 1042776 (0132- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0 1
6 1024764 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
7 1023769 (0000- ) Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0 1
8 57946 (0000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0 1
9 1025544 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1
10 51754 (0000- ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
11 1036939 (0040- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0 1
12 1040628 (0132- ) Hose, Hyd, Tc04, Jf04str/JfO4str, 096.0 2
13 387281 (0202- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0 1

M20 Diesel 331416 (1-10) 2-109




STANDARD PARTS

Fig. 56 — Hydraulic Hose Group, Squeegee Lift

o

&
Q

o2

/ 8 &

57N Left Side
fs‘\ N St
s $ 5

A
%

/},\‘.

Rear Squeegee
Lift Cylinder

M20 Diesel 331416 (11-08)

2-110



STANDARD PARTS

Fig. 56 — Hydraulic Hose Group, Squeegee Lift

354391

Ref. Part No. Serial Number Description Qty.
1 1024688 (0000- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
2 1025551 (0000- ) Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0 1
3 1030709 (0000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1045759 (xxxx— ) Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0 2
4 1037042 (0000—xxxx ) Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0 2
5 1037053 (0000- ) Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0 2
M20 Diesel 331416 (5-08) 2-111




STANDARD PARTS

Fig. 57 — Hydraulic Pumps Group

M20 Diesel 331416 (10-10)

2-112



STANDARD PARTS

354454

Fig. 57 — Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (0000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (0000- ) Fitting, Hyd, Str, Jm08/0Om08 1
4 53076 (0000- ) Fitting, Hyd, E90, Jm10/0Om12 2
5 21198 (0000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (0000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (0000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (0000- ) Seal, Org, .069 X 3.06id 1
9 47513 (0000- ) Fitting, Hyd, E45, Jm08/Om10 2
10 67811 (0000- ) Fitting, Hyd, Str, Jm20/0Om16 1
11 47512 (0000- ) Fitting, Hyd, E90, Jm06/0Om08 1

M20 Diesel 331416 (4-11) 2-113



STANDARD PARTS

Fig. 58 — Hydraulic Cooler and Tubes Group

M20 Diesel 331416 (1-10)

2-114



STANDARD PARTS

Ref. Part No.
13698
46481
62471
1026319
1040318
1026647
39283
32492
9 41430
10 51787
11 1036959
12 53466
13 60090
14 1028821
15 1028822
16 40678
17 74455
18 1028823
19 35904
20 50161
21 39277
22 32491
23 07791
24 41430
25 39277
26 32491
27 47752

O~NO O WN =

Fig. 58 — Hydraulic Cooler and Tubes Group

Serial Number
(0000-0195
(0000-
(0000-
(0000-0195
(0000-0195
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000-0195
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0195
(0000-0195
(0000-0195
(0000-
(0000-
(0000-
(0000-

Description

Cooler, Hyd, 25gpm 325btu Of12 13x12x2

Fitting, Hyd, E90, Jm12/0Om12
Fitting, Hyd, E90, Jm12/0m12, L
Bracket WIdt, Cooler, Hyd Fluid
Pad, Tank, Hyd [W/Psa]

Angle, Mtg, Stl, .12 1.6 1.6 02.2
Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bumper, Rbr, 0.6d 0.34t .3d Tip
Tube, Hyd, Main Return

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Fitting, Hyd, Cap, Jf08

Tube, Hyd, Sqge

Tube, Hyd, Sqge

Clamp, Cable, Stl, 0.44d X 0.62w, 1h
Screw, Hex, M6 X 1.0 X 12, Fmg
Tube, Hyd, Rear Sqge [M20]
Nut, Ftg, Hyd, 0.56-18

Fitting, Hyd, Cap, Jf04

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, FIng, M8 X 1.25

Nut, Hex, Lock, M10 X 1.5, NI
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Fitting, Hyd, Str, Jf06/Jm04

354455

Qty.

S NDMNNOOOOOONDNDNAN A A A A A A A AaAaaabdN A

M20 Diesel 331416 (1-10)

2-115




STANDARD PARTS

Fig. 59 — Hydraulic Reservoir Group

2-116 M20 Diesel 331416 (5-08)



STANDARD PARTS

Ref. Part No.
9002398
25122
65215
56690
46482
44869
1040318
39277
9 32491
10 1023545
11 31613
12 71726
13 1021579
14 55455
15 58592
16 40362
17 1025133
18 1034878

O~NO O WN =

Fig. 59 -

Serial Number
(0000-

o
o
o
o
|
— O e e N N N N N N S N N N N S N

Hydraulic Reservoir Group

Description

Reservoir, Hyd, 10.0Gal, Repimt

Cap, Breather, Hyd, 2.4 Ds

Gauge, Sensing, Leve

Fitting, Hyd, Str, Jm06/0Om06

Fitting, Hyd, Plug, Om06

Fitting, Hyd, Str, Jm08/Om08

Pad, Tank, Hyd [W/Psa]

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31 Std

Fitting, Hyd, E45, Jm12/0Om16
Strainer, Hyd, 25gpm 100mesh Ps
Fitting, Hyd, E45, Jm20/0Om20

Filter Assy [Pt4 936498]

Fitting, Hyd, E90, Jm04/Pm02
Send-Unit, Water, Temp, 04npt 1130h/195d
Fitting, Hyd, Plug, Om10

Switch, Press, hyd, 18-24psi, Spst, No
Insulation, Thermal, Hydraulic Blanket

354456

Qty.

=) A A A A A A A A NDDNDN_,COODN A A A

M20 Diesel 331416 (5-08)

2-117




STANDARD PARTS

Fig. 60 — Hydraulic Valves Group (0000-0131)

2-118 M20 Diesel 331416 (11-08)



STANDARD PARTS

354457
Fig. 60 — Hydraulic Valves Group (0000-0131)

Ref. Part No. Serial Number Description Qty.
1 1018936 (0000-0131 ) Valve, Cntrl, Hyd [M20] (See Breakdowns) 1
2 49883 (0000-0131 ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 2
3 32491 (0000-0131 ) Washer, Flat, 0.31, Std 2
4 08709 (0000-0131 ) Nut, Hex, Lock, M8 X 1.25, NI 2
5 77097 (0000-0131 ) Fitting, Hyd, E90, Jm04/0Om04 2
6 55586 (0000-0131 ) Fitting, Hyd, Str, Jm04/0Om04 2
7 77097 (0000-0131 ) Fitting, Hyd, E90, Jm04/0Om04 2
8 39210 (0000-0131 ) Fitting, Hyd, E90, Jf04/Jm04 1
9 47522 (0000-0131 ) Fitting, Hyd, E45, Jm06/0Om06 2
10 1020708 (0000-0131 ) Bracket, Mtg, Valve, Hyd, Swp 1
11 09740 (0000-0131 ) Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1017218 (0000-0131 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
13 1022482 (0000-0131 ) Tube, Hyd, Swp 1
14 1022484 (0000-0131 ) Tube, Hyd, Swp 1
15 1020394 (0000-0131 ) Valve, Cntrl, Hyd (See Breakdowns) 1
16 09740 (0000-0131 ) Screw, Hex, M8 X 1.25 X 20, Ss 6
17 1017218 (0000-0131 ) Washer, Flat, 0.32b 1.00d .12, Ss 6
18 1021991 (0000-0131 ) Bracket, Mtg, Valve, Hyd, Scb 1
19 39210 (0000-0003 ) Fitting, Hyd, E90, Jf04/Jm04 1

20 395973 (0000-0131 ) Fitting, Hyd, Str, Om04/Qm04 1
21 395974 (0000-0131 ) Fitting, Hyd, E90, Om04/Qm04 1
22 396476 (0000-0003 ) Fitting, Hyd, Str, Jf04/Qm04 1
23 42226 (0000-0131 ) Fitting, Hyd, E45, Jm08/Om08 1
24 44868 (0000-0131 ) Fitting, Hyd, E90, Jm08/Om08 1
25 55586 (0000-0003 ) Fitting, Hyd, Str, Jm04/0Om04 1
26 56820 (0000-0131 ) Fitting, Hyd, E90, Jm06/0Om06 2
27 46480 (0000-0131 ) Fitting, Hyd, Str, JIm10/0Om10 1
28 49933 (0000-0131 ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
29 69173 (0000-0131 ) Fitting, Hyd, E90, Jm08/Om08, L 1
30 76316 (0000-0131 ) Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run 1
31 395973 (0004-0131 ) Fitting, Hyd, Str, Om04/Qm04 1
32 56820 (0000-0039 ) Fitting, Hyd, E90, Jm06/0Om06 1
33 71727 (0040-0131 ) Fitting, Hyd, E90, Jm06/0Om06, L 1

M20 Diesel 331416 (11-08) 2-119



STANDARD PARTS

Fig. 61 - Hydraulic Valve Group (0132- )

2-120 M20 Diesel 331416 (1-12)



STANDARD PARTS

354816
Fig. 61 — Hydraulic Valve Group (0132- )

Ref. Part No. Serial Number Description Qty.
1 1038566 (027000- ) Valve, Hyd, Solenoid, 12vdc (See Breakdowns) 1
2 1039789 (027000- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (027000- ) Bracket, Mtg, Valve, Lower 1
4 395974 (027000- ) Fitting, Hyd, E90, Om04/Qm04 3
5 33812 (027000- ) Fitting, Hyd, Plug, Om04 1
6 09740 (027000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (027000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (027000- ) Fitting, Hyd, E90, Jm08/Om08, Long 1
9 1040876 (027000- ) Fitting, Hyd, Str, Jm10/0Om10, Long 1
10 49933 (027000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
11 56820 (027000- ) Fitting, Hyd, E90, Jm06/0Om06 1
12 71727 (027000- ) Fitting, Hyd, E90, Jm06/0Om06, Long 1
13 69173 (027000- ) Fitting, Hyd, E90, Jm08/Om08, Long 1
14 77097 (027000- ) Fitting, Hyd, E90, Jm04/0m04 2
15 42226 (027000- ) Fitting, Hyd, E45, Jm08/Om08 1
16 46482 (027000- ) Fitting, Hyd, Plug, OmO06 1
17 55586 (027000- ) Fitting, Hyd, Str, Jm04/0Om04 4
18 59577 (027000- ) Fitting, Hyd, Str, Jm06/0Om06, Long 1
19 1044367 (027000- ) Valve, Relief, 0600Psi 1

20 373647 (027000- ) Seal Kit, Cartridge 1

M20 Diesel 331416 (11-08) 2-121



STANDARD PARTS

Fig. 62 — Electrical Schematic

N ™
3
g
[ L¥96101 SSINEVH N&VV “A3H-1HOIT ONINGVA | ><._m%__ _mem;mm = ¢ H
l ® x
YTa7eT | S1G/VEET X Wwivdoz AV NVI/V0Z NVL/802 A N/ | m 3 3
A ELES] 3 = =
(ATNO *d*7 ® SY9 NO 43sn) - n ©
SS3NYVYH HOLdvaY °"ON3 24311 L00Z)
I —| M=— (SVOIdANd BN 3 . - .
" |A a |
— a/ovE * H M1g/€E1 %vl_ M N m @
— WOTIE/ANIG ¢ T TAR/BT @| %
= 3 2
— /AT | [ xuosal “8. 118 03305 Auo/8T A O | z-2d4 *d13 0L
[ U | LS
“l o | ewoo .
2 *ads A09| [ 2 o o8 .w 8)
1045 A09 | Ny 0SET R
— | e e AT 4 & Q n—uz . o
— " - w8 ONV V. SLIG NOILI3T3S 033dS INIONI q 27, =0
— ; — METEE
— <
H— e | F— Na/Ti WV 118 G33d5  ON/T1 A " | pz-24 *d13 0L
L : : g 8 B
" = — JNSST 110 INIONT MO S d @
: — 3 S 2
L 1Hn/6 IFAR/6 AM_ 61-1d ‘dI3 0L
ZNNDD
o
HOLIMS *SS3dd 110
€d BV
ba azvoLims[
i =M= I
dAnd 13Nd 7 G T ® 3 3
o gty B ] [ end7ZL ONTYNVED J1THM +8 o= aa/aT m
e B v N <3
ONIYNVYO F1IHM +a| (7 WG/ 7 7 =W =
o | s.@sﬂs_|lq WL SNIONS ¥03HO 59738 5
[ B T
7 ] E -
. B T
— T v v VHO/E +@ QIHOLINS s rce X6o/v8
v " INNDD QO}
M AVI3d NMOOLNHS
o
-
= vz
A/Er AVI3H 2 XNV = m@w = A"9/38
VIN HOL IMSAIN
He/ET AVI3H T XNV = m@w = X€9/08 XH9/98 e
T
VLN . e
/et AVI3d 18vVIS = m@v = Nga/Z Liuni

“N3L HOIH = 0350719 @
(d1/5V9) "dN3L 3NTON3 HOTH ™ 7

N /a2 T A 2| gi-1d *d13 0L

dAVTT HOLVYNY3LTTY

1-s g
Q34741 " 31|

378v0_+8 ANV

3YIM Y3dNNC N33O

v

a38/37T "HT VT |

AUX. | RELAY

1018547 - 354458

M20 Diesel 331416 (5-08)

2-122



STANDARD PARTS

Fig. 62 — Electrical Schematic

dANd TTZZON Aveds oL| 1 PA/YOvS N
2 39vd )r = =
veioo 1347695 azin Hhd/a9Lt HOLINS 3TZZON AVHdS +8 Q3HOLINS OL
V&2-S
2 39vd OEINNOD
b e AR/VOEL i 1 NJB/YOZE [ * < : TNa/39LT Tna/voLT & € 39vd
ONNOH9 INTHIOVW OL YoIN ,— .
AVI3Y 31ZZON AVHdS i
S1a/89E T v B TFA/VOVS SSINHVH
J1ZZON AVHDS TVNOILdO
NYOH = 03S0T0 / *O°N YSN
53 Nga/26 = w NGO/ VEZ
HOLIMS NSOH
23 NHOH AMT3H. NHOH Vel
STa/ET = VH0/VEZ R P)e Ng9/52 :M\./wm\m“ [ERVEN
- gsn
ONNOHO_D1LVLS %
NH9/S0T vHO/ES
, YIANVHS SSINLVH H3dOH ><._ﬁ _Mm_xs._m Vel |
e SIa/VOET T A8/ VO UNa/ViLE  N© uNd/VaLy T aNd/Iv® = NHg/22T % M q3h/9]]
HPNNOD HENNOD JeNN00| | 9LN0D LNNOD HONNOD SINNOD | 4¥INNOD geEN 2-3sn4
SS3NYVH Y3A00 Y3ddoH
, SSINYVH Y3ddOoH " lheln oo
e < W VHO/0EE
SSINYVYH WYYV “A3Y-L1HIOITT ONINYVM
, N o_ LHOIT ONINHVA &
YTa/7ET YIa/VeET VHO/VaEE VHO/EE
1H91T TIVL 1437 SSINUVH L3N
LHOIT T1VL ONIN SesNeD
Y18/9gE 1 T VHO/8d9EE " VHO/VEE
3 T Nga/dace e | e
LH9IT TIVL NNY/3nvig
T 3A/agbe vEsoD
N o\A v
LHOIT 11Vl 3ISH3IAEY v NV /9902 PR ov_.zﬁn,.g\w_O\n_mm
T E/VO2 -
1 IHOITOVEH 7 i iz
~“Hvave ELY 22 me/se omny MY
SN0 | oG HOLIMS 1HOI1T
“H°H 1H917av3H
Mg/€el
1414201 SSINWVH IHOITAV3H
1HOIT TIVL LHOTY =
*INOY4 QHVMOL
4 <
Y881 NN Shg/veer M 8/08El]* | W *| vdO/J8EE 3016 3lvoon -
; T Ngg/vazy — :m_mummw
LHOIT 1YL NNH/3InvHe 9 Z..._m\<mNWw28 YNNI
\ T T3A/0852 NYE/VZZ  HOLIMS 3xvyg
€-5
L1HIIT T1VL 3SH3IA3Y v NV L/0d0 NVL1/vVg902 v NVL/02
VSNNOO VFNNOO
o~ ™

1018547

2-123

M20 Diesel 331416 (5-08)



STANDARD PARTS

Fig. 62 — Electrical Schematic

< © T\ T
1IN4:035070 / "O°N - T\_\¢
CE7) 2Ny o
STa/eT [ NHO/Sh 1a/99 NAOG MoOwE 301S e NHO/95T
G1-S
T1N4:035010 / *O'N o ctinan —
= 2 >
a/el 3 VL 105 3A/ vy 13A/9 (WMd) NY3LLVd 8nd0S 301S o1ns NY9/ 45T
¥1-S
I B © =774 ] £ F vd0/Eg =, NE9/aGT
ALJA3 MNVL®T0S m NO NV4 OVA d33MS 6-AS
61-S 0
%000 = o I 5 ana oo 0 |/, 72 NGO/MET |
3500 mm&__o:|1_wo | e o Nga/vZo 3015
e o 21-AS
MT13/ET *MS Y000 Y3ddOH = _|F_¢v.n|_| .M
g o]
N30 5000 1300 ="V Nga/zy | o) B I V=% o s s lm.a Ng9/35T
o
M *H000 H3ddOH 3HL 3S0710 TIIA L-AS NO INYNL $440 SO SI1-AS 4dI V&l
N Y3ddoH nzou I = “MET NI/ T SAVA TIEVE NHO/ST  Ng9/JGT =@ n1a/vg
_|1_¢ o L-AS 9-35n4
MT9/ET  *Ms NO/dn Y3ddoH o
]
NMOQ Y3ddOH =*ONO NY9/GE T S o
s8 4= NVL/09 N t3dd0H e RELYEL
JVA N3d0 = 0350710 / ‘O°N N3dO OVA @n¥os vinan
MTa/€T 12-s IAN/6E *@ Vo
o= LHN/6G NAOQ S390S s RELY/ea
3”14 Y3ddOH=03S0T10 / *O°N o o
/e 55 > SNA/VOTE [N SNG/VaTE PF NG/ TE w9 ™™ u 4
AHIN3S VNGEHL VAN peed ol it 5 ] KH5/V8BS NO HSN8 NIV e 3A/8vT
SSANYVH Y3ddOH SSANYVH Y3ddOH T M
g7 401 z =
U0 @00 /0N g7 NVIAVO e s Xg9/85 woa e _\ > RELYVAa
N @ €-AS
L ..Q
TAR->1a/a1el .b%mqm,ﬂ.m: . NVI/0E =™ =2 &2 s 2 ; 5
“ON9 WLI9IO = IET mmn.n.m MNVL ALN3 = SAHO S Y und/LS (Whd) NELLVA HSN¥E NIV o he TEA/VPT
MNVL N4 = SAHO 00T
/68 v mAWV !
azet NOILISOd H3ddOH E B a/95 NO N4 OVA Gnuds TEPT | BT © nazs |
9-S N 1-AS S-3sn4
NMOO = 035070 / *O°N
T g9 /82 W M REIVZTa
3UNSS3-d 110 3INTONI MO
Ya/ET w= R N TV TR/ ot0
NTa/ET e B =V RELYG Yv_wu.n >
YT/ET _, i R N
TAR-1a/TET L SLO3NNCO m
*ON9 VLISIO = IET g m v
Pl g 2 & sz Y,
T4 ; ] MA 5 89,
& & o ~ w > . <o
= .Plv ~ = S 28 o 2
z g o ~. <= 3375 d o
8§ £ = S g T8 ~n%ogZol g g
2 g z ® s BS5g,-cgef 2 S
9 Q N %) o] W M mw i = W I =
o 234 W<
— (O] A= Z W m w
z >8el522g
= m 4R T se3E g
x { o - <ax=
s EEWWGMETETM R a |- =
3 8gEES>LuiGE o 5
=) K < ) =3 I2QENVEC2LS [ x
= 1] a - - Wao « v v 0 o <
2 & 3 T o - = =
[0} 5 W. = m m m < w W ©
— T 9 w w 5 L
& b

1018547

M20 Diesel 331416 (5-08)

2-124



STANDARD PARTS

Fig. 62 — Electrical Schematic

996101 SS3NYVH 1SVd *1d0

.z.
T 39vd 335 :1881201 SSINUVH v T o
3S0H N3CHV TVNOILdO = % T Ta/vIe5 é%ﬂ VTRl m
8., 1 arin dANd H3LVM 1SV4 N
21 9TNNCD ms_: o
AV 02H 1svd
JN\d HIV LSV @v
P Ynd/J3LT]
m/ m _\ WU und/g3L 1] M/
8608101 ¥-70S
a-vr a 52 Vot N
NES/SL und/L1
s L) SEPYIO1 9v96101
HOLIAS R (NAd) dNd 130
P 3A/V3VL m WU (IO\(WNNH
= N M g-er V-€r
I b ELV23 (M) dnnd *130 ””R VH_ HNd/aLT
9012201
R NV1/08 PEETERETIS _\ ? gnNd/3ct
9-70s
850101
=y LHM/BL3A WA K04 HOTH LSV 5% dnd/aL1
N=a/28T RECC LAY and/ L1
. Sl
YH0/ES NMOQ H3ddOH e1hs und/4L1
U 012201
~d GNN0E9 D1LV1S NgO/g0T = NG/ BT A G e TS _\r.w..omU 373
*INTHOVH ATNO
@NH0S 0ZL V SV ALVHIA0 T3NVd FHL SHIVA 8802201
2-1d LT SNICNIOHD 1021 ¥0J O3N3S3 gy e+ =0 . NYE/ZL 3ATvA H3LVA @nios NIVN n...omu m18/891|
A0S - oan 61> —HOSNIS ISINT/CUVANOS *103T3 von
3SHIAI = 20N B8°2¢< > S—
TVHLAIN = DA £°Z OL 0°2 e WNd/TL avi3y NMoOLMHS = = N1a/997]
1S39VLTI0A LNdLND HOSN3S
ViN
TAR-18/TET o s NVL/0L AVI3H SsuIAm ©
Qv WLISIO = Tl
Y8/ET Lovani - 0010 /0N AN ICTVT e S THR/69 AVI3H HIAVHS .ﬁw@vv|. nTa/3e1|
HOSN3S LOVdNI
€2-s
NAOOLNHS = 4022 < = 00AB'0 >
THAR-Y1a/VIET A7 A b Sy om0 000 TR > TareT
“QN9 WLIOID = TET HOSN3S e St-As
P a— _— = Xdo/gy | EEnd/29 > Vel
MILT1J MINVHS 0399070 e | e 934 IS 01V £4d0 2-70s
0ESB101 SSINUVH Y3ddOH 8I-S
| 09901:0350 / "o'N o ennarg, >
T = g
Ag/erl - o NvL1/06 NJ9/59 905 T4 0NV L0 s n1a/9]]
L1-s
3¥INNOD 3SINNDD
TNJ 2/1:035010 / *O°N >
| Sun = 2 ﬂm “uﬂ 3 . S
nazet T4 271 VL0 nmasey 705 KoL 6105 i | ariod
o1-s /é 0E96101 SSINUVH Y3ddOH
< 0

PAGE 1

N
-
2
n

SEE PAGE 1

1018547

2-125

M20 Diesel 331416 (5-08)



STANDARD PARTS

GROUND

Fig. 62 — Electrical Schematic

SWITCHED & FUSED B+
FROM MAIN HARNESS
AT THE FAST GEN2+ CONNECTION.

4:/;.:::51&3( _ __
g |
%
13/AK T CRNTTD ; E E § § %
o 5 ¢ + i}
e Mo A | i : ng i
YYoa [5E]]!
{old ]
ol g
i AL ETRINE
rcen 20 covecToRy | 11 | g
Decserrs 75/6RN - SEN AN\ MM pg Y H ! !! [
Ul: EC-H20 MODULE
, §33 a2 @iiiii &b 4
NONNEE R ITR I ]] BE
il | ¥
zmae 8 (|||
(l:mmlsom:; I I E -‘ o E
e e I A
§ il TRHL
g = g 9 E y
1R 1, : :
f . .
AL L
5
:

(PACKARD 280 CONNECTOR!

17/PUR

17/PUR
...: Py
| 153/0RA

@ KEYSWITCH PIN 30.

Destsran 17/PR W
'CONN7BA 'CONNSE8
FUSE-LS
@: 1/RED L VNG -~ 1SB/ERY ] a> L 1SB/ERY
UNSWITCHED B+ 20A

uvies

-6”9'

CONVERTER SUPPLY RELAY

EC-H20 OPTION

SOLID GREEN = ECH20 MODULE ON & SCRUBBING
SOL1ID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH CLOSED "E-CELL IS SCALED UP"

1018547 - 354458

2-126

M20 Diesel 331416 (4-10)



STANDARD PARTS

Fig. 63 — Electrical Schematic, Diesel Engine Harness

‘dN3L HOIH = Q3S010 HOLINS gh3L "3

=] @*{

30078 INION3 NYg/32T
Nd¥ 00+
AO AD  HOIH
HOH A0 Q3N Nd¥ o00e
AQ- Mo cmon | NdY osel V90/9¢
8 18 v 18
(Q3sN LON WNIG3N) NOLDITIS Q33dS 3INIONI
Sa/racT
+8 QIHOLMS HONEIQS a
w0798 ¥ " O8/TEEL g ads A09 %) 1)
S %]
S1a/vact Sa/vact  © 5 IHM/6C v ads A0o = M . u
5 9 5 8 °0dS A09 Z
=z a <<
o 7 | +8 dAnd 1nd I
R =0 SNJ/TS © T IAM/6S = 3 v e
el =
“ J ’ <
dn-X0ld *9v/a33ds "ON3 [ oLr
[
T
NUS/VS =
HOLVYNLIY 3TLLOMHL o
RNSSIUA 0 ON v ‘O'N "sS3ud 110 L
¢s and/ LT N9G/5ZT T T3S310/dN3L HOIH _.._I._
5 _ <
o g
SE/ 85T 5 3NgsI¥d NOON - S : v Qds A0S -
HOLMS 'SS3¥d TIo 7 o
4 O
— E
i}
N45/G = e w V90/3% zir =
1 :
4 und/doLL ©
Q0L W
dANd T3N3 QN N o
a/5ast 4 v and/vi ) V0738 VI0/% v 8 G3HOLIMS T
HOLW — T
I SE/98ET Yv_wm-n_ WNa/Te — b
und/Z2 3 ‘O'N SS3¥d 10 Ll
S1a/28s T = @ o — s
{V 3]
b
m1a/9% I, NJ9/55 %j::n_ azg INd/VIL v D TN +8 L
261 £-a — a
Sirc va0/ac e o
H 86N
"SLdNILLY LYVLIS 3NION3 * N18/9s
N3IML3E AVIIQ SALVIO > VI0/FE g
S1a/aast v > we/zs - m@w = and/all 3 MEATY
"
3INAON ¥3NIL LHVIS 3NION3 *
o hnl
D—ra/aeeT N8/8cy NJ8/y b
2 2 2 g Izmmuj =
30078 3NION3 T T T T
T3 3% 13 I3 & FEn
SSINYVH INION3 633 639 633 &33
@ @ o ° =S ]
N8/3¢h
6 ~ asn
30078 3NION3 ~ vy0/¢8 =K 2= a3d/ML HALNVIS ¥O "IV LV 1S0d E&O
700 AION3T0S ¥3LAVIS
& A1BWISSY HOLOW ¥ILMVIS .
30078 3NION3 QI I 318v0 ANILIVE 3AWSOd ONLSIX3
HOLON ¥3LWVIS SLOVINOO GIONITOS ¥3LNVIS
STa/MET JHIM ¥IJANP NIFND .@J

NIV 40 ¥Nd/L OL SLOINNOD TYNINN3L wX3u 'LV —

NIVN 40 Q34/) OL SLOINNOD TWNINYAL w+8u 1TV —

1018547

2-127

M20 Diesel 331416 (5-08)



STANDARD PARTS

Fig. 64 — Electrical Wire Harnesses Group, Main

9¥9610I

SSINYVH
S F)

NOILdO ¥0

0 TvLaa

rTvLaa

o]

HOLO3NNOJ

SSINYVH
oniATonaY
W TIvLda SSINYYH /WYY TV
SSINYUVH LHOTTTIVL dn-%Jve oL
¥3ddOH oL SNNOD
$INNGD $NNOD
T&T [T
m-
i, REOR
13[4[o]s oLims
9596101 49 -a 1011
S O sTvLIAd S
1svd oy
NOILdO 0L 35
SLIINNOD
1NdLN0 LSv4
EENNOD
N TvL3a zu\J
1104
o v v e <z 4VH INYL
) ~ = Ad3A023H

R N Tviaa

X TvLaa

31LI0YHL
JINOYL10373
YOSN3S 1119

N4
1 TvLaa
yve
oJ CEY)
9 TIvLaa (o) (29)

r°H m.|=<._.m_nV

— X TvL3d

NOILNTI0S
17714 01nv
110s

it

Ad3A0034
27714 oLnv
270s

/

H TIvLIa

RS

a v

SO

HILIMS

LY3SNI

0 TvVL3a

M20 Diesel 331416 (4-11)

2-128



STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

b TvLId d TvLaa

E av-av Mdia

OH
B
E[®)
B EE
2Ol §
3
3

P
PR iBll

LHOIT

ee ONTATI0ATY
NO 9HO
NY3_0OVA IENNOD

2d
HOLVNYIL W @ Om

goll

&
v oerh
= Ea
delvh

NV 4| 9HO

N ——

Y TIvLda
& > e _ {— {— 3
1
\A _ \A \A N TIvLad
ay vLaa _ b 7vLaa m_ d vLI0
1
o0a _m - h L
ay Tvida av av oy v A TIVLAd E
‘ ‘ ‘ * @
. — 26
I T I T
N4 ANVL
HJILIMS NOILNT0S
3S0713/N3d0 HJOLIMS ¥i-S
004 NG/dn
Y3ddOH Y3ddOH
EIS SS o

d TIvLad

2-129

M20 Diesel 331416 (4-11)



STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

A TIVLAA

il

M TVLdG e

YY-YV TIvL3d -—

.06 03LV10Y
Z-7Z TvLaa

206 031V10Y ~=
A-A VLA

Yv4

a[vPVY .mm
i

206 031V.10Y
X=X TIvL3a

YOSN3S SS3INYVH SSINYVH
LIOVdWAI OL  3NION3 OL 3NION3 Ol
SLO3NNOJ  SLI3NNOJ  SLI3NNOD

SZNNOD ENNOD 2ZNNOD

SSINYVH
3NION3 0L
SL1O3NNOJ

INNOD

4 TvLaa
o

NMOQ NMoa
3ATVA 3393300s
378VYN3 3a1s
LAS YAS

L ‘S STIVLId

NO (NMd) NO
HSNyug NY311vd NY4 QYA
NIVAN HSNYE NIVA 8ny¥Js

9AS ZAS IAS

S TIvlLid

M20 Diesel 331416 (4-11)

2-130



STANDARD PARTS

vy Tiviad by TvVL3a

AV TIVLAA

|

dy TIvLad NY TIVL3d

HY TIV.L3d

e

Qv TIvLdd

y—
-

oV TIviaa

dY TIvL3d

o8

Q
»]

MY VLA

Ly TvLaa

Fig. 64 — Electrical Wire Harness Group, Main

av

H LI

ny-nv M3IA
JONINDIAS ONIAYOT JHIM
H0d ASSY TINVd AVIIH/dSNA

2-131

M20 Diesel 331416 (4-11)



STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

e

e

(D=0) (\l=ll)

<
©

AV TIVLAaA

H0LJ3NNOD

Xy TIvLad

AV XV STIVLEA

AV TIVLAA

anNnoye
aviiola

TvLaa

R0

€2 v-V M3IA 335 [

3NION3
AJ3HO
edl

HOLYNY3LV
1HOI

1d1 g

8 _L33HS NO

A LY-rV M3IA
20v 05 OE OE N N
@ @ @ _M_ vve| v2 BEE| OEE|
© © © © oL )
[ [ [ [ 9z a 92 \v9Z)
€
N N
por| [os]  Joe] [oe] oC -
N N
- V|
D @
nyv v
[+ NTV| 3781any
o 4]
- /
oNIHIILS)
j==} HILIMS
e NHOH
8INNOD
rYr=—
A\
\ HILIMS
1HOI
C S

o

HY TIVL3d

[so] rv

L

M20 Diesel 331416 (4-11)

2-132



STANDARD PARTS

NYOH

8NnYIS NIVA
3ATVA_HILYM
€70S

@[es]

0l 40 ¥ LIFHS
WNOYd dINNLLNOD

Fig. 64 — Electrical Wire Harness Group, Main

i

8y

ks

HOLIMS
vy
€S

1
m._E 1
@) ®

HOSN3S

RTEN 6
19NV HAAH

0es annos
MOSNIS “dN3L
SINVEAAH

Lo

0l 40 & LJJHS
WNOYd dINNLLNOD
006 (ILV.LOY
M TIVLEd

2-133

M20 Diesel 331416 (4-11)



STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

LINNOD

N

D\zlm m“m%mu“:\z

:\z\g N
NNOD

SNO1LdO

6N

/N X 82 N X 7z FESE!
N X | ooz N X oz €l 3503
20| vz oy 0 £z 2l 3sn3
8zl O 2z M| Iz 11 3sn3
g0 | oz r g 6l ol 35n3
gszo® vez O 8l %0 ® V¥ O LI 6 35n3
HLI O 9l veO gl 8 3504
47VH dOL 9NIaVOT NOLLISOdl javH WoLLoE 9NIQYO0 T NOLLISOd
WNINH3L EINNOD N S WNINE3IL EINNOD e S
o1 O vl VS0 ¥ 50 €l Z 3504
8sl O 21 ve O I 9 3504
opI 0% 4+I0 ol vo0 » 90 6 S 3504
N X 8 N X L ¥ 3sn4
vse O 9 HI O g € 3504
zz1 O e 91 O 5 z 3503
48 0 z v+0 ® v0 I | 3sn3
4IVH dOL 9NIQVOT NOILLISOd|  4vH WoLL08 9NIOY01 NOILISO0d
TWNINY3L 1INNOD N TYNINYIL IINNOD e
ONIYIM ATBA3ISSY 13NVd 3SN4

ny-nv -Mdin

SNNOD SNNOD

~=—— LINNOD

1437 JHL WOodd

HOYOdddY ATINISSY TINVI
dHL OLNI 9NIaYQT SLINJHIO
HYAY JHL Nodd JIMIIA
SY TINVd AVI3d/3asnd

‘dLON

ATINO FONIYIATY
404 NMOHS
LANOOS AVTIIY

"ONINOILISOd ONIN3I3HIS
ATIS SAVI3Y Y04 LNOYS
3HL WOY4 G3M3IA SY
3NVd AV3¥/3SN4

M20 Diesel 331416 (4-11)

2-134



STANDARD PARTS

W T1vL3d

9 7Iv.i3a

RaY

o¥g6101
SSINMVH @
1V a0
NOILdO 0L K
SLIINNOD & v
+10dIN0 1SV
EENNOD

Fig. 64 — Electrical Wire Harness Group, Main

7 71vl3a

d )

U (2
9 71v1i3a e e

N 1v13d
Rﬂ qlvi3a rH m:__<._.Mn_¢V
M Ivi3a
]
I1LLOHHL
QINOHIO3 13
HOSN3S 111

AY3A003Y
2714 oLnv
270s

4 71v13a

0 71vl3d

2-135

M20 Diesel 331416 (4-11)



Fig. 64 — Electrical Wire Harness Group, Main

STANDARD PARTS

a 7ivi3a 0 TIvl3a d 1Ivi3a

@) @ [=] B Qv-av M3IA

© SN I A s

© @ © © e

[ ] [] (&) |~J52 T —ww "

rEY LY e 303

il N ) -
e cah oy N 505 nz._.%mo
n/N n/N

V-2V M3IA Ve o8,
NO OHO
/N /N ZMW._WMM> TENNOD
OIS %
d1hsh ranvan
E NN Sl NCo)
reh Ly
N l‘r -H N * v e *
0 rah diry N e *E*
A_In v
n/N nN/N
o]
4v 11vida !
= —— 7 : S) 3
\ _ \ N TIv130
3v Iv.i3a _ m d 11v130
o = ~ i
v T1vida av av v v A Iv1i3a /Y
¥ (AR L .
| =3 a0
— i — @ @
NOT.LI3NNOD TIN4 INVL
=W, hanas ot e NoLies
0% S
&S s el S
® d 71vi3a

M20 Diesel 331416 (4-11)

2-136




STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

Ol 40 2 133HS
NOd4 d3NNILINOD

A T1vLl3d
Vv-Vvv T1v13d
Ol 40 9 133HS
NO d3NNTLNOD
MW 11vLi3a
.06 03LvV.10Y
Z-Z 11vL3a
N
.06 d3LV.10H
A-A TIvL3A
.06 d3LV.10Y
X-X 11v13d z Z A A X X
vV e [vPVVY . R [o[4[3] Die[ulo]sP
vy
f |m] | m |
HOSN3S SSINYVH SSINYVH SSINYVH
LOVdWT Ol 3NION3 Ol 3NION3 Ol 3NION3 Ol
SLO3NNOD SLO3NNOD SLO3NNOD SLO3NNOD
GSZ2NNODJ ENNOD ZNNOOD TNNOO

Ol 40 2 133HS
NOd4 d3NNILNOD
d 11vl3d

1 ‘s sar1vi3a

HSNYE NIVA
2AS

378VYN3
LAS

S 71v13a

2-137

M20 Diesel 331416 (4-11)



STANDARD PARTS

AY T1v13d

|

HY 11v130

9y 1Iv13a
\‘ 4y 711v13d

on

Q
o

MY T11vV130

Lv 11v13d

Fig. 64 — Electrical Wire Harness Group, Main

nvy

LI

01 40 £ L33HS NO Nv-nNv M3IA
335 30N3N03S ONIAYOT IJIM
d04 ASSY TIANVd AVT134/3SN4d

2

gy 11v13d

Ov 71v13d

9y 11v1l3d

M20 Diesel 331416 (4-11)

2-138



STANDARD PARTS

Fig. 64 — Electrical Wire Harness Group, Main

AV T11V130

#][=] [®][=] [E][8]

28]

HOLI3NNOD
SSANYVH
1HO17aV3H
BZNNOJ

s
&
e v

HOLIMS
15

©(>)8
©()*?
© ()"
=0k

por] [} {ee] |oc]

FV-ry M3IA

/N /N

2| v2 BEE | OEE

HOLVYNYE3LV
1HOIT
1d1

S My T11vV130

MV 11v13a

ANNOY9
avirera

XX

aNNoY9
aviiela

il

e 92 |vez

AV ‘XY STIV130

e

—

v 1vL3a

8_133HS NO -
€2 V-1V M3IA 335
1-d Guvod

HY 71v1l3a

2-139

M20 Diesel 331416 (4-11)



STANDARD PARTS

andos NIV
3ATIVA H3LVA

@[]

[ ]fee]

2
® =12

HOSN3S
“dN3L
J17INYHAAH
0zs

64 - Electrical Wire Harness Group, Main
i
g:
5]
®
5
3

VA n [ = y .06 03LV.10Y

G.uuumwh(.u:m HH|@|\, > AY T1VL3a
= NOILdO |ret
[TH +70S \

Ll

E E .06 n_m._(._.<._.om

M IvVL3a

N

. TR

H3LVM i
HSNug (2o
3015 i
£70S

= [oee

HOLINS
3nvaa

M20 Diesel 331416 (4-11)

2-140



STANDARD PARTS

o] CE

LNNOJ

2L

o
iti

HOVOdddY ATGA3SSY T13Nvd
3HL OINI 9NIQVOT SLINOYID

“1437 3HL WNod4

“dv3d 3HL WOY4 O3M3IA
SV TI3Nvd ><n_wm\m_mm._._wn

n/N X 82 n/N X L2 v 3sSn4
N X 9z N X oz €1 35n4
(21 O vz ov O £z 21 35n3
&1 O 22 W O 3 11 35n3
18 0 0z f o 6l o1 3sn4
g9z O ¥ vez O 8l %0 ¥ wr O 1l 6 35n4
HLT O a1 vs O gl 8 354
4VH dOL ONIavVOT NOILISOd ] vH woLios oNiavoT NO1LIS0d
TYNIWE3L ETNNOD N IYNTWHIL €TNNOD .
o1 O W VGO ¥ 50 €l 7 3503
el O 2l vo O i g 35n4
w10 Y 10 o1 vo0 ¥ 90 6 S 35n4
N /N X 8 n/N X L ¥ 3sn4
. 28 IR -
c : z21 ¥ 9l
— _”_._m.t.a 8. 0 z VPO ¥ ¥ 0O I T 3sn4
s :\ZI_E N 4IVH dOL ONIQvOT NOILISOd | vk woLLlod oN1avoT NO1LISOd
- " ES . TVNINGE3L 1INNOD e TVNING3L T INNOD s
M. | ONIHIM ATGNISSY T3NVd 3SN4
o
S
o
. Sy s
@ 01 40 ¥ 133HS - 3HL WO Q3M3IA SV
c E aver NOY4 O3NNTLNOD — NV-NV M3TA 3NV AVTI3Y/3SN4
S
© d LNNOD
I _”_._m.ﬁ o
> @B
= E ol 3ovHoLS
W 3sn4
-
O
=
whd
(8]
2
11}
|
<
©
2
[T

LTNNOD
mR |
[ ) i
EHEE

NNOJ

SNO1.1d0

BN

ATINO 3ON343 434
H04 NMOHS
13MJ0S AVI3H

Qty.
1

Harness, Main [M20]
Harness, Main [M20]

Description

)
)

Serial Number
(0000-0067
(0068-

1018549
1040620

1

Ref. Part No.
2

2-141

M20 Diesel 331416 (4-11)



STANDARD PARTS
Fig. 65 — Electrical Wire Harness Group, Headlight

WIRE [D| COLOR [PIN
24FA |YELLOW| 1

[WIRE D] COLOR [PIN]
[ 2arA [veLLoW| 1 | 24FB |YELLOW| 1
WIRE 1D[ COLOR [PIN [coMP 1D[CONN ID[ TCO #
#
|c0gz310icowg;lDIlgfgazgi 13FB | BLACK [ B [ P4 [ P2 1010329
24FB | YELLOW[ A LP4
RIRHT [COMP_ID[CONN 1D[TCO #] HEART T
HEADL IGHT [ - Tconn3o [78950]
CONN30 qp
Fﬂ HEADL [GHTS
HARNESS
[coMP ID]CONN ID[ TCO #
[ P4 [ P1 [1010329]
[ Tfl] 1 WIRE 1D[COLOR[PIN
1 13FA  [BLACK] 1
13FB  |BLACK] 1
LP3
RIGHT
HEADL [GHT
= & T
= =3
CEFT
[comP 1DJCONN ID[ TCO # | HEADL [ GHT
[ tp3 [ P1 [1o10329]
[WIRE ID]COLOR][PIN]
[_I3FA [BLACK] 1 |
Ref. Part No. Serial Number Description Qty.
1 1024141 (0000- ) Harness, Headlight [M20 And T20] 1

2-142 M20 Diesel 331416 (4-11)



STANDARD PARTS
Fig. 66 — Electrical Wire Harness Group, Hopper

[WIRE TD[PIN]
ek | A]
[WIRE 1D]
[318A | A |
[478A | B |
[138E |
CONN7.
TO
COVER

[WIRE TD[PIN]

(1380 [ 1 |
s18

SHAKER
FILTER

[WIFE TOJPTN] CL3e0 o
[eeA— [ 1] SHAKER

FILTER
PLUG
.E. 12050168 ) >
208C
TL2
225p2 nz ﬁ

DETAIL A
CONT INUED

WIRE ID|PIN

22BA L CAVITY PLUG
P.E. 12059168

2 CAVITY PLUG
P.E. 12059168

[WIRE TD[PIN]
1\ A__| A

18K B
cs4 cs3 cs2 cs1 T388A | E
[WIRE ID]PIN] [WIRE ID[PIN| [WIRE ID[PIN] [WIRE ID[PIN] o T T
138A_ 1] [338A [ 1| [24BA [ 1| [208A [ 1| HARNESS
388 [2| [33ac__[2| (2488 [2]| [2088 [ 2|
138C 2 3388 2 24BC 2 20BC 2

DETAIL A
CONT INUED

z|®|7|m|o|o|m|>|

M20 Diesel 331416 (4-11) 2-143



STANDARD PARTS
Fig. 66 — Electrical Wire Harness Group, Hopper

WIRE ID|PIN
31BA
478A
13BE C
HOPPER
HARNESS
[T
\—NQ
[WIRE ID[PIN]
msec [ 1]
(1380 [ 1]
si8, Pl
CLOGGED
SHAKER
FILTER
2 \ \—N7
N6 NS
e =L /
[4sBA | 1] PHAMER
DETAIL A
1 CAVITY PLUG
P.E. 12059168
WIRE ID[PIN N1 N2 N4 N8 L
225P2 : e |7|7 |7|7 /_— /_
24BC D | TAILLIGHT 4ﬁ LILI
1380 F L‘
WIRE I[D[PIN
20BB A
22BA B | 1 CAVITY PLUG
24BB D | P.E. 12059168
33BB E
13BB F
TLL
L.H.
TAILLIGHT
I CAVITY PLUG
P.E. 12059168
CS4 cs2 csl WIRE ID[PIN
CONNG 33BB | A
WIRE ID[PIN WIRE ID[PIN| [WIRE ID[PIN
TO MAIN 16BA | B
2 \ 13BA 1 24BA 1 20BA 1 HARNESS [333Cc | C
13BB 2 24BB 2 20BB 2 1388A | €
13BC 2 24BC 2 20BC 2 278A | F
L /—NlO [le N13
DETAIL A ¥ f(
WIRE ID[PIN
20BA A
22BA B
24BA 9
31BA D
HARNESS [48BA E
22SP2 F
13BA G
13BE H

2-144 M20 Diesel 331416 (4-11)



STANDARD PARTS

1 CAVITY PLUG
P.E. 12059168

Fig. 66 — Electrical Wire Harness Group, Hopper

WIRE ID[PIN;

0380 [ 1]
si8, Pl
c

FILTER

=
/—rs

DETAIL A

ﬁm P:N - N1 |7|7 N2 |7|7 /—N4 /_w L
248C AR FouT 4 LILI -
= q j
EEEEN
2088 A
22BA B 1 CAVITY PLUG
24BB D P.E. 12059168
3388 E
13BB F
TLL
AL ToHT
% css
WIRE
5 T
e o4 tesc 2 b8 1285188
nér{ PIN cs2 Cs1 WIRE ID|PIN
= el Ry Pt
= e =
DETAIL A
N1O NIZ NE N14 = [PIN |
A P T 2
\ 1 :
- B87A
3 TO: ;ﬁ%?gWRY
[EEEEN 4
[20BA A
[22BA 8
T -
HARNESS [48BA E
[22sP2_ | F
[13BA G
[13BE H
356253 — M20, M30
Ref. Part No. Serial Number Description Qty.
1 1019630 (0000-0067 ) Harness, Hppr [M20] 1
2 1033624 (0068—xxxx ) Harness, Hppr [M20/M30] 1
3 1064371 (xxxx— ) Harness, Hppr [M20/M30] 1
4 56186 (xxxx— ) Relay, 12vdc, 040a, Spdt No 1

M20 Diesel 331416 (1-12)

2-145




[ 1 [ 8%er [T [ voIe
INIJ[al 3YIM] INIJ[al 3dIm
HOLI3INNOD
ANNOY9 AHLN3S AHLNIS
ENE TEERTR IVAYIHL
H3dd0oH SANIW SNd
ZNNOD B6S ‘Id BS ‘2d

Fig. 67 — Electrical Wire Harness Group, Hopper Cover

STANDARD PARTS

) SSINYVH EAN
9 | vory | EEiNeYYL N M@ g3yvHs [ T | vosoT
v | VOIE 0Ll LNNOJ n%.z:zo%% NEEERT
NId[d1_3dim

-

ﬂﬂm
HOLON
HINVHS
THIN

VOLY

a0el

YOET
d|al 3dIm

—Z[=|

z

M20 Diesel 331416 (4-11)

2-146




STANDARD PARTS

Fig. 67 - Electrical Wire Harness Group, Hopper Cover

WIRE ID|PIN
128CA | A
47CA B
13CA [+]

8y
d
§5§

g

N7

CONN2
HOPPER

FRAME

GROUND

CONNECTOR

[WIRE_ID[PIN]
[ 105CA [ A |

e -
e
2
Esslh. _Eﬁ E
i 2
E'ﬂ,}'ﬁ E@
o9fjw
Eé
354389-354459
Ref. Part No. Serial Number Description Qty.
1 1019950 (0000-xxxx ) Harness, Hppr, Cover [M20] 1
2 1064370 (xXxxx- ) Harness, Hppr, Cover [M20] 1
M20 Diesel 331416 (1-12) 2-147



Fig. 68 — Electrical Wire Harness Group, Diesel Engine

STANDARD PARTS

6N
\L:5]
=t}
J8El
N4
e
H TIviaa IAVHS
AV 13 AVI3Y AYI3Y
dANNd 13N4  Y3INIL Y3LIHVIS
OIn 6N 8N
L el 1p [ 1p
# [ B Pl i #
v TvLaq o
o ° HoLTMS &3
— - — — = 20— - L1
LI NId
aIONILNOD S e HOLIMS A
rveaa 1 TvLaa H TIvL3d Il o Tviaa 4 TIviaa a TvLaa
= @
-
Y TIvLad ontd mom®
0
% 9 9
c ¥ L
f— wlu]e]=
©
I
) —
=
W d437704LNOD
() <l a N N HONHIA09
£ ¥ [ ] 1
mu ke [FRREE
w 4 T1vLad E A TIvLad 0 TIvLid

M20 Diesel 331416 (4-11)

2-148



STANDARD PARTS

Fig. 68 — Electrical Wire Harness Group, Diesel Engine

Engine Wire Harness

ENGINE
OIL PRESSURE
SWITCH

0
ALTERNATOR

42C
GLOW PLUGS

ENGINE GROUND

ACTUATOR

GOVERNOR
THROTTLE

<
1]

e
i
=

FUEL PUMP

DETAIL J
CONTINUED

354389
Ref. Part No. Serial Number Description Qty.
1 391969 (0000- ) Harness, Engine, Dsl [M20 T20] 1

M20 Diesel 331416 (4-11) 2-149



STANDARD PARTS

Fig. 69 — Label Group

LD B A
A

/N

AWARNING )
Burn hazard. Hot surface.
Do NOT touch.
A AVERTISSEMENT
S.

Risque de bralure:
Surface chaude.
Ne pas toucher.

A ADVERTENCIA

¥ Peligro de quemaduras.
) @ Superficie caliente.

A, NOptocar. J
nology

AER )
RBOBENHY.
RENHC B TNES,
FOOHBVWTLESIL,

2-150 M20 Diesel 331416 (4-11)



STANDARD PARTS

@CeH20

Ref. Part No.
1032418
1017141
1065343
1065342
1050003
1031017
1064662
1062813
1064440
374224

C460919

O© O ~NOOT A~ WN =

<70°F/21°C

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

~— e N N N N N N N~ N ~—

Fig. 69 — Label Group

Description

Label Set, Info/Hzrd, Swpr / Scrbr
Label Set, Hi Temp

Label, Logo, 05.75L 2Color [ES]
Label, Logo, 07.95L 2Color [FaST]
Label [User, Attention, ec-H20]
Label Set, Brush Indicator & Removal
Label, Model, 2Color [M20]

Label, Logo, 12.3L 4Color [ec—H20]
Label, Logo, 16.9L 4Color [ec—H20]
Tape, Warning, Rh, Blk/Yel [33Mtr]
Tape, Warning, Left, Blk/Yel [33Mtr]

M20-D, CE

— 1

Qty.

S A NN N_CNNDNNDN A A

M20 Diesel 331416 (4-11)

2-151




STANDARD PARTS

2-152 M20 Diesel 331416 (4-11)



OPTIONS

SECTION 3

Contents Page
Fig. 1-ESPumpGroup ..................... 3-2
Fig. 2-ESTanks Group ................u... 3-4
Fig. 3 — Side Brush Motor Group (0000-0178) .. 3-6
Fig. 4 - Side Brush Motor Group (0179- ) ... 3-8
Fig. 5 - Side Brush LiftGroup ............... 3-10
Fig. 6 — Side Brush Solution Control Group . ... 3-12
Fig. 7 — Side Brush Hydraulic Valve Group .... 3-14
Fig. 8 — Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 — Fast Solution Pump Group (0000-0145) 3-18
Fig. 10 — Fast Air Pump and Detergent Group

(0000-0145) ... 3-20
Fig. 11 — Fast Foam Filter Group (0000-0145) . 3-22
Fig. 12 — Fast Foam Filter Group, Side Brush

(0000-0145) ... 3-24
Fig. 13 — Fast Wire Harness Group (0000-0145) 3-26
Fig. 14 — FaST Pumps and Detergent Group

(0146- ) ... 3-28
Fig. 15 — FaST Solution Supply Group (0146- )3-30
Fig. 16 — FaST Solution Supply Group with Side

Brush (0146— ).................. 3-32
Fig. 17 — Fast Wire Harness Group (0146- ) . 3-34
Fig. 18 — ec—H20 Solution Pump Group ....... 3-36
Fig. 19 — ec—H20 Solution Pump Supply Group . 3-38
Fig. 20 — ec—H20 Solution Supply Group ...... 3-40
Fig. 21 — ec—H20 Solution Supply Group

with Side Brush ................... 3-42
Fig. 22 — ec—H20 Wire Harnesses Group ... ... 3-44
Fig. 23 — Backup Alarm Kit .................. 3-47
Fig. 24 - Light Kit, Flashing .................. 3-48
Fig. 25 — Overhead Guard Kit ................ 3-50
Fig. 26 — Vacuum Wand Kit (0000—xxxx) . ... ... 3-52
Fig. 27 — Vacuum Wand Kit (xxxx— ) . 3-54
Fig. 28 — Spray Nozzle Kit ................... 3-56
Fig. 29 - Squeegee Guard Kit ................ 3-58
Fig. 30 — Documentation Group .............. 3-60
M20 Diesel 331416 (10-10) 3-1




OPTIONS

Fig. 1 - ES Pump Group

3-2

M20 Diesel 331416 (4-07)



OPTIONS

354461
Fig. 1 = ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 41295 (0000- ) Hose, Pvc, CIr, 0.38id 0.560d 48.00I 1
2 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (0000- ) Pump, Detgt, 14vdc, 150mi/Min 20psi (See Breakdowns) 1
4 24265 (0000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (0000- ) Washer, Flat, #10, Ss 2
6 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (0000- ) Bracket, Mtg, Valve 1
8 01685 (0000- ) Washer, Flat, 0.31, Ss 2
9 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

10 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 2
12 73433 (0000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (0000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (0000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
15 42133A (0000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
16 79484 (0000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 73468 (0000- ) Fitting, Plstc, E90, Bm10/Pm12 1
18 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 1
19 630371 (0000- ) Fitting, Plstc, E90, Bm10/Pm08 1
20 14877 (0000- ) Fitting, Plstc, EQ0, Bm12/Pm12 2
21 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56—-1.06d, .56w 6
22 1015045 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
23 369811 (0000- ) Hose, Pvc, Brd, 0.62id 0.88od 09.00I 1
24 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
25 33295 (0000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 26 375322 (0000- ) Fitting Kit, Hose, Garden 1
A 27 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
28 1016837 (0000- ) Bracket, Mtg, Valve 1
29 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
30 377349 ( Xxxx— ) Fitting, Plstc, Pf12/Pf12, Bh 1
31 24544 (0000—xxxx ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
32 42133A (0000—xxxx ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1

M20 Diesel 331416 (4-07) 3-3



OPTIONS

Fig. 2 - ES Tanks Group

M20 Diesel 331416 (5-08)

3-4



OPTIONS

Ref. Part No.
1021210
1028697
1015033
63810
386652
24543
385685
1019636
9 09740
10 1017218
11 1022229
12 1025159
13 20952
14 1014974
15 20944
16 20951
17 43844
18 41295
19 1011885
20 1029497
21 32183
22 1031572
23 63810
24 1015033
25 10632-2
26 1039019
27 14877

ONO O WN =

Serial Number
(0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N~ o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o~ o~

Fig. 2 - ES Tanks Group

~— e e e e N e e e e e e e N S N N S N N N S N N S S N

Description

Pump Assy, Column, Es (See Breakdowns)
Sleeve, Rbr, 3.50b 3.58d 1.8I

Hose, Afmkt, Pvc, Brd 0.62id 01ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l
Fitting, Plstc, E90, Bm12/Pf12

Sensor, Level, Lig, 14vdc 01a .62-11
Bracket, Mtg, Strainer

Screw, Hex, M8 X 1.25 X 20, Ss

Washer, Flat, 0.32b 1.00d .12, Ss

Tank, Detgt, Trimmed

Bracket, Mtg, Detgt And Spray Wand
Screen, Pump

Hose, Afmkt, Pvc, Brd 0.38id 02ft
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, E90, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, ClIr, 0.38id 0.560d 48.00

Cap, Tank

Switch Assy, Press, 3.0, 19.51 Tube

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id 011t
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.62id 01ft
Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Filter, Soltn, 020mesh, Pm12 3.2d 08.0I
Fitting, Plstc, E9Q0, Bm12/Pm12

354462

Qty.

[ N N N S I U W W U N LS T G R S e . T @) I @) [ U N W U \\o S W G §

M20 Diesel 331416 (4-07)

3-5




OPTIONS

Fig. 3 — Side Brush Motor Group (0000-0178)

M20 Diesel 331416 (1-10)

3-6



OPTIONS

Ref. Part No.
1021794
1029379
56692
01762
32492
1042968
25611
19191

9 25046
10 1022135
11 09010
12 01685
13 08713
14 1022188
15 1022111
16 1022302
17 64425
18 223470
19 1022260
20 369359
21 46800
22 08179
23 86759
24 1025005
24 1027716
25 56821

ONO O WN =

Fig. 3 — Side Brush Motor Group (0000-0178)

Serial Number

(0000-0178
(0000-0178
(0000-0039
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0040-0178

~— e e v O N e e e e e N N N S N N S N N S S N N S S

Description
Bracket WIdt, Mtg, Side Brush

Motor, Hyd, Gear, Int 08.9 Bi—Dir 2500 (See Breakdowns)

Fitting, Hyd, Str, Jm08/Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5
Bracket, Mtg, Sqge

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bar, Retainer

Frame WiIdt, Sqge, Side Brush
Nut, T, M8 X 1.25 X 14.50d X 9.5I
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Btn, M8 X 1.25 X 25, Ss
Bumper WIdt, Brush, Side

Pin, Hitch, .375d X 3.12l, PI

Pin, Clevis, 0.31d X 0.75I

Pin, Cotter, .094 X 1.00

Retainer, Sqge

Squeegee Assy, Sba, Linatex
Squeegee Assy, Sba, Ure

Fitting, Hyd, E90, Jm08/Om10

354463, CE

Qty.

RS UL U U U U G o0 I U O T SN NG T U W SO @ o [ SN N N U N O S S (O S G N

M20 Diesel 331416 (4-07)

3-7




OPTIONS

)

Fig. 4 — Side Brush Motor Group (0179-

M20 Diesel 331416 (1-10)

3-8



OPTIONS

354463

Fig. 4 — Side Brush Motor Group (0179- )

Ref. Part No. Serial Number Description Qty.
1 1047002 (0179- ) Bracket WIdt, Mtg, Side Brush Fixed 1
2 1029379 (0179- ) Motor, Hyd, Gear, Int 08.9 Bi—Dir 2500 (See Breakdowns) 1
3 56821 (0179- ) Fitting, Hyd, E90, Jm08/Om10 2
4 01762 (0179- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (0179- ) Washer, Flat, 0.38 Std 4
6 1042968 (0179- ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (0179- ) Spacer, Hub, Keyed 1
8 19191 (0179- ) Spacer 1
9 25046 (0179- ) Screw, Hex, .25-20 X 1.00, 5 1

10 21601 (0179- ) Cam, Front 1
11 386298 (0179- ) Pin WiIdt, Front 1
12 21603 (0179- ) Pin, Grvd, 0.43d 01.8I [303ss] 1
13 24555 (0179- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (0179- ) Pin, Hitch, .375d X 3.12l, PI 2
15 1046995 (0179- ) Spacer, Sqge, Side Brush, Rbr 1
16 1046980 (0179- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (0179- ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (0179- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (0179- ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (0179- ) Plate WIdt, Retainer, Sqge 1
19 1046976 (0179- ) Bumper WIdt, Brush, Side 1

M20 Diesel 331416 (1-10) 3-9



OPTIONS

Fig. 5 — Side Brush Lift Group

3-10

M20 Diesel 331416 (1-10)



OPTIONS

354464
Fig. 5 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (0000- ) Pivot WIdt, Brush, Side 1

2 71868 (0000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (0000- ) Channel Widt, Pivot 1
4 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (0000- ) Washer, Flat, Belleville, .31 5
6 1021617 (0000- ) Pin Widt 1
7 71869 (0000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (0000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (0000- ) Washer, Flat, 0.31, Std 1
v 10 63175-1 (0000- ) Arm, Link 4
A 11 63233 (0000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (0000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (0000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (0000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (0000- ) Washer, Flat, 0.31, Ss 8
16 59156 (0000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (0000- ) Fitting, Hyd, E90, Jm04/0m04 3
20 77098 (0000- ) Fitting, Hyd, E90, Jm06/0m04 1
21 29558 (0000- ) Pin, Clevis, 0.37d X 1.501 1
22 08179 (0000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (0000- ) Adapter, Rod—-End, Side Brush 1
24 71874 (0000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (0000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (0000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (0000- ) Washer, Flat, 0.50 Sae 1
29 48985 (0000- ) Nut, Hex, Jam, .50-20 1

M20 Diesel 331416 (5-08) 3-11



OPTIONS

Fig. 6 — Side Brush Solution Control Group

M20 Diesel 331416 (1-10)

3-12



OPTIONS

Ref. Part No.
1040834
1022106
09738
09739
17284
32491
08713
393255
9 1015045
10 63810
11 82839
12 1022318
13 12317
14 01686
15 9006334
16 1060130
17 761490
18 50178
19 54333
20 23146
21 1053838
22 47719
23 34411

O~NO O WN =

Fig. 6 — Side Brush Solution Control Group

Serial Number
(0000-0090
0000-
0000-
0000-
0000-0090
0000-0090
0000-0090
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-0206
0000-
0000-0206
0000-
0000-
0207-
0207-
0207-
0207-

o~ o~ o~ o~~~ o~ o~ o~ o~ o~

Description

Angle, Mtg, Valve

Valve Assy, Water, Solenoid, 12vdc
Screw, Hex, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Screw, Btn, M8 X 1.25 X 16, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tread, Non-Skid, 02.2w 11.5I

Guard WiIdt, Brush, Side

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin Kit, Wheel, Ci [M20/T20/M30]
Wheel, 06.0D 2.00W 1.19B, Gray Rbr
Pin, Cotter, Hair, Dbl
Hose, Pvc, Cir, 0.50id 0.690d 26.00
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Pin, Roll, .187d X 1.62l, .187/.192
Pin, 30mmd X 215mml

Washer, Flat, 1.26b 1.88d .13, Stl
Pin, Cotter, Hair, 1.00d .178 Wir

354465

Qty.

=S A A A N A NN, RN A Aa DDA A aaaNNAA A

M20 Diesel 331416 (10-10)

3-13




OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

M20 Diesel 331416 (5-09)

3-14



OPTIONS

354466, CE
Fig. 7 — Side Brush Hydraulic Valve Group
Ref. Part No. Serial Number Description Qty.
1 1018938 (0000-0050 ) Valve, Cntrl, Hyd [M20 And T20] (See Breakdowns) 1
1 1037805 (0051- ) Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdowns) 1
2 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 2
3 55685 (0000- ) Fitting, Hyd, Str, Jm04/Om06 2
4 34359 (0000- ) Fitting, Hyd, E45, Jm04/0Om04 1
5 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 1
6 395973 (0000- ) Fitting, Hyd, Str, Om04/QmO04 1
7 1026119 (0000- ) Valve, Hyd, Check, Jm08/Om08 5000psi 1
8 55586 (0000—xxxx ) Fitting, Hyd, Str, Jm04/Om04 1
9 39210 (0000—xxxx ) Fitting, Hyd, E90, Jf04/Jm04 1
10 396476 (0000—xxxx ) Fitting, Hyd, Str, Jf04/Qm04 1
11 44869 (0000- ) Fitting, Hyd, Str, Jm08/Om08 1
12 42226 (0000- ) Fitting, Hyd, E45, Jm08/Om08 1
13 56820 (0000-0039 ) Fitting, Hyd, E90, Jm06/0Om06 1
14 1025405 (0000-0038 ) Tube, Hyd, 08 Jf08/Jf08 1
15 1045272 (0000- ) Bracket, Valve, Sba [M20 And T20] 1
16 364441 (0000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
17 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (0000- ) Washer, Flat, 0.31, Std 2
20 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
21 60090 (0000- ) Fitting, Hyd, Cap, Jf08 1
22 1037011 (0039- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1
23 56690 (0040- ) Fitting, Hyd, Str, Jm06/0Om06 1
24 47504 (0040- ) Fitting, Hyd, E90, Jf06/Jm06 1
25 395974 (XxXxx~ ) Fitting, Hyd, E90, Om04/Qm04 1

M20 Diesel 331416 (5-09) 3-15



OPTIONS

Fig. 8 — Side Brush Hydraulic Hose Group

3-16 M20 Diesel 331416 (5-09)



OPTIONS

354467

Fig. 8 — Side Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 361047 (0000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (0000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0 1
3 1025990 (0000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1023486 (0000-0039 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0 2
5 1025991 (0000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (0000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 20.0 1
7 1025445 (0000-0131 ) Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0 1
8 365004 (0000-0039 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0 1
9 56690 (0000- ) Fitting, Hyd, Str, Jm06/0Om06 1

10 76316 (0000-0131 ) Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run 1
11 1036965 (0040- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 1
12 1036944 (0040- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0 1
13 59577 (0132- ) Fitting, Hyd, Str, Jm06/0Om06, Long 1
14 377236 (0132- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 062.0 1

M20 Diesel 331416 (11-08) 3-17



OPTIONS

Fig. 9 — Fast Solution Pump Group (0000-0145)

3-18 M20 Diesel 331416 (11-08)



OPTIONS

Fig. 9 - Fast Solution Pump Group (0000-0145)

354468

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 54333 (0000-0145 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 1011412 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
4 64743 (0000-0145 ) Fitting, Plstc, Str, Bm08/Pm06 2
5 1005302 (0000-0145 ) Filter, In-Line, Pf06/Pf06, 80 Mesh 1
6 1006401 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 03ft 1
7 1018499 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
8 1030878 (0000-0145 ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
9 17185 (0000-0145 ) Screw, Pan, M5 X 0.8 X 40, Ss 4
10 01683 (0000-0145 ) Washer, Flat, #10, Ss 4
11 09739 (0000-0145 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 4
12 398468 (0000-0145 ) Fitting, Brs, Str, Pm04/Pm04 3
13 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 1
14 398474 (0000-0145 ) Fitting, Brs, Tee, Pf04/Pf04/Pf04 2
15 150100 (0000-0145 ) Fitting, Brs, Str, Pf02/Pm04 1
16 1028582 (0000-0145 ) Switch, Press, 10psi, Spst 1
17 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 2
v 1030864 (0000-0145 ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 18 1005506 (0000-0145 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 19 1005507 (0000-0145 ) Fitting, Plstc, Body, Spray, Pf04 1
A 20 1005508 (0000-0145 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 21 1018883 (0000-0145 ) Plate, Orifice, 0.070id 1
A 22 1006447 (0000-0145 ) Vr, Filter, Screen, 50 Mesh .59d .8| Ss 1
v 1030863 (0000-0145 ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 23 1005506 (0000-0145 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 24 1005507 (0000-0145 ) Fitting, Plstc, Body, Spray, Pf04 1
A 25 1005508 (0000-0145 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 26 1018884 (0000-0145 ) Plate, Orifice, 0.093id 1
A 27 1006447 (0000-0145 ) Vr, Filter, Screen, 50 Mesh .59d .8| Ss 1
28 762249 (0000-0145 ) Fitting, Brs, Str, Bm08/Pm04 1
29 1018098 (0000-0145 ) Valve, Water, 12vdc, 6.0mm, 04pf 2
30 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 3
31 63245-1 (0000-0145 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
32 09200 (0000-0145 ) Screw, Pan, M5 X 0.8 X 12, Ss 5
33 07514 (0000-0145 ) Washer, Lock, Int, #10, Ss 4
34 1010684 (0000-0145 ) Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br 2
35 10632-19 (0000-0145 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
36 1026074 (0000-0145 ) Plate, Hsng [Fast] 1
37 361339 (0000-0145 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
38 32490 (0000-0145 ) Washer, Flat, 0.25 Std 4
39 49266 (0000-0145 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
40 763116 (0000-0145 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
41 763114 (0000-0145 ) Tie, Cable, 11.3l, 2.75d Max 1
42 14877 (0000-0145 ) Fitting, Plstc, EQ0, Bm12/Pm12 1
43 42133A (0000-0145 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
44 24544 (0000-0145 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
45 56186 (0000-0145 ) Relay, 12vdc, 40a, Spdt N/O 1
46 09739 (0000-0145 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1
M20 Diesel 331416 (11-08) 3-19




OPTIONS

Fig. 10 — Fast Air Pump and Detergent Group (0000-0145)

3-20 M20 Diesel 331416 (11-08)



OPTIONS

354469
Fig. 10 — Fast Air Pump and Detergent Group (0000-0145)

Ref. Part No. Serial Number Description Qty.
1 1018097 (0000-0145 ) Pump, Detgt, 12vdc 1
2 09206 (0000-0145 ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
3 02850 (0000-0145 ) Nut, Hex, Lock, M4 X 0.7, NI 2
4 1014082 (0000-0145 ) Fitting, Brs, E90, Cf03/Pf02 2
5 150525 (0000-0145 ) Fitting, Brs, Str, Bm04/Pm02 2
6 11984 (0000-0145 ) Fitting, Pipe, E90, Pf02/Pm02 1
7 1014575 (0000-0145 ) Clamp, Hose, PlIstc .351-.394 Id 8
8 1002898 (0000-0145 ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
9 1002899 (0000-0145 ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1

10 1005435 (0000-0145 ) Fitting, Plstc, Pipe, Cap, Pf04 1
11 1013902 (0000-0145 ) Valve, Check, 0002psi Bm04/Bm04 1
12 1018780 (0000-0145 ) Pump, Air, Ele, 12vdc 1
13 1005255 (0000-0145 ) Filter Assy, Air, Mold, Ure 1
14 53466 (0000-0145 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
15 76099 (0000-0145 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 1026067 (0000-0145 ) Bracket Widt, Mtg [Fast] 1
17 09740 (0000-0145 ) Screw, Hex, M8 X 1.25 X 20, Ss 4
18 1017218 (0000-0145 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
19 1029118 (0000-0145 ) Bracket, Mtg [Fast] 1
20 361339 (0000-0145 ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
21 32490 (0000-0145 ) Washer, Flat, 0.25 Std 2
22 1033297 (0000-0145 ) Cover WIdt [Fast] 1
23 1021878 (0000-0145 ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
24 1006415 (0000-0145 ) Hose, Afmkt, Pvc, Clr 0.25id 03ft 1

M20 Diesel 331416 (11-08)

3-21




OPTIONS

Fig. 11 - Fast Foam Filter Group (0000-0145)

3-22 M20 Diesel 331416 (11-08)



OPTIONS

Ref. Part No.
1005552
1005086
1002789
79273-1
54333
385644
63810
1011521

O~NO O WN =

Fig. 11 — Fast Foam Filter Group (0000-0145)

Serial Number
(0000-0145

(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145

~— O N N ' N ' ~—

Description

Fitting, Plstc, EQO0, Bm08/Pm12, Nyl

Tube, Pvc, Clr, 4.01 [Shc80]

Filter, Foam, Rbr, 1.20d, 1.0l

Fitting, Plstc, Str, Bm08/Pm12

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.50id 02ft

354470

Qty.

1
1
3
1
2
1
2
1

M20 Diesel 331416 (11-08)

3-23




OPTIONS

Fig. 12 — Fast Foam Filter Group, Side Brush (0000-0145)

3-24 M20 Diesel 331416 (11-08)



OPTIONS

Ref. Part No.
79273-1
1005086
1002789
1005552
54333
1010668
1018333
385644
9 63810
10 1037825
11 1030511
12 09200
13 01683
14 09739
15 76099
16 763116
17 1011412
18 1015067

O~NO O WN =

Fig. 12 - Fast Foam Filter Group, Side Brush (0000-0145)

Serial Number

(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145
(0000-0145

~— e N e N N N N N N S N N N S S N S

Description

Fitting, Plstc, Str, Bm08/Pm12

Tube, Pvc, Clr, 4.01 [Shc80]

Filter, Foam, Rbr, 1.20d, 1.0

Fitting, Plstc, EQ0, Bm08/Pm12, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Fitting, Plstc, Rst, .500d /.13id

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve, Solenoid, 12vdc, Water Flow

Plate, Mtg, Valve

Screw, Pan, M5 X 0.8 X 12, Ss

Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Afmkt, Pvc, Brd 0.50id 08ft

Hose, Afmkt, Pvc, Cir 0.50id 08ft

354471

Qty.

:AMAA[\)SAQ)AA

= A a aAa NN

M20 Diesel 331416 (11-08)

3-25




OPTIONS

Fig. 13 — Fast Wire Harness Group (0000-0145)

w0ZH.

3gvl

HOVLLlY
dNd/a3L1
1IN2HI0 OL

1IN3410 OL

g v3E8

v 03L1

NId|dl 3dIm

g v398

v a3zt

NId|dl 3dIm

dANd

HOVLLV
dNd/v3aLt
1IN2dI0 OL

v v3aLl

g V3SL

NId[dl 3dIMm

dANd
LIN39493130

1INdd1d OL

=] a3ss

v 3341

NId|dl 3dIm

2 r3L1

2 H3LT

2 93L1

1 33,1 2 33SL

1 a3st [ J3SL

1 J3L1 ! a3ss

1 V3Ll [ V3sL
NIl 34IMm NId|dl 3dIM

[1-21s0]  ¢oN

[1-azs0] wN ]

[a1 NNOO[al dwod|

[a1 NNOO[al dwod|

N

=]
v
[

d

ar 39im

2dind

TdiAnd

V3rL

H3LT

NId

adl 3dIm

SSINGVYH
NIVA OL
ANNOY9
9STNNOO

WwNIVAL

3av

HOVLLVY
M18/v3ET
1INJd10 OL

AV3d
1sv4d
LN

V48| 9nd
OE | v3es
S8 | 03SL
98 | r3aLi
L8| V3ET
NIJ[Al 3d1Mm

HOLIMS
3HNSS3Hd
TMS

=] V3vL
v v3E8

NIJ[Al 3d1Mm

M20 Diesel 331416 (11-08)

3-26



OPTIONS

1019646-354472
Fig. 13 — Fast Wire Harness Group (0000-0145)

Ref. Part No. Serial Number Description Qty.
1 1019646 (0000-0145 ) Harness [Fast, M20 And T20] 1

M20 Diesel 331416 (NIL) 3-27



OPTIONS

)

Fig. 14 — FaST Pumps and Detergent Group (0146-

36

M20 Diesel 331416 (11-08)

3-28



OPTIONS

Ref. Part No.
1044342
09740
1017218
56186
1036801
1039357
15678
1011403
9 43844
10 1018098
11 09200
12 01683
13 150540
14 24929
15 57248
16 1044343
17 9004515
18 1005435
19 1002898
20 1002899
21 150713
22 1014986
23 1006416
24 54333
25 150538
26 1005302
27 14877
28 42133A
29 24544
30 1005552
31 10632-19
32 1006400
33 1024237
34 1014929
35 1010668
36 1021878
37 1035794
38 01684
39 1049254
40 1049259

O~NO O WN =

Fig. 14 — FaST Pumps and Detergent Group (0146- )

Serial Number
(0146-

— e e v v e e e e e e e e e e e e e e e e e e N e N N N S N N S S N N S N N S S

Description

Bracket WIdt, Mtg [Fast Gen 2+]

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Relay, 12vdc, 040a, Spdt No

Pump, Soltn, 13.7vdc, 65psi [Fast li+]
Bracket, Retainer, Pump

Screw, Hex, M6 X 1.00 X 16, Ss

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Cir
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Valve, Water, Solenoid, 12vdc 6.0mm Pf04
Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run
Fitting, Plstc, EQ0, Bm06/Pm04, Nyl
Bracket, Mtg [Fast Gen 2+]

Fast Kit, Injector, CiilM20/M30 FaST II+]
Fitting, Plstc, Pipe, Cap, PfO4

Fitting, Plstc, Str, Bm04, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg, Ma
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Hose, Afmkt, Pvc, Clr, 0.25id, 02ft
Hose, Afmkt, Pvc, Clr, 0.38id, 03ft
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Str, Bm06/Pm06

Filter, In-Line, Pf06/Pf06 080mesh 02.6I
Fitting, Plstc, E9Q0, Bm12/Pm12

Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, Str, Pm12/Pm12 1.60I
Fitting, Plstc, EQ0, Bm08/Pm12, Nyl
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Cir
Hose, Afmkt, Pvc, Clr, 0.38id, 01ft
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Fast 665 4 Ltr, Detergent

Valve, Check, 0005psi Bm06/Bm08
Washer, Flat, 0.27B 0.69D .05, Ss
Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, NylY, Qdc, E90, Bm06/ Qm10

354789

Qty.

S W A a NN

—
N

=S A WON A M m m ma m maa aa aa a N2 a N Aa N O NNN D AaAaDNDDN -

M20 Diesel 331416 (1-12)

3-29




OPTIONS

)

Fig. 15 - FaST Solution Supply Group (0146-

M20 Diesel 331416 (11-08)

3-30



OPTIONS

Ref. Part No.
63810
1015045
54333
1011412
385644

a b~ wON -

Fig. 15 — FaST Solution Supply Group (0146- )

Serial Number
(0146-

(0146-
(0146-
(0146-
(0146-

~— — — ~— ~—

Description

Clamp, Hose, Wormdrive, 0.56—1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br

354791

Qty.

= AN -0

M20 Diesel 331416 (11-08)

3-31




OPTIONS

Fig. 16 — FaST Solution Supply Group with Side Brush (0146—- )

3-32 M20 Diesel 331416 (5-09)



OPTIONS

Fig. 16 — FaST Solution Supply Group with Side Brush (0146-

)

354792

Ref. Part No. Serial Number Description Qty.
1 1010668 (0146- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (0146- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (0146- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (0146- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (0146- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (0146- ) Clamp, Hose, Wormdrive, 0.56—-1.06d, .56w 5
7 763116 (0146- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (0146- ) Hose, Heater, E90, 0.62id, 24.0 4.0 1
9 1011412 (0146- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1030511 (002533~ ) Plate, Mtg, Valve 1

11 01683 (002533~ ) Washer, Flat, 10, Ss 2

12 09739 (002533~ ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2

13 76099 (002533- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
M20 Diesel 331416 (5-09) 3-33




OPTIONS

Fig. 17 — Fast Wire Harness Group (0146— )

WIRE ID|PIN
[WiRe To[Pin] 1760 | A
|_13EA [ A ] 79EA B

CONNIS8
seons &o FaST HIGH
MAIN HARNESS FLOW

i) o]
[CONN 1D] ["78EA [ 2]
CS79-1 79EB | 1 |
1 79EC
c D
ar

WIRE TD[PIN] o e = 359 M7
17EA | A | ouTPUT T C FaST
75EA | B H H RELAY

CS17-1

ADD CAVITY PLU
DEUTSCH #11401

FLOW VALVE

WIRE 1D[PIN]
17EE | A |
79EC B

ID LABEL:
HIGH FLOW
VALVE

WIRE ID[PI
17EC A
B6EA B
79EB C

3-34 M20 Diesel 331416 (11-08)



OPTIONS

354724
Fig. 17 - Fast Wire Harness Group (0146- )
Ref. Part No. Serial Number Description Qty.
1 1037809 (0146- ) Harness, Wire [Fast Gen 2] 1

M20 Diesel 331416 (NIL) 3-35



OPTIONS

St

\Vi

Fig. 18 — ec—H20 Solution Pump Group

M20 Diesel 331416 (10-10)

3-36



OPTIONS

356033
Fig. 18 — ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1060624 (000000- ) Pump, Soltn, Ele, 13.7vdc,12/28psi 1
2 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
3 19066 (000000- ) Washer, Flat, 10 8
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1060273 (000000- ) Plate, Mtg, Pump 1
6 1059677 (000000- ) Strip, Rbr, 0.06 03.54w 03.5| [Neo/60] 1
7 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 6
8 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
9 9007882 (000000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1

10 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
11 1060292 (000000- ) Plate Widt, Mtg 1
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
14 1060185 (000000- ) Cover WIdt, Power Supply 1
15 01684 (000000—-xxxxxx ) Washer, Flat, 0.27b 0.69d .05, Ss 4
16 07805 (000000—-xxxxxx ) Screw, Hex, M6 X 1.00 X 35, Ss 4
17 1060291 (000000- ) Plate, Inspection 1
18 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft 1
19 10632-4 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
20 1060719 (000000- ) Cover, Trimmed 1
21 1058963 (000000- ) Converter, Ele, 12-36 Vdc 1
22 09206 (000000- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
23 19065 (000000- ) Washer, Flat, 08 4
24 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
25 1053078 (000000- ) Circuitbreaker, 2.0a, Resetable 1
26 1046173 (000000- ) Boot, Circuitbreaker 1
27 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
28 56186 (000000- ) Relay, 12vdc, 040a, Spdt No 2
29 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
30 01683 (000000- ) Washer, Flat, 10, Ss 2
31 1062804 (XXXXXX— ) Bolt, Carriage, M06 X 1.00 X 40, 4.6 4
32 41359 (XXXXXX— ) Nut, Hex, Std, M6 X 1.00, 8 4
33 32982 (XXXXXX— ) Washer, Lock, Int, 0.25 4
34 32483 (XXXXXX— ) Washer, Flat, 0.25, Sae 4
35 1029057 (000000- ) Clip, Grip, Finger, 0.88-1.25d 3
36 12323 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 3
37 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 3

M20 Diesel 331416 (10-10) 3-37



OPTIONS

Fig. 19 — ec-H20 Solution Pump Supply Group

S0

20

\“‘fw.,;:‘ o...m.v\
&

© %

M20 Diesel 331416 (4-10)

3-38



OPTIONS

356034
Fig. 19 — ec—H20 Solution Pump Supply Group

Ref. Part No. Serial Number Description Qty.
1 24544 (000000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
2  42133A (000000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
3 1005552 (000000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
4 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
5 1011521 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr 2
6 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 2
7 1005302 (000000- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6I 1
8 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clir 3
9 1017415 (000000- ) Insert, Cplg, Qm, Bm08 1

10 1017413 (000000- ) Housing, Cplg, Qf / Pm08 1
11 63987-1 (000000- ) Fitting, Plstc, E90, Bm08/Bm08 1
12 1049254 (000000- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
13 1059372 (000000- ) Fitting, Plistc, Str, Pf06/Qm10, Pvc 1
14 1005219 (000000- ) Fitting, Plstc, Str, Pm04/Pm06, Nyl 1
15 1060596 (000000- ) Manifold, Water 1
16 24698 (000000- ) Fitting, Brs, Str, Pf02/Pm06 1
17 1017386 (000000- ) Valve, Vent, Air, Float Type 1
18 1058935 (000000- ) Switch, Press, 50 Psi, Pm02 1
19 1060693 (000000- ) Valve, Check, 0005psi Pm04/Bm06 1
20 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
21 1059391 (000000- ) Fitting, Plstc, E90, Bm05/Bm05, Nyl 1
22 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr 2
23 1052017 (000000- ) Fitting, Plstc, Str, Bm05/Pm04 1
24 1043866 (000000- ) Fitting Assy, Qdc, Pf04 2
25 65581 (000000- ) Fitting, Plstc, E90, Bm08/Pm04 1
26 48790 (000000- ) Pouch 1
27 72968 (000000- ) Rivet, Plstc, .250d X 0.90 2
28 1017415 (000000- ) Insert, Cplg, Qm, Bm08 1
29 630164 (000000- ) Fitting, Plstc, Str, Bm04/Bm08 1
30 1006415 (000000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 2
31 50901 (000000- ) Fitting, Plstc, Str, Bm04/Pm04 1
32 14877 (000000- ) Fitting, Plstc, EQ0, Bm12/Pm12 1
33 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
34 1062403 (000000- ) Fitting, Brs, Snubber, Pm02/Pf02 1

M20 Diesel 331416 (1-12) 3-39



OPTIONS

Fig. 20 — ec-H20 Solution Supply Group

M20 Diesel 331416 (4-10)

3-40



OPTIONS

Ref. Part No.
63810
1011837
54333
385644
1015045

a b~ wON -

Fig. 20 — ec—H20 Solution Supply Group

Serial Number

(

Py

000000-
000000-
000000-
000000-
000000-

~— — — ~— ~—

Description

Clamp, Hose, Wormdrive, 0.56—1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir

356037

Qty.

= AN =N

M20 Diesel 331416 (4-10)

3-41




OPTIONS

Fig. 21 — ec-H20 Solution Supply Group with Side Brush

15

3-42 M20 Diesel 331416 (4-10)



OPTIONS

Ref. Part No.
1010668
63810
1037825
31543
01683
24196
09739
76099

9 1030511
10 385644
11 1010614
12 1061045
13 222375
14 1014974
15 1011412
16 54333

O~NO O WN =

Fig. 21 — ec—H20 Solution Supply Group with Side Brush

Serial Number
(0000-

~— e v e O N N S N N S S N N S S

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Assy, Water, Solenoid, 12vdc

Hose, Heater, E90, 0.62id, 24.0 4.0
Washer, Flat, 10, Ss

Screw, Pan, Phl, M5 X 0.80 X 20, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Plate, Mtg, Valve

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Valve, Check, 2gpm .5psi Bm08/Bm08
Plug, Restrictor

Fitting, Plstc, Str, Bm06/Bm08

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

356038

Qty.

=S AN 2N 2 a2 aNDDNDDNN A AN -

18

M20 Diesel 331416 (1-12)

3-43




OPTIONS

Fig. 22 - ec-H20 Wire Harnesses Group

OE NId *A3¥ :(1)73av]
Omz_l-vﬁh_;m\fwx-o._.

“HLON3T_Q34103dS 3HL LV
TIVL_3YIM wHa Y30TOH 3SN4 3NIT-NI 3HL OINO
ATILO3HIA O3LVNIAY3L 38 NVO ufu TIYNIAGEL -
SIIVL 3HIM wHa
¥30T0H 3SN4 3NIT-NI 3HL Ol 8ST 3YIM_LO3NNOD
OL Q3YIND3Y SI MNIMHSLY3H HLIM 30177dS V -
°AQ0€ J30TON H307I0H 3SNd 3NITI-NI
3HL_OL (3ON3Y3434 3dV SNOISNINIQ _HLONIT -
“3snN4 3TALS 0LV VOZ HLIM Q3avOT 38 Ol -

SI-3snd

$S31ON
t(1)738v]

H3070H 3SNd4 OLY 3NIT-NI

@

[ 8] N&9/sS/]
[ v] _snd/vact
[ “Sod[ "ON 3u1M]

“NHVH Z2N39/LSV4 t (1)738vV1
SS3ANYVH 2N39/1SV4 0L

L1 71vL3a

wllu ::(._.H//r/

[r] e

Q34 :LlHM/B%1 3HIM
NHO :NVL/0ST 3HIM
MG £:M19/ET 3IM
3 (E)7138V1
Q37 02H-03 0L

|||||||||||||||||||||||||||||||||||||||||||| e ————————

||||| [ e

| @
| @

1 [
@ ©
EINNE]

3NON 7138V

%007@ 3NION3 LV ONNOH9 :0L

@
(=]

“NYYH NIV 2 (1)713av]
SS3NHVH NIVA 0L

235

] EREVEES
[ S[ N3doj

| ¥] Nvi/OST]
|__E[ LHM/6bT]
2] Ndo/Si]
1] LHM/6L]
"SOd[ "ON_JdIM

713av] ON
SS3ANYVH OHO3 :0L

]
38V ON

SS3NYVH 02H-03 :0L

[ #[>1e/@3€er
| €[ ¥e/vaer
| 2lynds@acr

[ 1] Adosest
[ "SOd] "ON 3HIM]

M20 Diesel 331416 (4-10)

3-44



OPTIONS

Fig. 22 - ec-H20 Wire Harnesses Group

G-E1 1Ivi30 +-E1 Ivi3a €-E1 TIvi3a 2-E1 71vi3a 1-€1 71VL30

—opeceet] *€-€S1 ‘Z-€S0 IIvi3A
[ #| NV1/0ST]
e[ Laert]
2| neossz|
[T _inm/ec]
["Soal"on 3u1k| (o
ost
! *L-E1 *9-E1 71V
3NON 73V W )N
VBN ' 1-op1

/m.V” ‘$-€1 7lvi3a
................. O 1

DO
&z 1-€1 71vi3a

*6-€l ‘s-€l Ivi3a

2-€SI 11vi30 T-€51 1Ivi30 6L 11vi3a

E-0%1 TIVI30 2-0¥1 1IVL30 1-0b1 T1Vi30

3-45

M20 Diesel 331416 (4-10)




OPTIONS

Ref.

RWN

Part No.
1060870
1060871
1060880
1060881

Fig. 22 - ec-H20 Wire Harnesses Group

Serial Number
(000000-
(000000-
(000000-
(000000-

~— — ~— ~—

Description
Harness, Wire, Interface [Ec—H20]
Harness, Wire [Ec—H20]

Resistor, Ele, Plug [430 , 2w]
Capacitor, Plug [4700uf, 25v]

356038

Qty.

_ A A

3-46

M20 Diesel 331416 (4-10)



OPTIONS

Fig. 23 — Backup Alarm Kit

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (0000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (0000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (0000- ) Washer, Flat, 10 2
A 4 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1

M20 Diesel 331416 (4-11) 3-47



OPTIONS

Fig. 24 - Light Kit, Flashing

M20 Diesel 331416 (5-08)

3-48



OPTIONS

Fig. 24 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (0000- ) Light Kit, FIsh, Ci [M20 And T20] 1
AV 1 1017248 (0000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (0000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (0000- ) Lamp, Bulb, Lamp, Fish 1
AA 1027800 (0000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (0000- ) Lens, Red, Option, F/ Revl / Flsh Light 1
A 55272 (0000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (0000- ) Washer, Flat, 10 2
A 4 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (0000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
M20 Diesel 331416 (4-10) 3-49




OPTIONS

Fig. 25 — Overhead Guard Kit

M20 Diesel 331416 (4-07)

3-50



OPTIONS

354478

Fig. 25 - Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (0000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (0000- ) Guard WiIdt, Top, Ohg 1
A 2 1022265 (0000- ) Tube WIdt, Leg, Ohg, Lh, Pntd 1
A 3 1022266 (0000- ) Tube WIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (0000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (0000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (0000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (000000- ) Mirror, Convex, 0.50D 1
A 9 32491 (0000- ) Washer, Flat, 0.31, Std 1
A 10 19313 (0000- ) Nut, Hex, Std, .31-18 1
A 11 10632-17 (0000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 2
A 12 1032830 (0000- ) Insulation 1
A 13 1032831 (0000- ) Insulation 2
A 14 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3

M20 Diesel 331416 (11-08) 3-51



OPTIONS

Fig. 26 — Vacuum Wand Kit (0000—xxxx)

M20 Diesel 331416 (5-08)

3-52



OPTIONS

Ref. Part No.
9001334
69657
63451
63430
63448
1030549
1026146
397648
21198

9 32492
10 367974
11 67004
12 55845
13 69659

O~NO O WN =

| N I N S S i S I N N S RN

Fig. 26 — Vacuum Wand Kit (0000—xxxx)

Serial Number

(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx

~— e N N N N N S N N N S S~ ~—

Description

Wand Kit, Vacuum, Ci [M20]

Hose Assy, W/2cuff, 1.5d 84l [Vacwand]
Nozzle, Wand, Plstc, 14.0lg

Shoe, Plstc, Sqge, 14.0

Tube, Wand, Vacuum, Metal [1pick=1box]
Bracket, Mtg, Vacuum Wand

Plate, Mtg, Vacuum Wand

Nut, Isolator, .38-16 Wall Th .015-.437
Screw, Hex, .38-16 X 1.25, 5

Washer, Flat, 0.38 Std

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle
Clip, Grip, Finger, 1.00-1.88d White,Vyl
Screw, Hex, M5 X 0.8 X 16, Fmg
Plunger

354479

Qty.

2 OO0 WPARIPADNA A A AAAAQ

M20 Diesel 331416 (5-08)

3-53




OPTIONS

Fig. 27 - Vacuum Wand Kit (xxxx- )

\\

N 7

s\mm ’
SN

LTTTITITIRS
W

W)
<,

3-54 M20 Diesel 331416 (5-08)



OPTIONS

354659
Fig. 27 - Vacuum Wand Kit (xxxx- )
Ref. Part No. Serial Number Description Qty.
v 9001334 (xxxx— ) Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (xxxx— ) Bag, Power 1
A 2 72968 (xxxx— ) Rivet, Plstc, .250d X 0.90 4
A 3 63448 (xxxx— ) Tube, Wand, Vacuum, Metal 1
A 4 69657 (xxxx— ) Hose Assy, W/2cuff, 1.5d 0841 [Vacwand] 1
A 5 69659 (xxxx— ) Plunger 1
A 6 55845 (xxxx— ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 63430 (xxxx— ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (xxxx— ) Nozzle, Wand, Plstc, 14.0I 1
A 9 67004 (xxxx— ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (xxxx— ) Washer, Flat, 06 6

M20 Diesel 331416 (5-08) 3-55



OPTIONS

Fig. 28 — Spray Nozzle Kit

3-56 M20 Diesel 331416 (5-08)



OPTIONS

Ref. Part No.
9001310
1026743
1027007
06939
19066
06549
1015045
63810
1019250
9 769785
10 1027976
11 1027237
12 385644
13 1018499
14 398500
15 1029790
09740
17 1017218
18 1027978
19 64778
20 1029055
21 1029057
22 20394
23 01683
24 375321
25 01316
26 1029153
27 1029155
28 1029156
29 1029399
30 1021881
31 56186
32 1018495

O~NO O WN -

[ N I S S o S S O S S S S O O O O O o S i S N RN
—
»

Serial Number
(0000-

Fig. 28 - Spray Nozzle Kit

— e v v e v e e e e e e e e e e S e e N S N N S N N N S N N S S

Description

Nozzle Kit, Spray, Ci

Pump, Diaphragm (See Breakdowns)
Plate, Mtg, Pump

Screw, Pan, M5 X 0.80 X 45, 4.8
Washer, Flat, #10

Nut, Hex, Lock, M5 X 0.80, NI

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Water, Coil

Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Bracket, Mtg, Spray Handle

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, E9Q0, BmO08/Pf08s, Swivel
Switch, Rocker, Dpdt On/None/On
Bracket, Mtg, Spray Wand [Fast, Conv]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Fitting, Brs, Str, Pf06/Pf06 Bh

Fitting, Plstc, EQ0, Bm08/Pm06

Wand, Clean—-Out

Clip, Grip, Finger, .875-1.25

Screw, Hex, #10-16 X 0.62, Fmg [Ab]
Washer, Flat, #10, Ss

Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Nipple, Hose

Coupling, Nozzle, Spray

Nozzle

Valve, Shutoff

Harness, Spray, Nozzle

Relay, 12vdc, 40a, Spdt N/O

Fitting, Plstc, Str, Bm08/Pf08s, Swivel

354480

Qty.

[R5 N N UL UL U (. I U U N ) T LS T O JE N N Wy |\, [ |\ RS NS S S N QU - G G 0 ) T Y 'S T N NG W N |

M20 Diesel 331416 (5-08)

3-57




OPTIONS

Fig. 29 - Squeegee Guard Kit

M20 Diesel 331416 (5-08)

3-58



OPTIONS

Ref. Part No.
9001338
1027560
39284
32492
1024977
21196
1056195
06965
41430

9 369359
10 57702
11 55845
12 01683
13 1045444
14 06962
15 1029543

O~NO O WN =

[ 2 I I S O i S S S N S N RN

Fig
Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

o
o
o
o
|
— e e N N N N N N N S N S S S~

. 29 - Squeegee Guard Kit

Description

Guard Kit, Sqge, Ci [M20]
Bracket WIdt, Guard, Sqge
Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38 Std

Bumper, Ure, 1.50d 1.25I

Screw, Hex, .38-16 X 0.88, 5
Guard Widt, Pntd [M20/T20]
Screw, Hex, M10 X 1.5 X 80, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Pin, Hitch, .375d X 3.12l, PI
Cable, Glv .06d 012.0I .26eye /.26eye
Screw, Hex, M5 X 0.8 X 16, Fmg
Washer, Flat, #10, Ss

Guard Widt, Sqge [M20/T20/M30]
Screw, Hex, M10 X 1.5 X 45, 8.8
Plate, Mtg

354482, CE

Qty.

AN -

—
N

NAN-_2—_2 2NN -_22NDDN

M20 Diesel 331416 (1-10)

3-59




OPTIONS

Fig. 30 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331385 (0000- Manual, Service [M20 En]

) 1
1027759 (0000- ) Video, Oprtr, Dvd [W/Checklist M20] 1
84660 (0000- ) Manual, Eng [Kubo, V1505€] 1
1032578 (0000- ) Instr, Maint, Wall Chart [M20] 1
9004566 (0000- ) Manual, Oprtr [M20 Dsl, Bg, Ce] 1
331416 (0000- ) Manual, Parts [M20 Diesel, Ce] 1
331418 (0000- ) Manual, Oprtr [M20 Diesel Cz Ce] 1
331419 (0000- ) Manual, Oprtr [M20 Diesel De Ce] 1
331420 (0000- ) Manual, Oprtr [M20 Diesel Dk Ce] 1
331421 (0000- ) Manual, Oprtr [M20 Diesel En Ce] 1
331422 (0000- ) Manual, Oprtr [M20 Diesel Es Ce] 1
331423 (0000- ) Manual, Oprtr [M20 Diesel Fi Ce] 1
331424 (0000- ) Manual, Oprtr [M20 Diesel Fr Ce] 1
331425 (0000- ) Manual, Oprtr [M20 Diesel Gr Ce] 1
331426 (0000- ) Manual, Oprtr [M20 Diesel Hu Ce] 1
331427 (0000- ) Manual, Oprtr [M20 Diesel It Ce] 1
331428 (0000- ) Manual, Oprtr [M20 Diesel NI Ce] 1
331429 (0000- ) Manual, Oprtr [M20 Diesel No Ce] 1
331430 (0000- ) Manual, Oprtr [M20 Diesel PI Ce] 1
331431 (0000- ) Manual, Oprtr [M20 Diesel Pt Ce] 1
331432 (0000- ) Manual, Oprtr [M20 Diesel Ru Ce] 1
331433 (0000- ) Manual, Oprtr [M20 Diesel Se Ce] 1
331434 (0000- ) Manual, Oprtr [M20 Diesel Tr Ce] 1
331435 (0000- ) Manual, Oprtr [M20 Dsl, Ee, Ce] 1
331436 (0000- ) Manual, Oprtr [M20 Dsl, Lv, Ce] 1
331437 (0000- ) Manual, Oprtr [M20 Dsl, Lt, Ce] 1
331438 (0000- ) Manual, Oprtr [M20 Dsl, Sk, Ce] 1
331439 (0000- ) Manual, Oprtr [M20 Dsl, Si, Ce] 1
9004567 (0000- ) Manual, Oprtr [M20 Dsl, Ro Ce] 1
9006257 (0000- ) Media, Cd—Rom, Training [ec-H20 Tennant] 1

3-60 M20 Diesel 331416 (10-10)



BREAKDOWNS

secTioN 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown,

379609 ... 4-4
Fig. 3 — Hydraulic Pump Breakdown,

1024251 ... 4-6
Fig. 4 - Hydraulic Motor Breakdown,

TAT29 . 4-8
Fig. 5 — Hydraulic Motor Breakdown,

1029379 ..o 4-9
Fig. 6 — Hydraulic Motor Breakdown,

53485 . ... 4-10
Fig. 7 — Hydraulic Valve Breakdown,

1018936 ... ..ot 4-11
Fig. 8 — Hydraulic Valve Breakdown,

1018938 ... 4-12
Fig. 9 - Hydraulic Valve Breakdown,

1037805 ... 4-14
Fig. 10 — Hydraulic Valve Breakdown,

1020394 ... ... 4-16
Fig. 11 — Hydraulic Steering Valve Breakdown,

1024260 ... 4-18
Fig. 12 — Metering Solution Pump Breakdown,

73260 ... 4-20
Fig. 13 — Water Pump Breakdown,

1026743 ... 4-21
Fig. 14 — ec—H20 Module Assembly

Breakdown, 9007882 .............. 4-22
Fig. 15 — FaST Injector Assembly

Breakdown, 9004515 .............. 4-24

M20 Diesel 331416 (4-10) 4-1



BREAKDOWNS

Fig. 1 — Extended Scrub Pump Breakdown, 1021210

4-2 M20 Diesel 331416 (6-06)



BREAKDOWNS

354377 - ALL
Fig. 1 — Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, E90, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 Diesel 331416 (3-07) 4-3



BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 Diesel 331416 (6-06)



BREAKDOWNS

350628-09670
Fig. 2 — Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

M20 Diesel 331416 (6-06) 4-5



BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6

M20 Diesel 331416 (3-07)



BREAKDOWNS

ALL
Fig. 3 — Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, PIt, Cam, Pump, Hyd 1
A 12 373391 (000000- )  Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, OmO08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

M20 Diesel 331416 (9-06) 4-7



BREAKDOWNS

Fig. 4 — Hydraulic Motor Breakdown, 71729

09606-09670—- ALL

Tennant Manufacturer
Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000 ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  PlItd 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

4-8 M20 Diesel 331416 (6-06)



BREAKDOWNS

Ref. Part No.
1029379
37555
31354
16695
45628
28854
74100
21955
74094

9 21956
10 65230
11 21958
12 00500-15
13 61490
14 74250

ONO O WN =

| I N S S S S i N O o i S SN

Fig. 5 — Hydraulic Motor Breakdown, 1029379

Serial Number
(000000-

(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

~— e N e N N S N N N S N N

Description

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
Screw, Motor, Hyd [En]

Flange, Motor, Hyd [En]

Ace, Thrust, Motor, Hyd [En]
Bearing, Thrust

Shaft, Output, Motor, Hyd [En]
Housing, Motor, Hyd [En]

Drive [CI]

Plate, Spacer, Motor, Hyd [En]
Gerotor Set [CI]

End Cap, Motor, Hyd [En]

Cap Screw Cl

Key, Woodruff, 0.25 1.00 [Asa#0808]
Seal Kit, Motor [CI]

Instr, Motor, Hyd, Repair [En]

10859-09670- ALL

Qty.

JEIE L L N & ) [N NI i Ui (S U W NI L N NG N

M20 Diesel 331416 (5-08)



BREAKDOWNS

Fig. 6 — Hydraulic Motor Breakdown, 53485

A Q.

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 53485 (000000- Motor, Hyd, Gear, Ext 0.19 Rh 3000

) 1

A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1
6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

4-10 M20 Diesel 331416 (6-06)



BREAKDOWNS

Fig. 7 — Hydraulic Valve Breakdown, 1018936

(D)
e PC5
18\ \12 @
- S
D

13

2
9
16
o) /
c12 %
@
7011 RV3
ALL
Ref. Part No. Serial Number Description Qty.
v 1018936 (000000- Valve, Cntrl, Hyd [M20]
AV 1 373656 (000000- Valve, Check
AA 2 373647 (000000- Seal Kit, Cartridge
AV 3 373657 (000000- Stem, Valve, Hyd, 4w2p
AA 4 373648 000000- Nut, Coil, F/#8
AA 5 373647 000000- Seal Kit, Cartridge
AV 6 373637 000000~ Valve, Cntrl, Solenoid
AA 7 373648 000000- Nut, Coil, F/#8
AA 8 373647 000000- Seal Kit, Cartridge

A 9 373658 000000-
A 10 373640 000000-

(
(
(
(
(
( Spool, Pilot, Hyd
(
A 11 373639 (000000-

(

(

(

(

(

(

(

(

Solenoid, #8, 12vdc

Spacer, Coil, #8

Fitting, Hyd, Plug, Om04

Seal, Org, .072 X 00.35id #04
Plug, Orifice, Valve, Hyd, .040
Valve, Hyd, Relief

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .030
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06

AV 12 74098 000000-
AA 13 77003 000000-
A 14 373633 000000-
AV 15 373659 000000-
AA 16 373647 000000-
A 17 373660 000000-
AV 18 13904 000000-
AA 19 77005 000000-

~— O N N e S~ S~ S~ N
P T T Y= U U N o6 R U 'S T |\, [P (. W W W U e N L RN

M20 Diesel 331416 (11-08) 4-11



BREAKDOWNS

Fig. 8 — Hydraulic Valve Breakdown, 1018938

4-12 M20 Diesel 331416 (6-06)



BREAKDOWNS

Fig. 8 — Hydralic Valve Breakdown, 1018938

ALL

Ref. Part No. Serial Number Description Qty.
v 1018938 (000000- ) Valve, Cntrl, Hyd [M20 And T20] 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, F/#8 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd, 4w2p 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 21 373673 (000000- ) Nut, Solenoid 1
AA 22 373672 (000000- ) Seal Kit, Cartridge 1
M20 Diesel 331416 (9-06) 4-13




BREAKDOWNS

Fig. 9 — Hydraulic Valve Breakdown, 1037805

=g
SV8 14

4-14 M20 Diesel 331416 (8-05)



BREAKDOWNS

ALL
Fig. 9 — Hydralic Valve Breakdown, 1037805

Ref. Part No. Serial Number Description Qty.
v 1037805 (000000- Valve, Cntrl, Hyd, Solenoid, 03/16gpm

A 1 373633 (000000- Plug, Orifice, Valve, Hyd, .040
AV 2 13904 (000000- Fitting, Plug, Org, #6, Valve [Cec]
AA 3 77005 (000000- Seal, Org, .078 X 00.47id 06

AV 4 373656 (000000- Valve, Check

AA 5 373647 (000000- Seal Kit, Cartridge

AV 6 373683 (000000- Valve, Relief

AA 7 373647 (000000- Seal Kit, Cartridge

AV 8 373662 (000000- Stem, Valve, Hyd

AA 9 373647 (000000-
AV 10 373657 (000000-
AA 11 373647 (000000-
A 12 373640 (000000-
A 13 373658 (000000-
A 14 373642 (000000-
AV 15 373663 (000000-
AA 16 373646 (000000-
AV 17 373664 (000000-

(

(

(

(

(

(

Seal Kit, Cartridge
Stem, Valve, Hyd [4w2p]
Seal Kit, Cartridge
Solenoid, #8, 12vdc
Spool, Pilot, Hyd
Solenoid, #10, 12vdc
Valve, Stem, No

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Seal Kit, Cartridge

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch
Valve, Relief

Seal Kit, Cartridge

AA 18 373672 000000-
A 19 373684 000000-
A 20 373685 000000-
A 21 373686 000000-
AV 22 1047625 000000-
AA 23 373647 000000-

~— e N e e e N e e N S N N N S N N S S N N S N N
[R5 NS N (U U (. (U (U (U U ' [N L UL UL UL WL UL U (U U U S I (Y

M20 Diesel 331416 (8-05) 4-15



BREAKDOWNS

Fig. 10 — Hydraulic Valve Breakdown, 1020394
<>

V1 _
e,

22

4-16 M20 Diesel 331416 (6-06)



BREAKDOWNS

Fig. 10 — Hydraulic Valve Breakdown, 1020394

ALL

Ref. Part No. Serial Number Description Qty.
v 1020394 (000000- ) Valve, Cntrl, Hyd 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
AV 2 74098 (000000- ) Fitting, Hyd, Plug, Om04 4
AA 3 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 4 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 5 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 6 13907 (000000- ) Fitting, Hyd, Plug, OmO08 2
AA 7 77006 (000000- ) Seal, Org, .087 X 00.64id #08 2
A 8 373658 (000000- ) Spool, Pilot, Hyd 2
AV 9 373631 (000000- ) Valve, Check 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373666 (000000- ) Valve, Relief 2
AA 12 373647 (000000- ) Seal Kit, Cartridge 1
AV 13 373657 (000000- ) Stem, Valve, Hyd, 4w2p 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
AV 16 373667 (000000- ) Stem, Valve, Hyd 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
AV 19 373663 (000000- ) Valve, Stem, No 2
AA 20 373670 (000000- ) Nut, Solenoid 1
AA 21 373646 (000000- ) Seal Kit, Cartridge 1
AV 22 373668 (000000- ) Valve, Check 1
AA 23 373671 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 3
A 25 373640 (000000- ) Solenoid, #8, 12vdc 3
AV 26 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 27 373673 (000000- ) Nut, Solenoid 1
AA 28 373672 (000000- ) Seal Kit, Cartridge 1
A 29 373669 (000000- ) Plug, Orifice, Valve, Hyd, .063 1
M20 Diesel 331416 (6-06) 4-17




BREAKDOWNS




BREAKDOWNS

Fig. 11 — Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer—Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 Diesel 331416 (8-05) 4-19



BREAKDOWNS

Fig. 12 — Metering Solution Pump Breakdown, 73260

el

O 2

i

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150mI/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Repimt 1

4-20 M20 Diesel 331416 (6-06)



BREAKDOWNS

Fig. 13 — Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2
M20 Diesel 331416 (6-06) 4-21




BREAKDOWNS

Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

M20 Diesel 331416 (4-10)

4-22



BREAKDOWNS

356035
Fig. 14 — ec-H20 Module Assembly Breakdown, 9007882

Ref. Part No. Serial Number Description Qty.
v 9007882 (000000- ) Module Kit, Replmt [Ec-H20] 1
A 1 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 2
A 2 607775 (000000- ) Clamp, Hose, Wir, .63 - .66, Blk 5
A 3 1060517 (000000- ) Fitting, Plstc, Tee, Bm06/Pm02/Bm06 1
A 4 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
A 5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
A 6 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 1
A 7 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
A 8 1038159 (000000- ) Electrode, Cylindrical 1
A 9 44961 (000000- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 1
A 10 1060695 (000000- ) Fitting, Plstc, Str, Pm02/Bm05 1
A 11 1053464 (000000- ) Clamp, Hose, Wir, .52 - .56, Yel 3
A 12 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr 1
A 13 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 14 9007883 (000000- ) Controller Kit, Repimt [Ec-H20] 1
A 15 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
A 16 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 17 41579 (000000- ) Washer, Flat, 08, Ss 4
A 18 02938 (000000- ) Washer, Lock, Int, 08, Ss 4
A 19 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 20 1037032 (000000- ) Housing, Bottom 1
A 21 1054776 (000000- ) Grommet, Blind 1

M20 Diesel 331416 (4-10) 4-23



BREAKDOWNS

Fig. 15 — FaST Injector Assembly Breakdown, 9004515

354649

Ref. Part No. Serial Number Description Qty.
v 9004515 (000000- ) FaST Kit, Injector, CI[M20/M30 FaST IlI+] 1
AV 1 9004514 (000000- ) FaST Kit, Ci, Injector Rebuild[FaST II+] 1
AA 2 9003008 (000000- ) Fast Kit, Ci, Injector Seals [Fast li+] 1
AA 3 9003009 (000000- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
AA 4 1042711 (000000- ) Plate Assy, Orifice, 0.0105id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [Fast li+] 1
AA 6 1030444 (000000- ) Valve, Check, 0002psi [Fast li+] 1
AA 7 1030441 (000000- ) Valve, Check, 0005psi [Fast li+] 1

4-24 M20 Diesel 331416 (11-08)



1027591 ENGINE PARTS

SECTION 9

Contents Page
Fig. 1 -Crankcase Group . ............... 5-2
Fig. 2-OilPanGroup ................... 5-4
Fig. 3 - CylinderHead Group .. ........... 5-5
Fig. 4 - GearCase Group ............... 5-6
Fig. 5—-Water Pump Group .............. 5-8
Fig. 6 — Main Bearing Case Group ........ 5-9
Fig. 7 -Head CoverGroup .............. 5-10
Fig. 8 — Manifold Group ................. 5-11
Fig. 9 - Valve, Rocker Arm Group . ....... 5-12
Fig. 10 — Fuel Camshaft Group . .......... 5-13
Fig. 11 - Camshaft Group ............... 5-14
Fig. 12 — Piston and Crankshaft Group .... 5-16
Fig. 13 — Flywheel Group ................ 5-18
Fig. 14 — Starter Breakdown, 74405 . ... ... 5-20
Fig. 15 — Nozzle Holder and Glow

PlugGroup ................... 5-22
Fig. 16 — Injection Pump Group .......... 5-24
Fig. 17 — Injection Pump Breakdown ... ... 5-26
Fig. 18 = IdlingGroup ................... 5-28
Fig. 19 — Speed Control Plate Group ... ... 5-29
Fig. 20 — Governor Group . .............. 5-30
Fig. 21 — Water Flange Group .. .......... 5-31

M20 Diesel 331416 (4-07) 5-1



1027591 ENGINE PARTS

Fig. 1 — Crankcase Group

M20 Diesel 331416 (5-08)

5-2



1027591 ENGINE PARTS

07406 - M20, D
Fig. 1 — Crankcase Group

Ref. Part No. Description Qty.
v 1 372920 Crankcase, Complt 1
A 2 70998 Cap, Sealing 6
A 3 39087 Cap, Sealing 1
A 4 39088 Plug 4
A 5 84647 Plug 1
A 6 71985 Plug 3
A 7 39051 Plug 2
A 8 361436 Plug, Expansion 3
A 9 71986 Plug, Expansion 1
A 10 71987 Pin, Straight 2
A 11 71988 Pin, Straight 2
A 12 71989 Pin, Straight 2
A 13 71990 Pin, Pipe 2
A 14 71991 Pin, Pipe 1
A 15 71992 Plug 1
A 16 39105 Pin, Start Spring 1
A 17 71993 Plug 1
A 18 39062 Plug 1
A 19 10895 Gasket 1
A 20 70887 Bush, Governor Gear 1

21 39063 O-Ring 1

22 70888 Assembly Cock, Drain 1

M20 Diesel 331416 (5-08) 5-3



1027591 ENGINE PARTS

Fig. 2 - Oil Pan Group

)
()
=

. Part No.
1023144
70889
71995
70890
70891
9006001
39094
41792

9 70893

v 10 361428

A 11 361366

12 39073
66187

ONO O WN =

Description

Comp. Oil Pan (Rear Sump)
Gasket, Oil Pan

Bolt

Plug, Drain

Gasket

Vr, Pump, Oil, Pickup [Sump, Ku]
Bolt

O-Ring

Gauge, Oill

Guide Assy, Oil Gauge
O-Ring

Bolt

Gasket Set, Lower

07409 - M20, D

Qty.
1
1

N
»

JEE (L UL (U (UL (UL IS UL (L (IS §

M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 3 — Cylinder Head Group

07411 - M20, D

Ref. Part No. Description Qty.
1 71996 Hook, Engine 1 1
2 71997 Hook, Engine 2 1
3 39073 Bolt 2
4 84631 Head, Cyl, W/O Valves 1
v 4 372921 Head, Cyl 1
A 5 51331 Cap, Sealing 1
A 6 39088 Plug 2
A 7 70895 Guide, Inlet Valve 4
A 8 70896 Guide, Exhaust Valve 4
A 9 71999 Cap, Sealing 3
10 70897 Bolt, Cylinder Head 18
11 70899 Gasket, Cyclinder Head 1
66194 Gasket Set, Upper 1
12 72010 Plug 1
13 39063 O-Ring 1

M20 Diesel 331416 (5-08) 5-5



1027591 ENGINE PARTS

Fig. 4 — Gear Case Group

os

13

M20 Diesel 331416 (5-08)

5-6



1027591 ENGINE PARTS

07413 - M20, D
Fig. 4 — Gear Case Group

Ref. Part No. Description Qty.
v 1 720M Comp. Case, Gear 1
A 2 72012 Plug 4
A 3 70900 Spring 1
A 4 70901 Seat, Valve 1
A 5 70902 Ball 1
A 6 70903 Assembly Rotor, Oil Pump 1
A 7 70904 Cover, Oil Pump 1
A 8 72013 Screw 5
A 9 70905 Cover 1
A 10 70906 Bolt 1
A 11 70907 O-Ring 1
A 12 39103 O-Ring 1
13 72995 Bolt 2
14 72014 Bolt 1
15 72015 Bolt 2
16 72016 Bolt 1
17 72017 Stud 1
18 39121 Nut 1
19 39065 Washer, Spring 1
20 70909 Seal, Oil 1
21 70910 O-Ring 2
22 70911 O-Ring 2
23 72018 Stud 2
24 72994 Bolt 4
25 39161 Oil Filter, Plug 1
26 70913 O-Ring 1
27 70189 Cover 1
28 70912 Gasket, Gear Case 1
29 72993 Bolt 3

M20 Diesel 331416 (5-08) 5-7



1027591 ENGINE PARTS

Fig. 5 — Water Pump Group

f ;\\\:_i\,_.:\\\_\j_
=

07415 - M20, D
Ref. Part No. Description Qty.
v 1 66205 Assembly Pump, Water 1
A 2 70915 Bearing, Ball 1
A 3 70916 Assembly Seal, Mechanical 1
A 4 70917 Impeller, Water Pump 1
A 5 361440 Fitting, Pipe, Water [Ku] 1
A 6 70919 Flange, Pump, Water [Ku] 1
A 7 70920 Gasket, Water Pump 1
8 72997 Bolt 2
9 72996 Bolt 4
10 55847 Pully, Fan 1
5-8

M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 6 — Main Bearing Case Group

07417 - M20, D
Ref. Part No. Description Qty.

1 70921 Assembly Case, Main Bearing 1
2 72998 Bolt, Bearing Case 1 8
3 70922 Gasket, Bearing Case 1
4 70923 Cover, Bearing Case 1
5 70924 Seal, Ol 1
6 70925 Gasket, Bearing Case Cover 1
7 72999 Bolt 8
8 39119 Bolt 9
9 70926 Assembly Case, Main Bearing 1 1
10 73479 Bolt. Bearing Case 2 3
11 70927 Assembly Case, Main Bearing 2 1
12 70928 Assembly Case, Main Bearing 3 1

M20 Diesel 331416 (5-08) 5-9



1027591 ENGINE PARTS

Fig. 7 — Head Cover Group

07419 - M20, D

Ref. Part No. Description Qty.
v 1 372918 Cover Assy, Head, Cyl 1
A 2 70929 Gasket, Head Cover 1
A 3 372912 Shield, Breather 1
A 4 372928 Valve, Breather, Complt 1
A 5 372927 Cover, Breather 1
A 6 372900 Screw, Pan 4
A 7 30125 Pipe, Water 1
8 73483 Nut, Cap 4
9 73484 Gasket 4
10 361374 Plug, Oil Filler 1
11 70913 Seal, Org 1
12 372913 Tube, Breather 1
13 372901 Clamp, Hose 1
14 372904 Clamp, Hose 1

5-10 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 8 — Manifold Group

07421 - M20, D

Ref. Part No. Description Qty.
v 1 372905 Manifold Assy, Inlet 1
A 2 73481 Pipe, Breather [Ku] 1
A 3 70934 Gasket, Manifold, Intake [Ku] 1
4 72996 Bolt 2
5 72994 Bolt 3
6 73487 Manifold, Exhaust, Front, Down 1
7 70935 Gasket, Ex-manifold 1
8 73488 Stud 8
9 361427 Nut 8
10 51332 Gasket Ku 1
11 40409 Bolt 3

M20 Diesel 331416 (5-08) 5-11



1027591 ENGINE PARTS

Fig. 9 — Valve, Rocker Arm Group

07423 - M20, D
Ref. Part No. Description Qty.
1 70936 Valve, Inlet 4
2 70937 Valve, Exhaust 4
3 73491 Spring, Valve 8
4 73492 Retainer, Valve Spring 8
5 73493 Collet, Valve Spring 8
6 73494 Seal, Valve Stem 8
7 361392 Cap, Valve 8
v 8 73495 Assembly Shaft, R-arm 1
A 9 73496 Screw, Set 2
10 73497 Bracket, Rocker Arm 4
11 73498 Stud 4
12 73499 Nut 4
13 73500 Washer, Plain 4
14 73501 Screw, Set 1
15 73502 Washer 1 2
16 73503 Washer 2 2
17 73504 Spring, Rocker Arm 3
18 73505 Cir—clip, External 2
v 19 73506 Assembly Rocker Arm 8
A 20 73507 Screw, Adjusting 8
A 21 73508 Nut 8
5-12 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 10 — Fuel Camshaft Group

07441 - M20, D

Ref. Part No. Description Qty.
1 84636 Camshaft, Fuel 1
2 70975 Bearing, Ball 1
3 70976 Bearing, Ball 1
4 73592 Cam, Fuel 1
5 73593 Nut, Cap 1
6 73594 Key, Woodruff 1
7 73595 Geairr, Injection Pump 1
8 40409 Bolt 3
9 73596 Stopper 1
10 71995 Bolt 2
v 11 73597 Assembly Shaft, Governor 1
A 12 73598 Holder, Governor Gear 1
A 13 73599 Gear, Governor 1
A 14 73600 Holder, 1
A 15 73601 Comp. Weight, Governor 2
A 16 73602 Shaft, Governor Weight 2
A 17 70977 Sleeve, Governor 1
A 18 70978 Washer, Thrust 1
19 70979 Bearing, Ball 1
20 73603 Cir—clip, Governor Shaft 1
21 73604 Screw, Set 1

M20 Diesel 331416 (5-08) 5-13



1027591 ENGINE PARTS

Fig. 11 — Camshaft Group

5-14 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

07425 - M20, D
Fig. 11 — Camshaft Group

Ref. Part No. Description Qty.
1 12895 Tappet 8
2 73509 Push Rod 8
v 3 73510 Assembly Camshaft 1
A 4 39197 Screw, Set 1
A 5 73511 Gear, Camshaft 1
A 6 73512 Key, Feather 1
A 7 73513 Stopper, Camshaft 1
A 8 39160 Bolt 2
v 9 73514 Comp Idle Gear 1 1
A 10 73515 Bush, Idle Gear 1
11 73516 Collar, Idle Gear 1 1
12 73517 Collar, Idle Gear 2 1
13 73518 Cir—clip, Idle Gear 1
14 73519 Shaft, Idle Gear 1 1
15 41973 Bolt 3

M20 Diesel 331416 (5-08) 5-15



1027591 ENGINE PARTS

Fig. 12 — Piston and Crankshaft Group

5-16 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

07427 - M20, D
Fig. 12 — Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston 4
1 73521 Piston 05 4
2 70938 Assembly Piston Ring 4
2 70939 Assembly Piston Ring 05 4
3 73522 Pin, Piston 4
4 73523 Cir—clip, Piston Pin 8
v 5 73524 Assembly Connecting Rod 4
A 6 70940 Bush, Piston Pin 4
A 7 73525 Bolt, Connecting Rod 8
A 8 70941 Metal, Crankpin 4
A 8 66204 Metal, Crankpin 02 4
A 8 66207 Metal, Crankpin 04 4
v 9 73526 Comp. Crankshaft 1
A 10 70942 Sleeve, Crankshaft 1
A 11 73527 Ball 4
A 12 73528 Gear, Crankshaft 1
A 13 73529 Key 1
A 14 73530 Gear, Oil Pump Drive 1
15 73532 Bolt 1
16 70943 Collar, Crankshaft 1
17 70944 O-Ring 1
18 70945 Metal, Crankshaft 1 1
18 70946 Metal, Crankshaft1 02 1
18 70947 Metal, Crankshaft1 04 1
19 70948 Metal, Crankshaft 2 3
19 70949 Metal, Crankshaft2 02 3
19 70950 Metal, Crankshaft2 04 3
20 70951 Metal, Crankshaft 3 1
20 70952 Metal, Crankshaft3 02 1
20 70953 Metal, Crankshaft3 04 1
21 10844 Metal, Side 1 2
21 70954 Metal, Side 1 02 2
21 70955 Metal, Side 1 04 2
22 10845 Metal, Side 2 2
22 30121 Metal, Side 2 02 2
22 30122 Metal, Side 2 04 2

M20 Diesel 331416 (5-08) 5-17



1027591 ENGINE PARTS

Fig. 13 - Flywheel Group

Rear End Plate

\/”/fN\
i~
o

14

5-18 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

07429 - M20, D
Fig. 13 - Flywheel Group
Ref. Part No. Description Qty.
v 1 70956 Comp. Flywheel 1
A 2 70957 Gear, Ring 1
3 73533 Bolt, Flywheel 6
4 73534 Bolt 8
5 73535 Bolt 2

M20 Diesel 331416 (5-08) 5-19



1027591 ENGINE PARTS

Fig. 14 — Starter Breakdown, 74405

5-20 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

10182 - M20, D
Fig. 14 — Starter Breakdown, 74405
Ref. Part No. Description Qty.
v 1 74405 Assy Starter 1
A 2 70196 Assy Yoke 1
AV 3 70197 Assy Armature 1
AA 4 70198 Bearing 1
AA 5 70199 Bearing 1
A 6 70200 Clutch, Over Running 1
A 7 70201 Frame, Drive End 1
A 8 70202 Assy Switch, Magneto 1
A 9 70203 Frame, End 1
AV 10 70204 Assy Holder, Brush 1
AA 11 70205 Spring, Brush 4
A 12 70206 Gear 1
A 13 70207 Retainer 1
A 14 73545 Roller 5
A 15 70208 Spring 1
A 16 73547 Ball 1
A 17 70209 Bolt 2
A 18 20433 O-Ring 2
A 19 70210 Bolt 2
A 20 20432 Assy Bolt 2
A 21 70211 Cover 1
A 22 73551 Nut, Hexagon 1
A 23 70212 Nut, Hexagon 1
A 24 70213 Pipe, Drain 1

M20 Diesel 331416 (5-08) 5-21



1027591 ENGINE PARTS

Fig. 15 — Nozzle Holder and Glow Plug Group

M20 Diesel 331416 (5-08)

5-22



1027591 ENGINE PARTS

07433 - M20, D
Fig. 15 — Nozzle Holder and Glow Plug Group

Ref. Part No. Description Qty.
1 73554 Pipe, Over Flow 1
2 73555 Screw 1
3 40166 Gasket 1
v 4 361373 Assembly Pipe, Over Flow 1
A 5 361368 Band, Pipe 2
v 6 372917 Housing Assy, Nozzle 4
A 7 70964 Gasket 1
A 8 20719 Seal, Heat 1
9 70965 Pipe, Injection 1 1
10 70966 Pipe, Injection 2 1
11 70967 Pipe, Injection 3 1
12 70968 Pipe, Injection 4 1
13 30131 Clamp, Pipe 1 3
14 30132 Clamp, Pipe 2 3
15 84638 Plug, Glow 4
16 73560 Cord, Glow Plug 1
17 39508 Screw, With Washer 3

M20 Diesel 331416 (5-08) 5-23



1027591 ENGINE PARTS

Fig. 16 — Injection Pump Group

M20 Diesel 331416 (5-08)

5-24



1027591 ENGINE PARTS

07437 - M20, D
Fig. 16 — Injection Pump Group

Ref. Part No. Description Qty.
1 73565 Fuel Pump Cover Plate 1
2 84635 Assembly Pump, Injection (See Injection Pump Breakdown) 1
3 70972 Shim, Injection Pump 0.20 mm 1
4 70973 Shim, Injection Pump 0.25 mm 2
4 84644 Shim, Injection Pump 0.30 mm 1
5 73561 Bolt 3
6 73562 Stud 3
7 73563 Nut, Cap 3
8 39065 Washer, Spring 6
9 70974 Gasket, Fuel Pump 1
10 39121 Nut 2
11 39065 Washer, Spring 2

M20 Diesel 331416 (5-08) 5-25



1027591 ENGINE PARTS

Fig. 17 — Injection Pump Breakdown

5-26 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

07439 - M20, D
Fig. 17 — Injection Pump Breakdown
Ref. Part No. Description Qty.
v 1 84635 Assembly Pump, Injection 1
A 2 84648 Plunger, Pump 4
A 3 73567 Valve, Delivery 4
A 4 73568 Spring, Delivery Valve 4
A 5 73569 Gasket, Delivery Valve 4
A 6 73570 Holder, Delivery Valve 4
A 7 73571 O-Ring 4
A 8 73572 Flange, Sleeve 4
A 9 73573 Pin, Joint 4
A 10 73574 O-Ring 8
A 11 73575 Screw 8
A 12 73576 Assembly Tappet 4
A 13 73577 Pin, Tappet Guide 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Plunger 4
A 16 73580 Seat, Spring Upper 4
A 17 73581 Seat, Spring Lower 4
A 18 73582 Shim 1
A 19 84649 Rack, Control 1
A 20 84650 Plate 1
A 21 73585 Screw 5
A 22 73586 Sleeve, Control 4
A 23 84651 Screw, Follow 1
A 24 73588 Gasket 2
A 25 73589 Screw 1
A 26 73590 Gasket 1

M20 Diesel 331416 (5-08) 5-27



1027591 ENGINE PARTS

Fig. 18 — Idling Group

07443 - M20, D
Ref. Part No. Description Qty.
v 1 70980 Assembly Apparatus, Idle 1
A 2 73605 Assembly Bolt, Adjusting 1
A 3 73606 Nut 1
A 4 73607 Nut, Cap 1
A 5 40166 Gasket 2
A 6 30136 Cap 1
7 73610 Bolt, Adjusting 1
8 73606 Nut 1
9 73607 Nut, Cap 1
10 40166 Gasket 2
11 30136 Cap 1
12 70188 Cover 1
13 70165 Gasket, Thrtl Blk 1
14 39160 Bolt 2

5-28 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 19 — Speed Control Plate Group

07445 - M20, D
Ref. Part No. Description Qty.
v 1 70982 Assembly Plate, Control 1
A 2 73618 Lever, Speed Control 1
A 3 73619 Lever, Speed Control 2
A 4 73620 O-Ring 1
A 5 40407 Pin, Spring 2
A 6 73621 Washer, Plain 2
A 7 73622 Nut 2
A 8 73623 Comp. Lever, Governor 1
A 9 73624 Lever, Engine Stop 1
A 10 70983 Seal, Oil 1
A 11 73625 Spring, Return 1
A 12 73626 Shaft, Stop Lever 1
13 70984 Gasket 1
14 41973 Bolt 2
15 72018 Stud 2
16 39121 Nut 2
17 39065 Washer, Spring 2

M20 Diesel 331416 (5-08) 5-29



1027591 ENGINE PARTS

Fig. 20 — Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 70985 Spring, Start 1
2 70986 Spring, Governor 1
v 3 73627 Assembly Lever, Fork 1
A 4 70987 Comp. Lever, Fork 1 1
A 5 73628 Lever, Fork 2 1
A 6 73629 Shaft, Fork Lever 1
A 7 70988 Washer, Plain 1
A 8 70989 Bearing, Ball 1
A 9 73630 Cir—clip, External 1
10 73631 Cover, Fork Lever Shaft 1
11 361430 Gasket 1
12 39160 Bolt 2
13 70991 Collar 1 1
14 70992 Bearing, Ball 1

5-30 M20 Diesel 331416 (5-08)



1027591 ENGINE PARTS

Fig. 21 — Water Flange Group

21

07451 - M20, D

Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 361440 Fitting, Pipe, Water [Ku] 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 72995 Screw, Hex [Ku] 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 72996 Screw, Hex [Ku] 1
13 73636 Stud 1
14 39121 Nut, Hex [Ku] 1
15 39065 Washer, Lock, Split [Ku] 2

M20 Diesel 331416 (5-08) 5-31



1027591 ENGINE PARTS

5-32 M20 Diesel 331416 (5-08)



1040096 ENGINE PARTS

SECTION 6
Contents Page
Fig. 1-Crankcase Group .................. 6-2
Fig. 2-0OilPanGroup ..................... 6-4
Fig. 3 - CylinderHead Group ............... 6-5
Fig. 4-GearCaseGroup .................. 6-6
Fig. 5-WaterPumpGroup................. 6-8
Fig. 6 — Main Bearing Case Group . .......... 6-9
Fig. 7-Head CoverGroup ................ 6-10
Fig. 8 — Manifold Group .................... 6-11
Fig. 9 - Valve, Rocker Arm Group .......... 6-12
Fig. 10 — Fuel Camshaft Group .............. 6-13
Fig. 11 - Camshaft Group .................. 6-14
Fig. 12 — Piston and Crankshaft Group ....... 6-16
Fig. 13 — Flywheel Group . .................. 6-18
Fig. 14 — Starter Breakdown, 74405 .......... 6-19
Fig. 15 — Nozzle Holder and Glow Plug Group . 6-20
Fig. 16 — Nozzle Holder Breakdown .......... 6-21
Fig. 17 — Injection Pump Group ............. 6-22
Fig. 18 — Injection Pump Breakdown ......... 6-24
Fig. 19— 1IdlingGroup ...................... 6-26
Fig. 20 — Speed Control Plate Group . ........ 6-27
Fig. 21 — Governor Group .................. 6-28
Fig. 22 — Water Flange Group . .............. 6-29
M20 Diesel 331416 (11-08) 6-1




1040096 ENGINE PARTS

Fig. 1 — Crankcase Group

M20 Diesel 331416 (4-08)

6-2



1040096 ENGINE PARTS

Ref. Part No.
9004335
70998
39087
39088
70999
71985
39051
361436
9 71986
10 71987
71988
12 9004431
13 71990
14 71991
15 71992
16 9004337
17 71993
18 70887
19 39062
20 393570
21 70888

O~NO O WN =

| I I I S S i S o S S O S N N N RN
—
—

Fig. 1 — Crankcase Group

Description
Crankcase, Complt [Ku]
Plug, Cup, Sealing [Ku]
Plug, Cup, Sealing [Ku]
Fitting, Pipe, Plug [Ku]
Plug, Eng [Ku]

Fitting, Pipe, Plug [Ku]
Fitting, Pipe, Plug [Ku]
Plug, Cup, Sealing [Ku]
Plug, Cup, Sealing [Ku]
Pin, Dowel [Ku]

Pin, Dowel [Ku]

Pin, Straight [Ku]
Pin, Eng [Ku]
Tube, Pin [Ku]

Plug, Cup, Sealing [Ku]
Pin, Start, Spring
Plug, Eng [Ku]
Bushing, Gear, Gov [Ku]
Fitting, Plug [Ku]
Gasket

Fitting, Draincock [Ku]

Qty.

A A O A aa aaNDMNMNN_L2TWLWONWADNAaA0 -~

M20 Diesel 331416 (4-08)

6-3




1040096 ENGINE PARTS

Fig. 2 - Oil Pan Group

Ref. Part No. Description Qty.
1 1023144 Pan, Qil, Dsl 1
2 70889 Gasket, Pan, Oil 1
3 9004338 Bolt [Ku] 26
4 9003888 Filter, Oil [Ku] 1
5 39094 Screw, Hex [Ku] 1
6 9004339 O-Ring [Ku] 1
7 9004435 Gauge, Oil [Ku] 1
v 8 361428 Dipstick, Oil [Ku] 1
A 9 361366 Seal, Org [Ku] 1
10 39073 Screw, Hex [Ku] 1
66187 Gasket Set 1
11 9004348 Plug, Gauge, Oil [Ku] 1

6-4 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 3 — Cylinder Head Group

Ref. Part No. Description Qty.
1 71996 Ear, Lifting, Eng [Ku] 1
2 71997 Ear, Lifting, Eng [Ku] 1
3 39073 Screw, Hex [Ku] 2
v 4 9004340 Head, Cylinder [Ku] 1
A 5 393504 Cap, Sealing 1
A 6 39088 Fitting, Pipe, Plug [Ku] 2
A 7 372906 Guide, Valve, Inlet 4
A 8 372907 Guide, Valve, Exhaust 4
A 9 361372 Plug, Cup, Sealing [Ku] 3
10 70897 Screw, Hex, Head, Cyl [Ku] 18
11 9004341 Gasket, Head, Cyl [Ku] 1
66194 Gasket Set, Upper 1
12 72010 Fitting, Pipe, Plug [Ku] 1

M20 Diesel 331416 (4-08) 6-5



£

Fig. 4 — Gear Case Group

7
28

W

& 72
2/’@. < <
@

1040096 ENGINE PARTS

\

e -

A
o (R

7
\

G ’/’/ \~\ﬂﬁe \ b‘\ A \\\\\\\ Z Y
%\@»mﬁ%ﬁ =) //‘ e
OIS R & B.—o

%ﬂ.@%@@«.\ '
P RS ©

b2 -/
N K9
T N

o & )

3
\
&

s

1
26 ~

N

—

M20 Diesel 331416 (10-08)

6-6



1040096 ENGINE PARTS

Ref. Part No.
9004432
361401
12916
70900
70901
70902
70905
70906

9 70907
10 70911

11 70903
12 70904
13 72013
14 70912
15 72993
16 384872
17 72994
18 72014
19 72015
20 72016
21 9004346
22 39121
23 39065
24 361389
25 9004347
26 72019
27 361374
28 70913

O~NO O WN =

| I N N S S S N i N

Fig. 4 — Gear Case Group

Description

Crankcase, Comp [Ku]
Fitting, Pipe, Plug [Ku]
Fitting, Fltr, Oil [Ku]
Spring, Cmpr, Relief [Ku]
Tube, Seat, Valve, Oil [Ku]
Ball, Relief, Oil [Ku]
Cover

Bolt

Seal, Org [Ku]

Seal, Org
Pump, Oil, Eng [Ku]
Cover, Pump, QOil
Screw, Flt [Ku]

Gasket, Case, Gear [Ku]
Screw, Hex [Ku]

Bolt

Screw, Hex [Ku]

Screw, Hex [Ku]

Screw, Hex [Ku]

Bolt

Stud [Ku]

Nut, Hex [Ku]

Washer, Lock, Split [Ku]
Seal, QOil, Front [Ku]
Stud [Ku]

Cover

Cap, Filler, Oil [Ku]
Seal, Org

Qty.

RS N U U O S N U U O U O = N G T SO 'S RS Ny ) ) [N NS N N (S (I U U G G ) S

M20 Diesel 331416 (4-08)

6-7




1040096 ENGINE PARTS

Fig. 5 — Water Pump Group

Ref. Part No. Description Qty.
v 1 9004402 Pump, Water Assy [Ku] 1
A 2 70919 Flange, Pump, Water [Ku] 1
A 3 9004403 Bearing [Ku] 1
A 4 9004404 Seal, Mechanical Assy [Ku] 1
A 5 9004405 Impeller, Pump, Water [Ku] 1
A 6 361440 Fitting, Pipe, Water [Ku] 1
A 7 70920 Gasket, Pump, Water [Ku] 1
8 9004406 Bolt [Ku] 4
9 9004407 Bolt [Ku] 2
10 9003868 Pipe, Water [Kubota] 1
11 9003869 Pipe, Water [Kubota] 1
12 9003870 Clamp [Kubota] 2
13 55847 Sheave, Fan [Ku] 1
14 393588 Bolt, Fing 4

6-8 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 6 — Main Bearing Case Group

Ref. Part No. Description Qty.
v 1 9004349 Bearing, Case [Ku] 1
A 2 9004436 Crankshaft, Metal [Ku] 1
A 3 72998 Screw, Hex, Case, Brg, Main [Ku] 2
4 9004350 Gasket, Bearing, Case [Ku] 1
5 70923 Cover, Brg Case, Eng [Ku] 1
6 70924 Seal, Oil, Rear [Ku] 1
7 70925 Gasket, Case, Gear [Ku] 1
8 384871 Bolt 8
9 371017 Bolt 9
v 10 9004437 Case, Main, Brg Assy 1
A 11 70948 Bearing, Cshft, Std [Ku] 1
A 12 72998 Screw, Hex, Case, Brg, Main [Ku] 2
13 73479 Screw, Hex, Case, Brg, Main [Ku] 3
v 14 9004438 Case, Main, Brg Assy 1
A 15 70948 Bearing, Cshft, Std [Ku] 1
A 16 72998 Screw, Hex, Case, Brg, Main [Ku] 2
v 17 9004439 Case, Main, Brg Assy 1
A 18 70948 Bearing, Cshft, Std [Ku] 1
A 19 72998 Screw, Hex, Case, Brg, Main [Ku] 2

M20 Diesel 331416 (4-08) 6-9



1040096 ENGINE PARTS

Fig. 7 — Head Cover Group

Ref. Part No. Description Qty.
v 1 9004433 Cover, Cyl Head Assy [Ku] 1
A 2 70929 Gasket, Cover, Head, Cyl [Ku] 1
A 3 372912 Shield, Breather 1
A 4 372928 Valve, Breather, Complt 1
A 5 384874 Cover, Breather 1
A 6 73482 Screw, Hex, W/ Washer [Ku] 4
A 7 30125 Pipe, Water 1
8 372913 Tube, Breather 1
9 372901 Clamp, Hose 1
10 372904 Clamp, Hose 1
11 73483 Nut, Hex, Cap 4
12 73484 Gasket, F/ Bolt [Ku] 4
13 361374 Cap, Filler, Oil [Ku] 1
14 70913 Seal, Org 1

6-10 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 8 — Manifold Group

Ref. Part No. Description Qty.
v 1 372905 Manifold Assy, Inlet 1
A 2 73481 Pipe, Breather [Ku] 1
A 3 70934 Gasket, Manifold, Intake [Ku] 1
4 9004406 Bolt [Ku] 2
5 384872 Bolt 3
6 73487 Manifold, Exhaust [Ku] 1
7 70935 Gasket, Manifold, Exhaust 1
8 73488 Stud [Ku] 8
9 73489 Nut 8
10 51332 Gasket [Ku] 1
11 40409 Screw, Hex [Ku] 3

M20 Diesel 331416 (4-08) 6-11



1040096 ENGINE PARTS

Ref. Part No.
1 70936
2 70937
3 73491
4 73492
5 73493
6 73494
7 361392
8 9004409
9 393598
10 73497
11 73498
12 73499
13 73500
14 9004410
15 73502
16 361589
17 73504
v 18 73506
A 19 73507
A 20 73508

Fig. 9 — Valve, Rocker Arm Group

Description

Valve, Intake [Ku]

Valve, Exhaust [Ku]
Spring, Valve [Ku]
Retainer, Spring, Valve [Ku]
Retainer, Spring [Ku]

Seal, Stem, Valve [Ku]
Cap, Valve [Ku]

Shaft, Rocker, Arm [Ku]
Bolt

Bracket, Mtg, Rocker Arm [Ku]
Stud [Ku]

Nut, Hex [Ku]

Washer, Flat [Ku]

Pin, Spring [Ku]

Washer, Shaft, Rocker [Ku]
Washer, Flat [Ku]

Spring, Cmpr, Rocker [Ku]
Arm, Rocker [Ku]

Screw, Adj, Rocker Arm [Ku]
Nut, Hex [Ku]

Qty.

O OO WNN-2PBBEEBIMBIEN-=0O0WOKWOWOWPISD

6-12

M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 10 — Fuel Camshaft Group

Ref. Part No. Description Qty.
1 84636 Camshaft 1
2 9004368 Bearing, Ball [Ku] 1
3 9004369 Bearing, Ball [Ku] 1
4 9004445 Gear, Injection, Pump [Ku] 1
5 73593 Nut, Cap, Cam [Ku] 1
6 73594 Key, Woodruff [Ku] 1
7 73596 Stopper, Fuel [Ku] 1
8 41973 Bolt, Hex [Ku] 2
v 73597 Shaft, Govnr 1
A 9 9004371 Shaft, Governor [Ku] 1
A 10 73598 Holder, Gear [Ku] 1
A 11 73599 Gear, Govnr [Ku] 1
A 12 73600 Holder, Govnr [Ku] 1
A 13 73601 Weight, Comp, Govnr [Ku] 2
A 14 73602 Shaft, Govnr [Ku] 2
A 15 9004372 Shaft, Governor, Weight [Ku] 2
A 16 70977 Sleeve, Govnr [Ku] 1
A 17 70978 Washer, Thrust [Ku] 1
18 9004373 Bearing, Ball [Ku] 1
19 73603 Ring, Snap [Ku] 1
20 73604 Screw, Set [Ku] 1

M20 Diesel 331416 (4-08) 6-13



1040096 ENGINE PARTS

Fig. 11 — Camshaft Group

6-14 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Ref. Part No.
9004358
73509
9004440
39197
73511
73512
73513
41973
9 73514
10 73515
11 73516
12 73517
13 73518
14 73519
15 41973

O~NO O WN =

| R N N N N RN

Fig. 11 — Camshaft Group

Description

Tappet [Ku]

Rod, Push, Valve [Ku]
Crankshaft Assy

Screw, Set [Ku]

Gear, Camshaft [Ku]
Key [Ku]

Stopper, Cam [Ku]
Bolt, Hex [Ku]

Gear, Idler, Cam [Ku]
Bushing, Gear, Idler [Ku]
Collar, Gear [Ku]
Washer, Collar, Gear [Ku]
Ring, Snap [Ku]

Shaft, Idler, Gear [Ku]
Bolt, Hex [Ku]

Qty.

[0 I e e e T T W | 'S N U U U U U o o Il 0 o]

M20 Diesel 331416 (4-08)

6-15




1040096 ENGINE PARTS

Fig. 12 — Piston and Crankshaft Group

6-16 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 12 — Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston, Eng [Ku] 4
1 73521 Piston, Eng [Ku] 4
2 9004361 Ring, Piston Assy [Ku] 4
2 9004441 Piston, Ring Assy [Ku] 4
3 73522 Pin, Piston [Ku] 4
4 73523 Ring, Snap, Piston [Ku] 8
v 5 73524 Rod Assy, Connecting [Ku] 4
A 6 361395 Bushing, Pin, Piston [Ku]16241-21351 4
A 7 73525 Screw, Rod, Connecting [Ku] 8
A 8 70941 Bearing, Rod, Connecting, Std [Ku] 4
A 8 66204 Bearing, Rod, Connecting [-.2mm, Ku] 4
A 8 66207 Bearing, Rod, Connecting [-.4mm, Ku] 4
v 73526 Crankshaft 1
A 9 73527 Ball, Cshft [Ku] 4
A 10 73528 Gear, Cshft [Ku] 1
A 11 73529 Key [Ku] 1
A 12 73530 Gear, Pump, Oil [Ku] 1
A 13 70942 Bearing, Cshft [Ku] 1
14 70943 Collar, Crank, Front [Ku] 1
15 9004363 Ring [Ku] 1
16 70945 Bearing, Cshft, Std [Ku] 1
16 70946 Bearing, Cshft, —.2mm [Ku] 1
16 70947 Bearing, Cshft [Ku] 1
17 10844 Bearing, Thrust, Std [Ku] 2
17 70954 Bearing, Thrust [Ku] 2
17 70955 Bearing, Thrust [-.4mm, Ku] 2
18 10845 Bearing, Thrust, Std [Ku] 2
19 73532 Screw, Hex, Cshft [Ku] 2
20 393400 Sheave, Cshft [Ku] 2

M20 Diesel 331416 (4-08) 6-17



1040096 ENGINE PARTS

Fig. 13 - Flywheel Group

Ref. Part No. Description Qty.
v 1 70956 Flywheel 1
A 2 9004442 Gear, Ring [Ku] 1
3 73533 Screw, Hex, Flywheel [Ku] 6
4 9003891 Indicator, Timing [Ku] 1
5 9004443 Bolt [Ku] 1
6 9004444 Washer, Plain [Ku] 1

6-18 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 14 — Starter Breakdown, 74405

Ref. Part No. Description
v 1 74405 Starter, 12vdc [Kubota]
A 2 70196 Yoke
AV 3 70197 Armature, Motor [Ku]
AA 4 70198 Bearing
AA 5 70199 Bearing
A 6 70200 Clutch
A 7 70201 Frame, End, Drive
A 8 70202 Switch, Magneto [Ku]
A 9 70203 Frame, End
AV 10 70204 Brushholder
AA 11 70205 Spring, Brush
A 12 70206 Gear
A 13 70207 Retainer
A 14 73545 Retainer, Gear, Starter [Ku]
A 15 70208 Spring
A 16 73547 Spring, Ext [Ku]
A 17 70209 Bolt
A 18 20433 Seal, Org
A 19 70210 Bolt
A 20 20432 Bolt
A 21 70211 Cover
A 22 73551 Nut, Hex [Ku]
A 23 70212 Nut
A 24 70213 Tube, Drain, Starter

Qty.

=S A A A N DNDNDNAA A, A, DN A nanaaoaaaaaaana

M20 Diesel 331416 (4-08)

6-19




1040096 ENGINE PARTS

Fig. 15 — Nozzle Holder and Glow Plug Group

> > 1> > J

Ref. Part No.

73554
73555
40166
361373
9004389
9004390
372917
9004450
9004451
70965
70966
70967
70968
30131
39507
393566
84638
73560
9004393

Description

Pipe, Overflow

Fitting, Fuel [Ku]

Gasket, F/ Bolt [Ku]

Hose, Fuel [Ku]

Pipe, Fuel, Overflow [Ku]
Pipe, Clip [Ku]

Housing Assy, Nozzle
Gasket [Ku]

Seal, Heat [Ku]

Tube, Injector, Pipe #1 [Ku]
Tube, Injector, Pipe #2 [Ku]
Tube, Injector, Pipe #32 [Ku]
Pipe, Injector, # 4

Clamp, Tube, Inj, Pipe #1 [Ku]
Clamp, Pipe

Screw, W / Washer
Glowplug [Ku]

Cord, Ele, Glowplug

Nut, Flange [Ku]

Qty.

W W W2 DWW amamaaa AN A A A

6-20

M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Ref. Part No.
372917

9004395
9004396
9004397
388500

9004398
9004399
9004400
9004401

> > > > > J

ONO O WN =

Fig. 16 — Nozzle Holder Breakdown

Description

Housing Assy, Nozzle
Nut [Ku]

Washer, Adjusting [Ku]
Nozzle, Spring [Ku]
Spacer [Ku]

Rod, Push [Ku]

Nut, Nozzle [Ku]
Washer, Plain [Ku]
Nozzle [Ku]

Qty.

JEEE L NI NI U (K (I UL U LY

M20 Diesel 331416 (10-08)

6-21




1040096 ENGINE PARTS

Fig. 17 — Injection Pump Group

M20 Diesel 331416 (4-08)

6-22



1040096 ENGINE PARTS

Ref. Part No.
9004376
84635
84651
73588
73589
73590
73563
39065
70972
9 70973
10 84644
11 73561
12 73562
13 9004454
14 70165
15 39160
16 70188
17 73565
18 70974
19 39121
20 39065

> > > > J
©Co~NOORWN-

Fig. 17 — Injection Pump Group

Description

Eye, Joint [Ku]

Pump, Injection [Kubo]
Follower, Screw, Pump, Injection[Ku]
Gasket, Ftg, Banjo [Ku]
Screw, Hex [Ku]

Gasket, F/ Screw [Ku]

Nut [Ku]

Washer, Lock, Split [Ku]
Shim

Shim

Shim, Pump, Injection

Bolt [Ku]

Stud [Ku]

Cover, Solenoid [Ku]

Gasket, Solenoid, Throttle [Ku]
Bolt, Hex [Ku]
Cover, Hole, Pump [Ku]
Cover, Hole, Pump, Fuel [Ku]
Gasket, Pump, Fuel [Ku]
Nut, Hex [Ku]

Washer, Lock, Split [Ku]

Qty.

NN 2 Aa N2 aWW A a0 W2 a NN

M20 Diesel 331416 (4-08)

6-23




1040096 ENGINE PARTS

Fig. 18 — Injection Pump Breakdown

6-24 M20 Diesel 331416 (4-08)



1040096 ENGINE PARTS

Fig. 18 — Injection Pump Breakdown

Ref. Part No. Description Qty.
v 1 84635 Pump, Injection [Kubo] 1
A 2 84648 Plunger, Pump, Inj [Ku] 4
A 3 73567 Valve, Eng [Delivery, Ku] 4
A 4 73568 Spring, Cmpr, Valve, Injector [Ku] 4
A 5 73569 Gasket, Valve, Injector [Ku] 4
A 6 73570 Holder, Valve, Inj [Ku] 4
A 7 73571 Seal, Org [Ku] 4
A 8 73572 Flange, Sleeve [Ku] 4
A 9 73573 Pin, Joint, Inj [Ku] 4
A 10 73574 Seal, Org [Ku] 8
A 11 73575 Screw, Hex [Ku] 8
A 12 73576 Tappet, Pump, Injection [Ku] 4
A 13 73577 Pin, Tappet [Ku] 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Cmpr, Plunger [Ku] 4
A 16 73580 Seat, Spring, Upper, Injector [Ku] 4
A 17 73581 Seat, Spring, Lower, Injector [Ku] 4
A 18 73582 Shim, Tappet, Injection [Ku] 1
A 19 84649 Control, Fuel 1
A 20 84650 Plate 1
A 21 73585 Screw, Pump, Injection [Ku] 5
A 22 73586 Sleeve, Cntrl, Pump, Injection [Ku] 4
A 23 84651 Follower, Screw, Pump, Injection[Ku] 1
A 24 73588 Gasket, Ftg, Banjo [Ku] 2
A 25 73589 Screw, Hex [Ku] 1
A 26 73590 Gasket, F/ Screw [Ku] 1

M20 Diesel 331416 (11-08) 6-25



1040096 ENGINE PARTS

Fig. 19 - Idling Group

Ref. Part No. Description Qty.
v 1 9004446 Idling, Apparatus [Ku] 1
A 2 9004447 Bolt, Adjustment Assy [Ku] 1
A 3 73606 Nut, Hex [Ku] 1
A 4 361375 Nut, Cap [Ku] 1
A 5 40166 Gasket, F/ Bolt [Ku] 2
A 6 30136 Cap, Screw, Idler [Ku] 1
7 73610 Screw, Adj, Stop [Ku] 1
8 9004374 Nut, Lock [Ku] 1
9 361375 Nut, Cap [Ku] 1
10 40166 Gasket, F/ Bolt [Ku] 2
11 9004375 Gasket [Ku] 1

6-26 M20 Diesel 331416 (11-08)



1040096 ENGINE PARTS

Fig. 20 — Speed Control Plate Group

07445 - M20, D
Ref. Part No. Description Qty.
v 1 70982 Plate, Cntrl, Spd [Ku] 1
A 2 73619 Lever, Cntrl, Spd [Ku] 2
A 3 9004385 O-Ring [Ku] 1
A 4 40407 Pin, Spring [Ku] 2
A 5 73621 Washer, Flat [Ku] 2
A 6 73622 Nut, Hex [Ku] 2
A 7 73623 Lever, Plate, Cntrl [Ku] 1
A 8 73624 Lever, Stop [Ku] 1
A 9 70983 Seal, Oil [Ku] 1
A 10 73625 Spring, Tors [Ku] 1
A 11 73626 Shaft, Lever, Spd [Ku] 1
12 70984 Gasket, Cover, Spd [Ku] 1
13 41973 Bolt, Hex [Ku] 2
14 9004386 Stud [Ku] 2
15 39121 Nut, Hex [Ku] 2
16 39065 Washer, Lock, Split [Ku] 2
17 9004449 Bolt [Ku] 1
18 40166 Gasket, F/ Bolt [Ku] 1

M20 Diesel 331416 (11-08) 6-27



1040096 ENGINE PARTS

Fig. 21 — Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 9004379 Spring, Start [Ku] 1
2 9004448 Spring, Governor [Ku] 1
v 3 9004775 Lever Assy, Fork [KU] 1
A 4 9004381 Lever, Fork [Ku] 1
A 5 9004382 Lever, Fork, Shaft [Ku] 1
A 6 9004283 Belt Kit, W/ Installation Tool 1
A 7 70989 Bearing, Ball [Ku] 1
8 73631 Cover, Lever, Gov [Ku] 1
9 361430 Gasket, Cover, Gov [Ku] 1
10 71995 Screw, Hex [Ku] 2
11 70991 Collar, Govnr [Ku] 1
12 70992 Bearing, Ball [Ku] 1

6-28 M20 Diesel 331416 (11-08)



1040096 ENGINE PARTS

Fig. 22 — Water Flange Group

Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 384859 Pipe, Water, Return 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 384872 Bolt 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 40418 Bolt [Ku] 2

M20 Diesel 331416 (11-08) 6-29



1040096 ENGINE PARTS

6-30 M20 Diesel 331416 (11-08)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ....... .. ... i, 7-14

M20 Diesel 331416 (1-12) 7-1



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Page
Number Number Number Number Number
C460919 ...... 2-151 06972 ........ 221 09739 ........ 2-47, 2-63, 2-65, 2-89,
IB3614 ........ 4-10 06988 ........ 2-17 3-13, 3-19, 3-25, 3-33,
00500-15 ...... 4-8,4-9 07259 ........ 2-51, 2-59, 2-61, 2-67, 3-43, 3-47, 3-49
00927 ........ 2-63, 2-65 275 09740 ........ 2-7,2-13, 2-19, 2-27,
00954 ........ 2-95 07299 ........ 2-21, 2-37 2-35, 2-55, 2-67, 2-69,
00960 ........ 2-29, 2-31 07449 ........ 2-75 2-79, 2-83, 2-85, 2-87,
00966 ........ 4-10 07514 ........ 3-19 2-91, 2-93, 2-95, 2-119,
01316 ........ 3-3, 3-57 07782 ........ 2-17 2-121, 3-3, 3-5, 3-21,
01493 ........ 2-7 07786 ........ 2-49, 2-79, 2-83 3-29, 3-37, 3-47, 3-49,
01681 ........ 2-15 07788 ........ 2-79, 2-83 3-57
01683 ........ 2-31, 2-47, 2-49, 3-3, 07789 ........ 251 09741 ..., .. 2-67, 2-71
3-19, 3-25, 3-29, 3-33, 07790 ........ 237 09744 ........ 2-85, 3-37
3-37, 3-43, 3-57, 3-59 07791 ........ 2-77,2-81,2-115 09832 ........ 2-35, 2-37
01684 ........ 2-3, 2-55, 2-59, 2-61, 07805 ........ 269,337 1002789 ....... 3-23, 3-25
2-69, 2-85, 2-89, 2-91, 07810 ........ 2-59,297 1002898 ....... 3-21, 3-29
3-29, 3-37 08085 ........ 213 1002899 ....... 3-21, 3-29
01685 ........ 2-27,2-33,2-35,2-55, 08170 ........ 247 1005086 ....... 3-23, 3-25
2-59, 2-61, 2-69, 2-71, 08171 ........ 2-45,2-57 1005219 ....... 3-39
2-73, 2-75, 2-79, 2-83, 08175 ........ 2-63,265  1005255....... 3-21
2-87, 2-93, 3-3, 3-7, 08179 ........ 2-47,2-51,2-59,2-61, 1005302 ....... 3-19, 3-29, 3-39
3-11 2-71,3-7,3-11 1005435 ....... 3-21, 3-29, 4-23
01686 ........ 2-5, 2-51, 2-71, 3-13 08180 ........ 243 1005506 ....... 3-19
01714 ........ 2-47, 2-49 08182 ........ 2-49,2-79,2-83 1005507 ....... 3-19
01754 ........ 2-55 08236 ........ 267 1005508 ....... 3-19
01760 ........ 2-13 08708 ........ 2-13, 2-15,2-17,2-25, 1005552 ....... 3-19, 3-23, 3-25, 3-29,
01762 ........ 2-63, 2-65, 3-7, 3-9 2-27, 2-29, 2-31, 2-35, 3-39
02430 ........ 4-20 2-37,2-47 1006400 ....... 3-29
02706 ........ 4-7 08709 ........ 2-5,2-7,2-19,2-21, 1006401 ....... 3-19
02850 ........ 2-13, 2-19, 2-35, 3-21 2-23,2-29,2-31,2-35, 1006415 ....... 3-21, 3-39
02931 ........ 2-75 2-39, 2-41,2-47,2-49, 1006416 . ...... 2-25, 3-29
02938 ........ 2-57, 4-23 2-79, 2-83,2-97,2-119, 1006447 . ...... 3-19
02942 ........ 2-51 35 1007220 ....... 2-71
03026 ........ 2-27 08711 ......... 2-21,2-45 1007482 ....... 2-35, 2-39
03192 ........ 3-51 08712 ........ 2-11, 2-33, 2-55,2-59, 1008916 ....... 2-17
03495 ........ 2-73 2-61,2-69,2-71,2-89, 1010614 ....... 3-43
03922 ........ 2-95 291 1010668 ....... 3-25, 3-29, 3-33, 3-43
04414 ........ 2-7,2-21, 2-71, 2-73 08713 ........ 2-27,2-33,2-35,2-49, 1010684 ....... 3-19
04706 ........ 2-15 2-53, 2-55,2-59,2-61, 1010836 ....... 3-19
04733-12 ...... 2-67 2-63, 2-65, 2-69, 2-71, 1011403 ....... 3-29, 3-39
05724 ........ 2-3 2-73,2-75,2-77,2-79, 1011412 ....... 3-19, 3-25, 3-31, 3-33,
05725 ........ 2-3 2-81, 2-83, 2-85, 2-87, 3-43
05726 ........ 2-3 2-93,3-7,3-13,3-15 1011521 ....... 3-23, 3-39
06548 ........ 2-29, 2-47 08714 ........ 2-53,2-61,2-71,2-75 1011837 ....... 341
06549 ........ 2-13, 2-41, 3-37, 3-57 08716 ........ 2-33,2-59,2-61,2-79, 1011885 ....... 35
06922 ........ 2-55 2-83,2-89,291 1013031 ....... 2-33
06927 ........ 2-19, 2-35 08875 ........ 28  1013902....... 3-21
06928 ........ 2-57 09005 ........ 2-63,265  1014082....... 3-21
06929 ........ 2-13 09007 ........ 2-79,2-83,2-91 10143 ........ 1-1, 2-41
06939 ........ 3-57 09010 ........ 2-49, 2-53,2-59, 2-61, 1014563 ....... 2-35, 2-37, 2-55, 2-59,
06942 ........ 2-17, 2-25, 2-29, 2-35, 2-69, 2-71, 2-85, 3-7, 2-61, 2-75, 2-95, 2-97,
2-47 3-11,3-15 3-51
06943 ........ 2-13,2-25,2-27,2-29, 09023 ........ 2711 1014575 ....... 3-21
2-31 09028 ........ 2-51,2-57,2-67,2-79, 1014705 ....... 2-67
06944 ........ 2-57 283  1014929....... 3-29
06947 ........ 2-25 09081 ........ 2-77,2-81 1014971 ....... 4-23
06955 ........ 2-47,2-87, 2-93 09198 ........ 249 1014974 .. ... .. 3-5, 3-43, 4-23
06957 ........ 2-55, 2-71 09200 ........ 2-13,2-19,2-55,2-89, 1014986 ....... 3-29
06960 ........ 2-15 3-19,3-25,3-29,3-33 1015033 ....... 35
06962 ........ 3-59 09206 ........ 321,337 1015041 ....... 2-35, 2-39
06963 ........ 2-55 09252 ........ 2-13,2-49,2-51,3-37 1015045 ....... 2-89, 3-3, 3-13, 3-31,
06965 ........ 3-59 09291 ........ 2-55, 2-59, 2-61 3-41, 3-57
06966 ........ 2-21 09738 ........ 313,337 1015067 ....... 3-25, 3-33
06969 ........ 2-45,2-67 1015220 ....... 2-55

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1015223 . ... ... 2-7 1018333 ....... 3-25 1021609 . ...... 2-71
1016314 . ... ... 2-29, 2-31 1018495 ....... 3-57 1021617 ....... 3-11
1016354 . ... ... 4-23 1018499 . ... ... 3-19, 3-57 1021789 . ... ... 2-33
1016383 ....... 2-35, 2-39 1018549 . ... ... 2-141 1021794 .. ... .. 37
1016463 .. ... .. 2-59 1018776 . ... ... 2-13 1021834 ....... 2-7
1016827 . ... ... 2-25 1018780 ....... 3-21 1021878 . ... ... 3-21, 3-29
1016837 ....... 3-3 1018883 ....... 3-19 1021879 . ... ... 2-91
1017101 . ... ... 2-85 1018884 . ... ... 3-19 1021881 ....... 3-57
1017126 . ... ... 1-1, 2-25 1018936 ....... 2-119, 4-11 1021920 .. ..... 2-91
1017141 .. ... .. 2-151 1018938 ....... 3-15, 4-13 1021941 . ... ... 2-59, 2-61
1017218 .. ... .. 2-7,2-13, 2-19, 2-53, 1019031 ....... 2-79 1021991 . ... ... 2-119
2-59, 2-61, 2-85, 2-87, 1019146 . ... ... 2-67 1022003 . . ... .. 2-69
2-91,2-93,2-95,2-119, 1019225 ....... 2-5 1022004 .. ..... 2-19
2-121, 3-5, 3-21, 3-29, 1019228 . ...... 2-13 1022005 . ...... 2-13, 2-19
3-37, 3-47, 3-49, 3-57 1019250 . ...... 3-57 1022007 . ...... 1-1, 2-69
1017248 .. ... .. 3-49 1019251 ....... 2-5 1022009 . ...... 1-1, 2-69
1017368 .. .. ... 2-3 1019295 .. ..... 1-1, 2-77, 2-81 1022031 ....... 2-47
1017386 ....... 3-39 1019424 . ... ... 2-87,2-93 1022069 .. ..... 2-17
1017413 . ... ... 3-39 1019445 . ... ... 3-47, 3-49 1022088 . ... ... 2-89
1017415 . ... ... 3-39 1019630 ....... 2-145 1022105 ....... 2-13
1017791 . ... ... 2-5 1019636 ... .... 35 1022106 . . ... .. 3-13
1017868 . ... ... 1-1, 2-73 1019646 .. ..... 3-27 1022111 ....... 37
1017903 .. ... .. 2-43 1019950 . ...... 2-147 1022113 ....... 2-33
1017944 . ... ... 2-55 1019968 . . ... .. 2-37 1022135 ....... 3-7
1017969 .. .. ... 2-33 1019971 ... ... 3-47, 3-49 1022137 . ... ... 2-87,2-93
1018059 ....... 2-35 1020002 . . ..... 2-67 1022165 .. ..... 2-69
1018097 ....... 3-21 1020003 . ...... 2-67 1022167 ....... 2-91
1018098 . ...... 3-19, 3-29 1020065 . . ..... 2-91 1022179 .. ... .. 2-69
1018155 . ... ... 4-23 1020163 .. ..... 2-69 1022188 . ... ... 3-7
1018193 ....... 2-59 1020166 . . ... .. 1-1, 2-69 1022229 . ...... 35
1018194 . ... ... 2-59 1020168 . . ... .. 2-7,3-37 1022243 .. ... .. 2-47
1018196 ....... 2-59 1020186 . ...... 2-19 1022260 . . ..... 37
1018197 ... ... 2-59 1020207 . ...... 2-69 1022265 . ... ... 3-51
1018199 ....... 2-59 1020208 . . ... .. 2-69 1022266 . . .. ... 3-51
1018202 . ...... 2-59 1020209 . ...... 2-85 1022276 . ... ... 3-51
1018203 ....... 2-55 1020263 . . ... .. 2-91 1022302 .. ..... 37
1018206 . ...... 2-59 1020320 . ...... 2-95 1022318 . ... ... 3-13
1018207 ....... 2-55 1020331 ....... 2-91 1022345 .. ..... 2-49
1018208 . ...... 2-57 1020335 ....... 2-91 1022359 . ...... 2-69
1018209 ....... 2-97 1020394 . ... ... 2-119, 4-17 1022363 . .. .... 2-69
1018210 ....... 2-59 1020428 . . ... .. 2-85 1022370 .. ..... 2-91
1018216 . ...... 2-97 1020487 .. ..... 2-13 1022372 ....... 2-71
1018226 ... .... 2-51 1020540 .. ..... 2-7 1022377 .. ... .. 2-95
1018227 . ... ... 2-51 1020548 .. ..... 2-79 1022442 .. ... .. 2-71
1018235 ....... 2-53 1020708 . ...... 2-119 1022482 .. ..... 2-119
1018236 ....... 2-59, 2-61 1020828 . .. .... 2-69 1022484 .. ... .. 2-119
1018237 ....... 2-59, 2-61 1020904 . .. .... 2-7 1022545 .. ... .. 2-75
1018239 ....... 2-53 1020949 . ...... 2-27 1022699 .. ..... 2-7
1018240 ....... 2-57 1021019 ....... 2-63, 2-65 1022736 .. ..... 2-47
1018241 ....... 2-51 1021047 .. ... .. 2-57 1022779 .. ... .. 2-49
1018244 . ... ... 2-59 1021090 .. ..... 2-91 1022787 .. ..... 2-49
1018245 . ... ... 2-59, 2-61 1021210 . ... ... 3-5,4-3 1022825 . ...... 2-79, 2-83
1018252 . ...... 2-97 1021265 .. ..... 2-15 1022831 ....... 2-73
1018253 . ... ... 2-59, 2-61 1021290 . ...... 2-41 1022846 .. ..... 2-77, 2-81
1018258 . ... ... 2-53 1021325 ....... 3-3 1022978 . ... ... 2-83
1018260 . ...... 2-51 1021327 ....... 2-5 1023074 ....... 2-21
1018262 .. ..... 2-51 1021404 .. ... .. 2-75 1023144 .. ... .. 5-4, 6-4
1018266 . ...... 2-51 1021419 . ... ... 2-91 1023154 .. ... .. 2-35
1018272 .. ... .. 2-53 1021439 . ... ... 311 1023180 ....... 2-35, 2-39
1018274 ....... 2-57 1021473 .. ... .. 3-11 1023239 ....... 2-73
1018275 ....... 2-51 1021497 .. ... .. 2-75 1023282 .. ..... 2-21
1018276 .. ..... 2-51 1021511 . ... ... 2-73 1023306 . ...... 2-79
1018280 ....... 2-57 1021546 . ... ... 2-75 1023307 ....... 2-83
1018293 ....... 2-57 1021564 . ... ... 311 1023314 . ... ... 2-83
1018300 . ...... 2-53 1021579 . ... ... 1-1, 2-117 1023464 .. ..... 2-9

M20 Diesel 331416 (1-12)

7-3




CROSS REFERENCE

Page
Number

....... 2-29
....... 2-87, 2-93
....... 2-87, 2-93
....... 3-5
....... 2-87, 2-93
....... 2-11

Part Page
Number Number
1023476 . ... ... 2-75
1023482 . ... ... 2-23
1023485 .. .. ... 3-17
1023486 . . ... .. 3-17
1023487 . ... ... 2-107
1023488 . . ... .. 2-105
1023489 ....... 2-105
1023499 ....... 2-13
1023502 . ...... 2-87,2-93
1023545 . ... ... 2-117
1023569 . ...... 2-9
1023606 . ... ... 2-107
1023607 . ...... 2-107
1023608 . . ... .. 2-105
1023609 . ...... 2-105
1023617 ....... 2-63
1023754 . ... ... 2-95
1023769 ....... 2-109
1023779 ....... 2-71
1023810 ....... 2-35
1023853 . ... ... 2-35, 2-39
1023879 ....... 3-51
1023892 ....... 2-27
1023911 ....... 1-1, 2-29
1023926 . .. .... 2-15
1023943 . ... ... 2-29
1024028 . . ... .. 2-35
1024141 ..... .. 2-142
1024206 . . ..... 2-29
1024211 ....... 2-29
1024213 .. ... .. 2-29
1024231 ....... 2-7
1024237 .. ... .. 3-29
1024249 .. ... .. 2-43
1024251 .. ... .. 2-113, 4-7
1024260 . . ..... 2-15, 4-19
1024264 . . ... .. 2-29
1024274 .. ... .. 2-41
1024357 . ... ... 2-33
1024380 . ...... 2-25
1024389 . ...... 2-85
1024403 . ... ... 2-91
1024425 .. ... .. 2-13
1024464 .. ... .. 2-13
1024478 .. ... .. 2-15
1024500 . ...... 2-19
1024535 . ... ... 2-87,2-93
1024558 . ... ... 2-87,2-93
1024570 . ... ... 2-69
1024576 . . .. ... 2-79, 2-83
1024584 .. ... .. 2-77, 2-81
1024586 . . .. ... 1-1, 2-77, 2-81
1024591 . ... ... 2-85
1024599 . ... ... 2-87,2-93
1024641 ....... 2-71
1024648 .. .. ... 2-71
1024651 ....... 2-77, 2-81
1024688 . . ... .. 2-109, 2-111
1024695 . . ... .. 2-15
1024703 .. ... .. 2-71
1024764 .. ... .. 2-109
1024772 .. ... .. 2-27
1024853 .. .. ... 2-95
1024891 ....... 2-95
1024977 .. ... .. 3-59

7-4

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1029185 ....... 2-89 1032830 ....... 3-51 1038137 ....... 2-67, 2-71, 2-79, 2-83,
1029362 . ...... 2-11 1032831 ....... 3-51 3-11
1029379 . ... ... 3-7, 39,49 1033156 ....... 2-19 1038159 ....... 4-23
1029399 ....... 3-57 1033297 ....... 3-21 1038258 . ... ... 2-63, 2-65
1029497 . ... ... 35 1033591 ....... 2-55 1038566 . . ... .. 2-121
1029543 . ... ... 3-59 1033624 .. ..... 2-145 1038569 . ...... 2-105
1029545 . ... ... 2-17 1033688 . ...... 2-35, 2-39 1038805 . ...... 2-85
1029646 . . ... .. 2-51 1033697 ....... 2-29, 2-39 1038927 . ... ... 2-91
1029652 . ...... 2-17 1033897 ....... 2-23 1038941 ....... 2-91
1029689 . ...... 2-29, 2-31 1033901 ....... 2-23 1039019 ....... 35
1029748 . ... ... 2-85 1034147 . ... ... 2-75 1039049 . ...... 2-91
1029790 . ...... 3-57 1034149 . ... ... 2-75 1039064 . ...... 2-89
1029964 . . ... .. 2-63, 2-65 1034388 . ...... 2-97 1039072 ....... 2-91
1030017 ....... 2-7 1034764 .. ... .. 2-9 1039124 ....... 2-61
1030404 . ...... 2-105 1034765 . ... ... 2-9 1039149 . ... ... 2-61
1030441 ....... 4-24 1034766 . . ... .. 2-9 1039155 . ... ... 2-61
1030444 .. ... .. 4-24 1034767 .. ..... 2-13 1039157 . ... ... 2-61
1030511 ....... 3-25, 3-33, 3-43 1034768 . . ... .. 2-9 1039163 . ...... 2-53
1030549 ....... 3-53 1034769 . ... ... 2-9 1039208 . ...... 2-31
1030588 . ...... 2-13, 2-19 1034770 . ... ... 2-9 1039212 ....... 2-31
1030593 ....... 2-7 1034878 . ... ... 2-117 1039215 ....... 2-53
1030617 ....... 2-85 1035044 . ... ... 2-91 1039348 . ... ... 2-79, 2-83
1030709 . ...... 2-111 1035068 . . ..... 2-17 1039357 ....... 3-29
1030863 . ...... 3-19 1035341 ....... 2-29, 2-31 1039396 . ...... 2-69
1030864 . ...... 3-19 1035727 . ... ... 2-75 1039521 ....... 2-23
1030878 . ...... 3-19 1035794 . ... ... 3-29 1039652 . ...... 2-91
1030910 ....... 2-67 1035878 . ... ... 2-35 1039757 . ... ... 2-85
1030911 ....... 2-67 1035976 . ... ... 2-35 1039789 ....... 2-121
1030969 . ...... 2-2 1035997 .. .. ... 2-7 1040018 ....... 2-69
1031011 ....... 1-1, 2-77, 2-81 1036240 . ...... 2-57 1040096 . .. .... 2-21
1031017 ....... 2-151 1036611 ....... 2-55 1040117 ....... 2-121
1031206 . ...... 2-13 1036710 ....... 2-107 1040216 .. ..... 2-107
1031233 ....... 2-85 1036801 ....... 3-29 1040306 . . ... .. 2-85
1031235 ....... 2-85 1036844 . ... ... 2-31 1040318 ....... 2-115, 2-117
1031309 ....... 2-93 1036847 . ... ... 2-31 1040467 . ... ... 2-15, 2-17, 2-25, 2-35,
1031331 ....... 1-1, 2-73 1036859 ....... 2-31 2-37, 2-51, 3-37
1031413 . ... ... 2-67 1036892 . ...... 2-11, 2-25, 2-37 1040524 .. ... .. 2-2
1031557 . ... ... 2-17 1036939 ....... 2-109 1040620 . ...... 2-141
1031566 .. ..... 2-29, 2-31 1036944 . ... ... 3-17 1040628 . . ... .. 2-109
1031572 . ... ... 35 1036945 .. ..... 2-107 1040655 .. ..... 2-107
1031575 . ... ... 2-57 1036959 ....... 2-115 1040834 ....... 3-13
1031610 ....... 2-91 1036965 . ...... 3-17 1040835 ....... 2-25
1031665 ....... 2-7, 2-11, 2-13, 2-15, 1036997 ....... 2-89 1040841 . ... ... 2-9

2-19 1037011 ....... 3-15 1040876 .. ..... 2-121
1031699 ....... 2-91,4-3 1037032 ....... 4-23 1041006 . . ... .. 2-55
1031796 . ... ... 4-21 1037042 .. ..... 2-111 1041822 ....... 2-11
1031797 ....... 4-21 1037053 .. ..... 2-111 1041920 ....... 2-55
1031798 . ... ... 4-21 1037235 ....... 2-55 1041953 . ... ... 2-87,2-93
1031799 . ... ... 4-21 1037346 .. ... .. 2-5,2-37, 2-41, 2-57, 1041984 . ... ... 2-55
1031800 . ...... 4-21 2-91,2-97 1042003 . ...... 2-87
1031801 ....... 4-21 1037355 ....... 2-37 1042010 . ...... 2-93
1031802 ....... 4-21 1037671 ....... 2-55 1042710 ....... 4-24
1031803 ....... 4-21 1037805 . ...... 3-15, 4-15 1042711 ....... 4-24
1031823 ....... 1-1, 2-77, 2-81 1037809 . ...... 3-35 1042775 . ... ... 2-109
1031826 ....... 2-5 1037816 . ... ... 2-91 1042776 .. ... .. 2-109
1031827 ....... 2-5 1037825 . ... ... 3-25, 3-33, 3-43 1042968 . . ... .. 37,39
1031945 .. ..... 1-1, 2-73 1037947 . ... ... 2-55 1043866 . .. .... 3-39
1032010 ....... 2-33 1037970 . ... ... 2-17 1044323 . ... ... 2-53
1032399 ....... 2-49 1037971 ....... 2-17 1044342 .. ... .. 3-29
1032418 . ... ... 2-151 1038035 ....... 2-29 1044343 . ... ... 3-29
1032424 . . .. ... 2-25 1038074 ....... 2-89 1044367 .. ..... 2-121
1032512 . ... ... 2-25 1038115 . ... ... 311 1044393 . ... ... 3-37
1032578 . ... ... 3-60 1038123 ....... 2-61 1044993 . ... ... 2-61
1032743 . ... ... 2-63, 2-65 1038134 ....... 2-61 1045272 .. ... .. 3-15
1032812 . ... ... 2-23 1045433 . ... ... 2-37

M20 Diesel 331416 (1-12)

7-5



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

1045444 . . .. ... 3-59 1059677 . ... ... 3-37 14605 ........ 2-47

1045759 . ... ... 2-111 1060130 ....... 2-5,3-13 14838 ........ 2-3

1045764 .. ... .. 2-37 1060185 ....... 3-37 14877 ........ 3-3, 3-5, 3-19, 3-29,
1045940 . ... ... 2-37 1060273 .. ..... 3-37 3-39

1045964 . ... ... 2-85 1060291 ....... 3-37 150100 ........ 3-19

1046090 . ...... 2-17 1060292 . ...... 3-37 150525 ........ 3-21

1046173 . ... ... 3-37 1060517 . ... ... 4-23 150538 ........ 3-29

1046247 .. ... .. 2-37 1060521 .. .. ... 2-43 150540 . ....... 3-29, 4-23

1046261 .. ..... 2-37 1060596 . . ... .. 3-39 150713 ........ 3-29

1046282 . ...... 2-37 1060624 . . ..... 3-37 15331 ........ 2-17

1046798 . ... ... 2-91 1060693 . ...... 3-39 15539 ........ 2-3

1046801 ....... 2-37 1060695 . ...... 4-23 15648 ........ 2-87,2-93

1046810 ....... 2-21 1060719 ....... 3-37 15675 ........ 2-63, 2-65, 2-87, 2-93
1046962 . . ... .. 2-37 1060870 . ...... 3-46 15678 ........ 2-55, 3-29

1046976 . . ... .. 39 1060871 ....... 3-46 15687 ........ 2-21

1046980 . ...... 1-1,3-9 1060880 . ...... 3-46 16213 ........ 2-49

1046995 . ...... 39 1060881 ....... 3-46 16376 ........ 2-21

1047002 . ...... 39 1060942 . . ..... 2-5 16431 ........ 2-107

1047060 . ...... 39 1061045 . ... ... 3-43 16695 ........ 4-8,4-9

1047092 . ...... 2-39 1061937 ....... 2-37 16735 ........ 2-91, 3-11

1047098 . ...... 2-85 1061973 . ... ... 2-43 16931 ........ 2-7,2-13, 2-17, 2-19,
1047238 .. ..... 1-1,3-9 1061974 . ... ... 2-45 2-25, 2-33, 2-35, 2-37,
1047625 . ... ... 4-15 1062103 ....... 2-39 2-39, 2-43, 2-47, 2-95
1048295AM . ... 1-1,2-55 1062403 . . ... .. 3-39 16944 ........ 2-51

1048474 . ... ... 2-85 1062566 . . .. ... 2-5, 2-57 16953 ........ 2-29

1048512 . ... ... 2-85 1062804 . . ... .. 3-37 16968 ........ 2-11

1049242 .. ... .. 2-55 1062813 . ... ... 2-151 17185 ........ 2-63, 2-65, 3-19
1049254 . ... ... 3-29, 3-39 10632-1....... 2-57 17284 ........ 3-13

1049259 ....... 3-29 10632-13 ... ... 2-57 17414 ... ... .. 2-23, 2-25

1049919 ....... 2-17 10632-17 ... ... 3-51 17461 ........ 2-59, 2-61, 2-67, 2-79,
1050003 . ...... 2-151 10632-19 ... ... 3-19, 3-29 2-83, 3-11

1050295 . ...... 3-51 10632-2 ....... 35 17521 ........ 2-89

1050436 . .. .... 2-107 10632-4 . ... ... 2-57, 3-37 17980 ........ 2-15

1050437 .. .. ... 2-107 10632-8 . ...... 2-13 19064 ........ 2-35, 2-55, 3-55
1050757 . ... ... 2-21 1064086 . ... ... 2-43 19065 ........ 2-13, 3-37

1052017 ....... 3-39 1064370 . ...... 2-147 19066 ........ 2-13, 2-19, 2-29, 2-31,
1052164 ....... 2-37 1064371 . ... ... 2-145 2-41, 2-51, 3-37, 3-47,
1052175 .. ... .. 2-37 1064440 . . ..... 2-151 3-49, 3-57

1052336 . ...... 3-39, 4-23 1064662 . . .. ... 2-151 19191 ........ 3-7,3-9

1052726 . . .. ... 3-37 1065342 ....... 2-151 19252 ........ 2-21

1052885 ....... 2-57 1065343 . ... ... 2-151 19310 ........ 2-21

1053078 ....... 3-37 1066893 . ...... 2-13 19313 ........ 3-51

1053143 . ... ... 2-37 10831 ........ 2-49 19583 ........ 2-43

1053320 ....... 2-55 10844 ........ 5-17, 6-17 20021 ........ 2-57

1053464 . ... ... 4-23 10845 ........ 5-17, 6-17 20170 ........ 2-47

1053838 ....... 2-5, 2-57, 3-13 10851 ........ 5-31, 6-29 20171 ........ 2-21

1054382 ....... 2-39 10852 ........ 5-31, 6-29 20394 ........ 2-17, 3-57

1054776 . ... ... 4-23 10895 ........ 5-3 20432 ........ 5-21,6-19

1055139 ....... 2-65 10917 ........ 4-21 20433 ........ 5-21, 6-19

1056195 ....... 3-59 1399......... 2-35, 2-39 20634 ........ 2-55

1056298 . ... ... 2-55 1842 ......... 2-49 20719 ........ 5-23

1057637 . ... ... 4-23 1984 ......... 2-27, 3-21 20778 ........ 2-41

1058935 ....... 3-39 12295 ........ 2-63, 2-65 20833 ........ 1-1, 2-75

1058963 . . ... .. 3-37 12309 ........ 2-57 20944 ........ 3-5

1059001 ....... 1-1,3-9 12817 ........ 2-5, 2-59, 2-61, 2-71, 20951 ........ 3-5, 4-23

1059092 . ...... 1-1,3-9 3-13 20952 ........ 35

1059343 . ... ... 2-43 12323 ........ 2-57, 3-37 21168 ......... 2-19

1059346 . . ... .. 2-43 12895 ........ 5-15 21196 ......... 3-59

1059347 . ... ... 2-45 12916 ........ 6-7 2197 ......... 2-49

1059372 . ... ... 3-39 13534 ........ 2-63, 2-65 21198 ......... 2-113, 3-53

1059391 ....... 3-39 13698 ........ 2-115 21601 ........ 2-73, 3-9

1059488 . ... ... 2-25 13904 ........ 4-11, 4-13, 4-15, 4-17 21602 ........ 2-73

1059542 . ... ... 2-55 13907 ........ 4-7, 417 21603 ........ 2-73,3-9

1059640 . ...... 2-2 14432 ........ 2-27 21606 ........ 2-73

1059671 . ... ... 2-45 14595-1 ....... 2-47 21623 ........ 2-57

7-6 M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
21657 ........ 4-20 31613 ........ 1-1, 2-117 33671 ........ 2-41

21659 ........ 4-20 32126 ........ 2-43 33812 ........ 2-121

21851 ........ 2-13 32183 ........ 2-23, 2-57, 3-5 33932 ........ 2-19, 2-49, 2-77, 2-81,
21933 ........ 4-19 32483 ........ 2-13, 2-15, 2-23, 2-27, 3-3,3-37
21934 ........ 4-19 2-29, 2-31, 2-33, 2-49, 34178 ... ... 4-5

21935 ........ 4-19 2-55, 2-57, 3-37 34323 ........ 2-97

21955 ........ 4-9 32485 ........ 2-21,2-27,2-29,2-37, 34359 ........ 3-15

21956 ........ 4-9 2-49, 2-67, 2-75, 2-97, 34411 ... ... ... 2-5, 2-57, 3-13
21958 ........ 4-9 2-113 35493 ........ 4-10

222268 . ....... 2-53, 2-59, 2-61 32486 ........ 2-15, 2-35, 2-45,2-57, 35707 ........ 2-29, 2-31, 2-39
222290 . ....... 2-41 3-11 35904 ........ 2-115

222375 . ....... 3-43 32490 ........ 2-25,2-29,2-35,2-37, 360023 ........ 2-45

222463 . ....... 2-77, 2-81 2-47, 2-49, 3-19, 3-21 360074 ........ 2-45

222496 . ... .... 2-33, 2-63, 2-65 32491 ........ 2-5,2-7, 2-13, 2-15, 360270 ........ 2-45

222505 ........ 2-33, 2-75 2-17, 2-21, 2-23, 2-25, 360271 ........ 2-45

222516 ........ 2-87,2-93 2-29, 2-31, 2-33, 2-35, 360272 ........ 2-45

22290 ........ 2-15 2-37, 2-39, 2-43, 2-47, 360273 ........ 2-45

223080 ........ 2-13 2-49, 2-63, 2-65, 2-67, 360274 ........ 2-45

223198 . ....... 2-67 2-69, 2-87, 2-91, 2-93, 360275 ........ 2-45

223470 . ....... 37 2-115, 2-117, 2-119, 360276 ........ 2-45

223599 ........ 2-11 3-11, 3-13, 3-15, 3-51 360801 ........ 2-79, 2-83, 2-91
22790 ........ 4-3 32492 ........ 2-5, 2-13, 2-29, 2-31, 360802 ........ 2-45

23146 ........ 2-5, 2-57, 3-13 2-37, 2-39, 2-49, 2-57, 360824 ........ 2-55

23211 ......... 2-51 2-115, 3-7, 3-9, 3-51, 360952 ........ 2-55

23285 ........ 4-3 3-53, 3-59 360973 ........ 2-85

23498 ........ 2-87, 2-93, 2-95, 2-97 32493 ........ 2-21 361044 ........ 2-107
23524-1 ....... 2-71 32509 ........ 4-23 361047 ........ 3-17

23788 ........ 2-47 32746 ........ 2-3 361071 ........ 2-11

24012 ........ 2-33 32975 ........ 2-55 361073 ........ 2-11

24105 ........ 3-3 32981 ........ 2-23, 2-95 361075 ........ 2-11

24196 ........ 3-43, 3-47, 3-49 32982 ........ 3-37 361339 ........ 2-47, 2-49, 2-57, 2-69,
24199 ........ 2-47 32983 ........ 2-13 3-3, 3-19, 3-21
24265 ........ 2-19, 3-3 32987 ........ 2-43 361366 ........ 5-4,6-4
24299 ........ 2-3 32988 ........ 2-29, 2-31 361368 ........ 5-23

24339 ........ 2-43 331385 ........ 3-60 361372........ 6-5

24358 ........ 2-91,4-3 331416 ........ 3-60 361373 ........ 5-23, 6-20
24543 . ....... 35 331418 ..... ... 3-60 361374 ........ 5-10, 6-7, 6-10
24544 .. ... ... 3-3, 3-19, 3-29, 3-39 331419 ........ 3-60 361375 ........ 6-26

24555 . ....... 2-73, 2-75, 3-9 331420 ........ 3-60 361389 ........ 6-7

24698 ........ 3-39 331421 ........ 3-60 361392 ........ 5-12, 6-12
24929 ........ 3-29 331422 ........ 3-60 361395 ........ 6-17

24976 ........ 2-21 331423 ........ 3-60 361401 ........ 6-7

25046 ........ 37,39 331424 .. ... ... 3-60 361427 ........ 5-11

25122 ........ 2-117 331425 ........ 3-60 361428 ........ 5-4,6-4
25611 ......... 37,39 331426 ........ 3-60 361430 ........ 5-30, 6-28
25686 ........ 2-63, 2-65 331427 ........ 3-60 361436 ........ 5-3, 6-3
25735 ........ 2-75, 2-77, 2-81 331428 ........ 3-60 361440 ........ 5-8, 5-31, 6-8
28854 ........ 4-9 331429 ........ 3-60 361589 ........ 6-12

29557 ........ 311 331430 ........ 3-60 363162 ........ 2-73

29558 ........ 311 331431 ........ 3-60 36328 ........ 2-79, 2-83
29584 ........ 2-71 331432........ 3-60 363301 ........ 2-73

30121 ........ 5-17 331433 ........ 3-60 363413 ........ 1-1

30122 ........ 5-17 331434 ........ 3-60 363458 ........ 2-5

30125 ........ 5-10, 6-10 331435........ 3-60 363976 ........ 2-7

30131 ........ 5-23, 6-20 331436 ........ 3-60 364347 ........ 2-47

30132 ........ 5-23 331437 ........ 3-60 364441 ........ 2-73, 3-15
30136 ........ 5-28, 6-26 331438 ........ 3-60 364587 ........ 2-51

30407 ........ 2-37 331439 ........ 3-60 364749 ........ 2-13

31241 ........ 2-97 33295 ........ 3-3 364779 ........ 2-25

313174 ... ... .. 2-47 33333 ........ 2-33 364864 ........ 2-47

31354 ........ 4-8,4-9 33373 ........ 2-75 364948 ........ 2-47

31375 ........ 4-8 33401 ........ 2-69 364972 ........ 2-21

31379 ........ 4-8 33580 ........ 4-5 365004 ........ 3-17

31383 ........ 4-8 33595 ........ 2-21 365066 . ....... 2-25

31543 ........ 3-33, 3-43 33612 ........ 2-29, 2-31 365190 ........ 2-25

M20 Diesel 331416 (1-12)

7-7



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

36643 ........ 2-49, 2-95, 2-97 373493 ........ 4-7 384871 ........ 6-9

36644 ........ 2-67 373494 .. ... ... 4-7 384872 ........ 6-7, 6-11, 6-29
36658 ........ 2-55 373631 ........ 4-17 384874 ........ 6-10

36661 ........ 2-55 373633 ........ 4-11, 4-13, 4-15 385644 ........ 3-23, 3-25, 3-31, 3-41,
367313 ........ 2-61, 2-71 373637 ........ 4-11 3-43, 3-57

367591 ........ 2-21 373639 ........ 4-11 385685 ........ 2-85,2-91, 3-5
367679 ........ 2-55 373640 ........ 4-11, 4-13, 4-15, 4-17 386088 ........ 2-49, 2-79, 2-83
367770 ........ 2-71 373642 . ....... 4-13, 4-15, 4-17 386264 ........ 2-73

367771 ........ 2-5 373646 . ....... 4-13, 4-15, 4-17 386298 . ....... 2-73,3-9

367949 ........ 2-85 373647 ........ 2-121, 4-11, 413, 386652 ........ 35

367974 ........ 3-53 4-15, 4-17 387237 ........ 2-73

368056 . ....... 2-21 373648 ........ 4-11, 4-13, 417 387281 ........ 2-109

368059 ........ 2-21 373656 . ....... 4-11, 4-13, 4-15 387433 ........ 2-73

368090 ........ 5-31, 6-29 373657 ........ 4-11, 4-13, 4-15, 4-17 387500 ........ 2-73

368091 ........ 5-31, 6-29 373658 ........ 4-11, 4-13, 4-15, 4-17 388500 ........ 6-21
368132........ 2-35 373659 ........ 4-11 38968 ........ 4-5

368391 ........ 2-13 373660 ........ 4-11 39051 ........ 5-3, 6-3

36845 ........ 311 373661 ........ 4-13 39062 ........ 5-3, 6-3

369359 ........ 3-7,3-9, 3-59 373662 ........ 4-13, 4-15 39063 ........ 5-3,5-5

369704 ........ 2-41 373663 ........ 4-13, 4-15, 4-17 39065 ........ 5-7, 5-25, 5-29, 5-31,
369745 ........ 2-27 373664 ........ 4-13, 4-15, 4-17 6-7, 6-23, 6-27
369746 ........ 1-1, 2-27 373665 ........ 4-17 39073 ........ 5-4,5-5, 6-4, 6-5
369747 ........ 2-27 373666 ........ 4-17 39087 ........ 5-3, 6-3

369811 ........ 3-3 373667 ........ 4-17 39088 ........ 5-3, 5-5, 6-3, 6-5
370100 ........ 2-73 373668 . ....... 4-17 39094 ........ 5-4,6-4

371017 ........ 6-9 373669 ........ 4-17 390994 ........ 2-85

371527 ........ 2-31 373670 ........ 4-13, 4-17 39103 ........ 5-7

372900 .. ...... 5-10 373671 ........ 4-17 39105 ........ 5-3

372901 ........ 5-10, 6-10 373672 ........ 4-13, 4-15, 4-17 39119 ......... 59

372904 . ....... 5-10, 6-10 373673 ........ 4-13, 4-17 39121 ........ 5-7, 5-25, 5-29, 5-31,
372905 ........ 5-11, 6-11 373678 ........ 4-7 6-7, 6-23, 6-27
372906 .. ...... 6-5 373679 ........ 4-7 391368 ........ 2-17

372907 ........ 6-5 373680 ........ 4-7 39160 ........ 5-15, 5-28, 5-30, 6-23
372912 ........ 5-10, 6-10 373681 ........ 4-7 39161 ........ 57

372913 ..... ... 5-10, 6-10 373683 ........ 4-15 391969 ........ 2-149

372917 .. ...... 5-23, 6-20, 6-21 373684 ........ 4-15 39197 ........ 5-15, 6-15

372918 .. ... ... 5-10 373685 ........ 4-15 39210 ........ 2-65, 2-119, 3-15
372920 . ....... 5-3 373686 ........ 4-15 392171 ........ 2-11

372921 ........ 5-5 374224 ... ... .. 2-151 392609 ........ 2-95

372927 ........ 5-10 374560 . ....... 2-43 392611 ........ 2-29, 2-31

372928 . .... ... 5-10, 6-10 374563 . ....... 2-43 39277 ........ 2-5, 2-7, 2-21, 2-23,
373217 ... ... .. 4-5 375321 ........ 3-57 2-29, 2-31, 2-35, 2-55,
373226 . ....... 4-5 375322 ........ 3-3 2-87, 2-93, 2-115,
373236 ........ 4-5 37555 ........ 4-8, 4-9 2-117

373260 ........ 4-5 37616 ........ 4-5 39278 ........ 2-49

373291 ........ 4-5 377236 . ....... 3-17 39279 ........ 2-47

373297 ........ 4-5 377349 ........ 2-85, 3-3 39281 ........ 2-75

373298 . ....... 4-5 37756 ........ 4-5 39283 ........ 2-5, 2-7, 2-21, 2-29,
373299 ........ 4-5 379609 ........ 2-43, 4-5 2-31, 2-37, 2-115
373317 ........ 4-7 379656 . ....... 2-25 39284 ........ 2-21, 2-27, 3-59
373327 ........ 4-7 379791 ........ 2-59, 2-61 39285 ........ 2-37, 2-97

373346 ........ 4-7 379870 ........ 2-79, 2-83 39308 ........ 2-79, 2-83

373347 ........ 4-7 380521 ........ 2-21 39311 ......... 2-7, 2-55

373348 ........ 4-7 381502 ........ 2-47 39312 ........ 2-55

373389 ........ 4-7 381858 ........ 2-107 393135........ 2-77, 2-81

373391 ........ 4-7 381862 ........ 2-107 393215 ........ 2-43, 2-51

373393 ........ 4-7 382099 ........ 2-67 393244 . ....... 1-1, 2-31

373394 ........ 4-7 382224 ... .. ... 2-47 393255 ........ 3-13

373395 ........ 4-7 382320 ........ 2-85, 2-91 393370 ........ 2-29

373398 ........ 4-7 382516 ........ 2-11 393371 ........ 2-29

373402 ........ 4-7 38255 ........ 4-5 393400 ........ 6-17

373413 .. ... ... 4-7 383165........ 2-11 393401 ........ 2-21

373427 ........ 4-7 384418 ........ 2-19, 2-77, 2-81 39349 ........ 2-7, 2-13, 2-19, 2-37,
373429 . ....... 4-7 384419 ........ 2-19 2-49, 2-79, 2-83, 2-85,
373434 ........ 4-7 384859 ........ 6-29 2-87,2-93

7-8 M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
39350 ........ 2-43 42223 ........ 2-43 51824 ........ 2-67
393504 ........ 6-5 42226 ........ 2-95, 2-119, 2-121, 51869 ........ 2-21
393566 ........ 6-20 3-15 52405 ........ 4-5
393570 ........ 6-3 42467 ........ 2-49 53029 ........ 2-25
393588 ........ 6-8 43555 . ....... 2-73, 2-87, 2-93 53076 ........ 2-113
393598 ........ 6-12 43844 ........ 2-35, 2-39, 3-3, 3-5, 53466 ........ 2-5, 2-7, 2-35, 2-39,
39507 ........ 6-20 3-29, 3-39 2-41, 2-115, 3-21
39508 ........ 5-23 44868 ........ 2-63, 2-65, 2-97, 53485 ........ 2-97, 4-10
39527 ........ 4-8 2-113, 2-119, 3-15 53947 ........ 2-49
39534 ........ 2-95 44869 ........ 2-97, 2-113, 2-117, 53953 ........ 2-49
395825 ........ 2-59 3-15 54017 ........ 2-105
395973 ........ 2-119, 3-15 44961 ........ 4-23 54051 ........ 2-43
395974 ........ 2-119, 2-121, 3-15 45622 ........ 4-5 54052 ........ 2-43
396221 ........ 2-105 45623 ........ 4-5 54087 ........ 2-43
396255 ........ 2-107 45628 ........ 4-8,4-9 54095 ........ 4-10
396266 . ....... 2-107 46236 ........ 3-49 54205 ........ 2-49
396438 ........ 2-107 46390 ........ 2-29 54274 . ....... 2-35, 2-37, 2-95, 2-97
396476 . ....... 2-119, 3-15 46480 ........ 2-119 54275A . ... ... 2-95, 2-97
39703-2 ....... 1-1, 2-21 46481 ........ 2-115 54333 ........ 2-23, 2-25, 2-41, 3-13,
397648 ........ 3-53 46482 ........ 2-117, 2-121 3-19, 3-23, 3-25, 3-29,
39811 ......... 2-67 46563 ........ 2-47 3-31, 3-33, 3-39, 3-41,
398279 ........ 2-27 46785-1 . ... ... 2-71 3-43
398468 ........ 3-19 46800 ........ 3-7 54390 ........ 2-45
398474 .. ... ... 3-19 47504 ........ 3-15 54607 ........ 2-47
398500 ........ 3-57 47512 ... ... 2-113 54615 ........ 2-91
398501 ........ 2-11 47513 ..... ... 2-113 54655 ........ 2-49
398508 ........ 2-11 47522 ........ 2-43, 2-119 54861 ........ 2-95
39924 ........ 2-57 47566 ........ 2-25 54911-16 ... ... 2-21
40166 ........ 5-23, 5-28, 6-20, 6-26, 47585 ........ 2-15 55272 ........ 3-49
6-27 47638 ........ 2-51 55455 ........ 2-117
40362 ........ 2-117 47719 ... ... 3-13 55586 ........ 2-63, 2-65, 2-119,
40407 ........ 5-29, 6-27 47752 ........ 2-115 2-121, 3-15
40409 ........ 5-11, 5-13, 6-11 47801 ........ 2-43 55685 ........ 3-15
40418 ........ 6-29 48079 ........ 2-49 55837 ........ 2-21
40607 ........ 2-57 48126 ........ 2-23 55845 ........ 3-53, 3-55, 3-59
40678 ........ 2-115 48267 ........ 2-23 55847 ........ 5-8, 6-8
4130 ......... 2-95 48790 ........ 3-39 55926 ........ 4-7
41139 ......... 2-19 48813 ........ 4-10 56078 ........ 2-63, 2-65
4141 ... .. 2-69 48985 ........ 2-67, 3-11 56185 ........ 2-15
41169 ......... 2-49 49145 ........ 2-45 56186 ........ 2-25, 2-145, 3-19,
4178 ......... 2-13, 2-19, 2-37, 2-97 49266 ........ 2-11, 2-25, 2-35, 2-37, 3-29, 3-37, 3-57
4185......... 2-79, 2-83 2-39, 2-43, 2-65, 3-19, 56690 ........ 2-15, 2-117, 3-15, 3-17
4186 ......... 2-31, 2-49, 2-87, 2-93, 3-39 56692 ........ 3-7
2-95, 3-11 49697 ........ 2-77, 2-81 56820 ........ 2-15, 2-119, 2-121,
41187 ......... 2-71, 2-79, 2-83 49800 ........ 2-13, 2-35 3-15
41295 ........ 3-3,35 49883 ........ 2-119 56821 ........ 37,39
41315 ........ 2-89 49933 ........ 2-95, 2-119, 2-121 56835 ........ 2-15
41346 ........ 3-11 50161 ........ 2-115 56992 ........ 2-11
41359 ........ 3-37 50178 ........ 3-13 57189 ........ 2-95
41361 ........ 2-31 50335 ........ 2-49 57248 ........ 3-29
41399 ........ 2-49 50544 ........ 2-89 57315 ........ 2-43
41430 ........ 2-21,2-29,2-35,2-37, 50646 ........ 2-57 57702 ........ 3-59
2-97, 2-115, 3-51, 3-59 50901 ........ 3-39 57804 ........ 2-41
41445 . ....... 2-79, 2-83 50902 ........ 2-29, 2-39 57946 ........ 2-109
41579 ........ 4-23 50960 ........ 2-97 58311 ......... 2-47
41619 ........ 2-67, 2-71, 2-79, 2-83 51109 ......... 2-47 58494 . ....... 2-13
44792 ..., .. 5-4 51176 ......... 2-21 58566 ........ 2-21
41973 ........ 5-15,5-29,5-31,6-13, 51305 ........ 2-35, 2-39 58592 ........ 2-117
6-15, 6-27, 6-29 51331 ........ 55 58819 ........ 2-5, 2-7, 2-49
42011 ......... 2-31 51332 ........ 5-11, 6-11 58842 ........ 2-43
42120 ........ 2-67 51338 ........ 2-43 58979 ........ 2-91
42120-1 ....... 2-51 51339 ........ 2-43 59009 ........ 2-47
42133A ... ... 3-3, 3-19, 3-29, 3-39 51560-5....... 2-27 59015 ........ 2-25
42180 ........ 2-49 51754 . ....... 2-109 59156 ........ 2-29, 2-31, 3-11
42215 ........ 2-97 51787 ........ 2-115 59194 . ....... 2-79

M20 Diesel 331416 (1-12)

7-9



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
59195 ........ 2-83 70100 ........ 4-7 70929 ........ 5-10, 6-10
59378 ........ 4-10 70157 ........ 2-7 70934 ........ 5-11, 6-11
59542 ........ 2-51 70165 ........ 2-21, 5-28, 6-23 70935 ........ 5-11, 6-11
59577 ........ 2-15,2-121, 3-17 70173 ........ 2-25 70936 ........ 5-12, 6-12
59578 ........ 2-21 70188 ........ 5-28, 6-23 70937 ........ 5-12, 6-12
59633 ........ 311 70189 ........ 5-7 70938 ........ 5-17
59649 ........ 2-97 70196 ........ 5-21,6-19 70939 ........ 5-17
59668 ........ 2-49 70197 ........ 5-21,6-19 70940 ........ 5-17
59735 ........ 2-97 70198 ........ 5-21,6-19 70941 ........ 5-17, 6-17
59962 ........ 2-47 70199 ........ 5-21,6-19 70942 ........ 5-17, 6-17
59967 ........ 2-97 70200 ........ 5-21,6-19 70943 ........ 5-17, 6-17
60090 ........ 2-115, 3-15 70201 ........ 5-21,6-19 70944 . ....... 5-17
60295 ........ 2-41 70202 ........ 5-21,6-19 70945 ........ 5-17, 6-17
607775 ........ 4-23 70203 ........ 5-21,6-19 70946 ........ 5-17, 6-17
61490 ........ 4-8,4-9 70204 ........ 5-21, 6-19 70947 ........ 5-17, 6-17
62471 ........ 2-115 70205 ........ 5-21,6-19 70948 ........ 5-17,6-9
630164 ........ 3-39 70206 ........ 5-21,6-19 70949 ........ 5-17
630371 ........ 3-3 70207 ........ 5-21,6-19 70950 ........ 5-17
63175-1 ....... 311 70208 ........ 5-21,6-19 70951 ........ 5-17
63233 ........ 311 70209 ........ 5-21,6-19 70952 ........ 5-17
63234 ........ 2-49 70210 ........ 5-21,6-19 70953 ........ 5-17
63244-2 ....... 33 70211 ......... 5-21, 6-19 70954 ........ 5-17, 6-17
63245-1 . ...... 3-19 70212 ........ 5-21,6-19 70955 ........ 5-17, 6-17
63430 ........ 3-53, 3-55 70213 ........ 5-21,6-19 70956 ........ 5-19,6-18
63448 ........ 3-53, 3-55 70563 ........ 2-63, 2-65 70957 ........ 5-19
63451 ........ 3-53, 3-55 70622 ........ 2-15 70964 ........ 5-23
63468 ........ 2-75 70623 ........ 2-15 70965 ........ 5-23, 6-20
63810 ........ 2-21, 2-89, 3-3, 3-5, 70709 ........ 2-15 70966 ........ 5-23, 6-20
3-13, 3-23, 3-25, 3-31, 70717 ........ 2-15 70967 ........ 5-23, 6-20
3-33, 3-41, 3-43, 3-57 70887 ........ 5-3,6-3 70968 ........ 5-23, 6-20
63923 ........ 4-20 70888 ........ 5-3, 6-3 70972 ........ 5-25, 6-23
63987-1....... 3-39 70889 ........ 5-4,6-4 70973 ........ 5-25, 6-23
64379 ........ 2-59 70890 ........ 5-4 70974 ........ 5-25, 6-23
64425 ........ 2-75,2-77,2-79,2-81, 70891 ........ 5-4 70975 ........ 5-13
2-83,3-7 70893 ........ 5-4 70976 ........ 5-13
64743 ........ 3-19 70895 ........ 55 70977 ........ 5-13, 6-13
64778 ........ 3-39, 3-57 70896 ........ 55 70978 ........ 5-13, 6-13
65145-1 . ...... 2-113 70897 ........ 5-5, 6-5 70979 ........ 5-13
65180 ........ 2-75 70899 ........ 55 70980 ........ 5-28
65215 ........ 2-117 70900 ........ 5-7,6-7 70982 ........ 5-29, 6-27
65230 ........ 4-9 70901 ........ 5-7,6-7 70983 ........ 5-29, 6-27
65241 ........ 4-8 70902 ........ 5-7,6-7 70984 ........ 5-29, 6-27
65441 ........ 2-49 70903 ........ 5-7,6-7 70985 ........ 5-30
65580 ........ 3-55 70904 ........ 5-7,6-7 70986 ........ 5-30
65581 ........ 3-39 70905 ........ 5-7,6-7 70987 ........ 5-30
65695 ........ 2-63, 2-65 70906 ........ 5-7,6-7 70988 ........ 5-30
66187 ........ 5-4,6-4 70907 ........ 2-21,5-7, 6-7 70989 ........ 5-30, 6-28
66194 ........ 5-5, 6-5 70909 ........ 5-7 70991 ........ 5-30, 6-28
66204 ........ 5-17, 6-17 70910 ........ 5-7 70992 ........ 5-30, 6-28
66205 ........ 5-8 70911 ......... 2-21,5-7, 6-7 70994 ........ 5-31, 6-29
66207 ........ 5-17, 6-17 70912 ........ 5-7,6-7 70998 ........ 5-3, 6-3
67004 ........ 3-53, 3-55 70913 ........ 5-7,5-10, 6-7, 6-10 70999 ........ 6-3
67555 ........ 2-67 70915 ........ 5-8 71204 ........ 2-71
67767 ........ 2-35, 2-49 70916 ........ 5-8 71340 ........ 2-43
67811 ......... 2-113 70917 ........ 5-8 71341 ........ 2-43
68106 ........ 2-21 70919 ........ 5-8, 6-8 71367 ........ 2-47
68866 ........ 2-49 70920 ........ 5-8, 6-8 71369 ........ 2-67
68869 ........ 2-41 70921 ........ 59 71385 ........ 2-21
69173 ........ 2-119, 2-121 70922 ........ 59 71388 ........ 2-21, 2-29, 2-31
69234 ........ 2-25, 2-27 70923 ........ 5-9, 6-9 71556 ........ 2-107
69582 ........ 2-47 70924 . ....... 5-9, 6-9 71607 ........ 2-79, 2-83
69657 ........ 3-53, 3-55 70925 ........ 5-9, 6-9 71726 ........ 2-117
69659 ........ 3-53, 3-55 70926 ........ 5-9 727 ........ 2-119, 2-121
69785 ........ 2-85 70927 ........ 5-9 71729 ........ 2-63, 2-65, 4-8
70096 ........ 4-7 70928 ........ 5-9 71735 ........ 2-107
7-10 M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
VA NZ ) I 2-107 73501 ........ 5-12 73592 ........ 5-13
71868 ........ 311 73502 ........ 5-12, 6-12 73593 ........ 5-13, 6-13
71869 ........ 311 73503 ........ 5-12 73594 . ....... 5-13, 6-13
71874 ........ 3-11 73504 ........ 5-12, 6-12 73595 ........ 5-13
71941 ........ 2-17 73505 ........ 5-12 73596 ........ 5-13, 6-13
71985 ........ 5-3, 6-3 73506 ........ 5-12, 6-12 73597 ........ 5-13, 6-13
71986 ........ 5-3, 6-3 73507 ........ 5-12, 6-12 73598 ........ 5-13, 6-13
71987 ........ 5-3, 6-3 73508 ........ 5-12, 6-12 73599 ........ 5-13, 6-13
71988 ........ 5-3, 6-3 73509 ........ 5-15, 6-15 73600 ........ 5-13, 6-13
71989 ........ 5-3 73510 ........ 5-15 73601 ........ 5-13, 6-13
71990 ........ 5-3, 6-3 73511 ... 5-15, 6-15 73602 ........ 5-13, 6-13
71991 . ....... 5-3, 6-3 73512 ........ 5-15, 6-15 73603 ........ 5-13, 6-13
71992 ........ 5-3, 6-3 73513 ........ 5-15, 6-15 73604 ........ 5-13, 6-13
71993 ........ 5-3, 6-3 73514 .. ...... 5-15, 6-15 73605 ........ 5-28
71995 ........ 5-4,5-13, 6-28 73515 ........ 5-15, 6-15 73606 ........ 5-28, 6-26
71996 ........ 5-5, 6-5 73516 ........ 5-15, 6-15 73607 ........ 5-28
71997 ........ 5-5, 6-5 73517 ........ 5-15, 6-15 73610 ........ 5-28, 6-26
71999 ........ 55 73518 ........ 5-15, 6-15 73618 ........ 5-29
72010 ........ 5-5, 6-5 73519 ........ 5-15, 6-15 73619 ........ 5-29, 6-27
72011 ......... 57 73520 ........ 5-17, 6-17 73620 ........ 5-29
72012 ........ 57 73521 ........ 5-17, 6-17 73621 ........ 5-29, 6-27
72013 ........ 5-7, 6-7 73522 ........ 5-17, 6-17 73622 ........ 5-29, 6-27
72014 ........ 5-7, 6-7 73523 ........ 5-17, 6-17 73623 ........ 5-29, 6-27
72015 ........ 5-7, 6-7 73524 . ....... 5-17, 6-17 73624 ........ 5-29, 6-27
72016 ........ 5-7, 6-7 73525 ........ 5-17, 6-17 73625 ........ 5-29, 6-27
72017 ........ 57 73526 ........ 5-17, 6-17 73626 ........ 5-29, 6-27
72018 ........ 5-7, 5-29 73527 ........ 5-17, 6-17 73627 ........ 5-30
72019 ........ 6-7 73528 ........ 5-17, 6-17 73628 ........ 5-30
72897 ........ 2-51 73529 ........ 5-17, 6-17 73629 ........ 5-30
72926 ........ 2-43 73530 ........ 5-17, 6-17 73630 ........ 5-30
72968 ........ 3-39, 3-55 73532 ........ 5-17, 6-17 73631 ........ 5-30, 6-28
72970 ........ 2-15 73533 ........ 5-19,6-18 73632 ........ 5-31, 6-29
72993 ........ 5-7,6-7 73534 ........ 5-19 73633 ........ 5-31, 6-29
72994 . ....... 5-7, 5-11, 6-7 73535 ........ 5-19 73634 ........ 5-31, 6-29
72995 ........ 5-7, 5-31 73545 . ....... 5-21,6-19 73636 ........ 5-31
72996 ........ 5-8, 5-11, 5-31 73547 ........ 5-21,6-19 73736 ........ 2-11
72997 ........ 5-8 73551 ........ 5-21,6-19 73737 ........ 2-31
72998 ........ 5-9, 6-9 73554 . ....... 5-23, 6-20 74077 ........ 2-19
72999 ........ 5-9 73555 ........ 5-23, 6-20 74090 ........ 2-87,2-93
73027 ........ 2-15 73560 ........ 5-23, 6-20 74094 ........ 4-8,4-9
73260 ........ 3-3, 4-20 73561 ........ 5-25, 6-23 74095 ........ 4-8

73281 ........ 2-43 73562 ........ 5-25, 6-23 74098 ........ 4-8, 4-11, 4-17
73342 ........ 4-3 73563 ........ 5-25, 6-23 74099 ........ 4-8

73411 ... ... 2-49 73565 ........ 5-25, 6-23 74100 ........ 4-8,4-9
73433 ........ 3-3 73567 ........ 5-27, 6-25 74122 ..., ... 4-5

73468 ........ 3-3 73568 ........ 5-27, 6-25 74123 ... ... 4-5

73471 .. ... ... 2-35, 2-39 73569 ........ 5-27, 6-25 74125 ..., ... 4-5

73479 ........ 5-9, 6-9 73570 ........ 5-27, 6-25 74165 ........ 4-5

73481 ........ 5-11, 6-11 73571 ........ 5-27, 6-25 74166 ........ 4-5
73482 ........ 6-10 73572 ........ 5-27, 6-25 74167 ........ 4-5
73483 ........ 5-10, 6-10 73573 ........ 5-27, 6-25 74168 ........ 4-5

73484 . ....... 5-10, 6-10 73574 . ....... 5-27, 6-25 74180 ........ 4-7

73487 ........ 5-11, 6-11 73575 ........ 5-27, 6-25 74183 ........ 4-19
73488 ........ 5-11, 6-11 73576 ........ 5-27, 6-25 74185 ........ 4-19
73489 ........ 6-11 73577 ........ 5-27, 6-25 74193 ........ 4-19
73491 . ....... 5-12, 6-12 73578 ........ 5-27, 6-25 74196 ........ 4-19
73492 . ....... 5-12, 6-12 73579 ........ 5-27, 6-25 74222 ........ 4-19
73493 ........ 5-12, 6-12 73580 ........ 5-27, 6-25 74225 ........ 4-7

73494 .. ...... 5-12, 6-12 73581 ........ 5-27, 6-25 74226 ........ 4-7

73495 ........ 5-12 73582 ........ 5-27, 6-25 74232 ........ 4-19
73496 ........ 5-12 73585 ........ 5-27, 6-25 74233 ........ 2-95, 4-10
73497 ........ 5-12, 6-12 73586 ........ 5-27, 6-25 74237 ........ 4-7

73498 ........ 5-12, 6-12 73588 ........ 5-27, 6-23, 6-25 74243 ........ 4-19
73499 ........ 5-12, 6-12 73589 ........ 5-27, 6-23, 6-25 74244 .. ... ... 4-19
73500 ........ 5-12, 6-12 73590 ........ 5-27, 6-23, 6-25 74245 . ....... 4-19

M20 Diesel 331416 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
74250 ........ 4-8, 4-9 81784 ........ 2-79, 2-83 9003453 . ...... 2-11
74405 ........ 2-21,5-21,6-19 81952 ........ 2-75 9003455 . ...... 2-95
74440 ........ 2-49 82727 ........ 2-7 9003461 ....... 2-95
74452 . ....... 2-33 82739 ........ 2-57 9003611 ....... 2-23
74454 .. ... ... 2-97 82839 ........ 3-13 9003793 ....... 2-87
74455 . ....... 2-5, 2-35, 2-115 83874 ........ 1-1, 2-73 9003794 . ...... 2-93
75456-3 ....... 2-95 83879 ........ 2-49 9003868 .. ..... 6-8
75456-4 . ... ... 2-95 84170 ........ 2-49 9003869 . ...... 6-8
75968 ........ 2-15 84597 ........ 1-1 9003870 . ...... 6-8
76099 ........ 2-69, 3-21,3-25,3-33, 84631 ........ 55 9003888 . ...... 6-4
3-43 84635 ........ 5-25, 5-27, 6-23, 6-25 9003891 ....... 6-18
761490 ........ 2-5,3-13 84636 ........ 5-13, 6-13 9003939 ....... 2-23
762249 .. ...... 3-19 84638 ........ 5-23, 6-20 9004117 . ... ... 2-85
762514 .. ... ... 2-41 84644 ........ 5-25, 6-23 9004283 . ...... 6-28
763042 ........ 2-53 84647 ........ 5-3 9004335 ....... 6-3
763090 ........ 2-67 84648 ........ 5-27, 6-25 9004337 ....... 6-3
763114 . ..., ... 3-19 84649 ........ 5-27, 6-25 9004338 ....... 6-4
763116 ........ 2-35,2-55,3-19,3-25, 84650 ........ 5-27, 6-25 9004339 ....... 6-4
3-33 84651 ........ 5-27, 6-23, 6-25 9004340 . ...... 6-5
76316 ........ 2-119, 3-17 84660 ........ 3-60 9004341 ....... 6-5
76426 ........ 2-91 86508 ........ 3-3 9004346 . ...... 6-7
76570 ........ 2-21,2-29,2-31,2-87, 86636 ........ 2-91 9004347 . ... ... 6-7
2-93 86659 ........ 2-45 9004348 . ...... 6-4
768481 ........ 2-15 86751 ........ 2-47 9004349 . ...... 6-9
76955 ........ 2-31 86759 ........ 3-7 9004350 . ...... 6-9
76957 ........ 2-29 86866 ........ 2-67 9004358 . ...... 6-15
769785 ........ 3-57 87536 ........ 2-11 9004361 ....... 6-17
77003 ........ 4-11, 417 87631 ........ 2-63, 2-65 9004363 . ...... 6-17
77005 ........ 4-11, 4-13, 4-15, 4-17 87738 ........ 2-25 9004368 . ...... 6-13
77006 ........ 417 87816 ........ 2-79, 2-83 9004369 . ...... 6-13
77097 ........ 2-59, 2-61,2-71,2-79, 87866 ........ 1-1, 2-11 9004371 ....... 6-13
2-83, 2-119, 2-121, 9000355 . ...... 2-23 9004372 ....... 6-13
3-11 9000846 . . ..... 3-49 9004373 . ... ... 6-13
77098 ........ 2-67, 3-11 9000879 . ...... 3-49 9004374 . ... ... 6-26
77345 . ....... 2-43 9001310 ....... 3-57 9004375 ....... 6-26
78043 ........ 2-25 9001314 ....... 3-51 9004376 . ...... 6-23
78398 ........ 3-3,4-3 9001321 ....... 3-47 9004379 ....... 6-28
78829 ........ 4-3 9001327 ....... 3-49 9004381 ....... 6-28
78830 ........ 4-3 9001334 ....... 3-53, 3-55 9004382 . ...... 6-28
78833 ........ 4-3 9001338 ....... 3-59 9004385 . ...... 6-27
78836 ........ 4-3 9002382 . ...... 2-7 9004386 . ...... 6-27
78838 ........ 4-3 9002383 . ...... 2-7 9004389 ....... 6-20
78839 ........ 4-3 900239 . ...... 2-23 9004390 . ...... 6-20
78840 ........ 4-3 9002398 . ...... 2-117 9004393 ....... 6-20
78841 ........ 4-3 9002399 ....... 2-5 9004395 ....... 6-21
78842 . ....... 4-3 9002400 . ...... 2-5 900439 . ...... 6-21
78843 ........ 4-3 9002401 ....... 2-5 9004397 ....... 6-21
78875 ........ 4-20 9002410 ....... 2-7 9004398 . ...... 6-21
78950 ........ 4-21 9002411 . ... ... 2-33 9004399 ....... 6-21
78951 ........ 4-21 9002412 . ... ... 2-35 9004400 . ...... 6-21
78952 ........ 4-21 9002435 . ...... 2-11 9004401 . ... ... 6-21
79273-1 ....... 3-23, 3-25 9002683 . ...... 2-97 9004402 . ...... 6-8
79273-2 . ...... 2-89 9002684 . ...... 2-95 9004403 . ...... 6-8
79380 ........ 2-95 9002708 . ...... 4-3 9004404 . ... ... 6-8
79381 ........ 2-33, 2-35, 2-39 9002709 . ...... 4-3 9004405 . ...... 6-8
79399 ........ 2-21 9003008 . ...... 4-24 9004406 . ...... 6-8, 6-11
79484 . ....... 3-3 9003009 ....... 4-24 9004407 ....... 6-8
79497 ........ 3-3 9003070 . ...... 2-85 9004409 . ...... 6-12
79506 ........ 2-87,2-93 9003071 ....... 2-85 9004410 ....... 6-12
79729 ........ 4-5 9003130 ....... 1-1 9004431 ....... 6-3
79828 ........ 4-5 9003313 ....... 2-91 9004432 ....... 6-7
80288 ........ 2-7 9003424 . ...... 2-7 9004433 . ... ... 6-10
80395 ........ 2-73, 2-87, 2-93 9003427 . ...... 2-7 9004435 ....... 6-4
80409 ........ 2-75 9003430 ....... 2-7 9004436 . ...... 6-9
80950 ........ 2-75 9003449 ....... 2-91 9004437 . ... ... 6-9
7-12 M20 Diesel 331416 (1-12)



CROSS REFERENCE

Part Page
Number Number
9004438 . ...... 6-9
9004439 ....... 6-9
9004440 . ...... 6-15
9004441 . ... ... 6-17
9004442 . ... ... 6-18
9004443 . ... ... 6-18
9004444 . . .. ... 6-18
9004445 . ... ... 6-13
9004446 . ...... 6-26
9004447 . ... ... 6-26
9004448 . ...... 6-28
9004449 . ... ... 6-27
9004450 . ...... 6-20
9004451 . ... ... 6-20
9004454 . ... ... 6-23
9004493 ....... 2-73
9004514 . ... ... 4-24
9004515 . ... ... 3-29, 4-24
9004566 . ... ... 3-60
9004567 . ...... 3-60
9004775 . ... ... 6-28
9004881 ....... 2-11
9005795 . ...... 2-21
9006001 . ...... 5-4
9006060 . . ..... 1-1
9006257 . ...... 3-60
9006334 . ...... 2-5, 2-57, 3-13
9006386 .. ..... 2-65
9006398 . ...... 2-63, 2-65
9006814 . ...... 2-37
9006815 . ...... 2-37
9006816 . ...... 2-37
9007131 ....... 3-47
9007142 . ... ... 2-113
9007513 . ... ... 2-5
9007882 . ...... 3-37, 4-23
9007883 . ...... 4-23
9007912 ....... 2-11
9007913 ....... 2-11
9008248 . ... ... 2-43

M20 Diesel 331416 (1-12) 7-13



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9

Actuator, Govnr, Dsl, 2-21

Actuator, Valve, By-Pass [En], 4-7

Adapter, Actuator, Govnr, Eng, Dsl, 2-21

Adapter, Rod-End, Side Brush, 3-11

Alarm Assy, Backup, 12/48Vdc, 3-47

Alarm Kit, Backup, Ci [M20 And T20], 3-47

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 3-37

Alarm, Warning [Sonalert, St628], 2-41

Alternator, 12vdc, 075a [Valeo], 2-29, 2-31

Angle, Brace, Shrd, 2-19

Angle, Lh, 2-71

Angle, Mig, Stl, .12 1.6 1.6 02.2], 2-115

Angle, Mtg, Valve, 3-13

Angle, Retainer, 2-53

Angle, Rh, 2-71

Angle, Sppt, Fan, 2-95

Angle, Sppt, Tank, Rear, 2-85

Arm [Positioning], 2-49

Arm WIdt, Alternator, Dsl, 2-29, 2-31

Arm WIdt, Lift, Sqge, Lh, 2-83

Arm Widt, Safety, Sppt, Seat, .38d 06.5d,
2-13

Arm Widt, Safety, Sppt, Seat, .38d 10.1l,
2-91

Arm WIdt, Sqge, Lift, Rh, 2-79

Arm, Alternator, Dsl, 2-29

Arm, Cnitrl, Pintle, Centering, 2-49

Arm, Lever, Brake, 4.1 [Knott], 2-45

Arm, Link, 3-11

Arm, Pinch, 2-87, 2-93

Arm, Pintle, 2-49

Arm, Rocker [Ku], 6-12

Arm, Sqge, Side, Lh, 2-83

Arm, Sqge, Side, Rh, 2-79

Armature, Motor [Ku], 6-19

Assembly Apparatus, Idle, 5-28

Assembly Bolt, Adjusting, 5-28

Assembly Camshaft, 5-15

Assembly Case, Main Bearing, 5-9

Assembly Case, Main Bearing 1, 5-9

Assembly Case, Main Bearing 2, 5-9

Assembly Case, Main Bearing 3, 5-9

Assembly Cock, Drain, 5-3

Assembly Connecting Rod, 5-17

Assembly Lever, Fork, 5-30

Assembly Pipe, Over Flow, 5-23

Assembly Piston Ring, 5-17

Assembly Piston Ring 05, 5-17

Assembly Plate, Control, 5-29

Assembly Pump, Injection, 5-27

Assembly Pump, Injection (See Injection
Pump Breakdown), 5-25

Assembly Pump, Water, 5-8

Assembly Rocker Arm, 5-12

Assembly Rotor, Oil Pump, 5-7

Assembly Seal, Mechanical, 5-8

Assembly Shaft, Governor, 5-13

Assembly Shaft, R-arm, 5-12

Assembly Tappet, 5-27

Assy Armature, 5-21

Assy Bolt, 5-21

Assy Holder, Brush, 5-21

Assy Starter, 5-21

Assy Switch, Magneto, 5-21
Assy Yoke, 5-21

B

Bag, Power, 3-55

Ball, 5-7, 5-17, 5-21

Ball, Cshit [Ku], 6-17

Ball, Relief, Qil [Ku], 6-7

Band, Pipe, 5-23

Bar WIdt, Retainer, Sqge, Rear, 2-73

Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl,
2-11

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-43

Bar, Flat, St 0.38, 01.00 X 03.3l, 2-25

Bar, Isolator, Vacfan [M20 2007], 2-97

Bar, Mtg, Hppr, 2-53

Bar, Mtg, Hppr Cover, 2-55

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.5l, 2-85

Base, Flir, Qil [Ku], 2-21

Battery, Wet, 12Vdc 0600Cca, 1-1, 2-41

Bearing, 5-21, 6-19

Bearing [Ku], 6-8

Bearing Kit [CI], 4-19

Bearing, Ball, 5-8, 5-13, 5-30

Bearing, Ball [Ku], 6-13, 6-28

Bearing, Ball, 0.79b 1.85d 0.55w, 2-29

Bearing, Ball, 0.98b 2.05d 0.59w, 2-63,
2-65

Bearing, Ball, 1.18b 2.44d 0.63w, 2-45

Bearing, Case [Ku], 6-9

Bearing, Cone, 1.38b 0.71w, 2-43

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cshft [Ku], 6-17

Bearing, Cshft, -.2mm [Ku], 6-17

Bearing, Cshft, Std [Ku], 6-9, 6-17

Bearing, Cup, 4-7

Bearing, Cup, 2.56d 0.55w, 2-43

Bearing, Fing, 2-Hole, 0.50b, 2-15

Bearing, FIng, 2hole, 0.50b [Nyl], 2-15

Bearing, Pillowblock, 1.02b [Solid Pye],
2-47

Bearing, Rod, Connecting [-.2mm, Kul],
6-17

Bearing, Rod, Connecting [-.4mm, Ku],
6-17

Bearing, Rod, Connecting, Std [Ku], 6-17

Bearing, Self Align, 0.75b 1.25d, 2-67

Bearing, Self Align, 1.25b 2.00d, 2-51

Bearing, Split, 1.00b, 2-47

Bearing, Thrust, 4-9

Bearing, Thrust [-.4mm, Ku], 6-17

Bearing, Thrust [Ku], 6-17

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, Pump, Hyd, 4-7

Bearing, Thrust, Std [Ku], 6-17

Bellcrank, Lift, Sqge, 2-71

Belt Kit, W/ Installation Tool, 6-28

Belt, v, 37.0L [3V], 2-29

Belt, V, 37.51 [3v], 1-1, 2-29

Belt, V, 42.01 [Hc41], 1-1, 2-31

Blade, Sqge, .38 3.55w 038.3l, Linatex,
2-77, 2-81

Blade, Sqge, .38 3.55w 038.3l, Ure, 1-1

Blade, Sqge, .38 3.55w 038.3I, Ure
(Option), 2-77, 2-81

Blade, Sqge, 37.08I Linatex, 1-1

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58 Linatex, 2-73

Blade, Sqge, Front, 49.58! Ure (Option),
2-73

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78I Ure (Option),
2-73

Blade, Sqge, Rear, Linatex, 1-1, 2-73

Blade, Sqge, Side Brush, Linatex, 1-1, 3-9

Blade, Sqge, Side Brush, Urethane, 1-1,
39

Block, Centering, 2-71

Block, Guide, Hppr, 2-5

Bolt, 5-4, 5-5, 5-7, 5-8, 5-9, 5-11, 5-13,
5-15, 5-17, 5-19, 5-21, 5-25, 5-28,
5-29, 5-30, 6-7, 6-9, 6-11, 6-12, 6-19,
6-29

Bolt [Ku], 6-4, 6-8, 6-11, 6-18, 6-23, 6-27,
6-29

Bolt, Adjusting, 5-28

Bolt, Adjustment Assy [Ku], 6-26

Bolt, Bearing Case 1, 5-9

Bolt, Carriage, M06 X 1.0 X 30, 2-59, 2-61

Bolt, Carriage, M06 X 1.00 X 40, 4.6, 3-37

Bolt, Carriage, M10 X 1.5 X 70, 2-75

Bolt, Connecting Rod, 5-17

Bolt, Cylinder Head, 5-5

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-49

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-79, 2-83

Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye,
2-71

Bolt, Eye, M8X1.25, 2.75L, 2-49

Bolt, Fing, 6-8

Bolt, Flywheel, 5-19

Bolt, Hex [Ku], 5-31, 6-13, 6-15, 6-23,
6-27, 6-29

Bolt, Motor, Hyd, 4-5

Bolt, Shid, .31d X 1.00, .25-20, 2-49

Bolt, Shid, 1.37d X 5.13I,1.1-18 Drilled,
2-43

Bolt. Bearing Case 2, 5-9

Boot, .63id .291 .90w, 2-11

Boot, 90deg .50id 1.00id 2.501, Red, 2-29,
2-31

Boot, Bellows, 3.1l 4.4w 2.8h 1hole, Neo,
2-15

Boot, Circuitbreaker, 3-37

Boot, Switch, Ignition, 2-11

Bracket WIdt, Cooler, Hyd Fluid, 2-115

Bracket WiIdt, Flap, Recirculation, 2-69

Bracket Widt, Guard, Sqge, 3-59

Bracket WiIdt, Latch, 2-17

Bracket WIdt, Mtg [Fast Gen 2+], 3-29

Bracket Widt, Mtg [Fast], 3-21

Bracket Wldt, Mtg, Alternator, Dsl, 2-29,
2-31

Bracket WIdt, Mtg, Caster, 2-75

Bracket Widt, Mtg, Eng, Front, Dsl, 2-21

Bracket Widt, Mtg, Eng, Rear, Dsl, 2-21

Bracket Widt, Mtg, Side Brush, 3-7

Bracket WIdt, Mtg, Side Brush Fixed, 3-9

7-14

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Bracket WIdt, Mtg, Sqge, 2-75

Bracket Widt, Mtg, Tank, 2-7

Bracket Widt, Panl, Mtg, 2-7

Bracket Widt, Pivot, Hppr Door, Lh, 2-59,
2-61

Bracket Widt, Pivot, Hppr, Rh, 2-61

Bracket Widt, Propel, Pintle, 2-49

Bracket WIdt, Steering, Tilt, 2-15

Bracket Widt, Tank, Soltn, Rh, 2-85

Bracket Widt, Tilt, Rh, 2-15

Bracket, Clamp, Hose, 2-29, 2-39

Bracket, Cover, 2-37, 2-59, 2-61

Bracket, Cover, Hopper, 2-61

Bracket, Cover, Hppr, 2-55

Bracket, Ftg, Bh, 2-35

Bracket, Guide, Shrd, 2-19

Bracket, Keeper, Latch, 2-85

Bracket, Latch, Cover, 2-19, 2-85

Bracket, Latch, Keeper [Southco], 2-19

Bracket, Latch, Shrd, Seat, 2-13

Bracket, Lip, Hppr, 2-59, 2-61

Bracket, Mtg [Fast Gen 2+], 3-29

Bracket, Mtg [Fast], 3-21

Bracket, Mtg, Air Flir, Dsl, 2-27

Bracket, Mtg, Cable, 2-47

Bracket, Mtg, Coolant, Tank, Dsl [2010],
2-25

Bracket, Mtg, Cover (Replaced by
9003893), 2-91

Bracket, Mtg, Cover, Recvy Tank, 2-91

Bracket, Mtg, Cyl, 2-79, 2-83

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu [M20/T20 2007], 2-25

Bracket, Mtg, Fan, 2-95

Bracket, Mtg, Flir, Oil, Remote, 2-21

Bracket, Mtg, Govnr Control, Dsl, 2-25

Bracket, Mtg, Latch, Dsl, 2-35

Bracket, Mtg, Latch, Tank Cover, 2-85

Bracket, Mtg, Lift, Scb Head, 2-67

Bracket, Mtg, Mirror, Rearview, 3-51

Bracket, Mtg, Motor, 2-95, 2-97

Bracket, Mtg, Prop Rod, 2-91

Bracket, Mtg, Radiator, 2-37

Bracket, Mtg, Rocker Arm [Ku], 6-12

Bracket, Mtg, Scb Head, Lh, 2-67

Bracket, Mtg, Scb Head, Rh, 2-67

Bracket, Mtg, Sensor, 2-49

Bracket, Mtg, Sheave, Dsl, 2-29

Bracket, Mtg, Skirt, 2-69

Bracket, Mtg, Skirt, Brush Door, 2-77, 2-81

Bracket, Mtg, Skirt, Door, 2-77, 2-81

Bracket, Mtg, Skirt, Door, Brush, 2-77, 2-81

Bracket, Mtg, Sppt, 2-43

Bracket, Mtg, Spray Handle, 3-57

Bracket, Mtg, Spray Wand [Fast, Conv],
3-57

Bracket, Mtg, Spring, 2-67

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Switch, 2-57

Bracket, Mtg, Vacuum Wand, 3-53

Bracket, Mtg, Valve, 2-89, 3-3

Bracket, Mtg, Valve [Combined], 2-121

Bracket, Mtg, Valve, Hyd, Scb, 2-119

Bracket, Mtg, Valve, Hyd, Swp, 2-119

Bracket, Mtg, Valve, Lower, 2-121

Bracket, Muffler, Hanger, Front, 2-33

Bracket, Pivot, Hppr Door, Rh, 2-59

Bracket, Propel, Dsl, 2-49

Bracket, Protector, Float Switch, 2-91

Bracket, Retainer, Pump, 3-29

Bracket, Retainer, Safety, 2-49

Bracket, Retainer, Shield, Heat, 2-33

Bracket, Retainer, Spring, 2-3

Bracket, Retaining, Cover (Replaced by
9003893), 2-91

Bracket, Retaining, Hose, 2-87, 2-93

Bracket, Rocker Arm, 5-12

Bracket, Seat, Adj, 2-13

Bracket, Shield, Heat, 2-19

Bracket, Shrd, Fan, Lh, 2-37

Bracket, Shrd, Fan, Rh, 2-37

Bracket, Shrd, Fan, Upper, Dsl, 2-37

Bracket, Shrd, Fan, Upper, Lh, 2-37

Bracket, Soltn, Tank, Cntr, 2-85

Bracket, Sppt, 2-37

Bracket, Sppt, Alternator, Dsl, 2-29, 2-31

Bracket, Sppt, Cover, Tank, Recvy, 2-91

Bracket, Sppt, Radiator, Upper, 2-35

Bracket, Sppt, Revl Light, 3-47, 3-49

Bracket, Sppt, Tank, Lh, 2-91

Bracket, Sppt, Tank, Rh, 2-91

Bracket, Tank, Soltn, Lh, 2-85

Bracket, Valve, Sba [M20 And T20], 3-15

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-45

Brush Assy, Disk, Sch, 16.0 D, Heavy Duty
Polypropylene, 2-3

Brush Assy, Disk, Scb, 16.0d, Super
Abrasive, 2-3

Brush Assy, Disk, Scb, Soft Nylon, 2-3

Brush Assy, Side Swp, 24.0D,
Polypropylene, 2-3

Brush, Swp / Scb, 401, Heavy Duty
Polypropylene, 2-2

Brush, Swp / Scb, 401, Polyester, 2-2

Brush, Swp / Scb, 401, Polypropylene, 2-2

Brush, Swp / Scb, 401, Super Abrasive, 2-2

Brush, Swp / Scb, 40L, Wndw, Super
Abrasive, 2-2

Brush, Swp / Scb, 401, Wndw,
Polypropylene, 2-2

Brushholder, 6-19

Bumper WiIdt, Brush, Side, 3-7, 3-9

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-49

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-115

Bumper, Sqge, 2-73

Bumper, Ure, 1.50d 1.25l, 3-59

Bush, Governor Gear, 5-3

Bush, Idle Gear, 5-15

Bush, Piston Pin, 5-17

Bushing, Eccentric, Adj, 2-87, 2-93

Bushing, Fing, 0.32b 0.50d 0.24, Bnz,
2-75

Bushing, Fing, 0.50b 0.59d 0.38I, 2-87,
2-93

Bushing, Fing, 0.63b 0.75d 0.38I, 2-75,
2-77, 2-81

Bushing, Fing, 1.00b 1.13d 0.501, 2-61,
2-71

Bushing, Gear, Gov [Ku], 6-3

Bushing, Gear, Idler [Ku], 6-15

Bushing, Pin, Piston [Ku]16241-21351,
6-17

Bushing, Pivot, Door, 2-59

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
2-47

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
Bush?r;:;? Sleeve, 0.62b 0.72d 0.501, Fgl,
Bushizr;;,SSIeeve, 0.63b 0.72d 0.38I, 2-79,
Bushizr;g?SIeeve, 0.75b 0.88d 0.25I, 2-87,
Bushizr;g?SIeeve, 0.75b 0.88d 0.75, Tef,
Bushizr;g?SIeeve, 0.78b 0.86d 0.93I, Bnz,
Bushizr;g,SSIeeve, 0.88b 1.00d 0.75l, Bnz,
Bushizr;g,1 Sleeve, 1.00b 1.13d 1.501, Fgl,
Buttoi-,%ntrl, Horn, 2-15

Bypass Valve Kit, Pump, Repair,, 4-21

Cc

Cable, 06ga 16.01 Red .38ring /.38ring,
2-29, 2-31

Cable, Battery, 02ga 48.01 Red .41ring,
2-41

Cable, Battery, 02ga 60.0I Blk .41ring, 2-41

Cable, Glv .06d 012.01 .26eye /.26eye,
3-59

Cable, Glv .09d 016.51 .38eye /.38eye,
2-17

Cable, Glv .13d 015.81 .50eye /.50eye,
2-79, 2-83

Cable, Push / Pull, 063.01 4.0, .31-24,
2-47

Cable, Push / Pull, 098.01 .25-28/.25-28,
2-49

Cam, 2-73

Cam, Centering, Pintle, 2-49

Cam, Front, 3-9

Cam, Fuel, 5-13

Cam, Plt, Brake [Nickel], 2-45

Cam, Rear, 2-73

Camshaft, 6-13

Camshaft, Fuel, 5-13

Cap, 5-28

Cap Assy, Tank, Drain, 2-91, 4-3

Cap Screw, 4-8

Cap Screw  Cl, 4-9

Cap, Arm, Lift, 2-57

Cap, Breather, Hyd, 2.4 Ds, 2-117

Cap, End, Valve, Steering, 4-19

Cap, Filler, Qil [Ku], 6-7, 6-10

Cap, Fuel, Tank, 2-23

Cap, Hub, Dust 2.57d 0.771, 2-45

Cap, Radiator, 14Psi [Stant], 2-37

Cap, Radiator, 15psi, 2-35

Cap, Screw, Idler [Ku], 6-26

Cap, Sealing, 5-3, 5-5, 6-5

Cap, Tank, 3-5

Cap, Tank, Fuel, 2.3neck 2.6d, 2-23

Cap, Valve, 5-12

Cap, Valve [Ku], 6-12

Capacitor, Plug [4700uf, 25v], 3-46

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 4-17

Case, Main, Brg Assy, 6-9

Caster, Pivot, 2-75

M20 Diesel 331416 (1-12)

7-15



CROSS REFERENCE

Catch, Latch, Tank Cover, 2-85

Chain, Str, 4/0, 08 Link, 2-71

Channel WIdt, Pivot, 3-11

Channel, Shield, Muffler [M20/T20 2007],
2-33

Channel, Upper, Tower, Lift, 2-5

Chech Valve Kit, Pump, Repair,, 4-21

Cir-clip, External, 5-12, 5-30

Cir-clip, Governor Shaft, 5-13

Cir-clip, Idle Gear, 5-15

Cir-clip, Piston Pin, 5-17

Circuitbreaker, 2.0a, Resetable, 3-37

Clamp [Kubota], 6-8

Clamp Widt, Front, 2-73

Clamp WiIdt, Rear, 2-73

Clamp, Cable, Ss, 0.50d X 0.50w [Insul],
4-23

Clamp, Cable, Ss, 1.12d X 0.38w, 1h, 2-89

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-7

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-49

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-115

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-35, 2-49

Clamp, Cable, Stl, 1.00d X 0.75w, 1h,
2-25, 2-27

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-7,
2-35, 2-41, 2-115, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-5,2-39

Clamp, Hose, 5-10, 6-10

Clamp, Hose, Heater [Ku], 5-31, 6-29

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Wir, .52 - .56, Yel, 4-23

Clamp, Hose, Wir, .63 - .66, Blk, 4-23

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-35, 2-39, 3-3, 3-5, 3-29, 3-39

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-23, 2-25, 2-41, 3-13, 3-19,
3-23, 3-25, 3-29, 3-31, 3-33, 3-39,
3-41,3-43

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-21, 2-89, 3-3, 3-5, 3-13, 3-23,
3-25, 3-31, 3-33, 3-41, 3-43, 3-57

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-35, 2-39

Clamp, Hose, Wormdrive, 1.25-2.00D,
.50W, 2-33, 2-35, 2-39

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-27

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-73, 2-87, 2-93

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-87, 2-93, 2-95, 2-97

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-95

Clamp, Hyd, 0.50d, 2-63, 2-65

Clamp, Mtg, Fltr, Air, 2-27

Clamp, Muffler, 1.62d, 2-33

Clamp, Pipe, 6-20

Clamp, Pipe 1, 5-23

Clamp, Pipe 2, 5-23

Clamp, Tube, Inj, Pipe #1 [Ku], 6-20

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-47

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-47

Clevis, Adj, 0.31pin, 0.31-24, 2-47

Clip, .250h, Plstc [Pine-Tree], 2-19

Clip, Grip, Finger, .875-1.25, 3-57

Clip, Grip, Finger, 0.88-1.25d, 3-37

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-53, 3-55

Clip, Keeper, Open, 2-37

Clutch, 6-19

Clutch, Over Running, 5-21

Collar 1, 5-30

Collar, Crank, Front [Ku], 6-17

Collar, Crankshaft, 5-17

Collar, Gear [Ku], 6-15

Collar, Govnr [Ku], 6-28

Collar, Idle Gear 1, 5-15

Collar, Idle Gear 2, 5-15

Collet, Valve Spring, 5-12

Column, Pump, Water, 4-3

Column, Steering, 09.9L 0.86D 36Tooth,
2-15

Comp Idle Gear 1, 5-15

Comp. Case, Gear, 5-7

Comp. Crankshaft, 5-17

Comp. Flywheel, 5-19

Comp. Lever, Fork 1, 5-30

Comp. Lever, Governor, 5-29

Comp. Oil Pan (Rear Sump), 5-4

Comp. Weight, Governor, 5-13

Complete Pump Kit, Pump, Repair,, 4-21

Connector, Fem, 02cav, Mp280 Sealed,
4-21

Control, Fuel, 6-25

Control, Govnr [All Purpose], 2-25

Controller Kit, Replmt [Ec-H20], 4-23

Converter, Ele, 12-36 Vdc, 3-37

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-115

Cord, Ele, Glowplug, 6-20

Cord, Glow Plug, 5-23

Coupler, Pump, 4-7

Coupling, Drive, Flex, 09.5d / 13tooth, 2-21

Coupling, Nozzle, Spray, 3-57

Cover, 5-7, 5-21, 5-28, 6-7, 6-19

Cover Assy, Head, Cyl, 5-10

Cover Kit, Switch, Float, Repair, 2-91

Cover Kit, Tank, Soltn, Lh, Replmt, Ce,
2-85

Cover Kit, Tank, Soltn, Rh, Replmt, Ce,
2-85

Cover WIdt [Fast], 3-21

Cover WIdt, Power Supply, 3-37

Cover, Bearing Case, 5-9

Cover, Breather, 5-10, 6-10

Cover, Brg Case, Eng [Ku], 6-9

Cover, Cyl Head Assy [Ku], 6-10

Cover, End, 4-7

Cover, Fork Lever Shaft, 5-30

Cover, Fuse, Block, 2-41

Cover, Hole, Pump [Ku], 6-23

Cover, Hole, Pump, Fuel [Ku], 6-23

Cover, Hppr, 2-55

Cover, Lever, Gov [Ku], 6-28

Cover, Lower, 2-13, 2-19

Cover, Oil Pump, 5-7

Cover, Pump, Qil, 6-7

Cover, Solenoid [Ku], 6-23

Cover, Tank, 2-91

Cover, Tank, Recvy, Trimmed, 2-91

Cover, Tank, Soltn, Lh, Trimmed, Ce, 2-85

Cover, Tank, Soltn, Rh, Trimmed, Ce, 2-85

Cover, Trimmed, 3-37

Crank Kit, Pump, F/79323, Repimt, 4-20

Crankcase, Comp [Ku], 6-7

Crankcase, Complt, 5-3

Crankcase, Complt [Ku], 6-3

Crankshaft, 6-17

Crankshaft Assy, 6-15

Crankshaft, Metal [Ku], 6-9

Crossmember Widt [M20], 2-75

Cs, Bracket, Mtg, Switch, 2-47

Cup Holder, Rwk, 2-11

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-67, 2-71, 2-79, 2-83, 3-11

Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000,
2-51

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-43

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-21
Diaphragm Kit, Pump, Repair,, 4-21
Diode, Ele, Plug, 2-41

Dipstick, Oil [Ku], 6-4

Door Cyl, Hppr [Mako], 2-59, 2-61
Door WIdt, Brush, 2-63, 2-65

Door Widt, Brush, ldler, 2-63, 2-65
Door WIdt, Brush, Lh, 2-83

Door WIdt, Brush, Rh, 2-79

Door Widt, Hppr, 2-59, 2-61

Drive, 4-8

Drive [CI], 4-9

Drive, Motor, Hyd, 4-5

E
Ear, Lifting, Eng [Ku], 6-5
Electrode, 5 Plate, High Flow, 4-23
Electrode, Cylindrical, 4-23
Element, Fltr, Air [Dn], 1-1, 2-27
Element, Fltr, Air, Safety (Option), 2-27
Element, Fltr, Fuel [Dn], 1-1, 2-25
Element, Fltr, Oil, Spin-On, 2-21
Element, Fltr, Oil, Spin-On [Ku], 1-1
End Cap, 4-8
End Cap, Motor, Hyd [En], 4-9
Engine Assy, Dsl, 37Hp [Ku V1505]
(See Engine Breakdown), 2-21
Engine Assy, Dsl, 37hp [Ku] (See Engine
Breakdown), 2-21
Eye, Joint [Ku], 6-23

F

Fan Kit, Scrub, RepImt [M20/T20], 2-95

Fan Widt, Vac, Inlet, 2-97

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper,
2-29, 2-31

Fast 665 4 Ltr, Detergent, 3-29

Fast Kit, Ci, Injector Filters[Fast li+], 4-24

FaST Kit, Ci, Injector Rebuild[FaST II+],
4-24

Fast Kit, Ci, Injector Seals [Fast li+], 4-24

7-16

M20 Diesel 331416 (1-12)



CROSS REFERENCE

FaST Kit, Injector, CI[M20/M30 FaST II+],
3-29, 4-24

Filter Assy [Pt4 936498], 1-1, 2-117

Filter Assy, Air, 2-27

Filter Assy, Air, Mold, Ure, 3-21

Filter Assy, Fuel, Dsl, 2-25

Filter Widt, Hppr (Replaced By 9003774),
2-53

Filter, Foam, Rbr, 1.20d, 1.0l, 3-23, 3-25

Filter, In-Line, Pf06/Pf06 080mesh 02.6l,
3-29, 3-39

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Oil [Ku], 6-4

Filter, Panl, Dust, 4.2 X 20.0 X 30.0, 1-1,
2-55

Filter, Soltn, 020mesh, Pm12 3.2d 08.0I,
3-5

Filter, Soltn, 20mesh, Pm12 3.1d 02.61,
1-1, 2-85

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-19

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-19

Fitting Assy, Qdc, Pf04, 3-39

Fitting Kit, Hose, Garden, 3-3

Fitting, Brs, Breather [02mp], 2-57

Fitting, Brs, E45, Pf02/Pm02, 2-21

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm02, 2-25

Fitting, Brs, E90, Em05/Pm04, 2-23

Fitting, Brs, E90, Pm02/Bm03, 2-23, 2-57,
3-5

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Snubber, Pm02/Pf02, 3-39

Fitting, Brs, Str, Bm03/Pm02, 2-57

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, 1f05/Pm04, 2-25

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-39

Fitting, Brs, Str, Pf04/Pm06, 2-35, 2-39

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-57

Fitting, Brs, Str, Pf06/Pm12, 3-57

Fitting, Brs, Str, Pm02, Service, 2-27

Fitting, Brs, Str, Pm04/Pm04, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-57

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-29

Fitting, Draincock [Ku], 6-3

Fitting, Draincock, E90, .25npt, 2-35, 2-39

Fitting, E, Gr, 4-3

Fitting, Fitr, Oil [Ku], 6-7

Fitting, Fuel [Ku], 6-20

Fitting, Grease, Str Pm04 .47I, 2-51, 2-59,
2-61, 2-67, 2-75

Fitting, Grease, Str Pm04 .63I, 2-43

Fitting, Hyd, Cap, Jf04, 2-115

Fitting, Hyd, Cap, Jf08, 2-115, 3-15

Fitting, Hyd, E45, Jf10/Jm10, 2-105

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/0m086, 2-43, 2-51

Fitting, Hyd, E45, Jm06/0m04, 2-95

Fitting, Hyd, E45, Jm06/0m06, 2-43, 2-119

Fitting, Hyd, E45, Jm08/0Om08, 2-95,
2-119, 2-121, 3-15

Fitting, Hyd, E45, Jm08/Om10, 2-113

Fitting, Hyd, E45, Jm10/0m12, 2-43

Fitting, Hyd, E45, Jm12/0m16, 2-117

Fitting, Hyd, E45, Jm20/0m20, 2-117

Fitting, Hyd, E90, Jf04/Jm04, 2-65, 2-119,
3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-15

Fitting, Hyd, E90, Jm04/Om04, 2-59, 2-61,
2-71, 2-79, 2-83, 2-119, 2-121, 3-11

Fitting, Hyd, E90, Jm04/0m06, 2-51

Fitting, Hyd, E90, Jm04/Pm02, 2-117

Fitting, Hyd, E90, Jm06/0mo04, 2-67, 3-11

Fitting, Hyd, E90, Jm06/Om06, 2-15,
2-119, 2-121, 3-15

Fitting, Hyd, E90, Jm06/0mo06, L, 2-119

Fitting, Hyd, E90, Jm06/Om06, Long,
2-121

Fitting, Hyd, E90, Jm06/0m08, 2-113

Fitting, Hyd, E90, Jm08/Om08, 2-63, 2-65,
2-97, 2-113, 2-119, 3-15

Fitting, Hyd, E90, Jm08/0mo08, L, 2-119

Fitting, Hyd, E90, Jm08/0m08, Long,
2-121

Fitting, Hyd, E90, Jm08/0m10, 3-7, 3-9

Fitting, Hyd, E90, Jm08/0Om16 Metric, 2-21

Fitting, Hyd, E90, Jm08/Pm08, 2-21

Fitting, Hyd, E90, Jm10/0m12, 2-113

Fitting, Hyd, E90, Jm12/0m12, 2-115

Fitting, Hyd, E90, Jm12/0m12, L, 2-115

Fitting, Hyd, E90, Om04/Qmo04, 2-119,
2-121, 3-15

Fitting, Hyd, Plug, Jm08, 2-21

Fitting, Hyd, Plug, Om04, 2-121, 4-11, 4-17

Fitting, Hyd, Plug, Om06, 2-117, 2-121

Fitting, Hyd, Plug, Om08, 4-7, 4-17

Fitting, Hyd, Plug, Om10, 2-117

Fitting, Hyd, Rst, Jf04/Jm04, .028, 2-51

Fitting, Hyd, Rst, Spcl, 2-79, 2-83

Fitting, Hyd, Str, Jf04/Qm04, 2-119, 3-15

Fitting, Hyd, Str, Jf06/Jm04, 2-115

Fitting, Hyd, Str, Jm04/Om04, 2-63, 2-65,
2-119, 2-121, 3-15

Fitting, Hyd, Str, Jm04/0Om06, 3-15

Fitting, Hyd, Str, Jm06/Om04, 2-97

Fitting, Hyd, Str, Jm06/Om06, 2-15, 2-117,
3-15, 3-17

Fitting, Hyd, Str, Jm06/Om0S, L, 2-15

Fitting, Hyd, Str, Jm06/0Om06, Long, 2-121,
3-17

Fitting, Hyd, Str, Jm08/Om06, 2-15

Fitting, Hyd, Str, Jm08/Om08, 2-97, 2-113,
2-117, 3-15

Fitting, Hyd, Str, Jm08/Om10, 3-7

Fitting, Hyd, Str, Jm08/Pm08, 2-21

Fitting, Hyd, Str, Jm10/Om10, 2-119

Fitting, Hyd, Str, Jm10/Om10, Long, 2-121

Fitting, Hyd, Str, Jm10/Om12, 2-43

Fitting, Hyd, Str, Jm20/Om16, 2-113

Fitting, Hyd, Str, Metric, Om10/If05, 2-25

Fitting, Hyd, Str, Om04/Qmo04, 2-119, 3-15

Fitting, Hyd, Str, Pf02/Pmo04, 2-23, 2-25

Fitting, Hyd, Str, Pm02/Pm02, 2-25

Fitting, Hyd, Str, Spcl, 2-21

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-97

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run,
2-119, 3-17

Fitting, Hyd, Tee, Jm08/Jm08/0Om08, Br,
2-95, 2-119, 2-121
Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-29,
3-39
Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-29
Fitting, Pipe, E90, Pf02/Pm02, 2-27, 3-21
Fitting, Pipe, Plug [Ku], 5-31, 6-3, 6-5, 6-7,
6-29
Fitting, Pipe, Plug, Pm02, Sq Head, 2-23
Fitting, Pipe, Plug, Pm08, Sq Head, 2-89
Fitting, Pipe, Water [Ku], 5-8, 5-31, 6-8
Fitting, Plstc, Body, Spray, Pf04, 3-19
Fitting, Plstc, Cap, Pf12 Hex, 2-89
Fitting, Plstc, Cap, Spray, Pf04, 3-19
Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-39
Fitting, Plstc, E90, Bm06/Bm086, 3-5, 4-23
Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-29
Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3
Fitting, Plstc, E90, Bm08/Bm08, 3-39
Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-57
Fitting, Plstc, E90, Bm08/Pm04, 3-39
Fitting, Plstc, E90, Bm08/Pm086, 3-39, 3-57
Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-23, 3-25, 3-29, 3-39
Fitting, Plstc, E90, Bm10/Pm08, 3-3
Fitting, Plstc, E90, Bm10/Pm12, 3-3
Fitting, Plstc, E90, Bm12/Pf12, 3-5
Fitting, Plstc, E90, Bm12/Pm08, 3-3
Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-29, 3-39
Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3
Fitting, Plstc, E90, Pf12/Pm12, 2-85
Fitting, Plstc, Pf12/Pf12, Bh, 2-85, 3-3
Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-29,
4-23
Fitting, Plstc, Rst, .500d /.13id, 3-25
Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-29
Fitting, Plstc, Str, Bm04/Bm08, 3-39
Fitting, Plstc, Str, Bm04/PmO04, 3-39
Fitting, Plstc, Str, Bm05/Pm04, 3-39
Fitting, Plstc, Str, Bm06/Bm08, 3-43
Fitting, Plstc, Str, Bm06/PmO04, 3-29, 4-23
Fitting, Plstc, Str, Bm06/PmO06, 3-29
Fitting, Plstc, Str, Bm08/Pf08s, Swivel,
3-57
Fitting, Plstc, Str, Bm08/Pm06, 3-19
Fitting, Plstc, Str, Bm08/Pm12, 3-23, 3-25
Fitting, Plstc, Str, Bm12/Bm12, 2-89
Fitting, Plstc, Str, Bm12/Pm08, Nyl, 3-3,
4-3
Fitting, Plstc, Str, Bm12/Pm12, 2-89
Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-39
Fitting, Plstc, Str, Pm02/Bm05, 4-23
Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-29
Fitting, Plstc, Str, Pm04/PmO06, Nyl, 3-39
Fitting, Plstc, Str, Pm08/Pm08, 3-3
Fitting, Plstc, Str, Pm12/Pm12 1.60l, 3-3,
3-19, 3-29, 3-39
Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-29
Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-19
Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-23

M20 Diesel 331416 (1-12)

7-17



CROSS REFERENCE

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-31, 3-41, 3-43, 3-57

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-89, 3-13

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-43

Fitting, Plug [Ku], 6-3

Fitting, Plug, Org, #6, Valve [Cec], 4-11,
4-13, 4-15, 4-17

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flange, Pump, Water [Ku], 5-8, 6-8

Flange, Sleeve, 5-27

Flange, Sleeve [Ku], 6-25

Flange, Water [Ku], 5-31, 6-29

Flap, Battery, 2-11

Flapper, Valve, Pump, Water, 4-3

Flywheel, 6-18

Follower, Screw, Pump, Injection[Ku], 6-23,
6-25

Frame Widt, Lift, Hppr, 2-51

Frame Widt, Main, Replmt [m20 & T20],
2-5

Frame Widt, Sqge, Lh, 2-81

Frame Widt, Sqge, Rh, 2-77

Frame Widt, Sqge, Side Brush, 3-7

Frame, Drive End, 5-21

Frame, End, 5-21, 6-19

Frame, End, Drive, 6-19

Fuel Pump Cover Plate, 5-25

Fuelline, .31d 04.0l 05if/05if, Stl, 2-25

Fuse, 015a, 2-41

G

Gasket, 5-3, 5-4, 5-10, 5-23, 5-27, 5-28,
5-29, 5-30, 5-31, 6-3, 6-29

Gasket [Ku], 6-11, 6-20, 6-26

Gasket Ku, 5-11

Gasket Set, 6-4

Gasket Set, Lower, 5-4

Gasket Set, Upper, 5-5, 6-5

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 3.23id 3.630d .16th, Ure, 2-91

Gasket, 4.05id 5.290d .19 [Buna], 2-91,
4-3

Gasket, Bearing Case, 5-9

Gasket, Bearing Case Cover, 5-9

Gasket, Bearing, Case [Ku], 6-9

Gasket, Case, Gear [Ku], 6-7, 6-9

Gasket, Cover, Fuse Block, 2-41

Gasket, Cover, Gov [Ku], 6-28

Gasket, Cover, Head, Cyl [Ku], 6-10

Gasket, Cover, Recvy Tank, 2-91

Gasket, Cover, Spd [Ku], 6-27

Gasket, Cyclinder Head, 5-5

Gasket, Delivery Valve, 5-27

Gasket, Ex-manifold, 5-11

Gasket, F/ Bolt [Ku], 6-10, 6-20, 6-26, 6-27

Gasket, F/ Screw [Ku], 6-23, 6-25

Gasket, Ftg, Banjo [Ku], 6-23, 6-25

Gasket, Fuel Pump, 5-25

Gasket, Gear Case, 5-7

Gasket, Head Cover, 5-10

Gasket, Head, Cyl [Ku], 6-5

Gasket, Hppr, Transition, 2-97

Gasket, Hsg, Thermostat [Ku], 5-31, 6-29

Gasket, Manifold, Exhaust, 6-11

Gasket, Manifold, Intake [Ku], 5-11

Gasket, Manifold, Intake [Ku], 6-11

Gasket, Oil Pan, 5-4

Gasket, Pan, Qil, 6-4

Gasket, Plt, Hose, Vacuum, 2-95

Gasket, Pump, Fuel [Ku], 6-23

Gasket, Pump, Water [Ku], 6-8

Gasket, Sender, Fuel, 2-23

Gasket, Solenoid, Throttle [Ku], 2-21, 6-23

Gasket, Sqge, 1-1, 2-73

Gasket, Thrtl Blk, 5-28

Gasket, Valve, Injector [Ku], 6-25

Gasket, Water Pump, 5-8

Gasspring, 180Ib, 03.0strk, 2-13

Gauge, Oil, 5-4

Gauge, Oil [Ku], 6-4

Gauge, Sensing, Level, 2-117

Gear, 5-21, 6-19

Gear, Camshatt, 5-15

Gear, Camshaft [Ku], 6-15

Gear, Crankshaft, 5-17

Gear, Cshtft [Ku], 6-17

Gear, Governor, 5-13

Gear, Govnr [Ku], 6-13

Gear, Idler, Cam [Ku], 6-15

Gear, Injection Pump, 5-13

Gear, Injection, Pump [Ku], 6-13

Gear, Oil Pump Drive, 5-17

Gear, Pump, Qil [Ku], 6-17

Gear, Ring, 5-19

Gear, Ring [Ku], 6-18

Geroler, Motor, Hyd, 4-5

Gerotor Set, 4-8

Gerotor Set [Cl], 4-9

Glowplug [Ku], 6-20

Grill Widt, Front, 2-17

Grill, Eng, 2-19

Grill, Side, 2-13

Grip, Handle, 2-87, 2-93

Grommet, Blind, 4-23

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-5

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-51

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-57, 3-37

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-5

Grommet, Rbr, 0.75ld, F/1.3H, .12 Matl,
2-13

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl,
2-57

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl,
2-57

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-29

Guard Kit, Sqge, Ci [M20], 3-59

Guard Widt, Brush, Side, 3-13

Guard WIdt, Pntd [M20/T20], 3-59

Guard WIdt, Sqge [M20/T20/M30], 3-59

Guard WiIdt, Top, Ohg, 3-51

Guard, Fan, Gas/Lpg, Ce [M20/T20], 2-37

Guide Assy, Oil Gauge, 5-4
Guide, Exhaust Valve, 5-5
Guide, Inlet Valve, 5-5
Guide, Valve, Exhaust, 6-5
Guide, Valve, Inlet, 6-5

H

Handle Widt, Drain, 2-91

Handle, Valve, Pinch, Lh, 2-93

Handle, Valve, Pinch, Rh, 2-87

Harness [Fast, M20 And T20], 3-27

Harness, Engine, Dsl [M20 T20], 2-149

Harness, Headlight [M20 And T20], 2-142

Harness, Hppr [M20], 2-145

Harness, Hppr [M20/M30], 2-145

Harness, Hppr, Cover [M20], 2-147

Harness, Main [M20], 2-141

Harness, Spray, Nozzle, 3-57

Harness, Warning / Backup [M20 & T20],
3-47, 3-49

Harness, Wire [Ec-H20], 3-46

Harness, Wire [Fast Gen 2], 3-35

Harness, Wire, Interface [Ec-H20], 3-46

Head, Cyl, 5-5

Head, Cyl, W/O Valves, 5-5

Head, Cylinder [Ku], 6-5

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl
by 1060942), 2-5

Headlight, 12Vdc, Oval, Halogen, 2-5

Hinge Widt, Shrd, Lh, 2-19

Hinge Widt, Shrd, Rh, 2-13

Hinge, .38pin .11 3.5w 06.0l 6/0.38sl, 2-17

Hinge, .50pin .19 4.0w 06.0I 3/0.44sl, 2-79,
2-83

Holder,, 5-13

Holder, Delivery Valve, 5-27

Holder, Gear [Ku], 6-13

Holder, Governor Gear, 5-13

Holder, Govnr [Ku], 6-13

Holder, Valve, Inj [Ku], 6-25

Hook, Engine 1, 5-5

Hook, Engine 2, 5-5

Hopper, Debris, Rm-Hg, Trimmed, 2-53

Horn, 12vdc, Dba [Wolo], 2-41

Hose Assy, Sqge, 2-91

Hose Assy, W/1cuff, 1.0d 091 1.0/, 2-53

Hose Assy, W/2cuff, 1.5d 084l [Vacwand],
3-55

Hose Assy, W/2cuff, 1.5d 84l [Vacwand],
3-53

Hose, 0050, 04, 1f05str / Im05str, 10.0,
2-25

Hose, 0300, 08, Jf08str / None, 19.0, 2-21

Hose, Afmkt, Coolant Recvy, 05ft, 2-35

Hose, Afmkt, Coolant Recvy, 08ft, 2-39

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02, 3-23

Hose, Afmkt, Pvc, Brd 0.50id 03it, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08it, 3-19,
3-25

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 08it, 2-89,
3-3,3-13

Hose, Afmkt, PVC, Brd, 0.31Id, 03Ft, Clr,
3-39, 4-23

7-18

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Hose, Afmkt, Pvc, Brd, 0.38id, 01it, Clr,
4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-43, 4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr,
3-29, 3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 02it, Clr,
3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 08it, Clr,
3-31, 3-33, 3-43

Hose, Afmkt, Pvc, Brd, 0.50id, 12t, Clr,
3-41

Hose, Afmkt, Pvc, Brd, 0.75id, 08it, Clr,
3-31, 3-41, 3-57

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.38id 03ft, 2-25

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-29

Hose, Afmkt, Pvc, CIr, 0.25id, 03ft, 3-39

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-33

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-29

Hose, Afmkt, Vacuum, 0.16id 01ft, 3-5

Hose, Afmkt, Vacuum, 0.16id, 03ft, 2-57

Hose, Air-Intk, Flex 4.00id 18.01, 2-95

Hose, Drain, 3.00id X 48.01, 2-87, 2-93

Hose, Flex, Vacuum, 3.5d 32.0l, 2-97

Hose, Fuel [Ku], 6-20

Hose, Fuel, 0.18id 29.0I, 2-25

Hose, Fuel, 0.31id 22.01, 2-25

Hose, Fuel, 0.50id 21.01, 2-23

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-33,
3-43

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-109

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-107

Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 018.0,
2-107

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-107

Hose, Hyd, Med06, Jf06str/Jf06str, 042.0,
2-107

Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0,
2-107

Hose, Hyd, Med08, Jf08e90/Jf08str, 032.0,
2-21

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-107

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-109

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-107

Hose, Hyd, Med10, Jf10str/Jf10str, 36.0,
2-107

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-107

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-107

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-107

Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0,
2-109

Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0,
2-109, 2-111

Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0,
2-109

Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0,
2-109

Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0,
2-111

Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0
(Replaced by 1039148), 2-105

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-105

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-105

Hose, Hyd, Suc20, Jf20str/Jf20e90, 030.0,
2-107

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-109

Hose, Hyd, Tc04, Jf04e45/Qmo06, 026.0,
2-111

Hose, Hyd, Tc04, Jf04e45/Qmo06, 028.0,
2-111

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-109

Hose, Hyd, Tc04, Jf04str /Jf04e90, 70.0,
2-109

Hose, Hyd, Tc04, Jf04str /Jf04e90, 88.0,
2-109

Hose, Hyd, Tc04, Jf04str [Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str [Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0,
2-109

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-105

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-105

Hose, Hyd, Tc086, Jf06str /Jf06e45, 54.0,
2-109

Hose, Hyd, Tc086, Jf06str /Jf06e90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc086, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0,
2-109

Hose, Hyd, Tc06, Jf06str/Jf06str, 062.0,
3-17

Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0,
2-107

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-107

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-105

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-107

Hose, Hyd, Tc08, Jf08e90/Jf08str, 029.0,
2-107

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-107

Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-109

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-107

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0,
2-107

Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0,
2-107

Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0,
2-107

Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-107

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-109

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-107

Hose, Hyd, Tco4, Jf04Str/Qm06, 028.0,
2-111

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-105

Hose, Hyd,Tc 04, Jf04str [Jf04e45 , 35.0,
2-111

Hose, Intake, Mold, 1.75id 1.75id Dsl, 2-27

Hose, Intake, Mold, 2.00id [Epdm], 2-27

Hose, Pvc, Brd, 0.62id 0.880d 09.00l, 3-3

Hose, Pvc, Clr, 0.38id 0.560d 22.00l, 2-35

Hose, Pvc, Clr, 0.38id 0.560d 48.00I, 3-3,
35

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-39

Hose, Pvc, Clr, 0.50id 0.690d 26.00I, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00I, 2-41

Hose, Radiator, Lower, Dsl, 2-35, 2-39

Hose, Radiator, Lower, Dsl (Cut to fit), 2-39

Hose, Radiator, Upper, Dsl, 2-35, 2-39

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-35

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-39

Hose, Vacuum, 19.0l, 2-73

Hose, Water [Ku], 5-31, 6-29

Hose, Water, Coil, 3-57

Housing, 4-7

Housing Assy, Nozzle, 5-23, 6-20, 6-21

Housing Assy, Vacfan, Scrbr, 2-95

Housing Assy, Vacfan, Swpr, 2-97

Housing Kit, Drive, Front, Repimt, 2-43

Housing Kit, Pump, Water, 4-3

Housing WIdt, Brush, Drive, 2-63, 2-65

Housing WIdt, Swp, Scb, 2-67

Housing WIdt, Vacfan, Front [528], 2-95

Housing, Bottom, 4-23

Housing, Brg, Motor, Hyd, 4-5

Housing, Cplg, Qf / Pm08, 3-39

Housing, Flywheel, Mach [1505, Kubo],
2-21

Housing, Motor, Hyd [En], 4-9

Housing, Sppt, Rear Wheel, 2-43

Housing, Thermostat [Ku], 5-31, 6-29

Housing, Valve, 4-5

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-21

M20 Diesel 331416 (1-12)

7-19



CROSS REFERENCE

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-43

Hub, Drive, Brush, Disk, 1.00b [6t], 3-7,
39

Hub, Drive, Brush, Disk, 3Hole 5.8Bc, 2-3

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-3

Idler Assy, Brush, Repimt [M20/T20, M30],
2-63, 2-65

Idling, Apparatus [Ku], 6-26

Impeller, 9.00d X 1.40w X 0.376b, 2-97

Impeller, 9.5d, 18 Bl, 2-95

Impeller, Pump, Water [Ku], 6-8

Impeller, Water Pump, 5-8

Indicator, Service, Fltr, Air [20h20 Dn],
2-27

Indicator, Timing [Ku], 6-18

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, Bm08, 3-39

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr, Maint, Wall Chart [M20], 3-60

Instr, Motor, Hyd, Repair [En], 4-9

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Switch, Replmt, Thermostat, Eng,
2-21

Instr, Valve, Steering, Repair, 4-19

Instr. Repair Info, Motor, 4-8

Insulation, 3-51

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-15

Insulation, Flame-Retardant, 0.5, 2-19,
2-23

Insulation, Flame-Retardant, 0.50, 2-95

Insulation, Flame-Retardant, 0.75-0.88,
2-9, 2-13, 2-95

Insulation, Flame-Retardant, 1.0, 2-13

Insulation, Shrd, Eng, Gusset, 2-19

Insulation, Thermal, Hydraulic Blanket,
2-117

Isolator, Rbr, 2-33

Isolator, Vib, .50d, 2-21

Isolator, Vib, Bshg, 1.1d 0.6 .4b 0.78h,
2-35, 2-37, 2-95, 2-97

K

Key, 5-17

Key [Ku], 6-15, 6-17

Key-Wdruff 0.25 1.00, 4-8

Key, Feather, 5-15

Key, Ignition [Set Of 2], 1-1, 2-11

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-29, 2-31

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-95

Key, Sq, 0.25 X 0.25, 1.25I, 2-63, 2-65

Key, Woodruff, 5-13

Key, Woodruff [Ku], 6-13

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9

Kit, Bellows, Pump, Detgt, 4-20

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Motor, Hyd, Gear[Barns], 2-95,
4-10

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-75

Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp,
2-73

Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc,
2-15

L

Label [User, Attention, ec-H20], 2-151

Label Kit, Panel, Replmt [M20], 2-11

Label Kit, Panel, Replmt [M20/M30
ec-H20 only], 2-11

Label Set, Brush Indicator & Removal,
2-151

Label Set, Hi Temp, 2-151

Label Set, Info/Hzrd, Swpr / Scrbr, 2-151

Label, Logo, 05.75L 2Color [ES], 2-151

Label, Logo, 07.95L 2Color [FaST], 2-151

Label, Logo, 12.3L 4Color [ec-H20], 2-151

Label, Logo, 16.9L 4Color [ec-H20], 2-151

Label, Model, 2Color [M20], 2-151

Label, Switch, Rocker [T20], 2-11

Lamp, 12vdc [Speaker], 2-5

Lamp, Bulb, Lamp, Flsh, 3-49

Lamp, Flasher, Amb [12-48 Vdc], 3-49

Lamp, Halogen [Speaker], 2-5

Latch, 2-13, 2-35, 2-55, 2-57, 2-63, 2-65,
2-85

Latch, Cover, 2-85

Latch, Door [Southco 91-562-07], 2-19,
2-77, 2-81

Latch, Hook, 2-79, 2-83

Lens, Blue, Option, F/ Revl / Fish Light,
3-49

Lens, Lamp, Amb, Strobe/Flasher, 3-49

Lens, Red, Option, F/ Revl / Fish Light,
3-49

Lever Assy, Fork [KU], 6-28

Lever, Cntrl, Spd [Ku], 6-27

Lever, Engine Stop, 5-29

Lever, Fork [Ku], 6-28

Lever, Fork 2, 5-30

Lever, Fork, Shaft [Ku], 6-28

Lever, Plate, Cntrl [Ku], 6-27

Lever, Speed Control, 5-29

Lever, Stop [Ku], 6-27

Light Kit, FIsh, Ci [M20 And T20], 3-49

Light, Led, .312D, 2 Volt [Tri-Color]
(ec-H20 only), 2-11

Light, Panl, 14vdc, ,1.1 X 1.0, 2-11

Light, Tail, 12vdc, 2-57

Link Assy, Rod-End, M12, 2-71

Lock, Secondary, 2cav, Mp280 Sealed,
4-21

Magnet, Pickup, 2-21

Maint Kit, 400hr, Dsl [M20/T20], 1-1
Manifold Assy, Inlet, 5-11, 6-11
Manifold, Bar, Spray, 37.5inch, 2-89

Manifold, Exhaust [Ku], 6-11

Manifold, Exhaust, Front, Down, 5-11

Manifold, Water, 3-39

Manual, Eng [Kubo, V1505¢], 3-60

Manual, Oprtr [M20 Diesel Cz Ce], 3-60

Manual, Oprtr [M20 Diesel De Ce], 3-60

Manual, Oprtr [M20 Diesel Dk Ce], 3-60

Manual, Oprtr [M20 Diesel En Ce], 3-60

Manual, Oprtr [M20 Diesel Es Ce], 3-60

Manual, Oprtr [M20 Diesel Fi Ce], 3-60

Manual, Oprtr [M20 Diesel Fr Ce], 3-60

Manual, Oprtr [M20 Diesel Gr Ce], 3-60

Manual, Oprtr [M20 Diesel Hu Ce], 3-60

Manual, Oprtr [M20 Diesel It Ce], 3-60

Manual, Oprtr [M20 Diesel NI Ce], 3-60

Manual, Oprtr [M20 Diesel No Ce], 3-60

Manual, Oprtr [M20 Diesel PI Ce], 3-60

Manual, Oprtr [M20 Diesel Pt Ce], 3-60

Manual, Oprtr [M20 Diesel Ru Ce], 3-60

Manual, Oprtr [M20 Diesel Se Ce], 3-60

Manual, Oprtr [M20 Diesel Tr Ce], 3-60

Manual, Oprtr [M20 Dsl, Bg, Ce], 3-60

Manual, Oprtr [M20 Dsl, Ee, Ce], 3-60

Manual, Oprtr [M20 Dsl, Lt, Ce], 3-60

Manual, Oprtr [M20 Dsl, Lv, Ce], 3-60

Manual, Oprtr [M20 Dsl, Ro Ce], 3-60

Manual, Oprtr [M20 Dsl, Si, Ce], 3-60

Manual, Oprtr [M20 Dsl, Sk, Ce], 3-60

Manual, Parts [M20 Diesel, Ce], 3-60

Manual, Service [M20 En], 3-60

Mat, Floor, 2-7

Media, Cd-Rom, Training [ec-H20
Tennant], 3-60

Metal, Crankpin, 5-17

Metal, Crankpin 02, 5-17

Metal, Crankpin 04, 5-17

Metal, Crankshaft 1, 5-17

Metal, Crankshaft 2, 5-17

Metal, Crankshaft 3, 5-17

Metal, Crankshaft1 02, 5-17

Metal, Crankshaft1 04, 5-17

Metal, Crankshaft2 02, 5-17

Metal, Crankshaft2 04, 5-17

Metal, Crankshaft3 02, 5-17

Metal, Crankshaft3 04, 5-17

Metal, Side 1, 5-17

Metal, Side 1 02, 5-17

Metal, Side 1 04, 5-17

Metal, Side 2, 5-17

Metal, Side 2 02, 5-17

Metal, Side 2 04, 5-17

Mirror, Convex, 0.50D, 3-51

Module Kit, Replmt [Ec-H20], 4-23

Module Kit, Replmt [Ec-H20] (See
Breakdowns), 3-37

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-37

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-7

Molding, Trim, Pvc,.18-.31 07.5l, 2-57

Motor Kit, Pump, Repair,, 4-21

Motor Kit, Repimt [M20&T20], 2-95

Motor, Ele [12vdc, Shaker], 2-55

Motor, Ele 12Vdc, Shakr, 2-55

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-20

Motor, Hyd Gear In 4.5 B 1500, 4-8

7-20

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Motor, Hyd, Gear, [Ex] .194 R 3000 (See
Breakdowns), 2-97

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdowns), 2-63, 2-65

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500, 4-9

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdowns), 3-7, 3-9

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdowns), 2-43

Motor, Starter, 12vdc [Kubota] (See Engine
Breakdown), 2-21

Mount WIdt, Valve, Pinch, Lh, 2-93

Mount WIdt, Valve, Pinch, Rh, 2-87

Muffler, Exhaust, 2-33

Muffler, Vacfan, 4.0id, 2-97

N

Nipple, Hose, 3-57

Nozzle, 3-57

Nozzle [Ku], 6-21

Nozzle Kit, Spray, Ci, 3-57

Nozzle, Spray, Gun, 3-57

Nozzle, Spring [Ku], 6-21

Nozzle, Wand, Plstc, 14.0l, 3-55

Nozzle, Wand, Plstc, 14.0lg, 3-53

Nut, 5-7, 5-11, 5-12, 5-25, 5-28, 5-29, 6-11,
6-19

Nut [Ku], 6-21, 6-23

Nut-Hxslot .75-16  Pltd, 4-8

Nut, Cap, 5-10, 5-13, 5-25, 5-28

Nut, Cap [Ku], 6-26

Nut, Cap, Cam [Ku], 6-13

Nut, Coil, F/#8, 4-11, 4-13, 4-17

Nut, Coil, Nyl Patch, 4-15

Nut, Flange [Ku], 6-20

Nut, Ftg, Hyd, 0.56-18, 2-115

Nut, Hex [Ku], 5-31, 6-7, 6-12, 6-19, 6-23,
6-26, 6-27

Nut, Hex, Cap, 6-10

Nut, Hex, Fing, M5 X 0.8, 2-51

Nut, Hex, Fing, M6 X 1.00, 2-37

Nut, Hex, Fing, M8 X 1.25, 2-77, 2-81,
2-115

Nut, Hex, Jam, .31-24, 2-47

Nut, Hex, Jam, .38-24, 2-21

Nut, Hex, Jam, .50-20, 2-67, 3-11

Nut, Hex, Jam, .50-20, Lh, 2-67

Nut, Hex, Jam, M20 X 1.5, 2-15

Nut, Hex, Lock, .25-20, NI, 2-23, 2-95

Nut, Hex, Lock, .25-20, NI, Ss, 2-49

Nut, Hex, Lock, .31-18, NI, 2-13

Nut, Hex, Lock, .31-18, NI, Thin, 2-13

Nut, Hex, Lock, .31-24, NI, Thin, 2-97

Nut, Hex, Lock, .38-16, NI, 2-29, 2-39

Nut, Hex, Lock, .38-16, NI, Ss, 2-29, 2-31,
3-11

Nut, Hex, Lock, .38-16, NI, Thin, 2-49,
2-95, 2-97

Nut, Hex, Lock, .50-13, NI, Ss, 2-75

Nut, Hex, Lock, .50-13, NI, Thin, 2-67

Nut, Hex, Lock, .50-20, NI, Thin, 2-67

Nut, Hex, Lock, .75-10, NI, 2-43

Nut, Hex, Lock, #08-32, NI, 2-11

Nut, Hex, Lock, M10 X 1.5, NI, 2-21, 2-29,
2-35, 2-37, 2-97, 2-115, 3-51, 3-59

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-53,
2-61, 2-71, 2-75

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-67,
2-71

Nut, Hex, Lock, M12 X 1.75,NI, 2-21, 2-45

Nut, Hex, Lock, M4 X 0.7, NI, 2-13, 2-19,
3-21

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-19,
2-49, 2-77, 2-81, 3-3

Nut, Hex, Lock, M4 X 0.70, NI, 2-35

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-37

Nut, Hex, Lock, M5 X 0.8, NI, 2-13, 2-41

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-63,
2-65, 2-89, 3-13, 3-19, 3-25

Nut, Hex, Lock, M5 X 0.80, NI, 3-37, 3-57

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-47,
3-33, 3-43, 3-47, 3-49

Nut, Hex, Lock, M6 X 1.0, NI, 2-13, 2-15,
2-17, 2-47

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-11,
2-55, 2-59, 2-61, 2-69, 2-71, 2-89,
2-91

Nut, Hex, Lock, M6 X 1.00, NI, 2-25, 2-27,
2-29, 2-31, 2-35, 2-37

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-33,
2-91

Nut, Hex, Lock, M8 X 1.25, NI, 2-5, 2-7,
2-19, 2-21, 2-23, 2-29, 2-31, 2-35,
2-39, 2-41, 2-47, 2-49, 2-79, 2-83,
2-97, 2-119, 3-15

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-27,
2-33, 2-35, 2-49, 2-53, 2-55, 2-59,
2-61, 2-63, 2-65, 2-69, 2-71, 2-73,
2-75, 2-77, 2-79, 2-81, 2-83, 2-85,
2-87, 2-93, 3-7, 3-13, 3-15

Nut, Hex, Sltd, .75-16, 2-45

Nut, Hex, Sltd, 1.12-18, 2-43

Nut, Hex, Sltd, M20 X 2.5, 8, 2-63, 2-65

Nut, Hex, Std, .25-28, 2-47, 2-49

Nut, Hex, Std, .25-28, Lh, 2-47

Nut, Hex, Std, .31-18, 3-51

Nut, Hex, Std, #08-32, 2-21

Nut, Hex, Std, M10 X 1.50, 2-55

Nut, Hex, Std, M12 X 1.75, Ss, 2-79, 2-83

Nut, Hex, Std, M16 X 2.0, 2-17

Nut, Hex, Std, M3 X 0.5, 8, 2-55

Nut, Hex, Std, M5 X 0.8, 8, 2-49

Nut, Hex, Std, M6 X 1.00, 8, 3-37

Nut, Hex, Std, M8 X 1.25, 2-7, 2-55

Nut, Hex, Std, M8 X 1.25, Brs, 2-31

Nut, Hex, Std, M8 X 1.25, Ss, 2-49, 2-79,
2-83

Nut, Hexagon, 5-21

Nut, Isolator, .38-16 Wall Th .015-.437,
3-53

Nut, Lock [Ku], 6-26

Nut, Low Crown, .50-20, 2-95

Nut, Motor, Hyd, 4-5

Nut, Nozzle [Ku], 6-21

Nut, Solenoid, 4-13, 4-17

Nut, T, M10 X 1.50 X 15.80d X 13.0l, 2-77,
2-81

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Wheel, .50-20 X 60 Angle, 2-43

(@)
0-Ring, 5-3, 5-4, 5-5, 5-7, 5-17, 5-21,
5-27,5-29
0-Ring [Ku], 6-4, 6-27
Ohg Kit, Gi [M20 And T20], 3-51
Qil Filter, Plug, 5-7

P

Pad, Pedal, Brake, 3.961 2.36w 0.75, 2-47

Pad, Tank, Hyd [W/Psa], 2-115, 2-117

Pan, Oil, Dsl, 6-4

Panel Kit, Instmt, Repair [M20/M30], 2-11

Panel Widt, Adj, 2-7

Panel WIdt, Dsl, Replmt, 2-7

Panel Widt, Dsl, Replmt [W/Fast], 2-7

Panel Widt, Dsl, Replmt, TJ (Japan only),
2-7

Panel Widt, Dsl, Replmt, TJ [W/Fast]
(Japan only), 2-7

Panel Widt, Dsl, Replmt, TJ, W/Es (Japan
only), 2-7

Panel Widt, Dsl, W/ Es, Replmt, 2-7

Panel Widt, Filler, 2-5

Panel, Access, Door, 2-7

Panel, Access, Floor, 2-7

Panel, Instmt, Rh, Dsl, Repimt, 2-11

Panel, Kit, Instmt, Repimt [M20/M30
ec-H20 only], 2-11

Panel, Removable, Oprtr Station, 2-7

Panel, Shrd, Fan, Dsl, 2-35

Pawl, Str, 2-63, 2-65

Pedal, Brake, Lock, 2-47

Pedal, Propel, 2-49

Pin Kit, Wheel, Ci [M20/T20/M30], 2-5,
2-57, 3-13

Pin Widt, 3-11

Pin WiIdt, Front, 2-73, 3-9

Pin WIdt, Lift (Replaced by 9003478), 2-75

Pin Widt, Pivot, Hppr, 2-5

Pin, 0.63d 01.81, 1/M10h, 2cham, 2-75

Pin, 0.87d 01.8l, 1/M6 X 1.0, 1cham,Stl,
2-51

Pin, 30mmd X 215mml, 2-5, 2-57, 3-13

Pin, Arm, Safety, 2-51

Pin, Clamp, 5-27, 6-25

Pin, Clevis, 0.25d X 0.75l, 2-47

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-47

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50I, 3-11

Pin, Clevis, 0.37d X 1.75l, 2-59, 2-61,
2-67, 2-79, 2-83, 3-11

Pin, Clevis, 0.37d X 2.00I, 2-71

Pin, Clevis, 0.50 D X 4.501, 2-49

Pin, Clevis, 0.62d X 2.91l, 2-51

Pin, Clevis, 0.75d X 2.00l, 2-67

Pin, Clevis, 0.88d X 2.25I, 2-51

Pin, Cotter, .062 X 0.50, 2-47

Pin, Cotter, .094 X 1.00, 2-47, 2-51, 2-59,
2-61, 2-71, 3-7, 3-11

Pin, Cotter, .125 X 1.00, 2-49, 2-79, 2-83

Pin, Cotter, .125 X 1.25, 2-63, 2-65

Pin, Cotter, .125 X 2.00, 2-43

Pin, Cotter, .156 X 1.25, 2-67

Pin, Cotter, .156 X 2.00, 2-45, 2-57

Pin, Cotter, Hair, 0.31d .058 Wir, 2-13

M20 Diesel 331416 (1-12)

7-21



CROSS REFERENCE

Pin, Cotter, Hair, 0.38d .072 Wir, 2-67

Pin, Cotter, Hair, 0.62d .120 Wir, 2-51

Pin, Cotter, Hair, 1.00d .178 Wir, 2-5, 2-57,
3-13

Pin, Cotter, Hair, Dbl, 2-5, 3-13

Pin, Dowel [Ku], 6-3

Pin, Dowel, Cyl Block [1pk=4], 2-21

Pin, Dowel, Pump, Hyd, 4-7

Pin, Eng [Ku], 6-3

Pin, Grvd, 0.43d 01.8I [303ss], 2-73, 3-9

Pin, Hitch, .375d X 3.12l, PI, 3-7, 3-9, 3-59

Pin, Joint, 5-27

Pin, Joint, Inj [Ku], 6-25

Pin, Lift, Drain, 2-91

Pin, Locking, Steering, Tilt, 2-15

Pin, Pipe, 5-3

Pin, Piston, 5-17

Pin, Piston [Ku], 6-17

Pin, Roll, .125 D X 0.75I, .125/.129, 2-57

Pin, Roll, .187d X 1.62l, .187/.192, 2-5,
2-57, 3-13

Pin, Spring, 5-29

Pin, Spring [Ku], 6-12, 6-27

Pin, Start Spring, 5-3

Pin, Start, Spring, 6-3

Pin, Straight, 5-3

Pin, Straight [Ku], 6-3

Pin, Tappet [Ku], 6-25

Pin, Tappet Guide, 5-27

Pin, Valve, Steering, 4-19

Pipe, Breather [Ku], 5-11, 6-11

Pipe, Clip [Ku], 6-20

Pipe, Drain, 5-21

Pipe, Fltr, Oil [Ku], 2-21

Pipe, Fuel, Overflow [Ku], 6-20

Pipe, Injection 1, 5-23

Pipe, Injection 2, 5-23

Pipe, Injection 3, 5-23

Pipe, Injection 4, 5-23

Pipe, Injector, # 4, 6-20

Pipe, Over Flow, 5-23

Pipe, Overflow, 6-20

Pipe, Water, 5-10, 6-10

Pipe, Water [Kubota], 6-8

Pipe, Water, Return, 6-29

Piston, 5-17

Piston 05, 5-17

Piston, Eng [Ku], 6-17

Piston, Pump, Hyd, Gear, 4-5

Piston, Ring Assy [Ku], 6-17

Pivot WIdt, Brush, Side, 3-11

Plate, 5-27, 6-25

Plate Assy, Orifice, 0.0105id, Green, 4-24

Plate WIdt, Arm, Stop, 2-51

Plate WIdt, Hose, Vacuum, 2-95

Plate Widt, Lift, Sqge, 2-71

Plate Widt, Mtg, 3-37

Plate Widt, Mtg, Solenoid, 2-57

Plate Widt, Retainer, Sqge, 3-9

Plate Wldt, Seat, 2-13

Plate WIdt, Shakr, Side, 2-55

Plate, Backing, Brake, 2-45

Plate, Bottom, Hppr, 2-59, 2-61

Plate, Cam, 4-7

Plate, Cntrl, Spd [Ku], 6-27

Plate, Cover, 4-7

Plate, Guard, Fan Shrd, Dsl, 2-35

Plate, Guard, Fan, Shrd, Dsl, Replmt, 2-35

Plate, Handle, 2-63, 2-65

Plate, Hsng [Fast], 3-19

Plate, Inspection, 3-37

Plate, Label, Soltn Tank (ec-H20 only),
2-85

Plate, Mtg, 3-59

Plate, Mtg, Latch, 2-85

Plate, Mtg, Light, 2-11

Plate, Mtg, Prop Rod, 2-91

Plate, Mtg, Pump, 3-37, 3-57

Plate, Mtg, Seal, 2-17, 2-35

Plate, Mtg, Skirt, Scb Head, 2-69

Plate, Mtg, Vacuum Wand, 3-53

Plate, Mtg, Valve, 3-25, 3-33, 3-43

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Pin, Clevis, Upper, 2-51

Plate, Retainer, Door, Dump, 2-59, 2-61

Plate, Seal, Sound, 2-19

Plate, Shakr, 2-55

Plate, Shakr, Bar, 2-55

Plate, Shield, Heat, Dsl, Repimt, 2-33

Plate, Skirt, Front, 2-69

Plate, Spacer, Motor, Hyd [En], 4-9

Plate, Sppt, 2-47

Plate, Sppt, Tank, 2-91

Plate, Stop, Brake, 2-47

Plate, Tank, Bottom, 2-91

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Wear, Steering Valve, 4-19

Plug, 4-5, 5-3, 5-5, 5-7

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-19

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-91

Plug Widt, Drive, Brush, 2-63, 2-65

Plug WIdt, Drive, Brush, Sweep, 2-63, 2-65

Plug, Cup, Sealing [Ku], 6-3, 6-5

Plug, Drain, 5-4

Plug, Drain, Expandable, 4.75-6.00, 2-91

Plug, Eng [Ku], 6-3

Plug, Expansion, 5-3

Plug, Gauge, Oil [Ku], 6-4

Plug, Glow, 5-23

Plug, Hole, Rnd, 0.50h .03-.12, Blk Ny,
2-11

Plug, Hole, Rnd, 0.81h, Blk, 2-7

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
2-7

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
2.7

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
2.7

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-11

Plug, Hole, Soltn Tank, Blk Pyu, 2-85

Plug, Hose, Pyu, 2-87, 2-93

Plug, Oil Filler, 5-10

Plug, Orifice, 0.060, Ss [Fast li+], 4-24

Plug, Orifice, Valve, Hyd, .030, 4-11

Plug, Orifice, Valve, Hyd, .040, 4-11, 4-13,
4-15

Plug, Orifice, Valve, Hyd, .046, 4-17

Plug, Orifice, Valve, Hyd, .063, 4-17

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-43

Plunger, 3-53, 3-55

Plunger, Pump, 5-27

Plunger, Pump, Inj [Ku], 6-25

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-39

Pully, Fan, 5-8

Pump Assy, Column, Es, 4-3

Pump Assy, Column, Es (See
Breakdowns), 3-5

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump Kit, Mtg, Aux, Ci [M20 & T20], 2-113

Pump, Diaphragm, 4-21

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

Pump, Detgt, 14vdc, 150mi/Min 20psi,
4-20

Pump, Detgt, 14vdc, 150mi/Min 20psi (See
Breakdowns), 3-3

Pump, Diaphragm (See Breakdowns), 3-57

Pump, Fuel, 2-25

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdowns), 2-113

Pump, Injection [Kubo], 6-23, 6-25

Pump, Oil, Eng [Ku], 6-7

Pump, Soltn, 13.7vdc, 65psi  [Fast li+],
3-29

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-37

Pump, Water Assy [Ku], 6-8

Push Rod, 5-15

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Rack, Control, 5-27

Radiator, 2-35

Radiator, W/ Hyd Cooler [Side X Side],
2-37

Receptacle, Lamp [Speaker], 2-5

Relay, 12vdc, 40a, Spdt N/O, 2-25, 2-41,
3-19, 3-57

Relay, 12vdc, 040a, Spdt No, 2-145, 3-29,
3-37

Reservoir, Hyd, 10.0Gal, Replmt, 2-117

Resistor, Ele, Plug [430 , 2w], 3-46

Retainer, 5-21, 6-19

Retainer, Boot, Steering Column, 2-15

Retainer, Gear, Starter [Ku], 6-19

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-45

Retainer, Skirt, 2-69

Retainer, Skirt, Front, 2-69

Retainer, Spring, 2-71

Retainer, Spring [Ku], 6-12

Retainer, Spring, Valve [Ku], 6-12

Retainer, Sqge, 3-7

Retainer, Sqge, Side, Lh, 2-81

Retainer, Sqge, Side, Rh, 2-77

Retainer, Valve Spring, 5-12

Ring [Ku], 6-17

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-73

7-22

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Ring, Piston Assy [Ku], 6-17

Ring, Retainer, Steering Valve, 4-19

Ring, Retaining, 4-7

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-73, 2-75, 3-9

Ring, Retaining, Ext, 0.38d, [Selflock],
2-71

Ring, Retaining, Ext, 0.50d, Hd, 2-15

Ring, Retaining, Ext, 0.62d, Hd, 2-75

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-47

Ring, Retaining, Ext, 1.00d, Basic, 2-63,
2-65

Ring, Retaining, Int, 2.00d, 2-51

Ring, Retaining, Pump, Hyd, 4-7

Ring, Snap [Ku], 6-13, 6-15

Ring, Snap, Piston [Ku], 6-17

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-85

Rivet, Plstc, .250d X 0.898, 2-15

Rivet, Plstc, .250d X 0.90, 3-39, 3-55

Rod, 2-47

Rod Assy, Connecting [Ku], 6-17

Rod Widt, Arm, Safety, 2-51

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-49

Rod-End, .50-20Ih Fem 0.50-20stud,
2-67

Rod-End, .50-20rh Fem 0.50b, 2-67

Rod-End, .50-20rh Mal 0.50b, 3-11

Rod, Push [Ku], 6-21

Rod, Push, Valve [Ku], 6-15

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-67

Roller, 5-21

Roller, Brg, 2-87, 2-93

S

Screen WIdt, Hppr, 2-53

Screen, Pump, 3-5

Screen, Vacuum, 2-91

Screw, 4-8, 5-7, 5-23, 5-27

Screw, Adj, Rocker Arm [Ku], 6-12

Screw, Adj, Stop [Ku], 6-26

Screw, Adjusting, 5-12

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-77,
2-81

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Cap, 4-7

Screw, Cap, Motor, Hyd, 4-5

Screw, Flt [Ku], 6-7

Screw, Flt, .25-20 X 1.00, Al, 2-95

Screw, Flt, .38-16 X 1.50, Al, 2-95

Screw, FIt, M10 X 1.5 X 25, 10.9, 2-77,
2-81

Screw, FIt, M10 X 1.5 X 30, Ss 18-8, 2-59

Screw, FIt, M8 X 1.25 X 20, Blk, 2-77, 2-81

Screw, Flt, M8 X 1.25 X 25, 2-19

Screw, FIt, M8 X 1.25 X 25, 10.9, 2-59,
2-97

Screw, Flt, M8 X 1.25 X 30, Ss, 2-87, 2-93

Screw, Follow, 5-27

Screw, Hex [Ku], 5-31, 6-4, 6-5, 6-7, 6-11,
6-23, 6-25, 6-28

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss,
2-91

Screw, Hex, .25-20 X 0.75, NI, 2-97

Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9

Screw, Hex, .25-20 X 1.75, Ss, 2-49

Screw, Hex, .25-20 X 2.25, Ss, 2-49

Screw, Hex, .31-18 X 0.75, Sems, 2-29

Screw, Hex, .31-18 X 1.00, G5, 2-31

Screw, Hex, .31-18 X 1.50, G5, 2-29

Screw, Hex, .31-24 X 0.75, NI, 2-49

Screw, Hex, .38-16 X 0.75, NI, 2-63, 2-65,
3-7,39

Screw, Hex, .38-16 X 0.88, 5, 3-59

Screw, Hex, .38-16 X 1.00, 5, 2-49

Screw, Hex, .38-16 X 1.25, 5, 2-113, 3-53

Screw, Hex, .38-16 X 1.50, Ss, 3-11

Screw, Hex, .38-16 X 2.00, Ss, 2-49

Screw, Hex, .38-16 X 3.00, G5, 2-29,
2-31, 2-39

Screw, Hex, .50-13 X 1.50, 5, 2-67

Screw, Hex, .50-13 X 3.00, Ss18-8, 2-75

Screw, Hex, .75-10 X 3.25, G5, 2-43

Screw, Hex, .75-10 X 4.00, 5, 2-43

Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-57

Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-17

Screw, Hex, 10-24 X 0.50, Ss, 2-31

Screw, Hex, Case, Brg, Main [Ku], 6-9

Screw, Hex, Cshit [Ku], 6-17

Screw, Hex, Flywheel [Ku], 6-18

Screw, Hex, Head, Cyl [Ku], 6-5

Screw, Hex, M10 X 1.25 X 25, 8.8, 2-21,
2-37

Screw, Hex, M10 X 1.25 X 35, 8.8, 2-29,
2-31

Screw, Hex, M10 X 1.5 X 110, 8.8, 2-21

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-15

Screw, Hex, M10 X 1.5 X 20, Ss, 2-55,
2-59, 2-61

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-5, 2-7,
2-21, 2-29, 2-115

Screw, Hex, M10 X 1.5 X 25, Ss, 2-51,
2-57, 2-67, 2-79, 2-83

Screw, Hex, M10 X 1.5 X 30, 8.8, 3-51

Screw, Hex, M10 X 1.5 X 30, Ss, 2-5, 2-59,
2-61, 2-71, 3-13

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-21,
2-27, 3-59

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-97

Screw, Hex, M10 X 1.5 X 45, 8.8, 3-59

Screw, Hex, M10 X 1.5 X 80, 8.8, 3-59

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-31,
2-37

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-37

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-55

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11

Screw, Hex, M12 X 1.75 X 30, Ss, 2-57

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-45,
2-67

Screw, Hex, M12 X 1.75 X 55, Ss, 2-79,
2-83

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-21

Screw, Hex, M16 X 2.0 X 90, 8.8, 2-17

Screw, Hex, M4 X 0.7 X 10, Fmg, 2-51

Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

Screw, Hex, M4 X 0.70 X 10, Fmg, BIk,
2-85

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-23

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-67

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-53,
3-59

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-13,
2-49, 2-51

Screw, Hex, M5 X 0.80 X 12, Ss, 3-37

Screw, Hex, M5 X 0.80 X 16, Fmg, 3-55

Screw, Hex, M5 X 0.80 X 16, Ss, 2-47

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-37

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-5,
2-35, 2-115

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-17,
2-25, 2-29, 2-35, 2-47

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-47,
2-49, 2-57, 2-69, 3-3, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 16, Ss, 2-55

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-13,
2-25, 2-27, 2-29

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-51

Screw, Hex, M6 X 1.0 X 20, Ss, 2-33, 2-59,
2-61, 2-89, 2-91

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-57

Screw, Hex, M6 X 1.0 X 25, Ss, 2-79, 2-83

Screw, Hex, M6 X 1.0 X 35, Ss, 2-69

Screw, Hex, M6 X 1.0 X 40, 8.8, 2-25

Screw, Hex, M6 X 1.0 X 55, Ss, 2-91

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-29, 2-47

Screw, Hex, M6 X 1.00 X 12, Ss, 2-85,
3-37

Screw, Hex, M6 X 1.00 X 16, Ss, 3-29

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-31

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-15, 2-17, 2-25, 2-35, 2-37, 3-37

Screw, Hex, M6 X 1.00 X 20, Ss, 2-79,
2-83

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-11, 2-37

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-25

Screw, Hex, M6 X 1.00 X 25, Ss, 2-91

Screw, Hex, M6 X 1.00 X 35, Ss, 3-37

Screw, Hex, M8 X 1.25 X 110, Ss, 2-73,
3-15

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-119

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-63,
2-65

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-91,
3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-63,
2-65, 2-87, 2-93

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-7,
2-13, 2-17, 2-19, 2-25, 2-33, 2-35,
2-37, 2-39, 2-43, 2-47, 2-95

Screw, Hex, M8 X 1.25 X 20, Ss, 2-7, 2-13,
2-19, 2-27, 2-35, 2-55, 2-67, 2-69,
2-79, 2-83, 2-85, 2-87, 2-91, 2-93,
2-95, 2-119, 2-121, 3-3, 3-5, 3-21,
3-29, 3-37, 3-47, 3-49, 3-57

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-5, 2-7,
2-21, 2-23, 2-29, 2-31, 2-35, 2-55,
2-87, 2-93, 2-115, 2-117

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-5, 2-37, 2-41, 2-57, 2-91, 2-97

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-69,
3-21, 3-25, 3-33, 3-43

M20 Diesel 331416 (1-12)

7-23



CROSS REFERENCE

Screw, Hex, M8 X 1.25 X 25, Ss, 2-49,
2-53, 2-59, 2-61, 2-69, 2-71, 2-85,
3-7,3-11, 3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-21,
2-29, 2-31, 2-87, 2-93

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-47,
2-87,2-93

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-37

Screw, Hex, M8 X 1.25 X 35, Ss, FI, 2-71

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-49

Screw, Hex, M8 X 1.25 X 45, Ss, 2-33,
2-75

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-49

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-69

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-55,
2-71

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-7

Screw, Hex, M8 X 1.25 X 60, Fl, 2-67

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-47

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-75

Screw, Hex, W/ Washer [Ku], 6-10

Screw, Motor, Hyd [En], 4-9

Screw, Pan, 5-10

Screw, Pan, #12-16 X 0.50, F/ Plstc, 2-91

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-85

Screw, Pan, M3 X 0.5 X 20, 4.8, 2-55

Screw, Pan, M4 X 0.7 X 10, Ss, 2-77, 2-81

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-19

Screw, Pan, M4 X 0.7 X 16, Ss, 2-19, 3-3

Screw, Pan, M4 X 0.7 X 20, 4.8, 2-57

Screw, Pan, M4 X 0.7 X 20, Ss, 2-57

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-13

Screw, Pan, M4 X 0.7 X 35, Ss, 2-49

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-35

Screw, Pan, M5 X 0.8 X 12, Ss, 2-13, 2-19,
2-55, 2-89, 3-19, 3-25

Screw, Pan, M5 X 0.8 X 40, Ss, 2-63, 2-65,
3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-57

Screw, Pan, M6 X 1.0 X 16, Ss, 2-71

Screw, Pan, M6 X 1.0 X 35, Ss, 2-3

Screw, Pan, M8 X 1.25 X 25, Blk, 2-7,
2-11, 2-13, 2-15, 2-19

Screw, Pan, M8 X 1.25 X 25, Ss, 2-5

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-85

Screw, Pan, Phl, M4 X 0.70 X 20, Ss, 3-37

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-29, 3-33

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-23

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-43, 3-47, 3-49

Screw, Pump, Injection [Ku], 6-25

Screw, Rod, Connecting [Ku], 6-17

Screw, Set, 5-12, 5-13, 5-15

Screw, Set [Ku], 6-13, 6-15

Screw, Set, #10-24 X 0.25, NI, 2-55

Screw, Soc, .25-20 X 0.75, Al, 2-15

Screw, Soc, .50-13 X 1.50, Al, 2-43

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-43

Screw, Soc, M6 X 1.00 X 16, 12.9, 2-21,
2-29, 2-31

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-79,
2-83

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-79,
2-83

Screw, Valve, Steering, 4-19

Screw, W / Washer, 6-20

Screw, With Washer, 5-23

Seal Kit, Cartridge, 2-121, 4-11, 4-13, 4-15,
417

Seal Kit, Motor [CI], 4-9

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-19

Seal Replmt Kit, 4-8

Seal, Sponge, 0.88 1.00W 43.0L, 2-17

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-13

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-13,2-19

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08tt,
2-7

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-17

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 02ft,
2-7

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft
(Replaced By none), 2-55

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-85

Seal, Door, Dump, 2-59, 2-61

Seal, Door, Dump, Side, 2-59

Seal, Drive, Rear, Grease Cav, 2-43

Seal, Heat, 5-23

Seal, Heat [Ku], 6-20

Seal, Mechanical Assy [Ku], 6-8

Seal, Oil, 5-7, 5-9, 5-29

Seal, Oil [Ku], 6-27

Seal, Oil, Front [Ku], 6-7

Seal, Oil, Rear [Ku], 6-9

Seal, Org, 2-21, 5-10, 6-7, 6-10, 6-19

Seal, Org [Ku], 6-4, 6-7, 6-25

Seal, Org, .069 X 3.06id, 2-113

Seal, Org, .072 X 00.35id #04, 4-11, 4-17

Seal, Org, .078 X 00.47id #06, 4-11, 4-13,
417

Seal, Org, .078 X 00.47id 06, 4-15

Seal, Org, .087 X 00.64id #08, 4-17

Seal, Panl, Instmt, 2-7

Seal, Plug, Drain, Nitrile, 2-91

Seal, Radiator, 2-35

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-11

Seal, Shaft, Drain Plug, 2-91

Seal, Stem, Valve [Ku], 6-12

Seal, Ure, 0.38 0.75w 13.21 Adh, 2-97

Seal, Ure, 0.38 0.75w 33.01 Adh, 2-97

Seal, Valve Stem, 5-12

Seal, Wire, 14/16ga [Wp / Mp280 Sealed],
4-21

Seat, Spring Lower, 5-27

Seat, Spring Upper, 5-27

Seat, Spring, Lower, Injector [Ku], 6-25

Seat, Spring, Upper, Injector [Ku], 6-25

Seat, Suspension, W/1 Arm And Belt, 2-13

Seat, Valve, 5-7

Seatbelt, Retractable [Deluxe Seat], 2-13

Send-Unit, Fuel, 2-23

Send-Unit, Fuel [2007], 2-23

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-117

Sensor, Level, Liq, 14vdc 01a .62-11,
2-85,2-91, 3-5

Sensor, Spd / Dir, 6-30vdc, 2-49

Shaft Widt, Brake, 2-47

Shaft Widt, Pedal, Brake, 2-47

Shaft, Brush, Idler, 2-63, 2-65

Shaft, Fork Lever, 5-30

Shatft, Governor [Ku], 6-13

Shaft, Governor Weight, 5-13

Shaft, Governor, Weight [Ku], 6-13

Shaft, Govnr, 6-13

Shaft, Govnr [Ku], 6-13

Shaft, Idle Gear 1, 5-15

Shaft, Idler, Gear [Ku], 6-15

Shaft, Lever, Spd [Ku], 6-27

Shaft, Motor, Hyd, 4-5

Shaft, Mtg, Sheave, Dsl, 2-29

Shaft, Output, 4-8

Shaft, Output, Motor, Hyd [En], 4-9

Shatft, Pump, 4-7

Shaft, Pump, Water, 4-3

Shaft, Rocker, Arm [Ku], 6-12

Shaft, Stop Lever, 5-29

Shaker Widt, 2-55

Sheave, 01grv, 02.6pd 0.63b [Hc41], 2-29

Sheave, 01grv, 04.1pd 1.6b [XI], 2-29

Sheave, 01grv, Rwk 393400 [3v], 2-29

Sheave, Cshft [Ku], 6-17

Sheave, Fan [Ku], 6-8

Shield, Breather, 5-10, 6-10

Shield, Heat, Dsl, 2-33

Shim, 5-27, 6-23

Shim Kit, 4-7

Shim, Injection Pump 0.20 mm, 5-25

Shim, Injection Pump 0.25 mm, 5-25

Shim, Injection Pump 0.30 mm, 5-25

Shim, Pump, Injection, 6-23

Shim, Tappet, Injection [Ku], 6-25

Shim, Washer, 0.88d 0.51b .020, 2-95

Shim, Washer, 0.88d 0.51b .060, 2-95

Shock Absorber, 2.3 Strk, 2-49

Shoe, Brake, 180 X 30mm, 2-45

Shoe, Plstc, Sqge, 14.0, 3-53, 3-55

Shrd WIdt,Fan,Dsl, Replmt [Ce], 2-37

Shrd WIdt,Fan,Dsl, Repimt
[M20/M30/T20], 2-37

Shrd Widt,Fan,Dsl, Replmt [Tj], 2-37

Shroud Assy, Eng, 2-19

Shroud Widt, Fan, Dsl, 2-37

Shroud, Front, Trimmed, 2-17

Shroud, Seat, 2-13

Skirt, Debris, Eng Radiator, 2-35

Skirt, Fan, Eng, Dsl, 2-37

Skirt, Neo, .06, 06.38w 40.86l, 06 Hole,
1-1, 2-69

Skirt, Neo, .06, 06.85w 27.95l, 08 Hole,
1-1,2-77, 2-81

Skirt, Neo, .06, 07.63w 51.52I, 11 Hole,
2-69

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1,2-69

Skirt, Neo, .06, 26.99w 40.55I, 36 Hole,
2-69

Skirt, Neo, .12, 05.39w 14.011, 02 SI, 2-69

Skirt, Neo, .18, 10.37w 27.95l, 12 H&S,
1-1,2-77, 2-81

Skirt, Rbr, .37, 04.50w 40.941, 06 Hole,
1-1,2-69

Sleeve, 0.31b 0.50d 0.3, Ss, 2-79, 2-83,
2-91

7-24

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Sleeve, 0.49b 0.68d 1.2I [304ss], 2-79,
2-83

Sleeve, Cntrl, Pump, Injection [Ku], 6-25

Sleeve, Control, 5-27

Sleeve, Crankshaft, 5-17

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Governor, 5-13

Sleeve, Govnr [Ku], 6-13

Sleeve, Nyl, #37 05.01, 2-43

Sleeve, P/M, 0.31b 0.50d 0.3I [430ss],
2-87,2-93

Sleeve, P/M, 0.31b 0.50d 0.71 [430ss],
2-73, 2-87, 2-93

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-33, 2-63, 2-65

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 2-75

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 2-73

Sleeve, P/M, 0.37b 0.50d 0.6 [430ss],
3-11

Sleeve, P/M, 0.47b 0.75d 0.51 [430ss],
2-67

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8, 3-5

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17

Solenoid, #8, 12vdc, 4-11, 4-13, 4-15, 4-17

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Solenoid, Pull, 12vdc, Damper, 2-57

Spacer, 3-7, 3-9

Spacer [Ku], 6-21

Spacer Plate, 4-8

Spacer, Coil, #8, 4-11

Spacer, Fan, 2-31

Spacer, Fan, Dsl [M20/T20], 2-29, 2-31

Spacer, Hub, Keyed, 3-7, 3-9

Spacer, Pad, Rbr, 2-71

Spacer, Plstc, Ny, 2-13

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Valve, Steering, 4-19

Spool, Pilot, Hyd, 4-11, 4-13, 4-15, 4-17

Spring, 4-5, 5-7, 5-21, 6-19

Spring Kit, Scu [CI], 4-19

Spring, Brush, 5-21, 6-19

Spring, Cmpr, 0.90d .042wir 02.01, 2-73

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-15

Spring, Cmpr, Plunger [Ku], 6-25

Spring, Cmpr, Relief [Ku], 6-7

Spring, Cmpr, Rocker [Ku], 6-12

Spring, Cmpr, Valve, Injector [Ku], 6-25

Spring, Delivery Valve, 5-27

Spring, Dsl, 1.000d 0.50id 1.7, 2-75

Spring, Ext [Ku], 6-19

Spring, Extn, 0.750d X 0.09wir, 2.5, 2-79,
2-83

Spring, Extn, 0.750d X 0.12wir, 4.3l, 2-49

Spring, Extn, 0.880d X 0.14wir, 9.0l, 2-71

Spring, Extn, 1.680d X .203wir, 7.5l, 2-67

Spring, Flat, Retainer, Angled Screen, 2-53

Spring, Flat, Retainer, Screen, 2-53

Spring, Flt, 0.08th, 4.50w X 07.0l, 2-71

Spring, Governor, 5-30

Spring, Governor [Ku], 6-28

Spring, Keeper, 2-75

Spring, Motor, Hyd, 4-5

Spring, Plunger, 5-27

Spring, Return, 5-29

Spring, Rocker Arm, 5-12

Spring, Start, 5-30

Spring, Start [Ku], 6-28

Spring, Tors [Ku], 6-27

Spring, Tors, 0.75id .06wir 02.8coil, 2-47

Spring, Tors, 1.13id .12wir 02.3coil Rh,
2-47

Spring, Valve, 5-12

Spring, Valve [Ku], 6-12

Spring, Wir, 0.08d, Brake, Parking, 2-47

Spring, Wir, 0.16d, Brush Retaining, 2-3

Spring, Wir, 0.25d, Return, Brake, 2-45

Squeegee Assy, Sha, Linatex, 1-1, 3-7

Squeegee Assy, Sha, Ure, 1-1, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-73

Squeegee WIdt, Rear, 2-73

Starter, 12vdc [Kubota], 6-19

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-15

Steer-Control, Hyd05, 06.1 2030, 4-19

Stem, Valve, Hyd, 4-13, 4-15, 4-17

Stem, Valve, Hyd [4w2p], 4-15

Stem, Valve, Hyd, 4w2p, 4-11, 4-13, 4-17

Stop, Rotation, 2-75

Stopper, 5-13

Stopper, Cam [Ku], 6-15

Stopper, Camshaft, 5-15

Stopper, Fuel [Ku], 6-13

Strainer, Hyd, 25gpm 100mesh Psi,
2-117

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5I,
3-5

Strap, Door, Dump, 2-59, 2-61

Strap, Door, Dump, Side, 2-59

Strap, Mtg, Motor, .124.00W, 2-55

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-53

Strap, Rbr, Tie-Down, 2/Hooks 19.0l, 2-41

Strap, Retaining, Hose, 2-87, 2-93

Strap, Sppt, 2-49

Strap, Static, Afmkt, 2-69

Strap, Tank, Gas, 2-23

Strip Mtg, Seal, 2-17

Strip, Flap, Recirculation, 2-69

Strip, Non-Slip, 0.50w 06.0I, 2-73

Strip, Rbr, 0.06 01.00W 04.0L, 2-55

Strip, Rbr, 0.06 03.54w 03.5] [Neo/60],
3-37

Strip, Rbr, 0.06 04.00w 05.01 Neo/60, 2-55

Stud, 5-7, 5-11, 5-12, 5-25, 5-29, 5-31

Stud [Ku], 6-7, 6-11, 6-12, 6-23, 6-27

Stud, .31-18 2.75I M8 X 1.25, Ss, 2-73

Stud, Ball, .39d .31-16, Gasspring, 2-13

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-43

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-21

Switch, Ignition [Ku], 2-11

Switch, Magneto [Ku], 6-19

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 50 Psi, Pm02, 3-39

Switch, Press, Adj [4-16 In Wir], 2-57

Switch, Press, Dpdt 0006psi, 2-21

Switch, Press, hyd, 18-24psi, Spst, No,
2-117

Switch, Press, Spdt 0008psi, 2-57

Switch, Rocker, Dpdt Mom/Off/Mom, 2-11

Switch, Rocker, Dpdt On/None/On, 3-57

Switch, Rocker, Dpdt On/Off/On, 2-11

Switch, Rocker, Spst, Mom, 3-37

Switch, Snap, 15A Nc, RIr, 2-47

Switch, Snap, 15a No, Rlr, 2-51

Switch, Temp [160F], 2-55

Switch, Temp, Sealed, Nc, 2-55

Switch, Thermal, 160Deg, Spdt (Replaced
by 9003444), 2-55

Switch, Thermostat, Water, 2-21

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-85

Tank, Coolant, 03.30w 4.7hi 04.71 1liter,
2-39

Tank, Coolant, 03.6W 04.1HI 05.5L,1Liter,
2-39

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-35

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.2gal, Dsl, Repimt, 2-23

Tank, Fuel, 11.2gal, Dsl, Repimt [2007],
2-23

Tank, Fuel, 11.2gal, Dsl, Repimt, Ce[08],
2-23

Tank, Recvy, Trimmed, 2-91

Tank, Soltn, W/ Label [M20], 2-85

Tape, Warning, Left, Blk/Yel [33Mtr], 2-151

Tape, Warning, Rh, Blk/Yel [33Mtr], 2-151

Tappet, 5-15

Tappet [Ku], 6-15

Tappet, Pump, Injection [Ku], 6-25

Terminal, Bullet, Mal, .157d, 12ga, 3-49

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-21

Terminal, Tab, .25 .19h .84l, 2-21

Thermostat, 180deg, 1.7d [Ku], 5-31, 6-29

Thrust Bearing, 4-8

Tie, Cable, 11.31, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-11, 2-25, 2-35, 2-37, 2-39, 2-43,
2-65, 3-19, 3-39

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
4-23

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
2-35, 3-19, 3-25, 3-33

Tie, Cable, Nyl, 15.3L . W 4.5 Max D, 2-55

Timer, 12vdc, 10 Sec, 2-25

Tire Assy, Solid, 16.0x3.5 2.43b, 1-1

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-1

Tire, Drive, Scrbr, Non-Skid, 16.0x6.0
(Included in Kit 363174) (Optional),
2-43

Tire, Drive, Scrbr, Non-Skid, 18.0X6.0,
2-43

Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0
(Optional Polyurethane), 2-43

Tire, Idler, Scrbr, Blk, 16.0X3.5, 2-45

Tire, Idler, Scrbr, Non-Skid, 16.0x3.5
(Included in Kit 363174) (Optional),
2-45

Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5
(Optional Polyurethane), 2-45

Tower, Widt, Lift, Lh, Replmt [M20], 2-5

Tower, WIdt, Lift, Rh, Replmt [M20], 2-5

Tray WIdt, Drip, Dsl, 2-25

Tray WIdt, Drip, Fuel, 2-25

Tray Widt, Fuel, 2-23

M20 Diesel 331416 (1-12)

7-25



CROSS REFERENCE

Tray WIdt, Perma-filter (Replaced By
none), 2-55

Tray, Perma-Filter, 2-55

Tread, Non-Skid, 01.9w 08.0l, 2-5

Tread, Non-Skid, 02.2w 11.5l, 3-13

Tread, Non-Skid, 03.0w 11.6l, 2-5, 2-7,
2-49

Tube Assy, Plug, Drain, 2-91

Tube Kit, Hyd, Case Drain [M20/T20], 2-65

Tube Kit, Tank, Recvy, Repimt, 2-93

Tube Kit, Tank, Soltn, Replmt, 2-87

Tube Widt, Arm, Safety, 2-51

Tube WIdt, Exhaust, 1.5d, 4 Hole Fing,
2-33

Tube WIdt, Leg, Ohg, Lh, Pntd, 3-51

Tube WIdt, Leg, Ohg, Rh, Pntd, 3-51

Tube WIdt, Plug, Drain, 2-91

Tube WIdt, Torque, 2-67

Tube, 0.38id 0.750d 00.3I, Ss, 2-31

Tube, 0.50d 0.32b 00.4l, Ss, 2-87, 2-93

Tube, 00.38d 00.26b 00.3! Sti Plt,
2-49

Tube, 00.50d 00.38b 00.61 Stl, 2-49

Tube, 2.90id 3.000d 02.41, Ss, 2-87, 2-93

Tube, Acrylic, Hose, Pinch, 2-93

Tube, Breather, 5-10, 6-10

Tube, Distribution, Water, 2-89

Tube, Drain, Starter, 6-19

Tube, Exhaust, 1.5d, 2-33

Tube, Exhaust, Dsl, 2-33

Tube, Hyd, 08 Jf08/J08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-63

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-65

Tube, Hyd, Main Return, 2-115

Tube, Hyd, Rear Sqge [M20], 2-115

Tube, Hyd, Sqge, 2-115

Tube, Hyd, Swp, 2-119

Tube, Injector, Pipe #1 [Ku], 6-20

Tube, Injector, Pipe #2 [Ku], 6-20

Tube, Injector, Pipe #32 [Ku], 6-20

Tube, Pin [Ku], 6-3

Tube, Pvc, CIr, 4.0l [Shc80], 3-23, 3-25

Tube, Radiator, Lower, Dsl, 2-35, 2-39

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-43

Tube, Seat, Valve, Oil [Ku], 6-7

Tube, Transition, Casting, 2-97

Tube, Vacuum, 2-57

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal, 3-55

Tube, Wand, Vacuum, Metal [1pick=1box],
3-53

Tubing Connctr.Kit, Gorman Pmp, 4-20

U
Upper Hsg Kit, Pump, Repair,, 4-21

\')

Valve Assy, Relief [CI], 4-19

Valve Assy, Water, Solenoid , 12vdc, 2-89

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-43

Valve Kit, Poppet, Gorman Rupp, 4-20

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Breather, Complt, 5-10, 6-10

Valve, Check, 4-11, 4-13, 4-15, 4-17

Valve, Check, 0002psi [Fast li+], 4-24

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [Fast li+], 4-24

Valve, Check, 0005psi Bm06/Bm08, 3-29

Valve, Check, 0005psi Pm04/Bm06, 3-39

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-43

Valve, Check, Pump, Water, 4-3

Valve, Cntrl, Hyd, 4-17

Valve, Cntrl, Hyd (See Breakdowns), 2-119

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdowns), 3-15

Valve, Cntrl, Hyd [M20], 4-11

Valve, Cntrl, Hyd [M20] (See Breakdowns),
2-119

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-15

Valve, Cntrl, Solenoid, 4-11

Valve, Delivery, 5-27

Valve, Eng [Delivery, Ku], 6-25

Valve, Exhaust, 5-12

Valve, Exhaust [Ku], 6-12

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/0Om08 5000psi,
3-15

Valve, Hyd, Relief, 4-11

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdowns), 3-15

Valve, Hyd, Solenoid, 12vdc (See
Breakdowns), 2-121

Valve, Inlet, 5-12

Valve, Intake [Ku], 6-12

Valve, Motor, Hyd, 4-5

Valve, Relief, 4-13, 4-15, 4-17

Valve, Relief, 0600Psi, 2-121

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Shutoff, 3-57

Valve, Solenoid, 12vdc, Water Flow, 3-25,
3-33

Valve, Stem, No, 4-13, 4-15, 4-17

Valve, Vent, Air, Float Type, 3-39

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-29

Video, Oprtr, Dvd [W/Checklist M20], 3-60

VI, Filter, Screen, 50 Mesh .59d .8l Ss,
3-19

Vr, Pump, Oil, Pickup [Sump, Ku], 5-4

w

Wand Kit, Vacuum, Ci [M20], 3-53, 3-55
Wand, Clean-Out, 3-57

Washer 1, 5-12

Washer 2, 5-12

Washer, Adjusting [Ku], 6-21

Washer, Belleville, .31, 2-49

Washer, Collar, Gear [Ku], 6-15
Washer, Flat [Ku], 6-12, 6-27
Washer, Flat, .78b 1.75d .18, Ss, 2-91
Washer, Flat, #06, 2-35, 2-55
Washer, Flat, #08, 2-13

Washer, Flat, #10, 2-13, 2-19, 2-29, 2-41,
2-51, 3-57

Washer, Flat, #10 Ss, 2-49

Washer, Flat, #10, Ss, 3-3, 3-19, 3-25,
3-57, 3-59

Washer, Flat, 0.25 Fender, 2-97

Washer, Flat, 0.25 Fendr, 2-13, 2-19

Washer, Flat, 0.25 Sae, 2-13, 2-15, 2-55,
2-57

Washer, Flat, 0.25 Std, 2-47, 2-49, 3-19,
3-21

Washer, Flat, 0.25, Fendr, 2-37

Washer, Flat, 0.25, Sae, 2-23, 2-27, 2-29,
2-31, 2-33, 2-49, 3-37

Washer, Flat, 0.25, Ss, 2-3, 2-55, 2-59,
2-61, 2-69, 2-89, 2-91

Washer, Flat, 0.25, Std, 2-25, 2-29, 2-35,
2-37

Washer, Flat, 0.27B 0.69D .05, Ss, 2-85,
3-29, 3-37

Washer, Flat, 0.31 Sae, 2-7, 2-13, 2-19,
2-49, 2-79, 2-83, 2-85, 2-87, 2-93

Washer, Flat, 0.31 Std, 2-49, 2-117

Washer, Flat, 0.31, Sae, 2-37

Washer, Flat, 0.31, Ss, 2-27, 2-33, 2-35,
2-55, 2-59, 2-61, 2-69, 2-71, 2-73,
2-75, 2-79, 2-83, 2-87, 2-93, 3-3, 3-7,
3-11

Washer, Flat, 0.31, Std, 2-5, 2-7, 2-13,
2-15, 2-17, 2-21, 2-23, 2-25, 2-29,
2-31, 2-33, 2-35, 2-37, 2-39, 2-43,
2-47, 2-63, 2-65, 2-67, 2-69, 2-87,
2-91, 2-93, 2-115, 2-119, 3-11, 3-13,
3-15, 3-51

Washer, Flat, 0.32b 1.00d .12, Ss, 2-7,
2-13, 2-19, 2-53, 2-59, 2-61, 2-85,
2-87, 2-91, 2-93, 2-95, 2-119, 2-121,
3-5, 3-21, 3-29, 3-37, 3-47, 3-49, 3-57

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-49, 2-67, 2-75,
2-97,2-113

Washer, Flat, 0.38 Std, 2-5, 2-13, 2-49,
2-57, 2-115, 3-7, 3-9, 3-51, 3-53, 3-59

Washer, Flat, 0.38, Sae, 2-21, 2-27, 2-29,
2-37

Washer, Flat, 0.38, Std, 2-29, 2-31, 2-37,
2-39

Washer, Flat, 0.38b 1.25d .12, Neo, 2-53,
2-59, 2-61

Washer, Flat, 0.40b 1.12d .12, Ss, 2-97

Washer, Flat, 0.40b 1.12d .12, Ss, 2-35,
2-37, 2-55, 2-59, 2-61, 2-75, 2-95,
3-51

Washer, Flat, 0.41b 1.25d .12, Pye, 2-13

Washer, Flat, 0.44b 1.00d .08, Ss, 2-5,
2-51, 2-71, 3-13

Washer, Flat, 0.50 Sae, 2-15, 2-45, 3-11

Washer, Flat, 0.50, Sae, 2-35, 2-57

Washer, Flat, 0.50, Std, 2-21

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-7,
2-21,2-71, 2-73

Washer, Flat, 0.56b 1.38d .11, Ss, 2-67,
2-71, 2-79, 2-83

Washer, Flat, 0.62 Sae, 2-17

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-57

Washer, Flat, 0.69b 1.19d .06, Stl, PI, 2-75

Washer, Flat, 0.75 Sae, 2-43

7-26

M20 Diesel 331416 (1-12)



CROSS REFERENCE

Washer, Flat, 0.76b 1.50d .06, Ss, 2-45

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-87,
2-93

Washer, Flat, 0.81b 1.06d .06, Stl, 2-35,
2-37

Washer, Flat, 06, 3-55

Washer, Flat, 08, 3-37

Washer, Flat, 08, Ss, 4-23

Washer, Flat, 1.10b 1.50d .12, Stl, PI, 2-31

Washer, Flat, 1.15b 1.75d .08, Stl, 2-11

Washer, Flat, 1.26b 1.88d .13, Stl, 3-13

Washer, Flat, 1.26B 1.88D .13, Stl, PI, 2-5,
2-57

Washer, Flat, 1.39b 2.12d .13, Stl, 2-43

Washer, Flat, 10, 2-31, 3-37, 3-47, 3-49

Washer, Flat, 10, Ss, 2-31, 2-47, 3-29,
3-33, 3-37, 3-43

Washer, Flat, 2.16b 3.50d .16, Felt, 2-43

Washer, Flat, Belleville, .25, 2-79, 2-83

Washer, Flat, Belleville, .31, 2-31, 2-87,
2-93, 2-95, 3-11

Washer, Flat, Belleville, .38, 2-71, 2-79,
2-83

Washer, Flat, Belleville, .50, 2-79, 2-83

Washer, Flat, Belleville, M10, 2-53

Washer, Flat, M21.0b X 37d X 3, 2-45

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, Int-Ext, 0.31, 2-69

Washer, Lock, Int-Ext, 10, 2-19

Washer, Lock, Int, #06, 2-55

Washer, Lock, Int, #08, Ss, 2-57

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.25, 3-37

Washer, Lock, Int, 0.38, 2-29, 2-31

Washer, Lock, Int, 08, Ss, 4-23

Washer, Lock, Split [Ku], 5-31, 6-7, 6-23,
6-27

Washer, Plain, 5-12, 5-29, 5-30

Washer, Plain [Ku], 6-18, 6-21

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-91

Washer, Shaft, Rocker [Ku], 6-12

Washer, Shid, Nyl [8-32], 2-11

Washer, Spring, 5-7, 5-25, 5-29

Washer, Thrust, 5-13

Washer, Thrust [Ku], 6-13

Washer, Thrust, 0.34b 1.50d .06, 2-87,
2-93

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-75, 2-77, 2-79, 2-81, 2-83, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
3-11

Weight, Comp, Govnr [Ku], 6-13

Weight, Eccentric, 2-55

Wheel, 06.0D 2.00W 1.19B, Gray Rbr, 2-5,
2-57,3-13

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-75

Wheel, 4.0d 0.89w 0.64b, 2-73

Wheel, Steering, 14.3d 0.81b 36tooth,
2-15

Wire, Ground, 2-31

Y
Yoke, 6-19

M20 Diesel 331416 (1-12)

7-27




